
OFFSET PRESS 

Ryobi 3300MR 
Ryobi 3300CR 

PARTS LIST 





It 1:661: 
pittfd, 9 Sl) 9 ffi k 5 L' ti vi -t. 

o-DA'- 

PREFACE 
Thank you for purchasing our offset press. 
Please use this parts list when ordering any parts or consulting 
a service technician. 

Ryobi 3300MR VER%A4L- Gt "-)i/ 1- .'79'-{ Ryobi 3300CR CE114VrfiL "  

Ryobi 3300MR 3300MR Ryobi 3300CR I4A201,-c 

" MOLLETON TYPE" means an exclusive part for the Ryobi 3300MR and " CRESTLINE TYPE" 
means an exclusive part for the Ryobi 3300CR. 
For the parts that are common to both the Ryobi 3300MR and the Ryobi 3300CR, there is no 
note. 

CRESTLINEa, 

CRESTLINE is the registered trade name of Accel Graphic Systems, Inc. 



- 1)  I- -t lit-R.N.-311- Z. 5E#41,LL\Iffirfri 

5341 25 113 

a :f *-1 

az ifizti. ._ 

1  
i " e 

. 
1 

I) A F-G)itL\ 

t-It, 7A I- I- -Ci LCL t.  
÷41-f41.1 (1- t1ffilltz.-f HztikitistItz*. "t9 3 ›*-R" IX . 

COD  

  

5341 Z 250 

    

    

     

* -t9 14114L-t9 >bc—ittlzts-Dt.:*-RV.‘L‘ . 

2. I) X 1- 0DR., 
1) gisr1t 754ii E.) LoiCP4 

2) 19,11:513#-R/34)/3‘ ,  E IL-13thtt—C 1,‘  75\ it pfr hq-ri t.) t:  tccs-, 



756 
530 758 560 552 360 356 350 

5341 25 113 

n , CONTENTS R. L SECTION INDEX 

542 
240 
710 
620 

890 
895 380 

250 260 
230 370 

220 320 

614 310 
365 110 210 290 611 170 580 355 

How to use the parts list 
1. Section number 

This parts list is divided into machine sections and each section has a number 

(Example) Section number 

5341 Z 250 
The section number 

The machine model number 

* This number includes both the machine model number and 
the section number. 

2. How to use the parts list 

1) To find the part number(when ordering the part) 

Part to replace 
Find the section number needed 
on this illustration of the machine. 

2) To find the section number and the position identificaiton number 
of the part in the illustration when knowing the part number 

To find the section number and 
the position identification number 
use the part number index at the 
end of this manual 



Section No. 

KS> 
5341 G 110 '<'u F7 L.,—.L. 
5341 Z 170 7tZ.‘../ 71W, 

<*Miliii> 

5341 Z 210 * 1 illilAtt• 
5341 Z 220 *2 1114Atl, 
5341 Z 230 111114 
5341 Z 240 isLOIR 
5341 Z 250 Erl 

5341 Z 260 t ./.....11i 
5341 Z 290 21087 I., —14 

<gen> 
5341 Z 310 7 4 —  
5341 Z 312 -"iigelfE it 
5341 Z 315 7 4 — 9" — 7 I, — /A 
5341 Z 320 ,.' —/i' — J54 I: 
5341 Z 330 4j-9 './ a >NM 

5341 Z 350 7 4 — I: 1:1 —7 — 
5341 Z 355 7-i' —Y-71:—  F 
5341 Z 356 A -t- V I: n —7  — 
5341 Z 360 "<—A--4>i)---> a > 
5341 Z 365 7 4 — 9' — r 7L. 
5341 G 370 7 4 — I: 51  — Ji,..4_14- 
5341 Z 380 

5341 Z 510 

5341 G 511 

i \ 4 1-- 1 > I- cl —)L'/' — .7 4 — F L, I 

<4 j4., 
 *fiER > 

4 >4-7 I, — Ls. 
4 >*7 2t>5-> 

— 

5341 Z 512 71-  ../ L, —I - 4 >11-7— 
5341 Z 513 4 ›4-21-i,  L,  — =r 4 >I' El —7—  
5341 Z 514 7 t —Aim —7 — 
5341 Z 520 tiff i./ — 

*5341 G 530 * 7 t > -7-  >1=1 —5 —( )I, I- > 4 7°) 
*5341 Z 535 *7 t —.A CI —5—  ()1, I- > 4 7°) 
*5341 Z 536 * El —5—  ( l'A F-54 > 4 7°) 

5341 Z 540 MN 
5341 Z 542 * 2 WIN 
5341 Z 552 *2 4 >*7 I, —.L. 
5341 G 560 *2 1 >4-7 71->-7-> 

%3F:  / CONTENTS 

*7 —1041-0-CL\Z >ft, 1- >9  7° 11-..1t9 LIX.I-7-f > 7° O)W14114,!4:11:Cet. 

The section with the * mark indicates the exclusive parts of the Molleton Type and the Crestline Type. 

Section name 
Page 

<Bed section> 

Bed frame  8 
Pump piping  12 

<Main section> 

1st cylinder pressure  16 
2nd cylinder pressure  20 
Impression cylinder  24 
Blanket cylinder  28 
Drive  32 
Cam shaft  36 
Main frame  38 

<Feeder section> 

Feed table  40 
Multi-size paper pile board  44 
Feeder frame  46 
Paper guide  48 
Suction drive  52 
Feed roller  56 
Feeder board  62 
Skid roller  68 
Paper insertion  70 
Feeder drum  74 
Paper feed table lifting  78 
Height control bar. Feed lever  82 

<Ink, Water section> 

Ink frame  86 
Ink fountain  88 
Oscillating roller  94 
Ink oscillating roller  98 
Form roller  102 
Operation lever  106 
Water fountain roller (Molleton Type)  110 
Water form roller (Molleton Type)  116 
Water roller (Crestline Type)  120 
Plate cylinder  124 
2nd plate cylinder  130 
2nd ink frame  136 
2nd ink fountain  138 



/ CONTENTS 

t 
Section No. 

-b99>t Section name 
Page 

5341 Z 562 "X 2 -f >*E1 — — 2nd ink roller  144 
5341 Z 564 * 2 -I — 2nd ink oscillating roller  148 
5341 Z 566 M 2 71-  — I=1 — — 2nd form roller  152 
5341 Z 570 Z 2#441F1 — 2nd operation lever  156 

*5341 G 580 M-  2 *7 t>51>1=1-5— ( /9-f °) 2nd water fountain roller (Molleton Type)  160 
*5341 Z 582 M 2 7.1(771--i-km-5- 2nd water form roller (Molleton Type)  166 
*5341 Z 584 710:1-5 — ( L, I- 7-f 2nd water form roller (Crestline Type)  170 

<MgtER> <Electrical section> 

5341 G 611 . $1107K Control box  176 
5341 G 614 11.11 7K Sub control box  180 
5341 Z 620 titeW)L,  Operation panel  184 
5341 Z 630 pilf X.1 Static eliminator  188 

<ICKASE> <Accessories section> 

5341 Z 650 P11 i, PP Accessories  190 
5341 G 652 eF*Jiat Work organizer  194 

<Lubrication section> 

5341 G 655 (OPS) Lubrication (OPS)  196 
5341 G 656 ftgA (NOPS) Lubrication (NOPS)  200 

5341 Z 680 

<)71 —g13, <Cover section, etc.> 

Tape inserter  204 
5341 G 710 (ops) Cover (OPS)  206 
5341 G 720 (NOPS) Cover (NOPS)  210 

*5341 Z 750 1 k)J,—  1st safety cover (Molleton Type)  214 
*5341 Z 751 1st safety cover (Crestline Type)  218 
*5341 Z 755 Safety bar (Molleton Type)  222 
*5341 Z 756 2 )3/ — ()I-F>9-(7°) 2nd safety cover (Molleton Type)  226 
*5341 Z 757 f- -,-(>94 7°) Safety bar (Crestline Type)  230 
*5341 Z 758 2nd safety cover (Crestline Type)  234 

5341 Z 830 Powder spray unit  238 
5341 Z 840 Register punch  242 

/0) <Chain delivery section > 

5341 Z 860 7 L., — L. (CD) Frame (CD)  246 
5341 Z 870 . 4t113 (CD) Drive. Driven shafts (CD)  250 
5341 Z 872 (co) Chain gripper (CD)  254 
5341 Z 880 (CD) Paper delivery table (CD)  256 
5341 G 890 fit_LI-Mfb (CD) Stand lifting drive (CD)  260 
5341 Z 892 F)i-f F (CD) Side guide (CD)  264 
5341 Z 895 F (CD) Back guide (CD)  268 

<Part number index > 



SECTION BED FRAME 



 

- - 

SECTION NUMBER J 5341G 110  
1"Vh"71)-L, 
BED FRAME SECTION 

* onaa*A -ca **-CA5C L "CT 
Note: When ordering items marked *ondicate the set number because they are available only as a set. 

Na hit-g-/A5a*T. 
SET NO. /PART NO. gun n/

4"** PART NAME COMPONENT PARTS NO. 
MM 
Qly 

1 5300 61 124-1 1 - COVER 1 

*91"/.39t/G5' FOR NORTH AMERICA.JAPAN 

1 5340 61 461 COVER 1 

2 9642061414 t1"]*D" M6X14 SCREW M6X14 4 

3 9710060008 VV/"b” M6 SPRING WASHER M6 4 

4 9716060014 t5/"/ M6 PLAIN WASHER M6 4 

5 97974 F5DA TRANSFORMER 1 

5 97975 hi:JA TRANSFORMER 1 

4191".(.391 -10' FOR NORTH AMERICA.JAPAN 

5 98705004 F5DA TRANSFORMER 1 

3-13VA°)/D90 THREE PHASE FOR EUROPE 

6 5330 13 111 7"7rVh BRACKET 6 

7 9670102008 V7V W11,  M10X20 SOCKET BOLT M10X20 24 

8 9670051001 )7VhiliNUF M5X10 SOCKET BOLT M5X10 4 

9 5327 41 113-1 W-9- SUPPORTER 4 

10 5341 11 110-1 1"Vh BED 1 

11 9642051014 1-N"3 .Z.Pt M5X10 SCREW M5X10 8 

11 9642051014 3V)" M5X10 SCREW M5X10 10 

WITH GERMAN SAFETY FEATURES 

12 9710050014 1 /J" M5 SPRING WASHER M5 10 

13 5341 15 112-1 t-9-/fl'- MOTOR COVER 1 

14 9672081214 oVh91"0 M8X12 HEXAGON BOLT M8X12 4 

15 9710080008 A"V”1"* M8 SPRING WASHER M8 4 

16 9716080014 t51/"13"* M8 PLAIN WASHER M8 4 

18 5340 1 5 111 PULLEY 1 

19 9684060608 F.A*D" M6X6 SET SCREW M6X6 2 

20 95101001 T-9- 1.5KW 3PH MOTOR 1.5KW 3PH 1 

7)01/3.ht9 FOR USA,CANADA 

20 97038 1-9- 1.5KW 3PH 200V MOTOR 1.5KW 3PH 200V 1 

21 9660060014 J".91. M6 NUT M6 4 

22 5341 61 1 51  INVERTER BRACKET 1 

23 95103003 -fDA"-9- INVERTER 1 

23 95103004 INVERTER 1 

7Plb.ht9"0' FOR USA.CANADA 

24 9670061608 9 1- t"Ild, M6X16 SOCKET BOLT M6X16 4 

25 5341 61 154 INVERTER COVER 1 

26 9670061208 VJ'Vh*"Ild. M6X12 SOCKET BOLT M6X12 4 

27 9710030008 Al` 1 " M3 SPRING WASHER M3 4 

28 9642031414 ti\"Th)" M3X14 SCREW M3X14 4 



 

SEC HUN NUMBER 

 

   

BED FRAME SECTION 
* I L AQYt. t• #- '"C'';'± C L. -CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t•y1-*-g- /gria** NO. SET NO. / PART NO. PART NAME gl3A*11IngLENTPARTSNa 
Ili It 
Qty 

29 5340 11 113  BRACKET 1 

7$ 11b.ht51"0' FOR USA,CANADA 

29 5340 11 114  BRACKET 1 

h'/VYDt'DD30 WITH GERMAN SAFETY FEATURES 

30 95147 7"TDD9 SR-7W-2 BUSHING SR-7W-2 1 

7$ 11/31ht51'0' FOR USA.CANADA 

30 98899 ?"VDD9' SR-6P3-5 BUSHING SR-6P3-5 1 

F 7Dt"DE)30 WITH GERMAN SAFETY FEATURES 

31 5340 61 423  BRACKET 1 

33 99953 77D FAN 1 

34 5290 14 120  JACK BASE 

35 9660100014 tVls M10 NUT M10 6 

36 5340 76 001 *1111,A°D OIL PAN 2 

37 5341 16 111 FUI TRAY 1 

38 9716050014 t5/ 11 / M5 PLAIN WASHER M5 2 

39 99776 7-f11051- BKO-C1947H01 NOISE FILTER BKO-C1947H01 1 

/D9030 FOR THREE-PHASE 

40 964204201 4 t1'3D" M4X20 SCREW M4X20 1 

/D9030 FOR THREE-PHASE 

41 9710040008 / 1" M4 SPRING WASHER M4 1 

/DV030 FOR THREE-PHASE 

42 9660040014 tVh 144 NUT M4 1 

/D9030 FOR THREE-PHASE 





,.. .„. , , , s •,..." I !vim imuiviomrc 

PUMP PIPING SECTION 



M a, 111M.,  

PUMP PIPING 

I 5341Z 1701 
SECTION NUMBER I   

SECTION 
*..=.01113Alt*ATII t3;gt L 1   
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. #4i Pg$41#-̀ 4.  
SET NO. / PART NO. g5 4,1-. /""** PART NAME COMPONENT PARTS NO. 

Mft 
Qty 

5290 16 200-3 VD7° ASSY PUMP ASSY 1 

3.7,12.21-27,29-37,52-57.59-62 

91100-1 *0)70 PUMP 1 

29.61,62 

1 5340 17 127 *-A 10X17X670 HOSE 10X17X670 1 

2 91211 *-AA":)h" 16 HOSE BAND 16 5 

3 5290 34 152, IV7°11J NIPPLE 2 

4 9670052008 9h'Vh41"11/F M5X20 SOCKET BOLT M5X20 2 

5 5290 17 120 17-9-Z-tn, AIR TERMINAL 1 

6 97034 T-9- 200V 750W MOTOR 200V 750W 1 

#7AP, THREE PHASE 

6 97054 T-9- SCL-KR 550W MOTOR SCL-KR 550W 1 

9:-PP,200V.208V,220V SINGLE PHASE 200V.208V,220V 

7 5290 16 311 VFIL, BOTTLE 2 

8 90904 A1"qt- 5X5X28 KEY 5X5X28 1 

SINGLE PHASE 

8 90906 6X6X36 KEY 6X6X36 1 

#DV") THREE PHASE 

9 9710050014 V44P`h"4 M5 SPRING WASHER M5 7 

10 9642051014 t1"34D" M5X10 SCREW M5X10 1 

11 9672051214 oVh9*"11/1. M5X12 HEXAGON BOLT M5X12 4 

12 9664050014 3J-Vh M5 WING NUT M5 2 

13 9710060008 VV/1%/3" M6 SPRING WASHER M6 4 

14 9716060014 t5#"h" M6 PLAIN WASHER M6 4 

15 5290 17 113 ANO" VALVE 1 

16 9684060608 1,)( 1)" M6X6 SET SCREW M6X6 1 

17 9660060014 1 A,  M6 NUT M6 1 

18 5330 16 112 PULLEY 1 

9D9') 60HZ SINGLE PHASE 60HZ 

18 5340 16 111 7°-U- (60HZ) PULLEY (60HZ) 1 

#D9') THREE PHASE 

18 5340 16 112 7°-9- (50HZ) PULLEY (50HZ) 1 

#7.) THREE PHASE 

18 5340 16 113 7°- 11- (50HZ) PULLEY (50HZ) 1 

9)9') SINGLE PHASE 

19 90101 V"‘"11,F A-35 V-BELT A-35 1 

(60HZ) SINGLE PHASE/THREE PHASE 60HZ 

19 90102 V1"11d. A-36 V-BELT A-36 1 

(50HZ) SINGLE PHASE/THREE PHASE 50HZ 



 

JL,I 1 1 1,01V1 

 

   

PUMP PIPING SECTION 
*L'Ona(t*a-C-Itt3AL -T A.0-C,.t.yF#TI15CLTToo  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t.y1-4k-g-/NA* NO. SET NO. /PART NO. PART NAME flf /g4Olit7DNENT PARTS NO. Q'ty 

21 5290 16 315 ip% WASHER 2 

22 5290 16 313 7-(11/9— FILTER 2 

23 91240 90—A"=”°11, 3/4 NIPPLE 3/4 5 

24 91233 45 3/4 ELBOW 3/4 1 

25 5290 16 316 V.)" SCREW 2 

26 5290 16 314 A7°9:0" SPRING 2 

27 5290 16 312 )1°V) PACKING 2 

28 9672101514 oV1)9*"Ibt. M10X15 HEXAGON BOLT M10X15 4 

29 5290 1 6 215 0 itl0 PUMP 1 

30 91237 =V7°11) 1/8 NIPPLE 1/8 1 

31 91236 1/8 ELBOW 1 / 8  1 

32 5290 16 411 A°17° PIPE 1 

33 91241-1 ”Vt. 1 /8X1/4 SOCKET 1/8X1/4 1 

34 5290 16 415-2 JANli NOZZLE 1 

35 91234 'Hi*" 3/4 ELBOW 3 / 4  1 

36 5290 16 212 +1".97° CAP 2 

37 91231 7"1YD2 3/4X3/8 BUSHING 3/4X3/8 2 

38 5341 17 123 *—A 9X15X500 HOSE 9X15X500 2 

39 9410301608 A7°9:0"t°D 3X16 SPRING PIN 3X16 2 

40 5300 17 114 At°D1-"11, SPINDLE 1 

41 5340 16 421 *—A 15X22X1000 HOSE 15X22X1000 1 

42 9642055014 til"3V)%% M5X50 SCREW M5X50 6 

43 9650052014 71l//53*D`t M5X20 SCREW M5X20 2 

44 5300 12 224 70 1.1..F PLATE 2 

45 5300 17 117 V7Z (71*"9—) KNOB (IVORY) 2 

45 5310 17 117 197Z (90 KNOB (BLACK) 2 

46 5300 17 116 COVER 2 

47 5290 17 115 A7° 11D9" SPRING 2 

48 5300 17 112 At°D1"11, SPINDLE 1 

49 91212 *—AA"Dh" 25 HOSE CLAMP 25 2 

50 5290 17 111 A"147" VALVE 1 

51 5290 17 119 95-j7° CLAMP 3 

52 91251 79!!4t11143'97° 6 OIL CUP 6 1 

53 5290 16 412-1 41,)70  CAP 1 

54 90502 0—Up9" P-46 0—RING P-46 1 

55 91150 T—$ WICK 1 

56 5290 16 414 *"Flb BOTTLE 1 

57 5290 16 413 tVh NUT 1 

58 5340 16 423 *—A 10X17X800 HOSE 10X17X800 1 



 

I 5341Z 1701 SECTION NUMBER I   
SECTION 

*.lani,3 Att*e.-t-ct }An •y 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

PUMP PIPING 

 

NO. 
-
t•y1-*-g-/gigA*-g. 
SET NO. /PART NO. gi3AFF/""4-.4  PART NAME COMPONENT PARTS NO. Qty 

59 91232 TV9IW 3/4 ELBOW 3/4 1 
60 91200 *—A=V7°11) PT 3 / 4  HOSE NIPPLE P13/4 1 
61 5290 16 226 PULLEY 1 

62 9670081608 95".91..*Nbh M8X16 SOCKET BOLT M8X16 1 
63 5341 1 7 125 *-7 9X15X350 HOSE 9X15X350 2 
64 5330 17 127 *—A 10X17X1080 HOSE 1 0X17X1080 1 



SECTION 1 ST CYLINDER PRESSURE 

• 0 

0 0 
0° 0 

0 

• 

e 0 

0 0 

0 

0 

0 

oc)  

oc)cp' 

0 0 
ft 

0 • 

‹011' 

0 

4:3 

0 

0 0 

0 

6N, 

re, 

00 

00  

,10 

dEAD°1  
,04  

1.10 

0 
0 

ea)  

0 
0 (

31 0  

0 

tsic 

0 
0 

,40)0  

0 . 0  

0 

• 
tr. .0  

it 

0 
0 



 

I 5341Z 2101 SECTION NUMBER  
SECTION 

*c.onl.3enttiiia-cut5s L -q- A.ODT, iy  4* L T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

Y-11 P-911) 

1ST CYLINDER PRESSURE 

 

NO. SET NO. /PART NO. ilfatt/4"4 
PART NAME COMPONENT PARTS NO. (rty 

5340 21 130 g)t1't0 ,7) ASSY PIN ASSY 2 

27.28.35 

5341 21 110 hisUA'— ASSY CAM LEVER ASSY 2 

33,34 

5341 21 150 F24/W— ASSY LEVER ASSY 1 

1 1 1 2 

5341 21 250 F9"11/DA"— ASSY LEVER ASSY 1 

12.84 

5341 22 110 7-13 ASSY (OPS) ARM ASSY (OPS) 1 

52-54 

5341 22 120 32.)1 -ft 0 7) ASSY PIN ASSY 2 

27.28.62 

5341 22 150 7—I, ASSY (NOPS) ARM ASSY (NOPS) 1 

52-54 

5341 22 300-1 13r)tID"9 SUB ASSY SHAFT SUB ASSY 1 

67,68,72 

1 9721070008 E—UD9" E-7 E —RING E-7 3 

2 5341 21 151 UD9 LINK 2 

3 9670061208 V7Vh*"11,F M6X12 SOCKET BOLT M6X12 4 

4 9716060014 t5 ,'"h" M6 PLAIN WASHER M6 6 

5 9670041008 95•Vi1i"lbh M4X10 SOCKET BOLT M4X10 8 

6 5341 21 222 VD)-0-"7"5”F BRACKET 1 

7 9670061608 9h'Vh711"11/h M6X16 SOCKET BOLT M6X16 4 

8 5330 21 662 COVER 2 

9 5290 29 412 bLo-5—tfUD CAM ROLLER WASHER 4 

10 9721100008 E—Up9" E-10 E—RING E-10 4 

11 5341 21 140 F9NDUA"— LEVER 1 

12 5290 26 112 $91D BUSHING 2 

13 5341 21 562 A9VF" STUD 2 

14 9710100008 / 1j" M10 SPRING WASHER M10 4 

15 9660100014 tVI. M10 NUT M10 4 

16 9670065508 9 Fifi Nt,1 M6X55 SOCKET BOLT M6X55 2 

17 5340 21 147 F")-fl) DA"—AhVA°— STOPPER 2 

18 5300 33 561-1 t°D PIN 2 

19 90628 AtV7°t°D SSP-4 SNAP PIN SSP-4 4 

20 9660040014 tVF M4 NUT M4 8 

21 9710040008 A"V/"1"* M4 SPRING WASHER M4 8 

22 97632 VD/fh" AS-05N AC115V SOLENOID AS-05N AC115V 1 

23 5300 33 562 1 5— COLLAR 4 



   

1 ST CYLINDER PRESSURE SECTION 

Note: When ordering items marked *,indicate the set number because they are available only as a set 

 

NO. SET NO. / PART NO. '13 1/1!C%#P-ONENT PARTS NO. PART NAME Crty 

24 5290 38 1 41-1 7.7°9D9" SPRING 2 

25 9721050008 E- 11 )9" E-5 E-RING E-5 2 

26 5341 21 220 U:)9 LINK 1 

27 9410301208 77°1J)9"t°) 3X12 SPRING PIN 3X12 4 

28 9660080014 ,Vh M8 NUT M8 12 

29 9710080008 A 1j" M8 SPRING WASHER M8 4 

30 5341 21 1 30 ”1,  POINTER 2 

31 5290 51 822 A7° 11 )9"A3Vh" SPRING STUD 3 

32 5290 33 514-1  SPRING 3 

33 5341 21 120 hGUA"- CAM LEVER 2 

34 5290 21 612  BUSHING 2 

* 35 5340 21 1 32 t°) PIN 2 

36 9670051608 9”1104/1. M5X16 SOCKET BOLT M5X16 6 

37 5341 21 511 A9Vh" STUD 2 

38 9670089508 %)5")Fiti"IliF M8X95 SOCKET BOLT M8X95 4 

39 5290 22 222 A7°97)9"$11/51"- SPRING HOLDER 8 

40 5330 22 221 A7°9::,” SPRING 4 

41 5321 22 121 i104/1- BOLT 4 

42 9670082508 9”FelliF M8X25 SOCKET BOLT M8X25 9 

43 5341 22 224 A70 1) )2%%50%...(  BRACKET 4 

44 9721120008 E-9:/9" E-12 E-RING E-12 2 

45 5341 22 421 Y-G ARM 2 

46 5341 21 172 t°:) PIN 2 

47 5341 22 142  STUD 2 

48 5341 21 210 
1
17)9 LINK 1 

49 5341 21 212 91)) 5”1,  BRACKET 1 

50 90784 t)9-W.991Vh M8 LOCK NUT M8 4 

51 90678 77-1) UtVF FUO2SC FINE U-NUT FUO2SC 2 

52 91169 PEF-4 ELBOW PEF-4 2 

53 5341 22 111 7-G ARM 2 

54 5341 22 1 61 $3111 BUSHING 2 

55 5341 22 141 A9Vh" STUD 2 

56 9710120008 A"VP\1J" M12 SPRING WASHER M12 2 

57 9660120014 fVF M12 NUT M12 2 

58 5341 21 160 7-G ARM 1 

59 5341 23 114 SPACER 1 

61 5290 21 161 A7097)9"A3Vr` SPRING STUD 1 

* 62 5341 22 121 t°D PIN 2 

63 5300 22 316-1 A-11, SCALE 1 



 

1 5341Z 2101 SECTION NUMBER 
SECTION 

*.7..0AFAU*e.TUS5AUTI -th.OT, -t'yt.#'4lT;t3ZUTTLso  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

1 ST CYLINDER PRESSURE 

 

NO. 
-t ,y1- -g- /g13a*-q 
SET NO. /PART NO PART NAME 1413 *.fr‘POWPONENT PARTS NO 

fink 
Qty 

64 5290 22 318 SCREW 1 

65 5300 22 317 7ob_F PLATE 1 

66 5300 22 313  DIAL (IVORY) 1 

66 5310 22 313 9"-ft11) (90) DIAL (BLACK) 1 

67 5341 22 311-1 53')t1W9 SHAFT 1 

68 9410301608 A7°Up9"t°D 3X16 SPRING PIN 3X16 4 

69 5341 22 314 hL CAM 1 

70 5290 29 115 .)t 911) BUSHING 2 

71 5341 22 315 hL CAM 1 

72 5290 22 320 WHEEL 1 

73 5341 22 316-1 A1°-/- SPACER 1 

74 5290 22 330 PAWL 1 

75 9710050014 A" /J" M5 SPRING WASHER M5 2 

76 9642052514 J-1"D.D" M5X25 SCREW M5X25 2 

77 5341 21 133 A7°97)9'A9Vh' SPRING STUD 1 

78 97630 VUJ11" AS-05N AC115V SOLENOID AS-05N AC115V 1 

79 5330 21 672 tO PIN 1 

80 90692 /5A"* L10 SPRING L10 1 

81 5290 29 312 WASHER 1 

82 9710060008 i 1j"* M6 SPRING WASHER M6 1 

83 9660060014 tVF M6 NUT M6 1 

84 5341 21 252 F2'11/1./A'- LEVER 1 



, I L I .e l td.  JGloIl,all III,IIIIIPGM 

2ND CYLINDER PRESSURE SECTION 



* 

 

SECTION NUMBER I 
5341Z 2201 ›"Ie r -.711) 

2ND CYLINDER PRESSURE SECTION 
ctiiten t-34 -c- 

.#- "C';t3Z L Ls, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-t .YFW4- /gBAW-4 
SET NO. / PART NO. nAt4A,/*" PART NAME COMPONENT PARTS NO. 

gift 
Qty 

5340 21 130 33i)4 1't0 D ASSY PIN ASSY 1 

4.5.13 

5341 21 110 /WM"- ASSY CAM LEVER ASSY 1 

11.12 

5341 21 170 F9NDUA'- ASSY LEVER ASSY 1 

31.39 

1 9721050008 E-9.'9" E-5 E -RING E-5 3 

2 9716060014 t5#"/J'* M6 PLAIN WASHER M6 3 

3 5341 21 251 9D9 LINK 1 

4 9660080014 tVF M8 NUT M8 4 

5 9410301208 A7° 11D9"t°D 3X12 SPRING PIN 3X12 1 

6 9710080008 A"VP`h" M8 SPRING WASHER M8 1 

7 5341 21 130 )tI' POINTER 1 

8 5290 51 822 A7° 11)9"A9Vh" SPRING STUD 2 

9 5290 33 514-1 A7° 11D9" SPRING 1 

10 9721100008 E-'J 9" E-10 E-RING E-10 2 

11 5341 21 120 bLUV- CAM LEVER 1 

12 5290 21 612 $911, BUSHING 1 

13 5340 21 132 t°D PIN 1 

14 9670051608 M5X16 SOCKET BOLT M5X16 3 

15 5341 21 511 A9VI" STUD 1 

16 9670061208 971Yh*"0 M6X12 SOCKET BOLT M6X12 2 

17 9660040014 tVh M4 NUT M4 4 

18 9710040008 A 13" M4 SPRING WASHER M4 4 

19 5341 21 222 9U)/F'7"57VF BRACKET 1 

20 5300 33 561-1 t°7) PIN 1 

21 90628 AtV7°t°D SSP-4 SNAP PIN SSP-4 2 

22 97630 9l)111-' AS-05N AC115V SOLENOID AS-05N AC115V 1 

23 5300 33 562 h5- COLLAR 2 

24 5341 21 230 91))-0'9D2 LINK 1 

25 9721070008 E-UD7" E-7 E -RING E-7 2 

26 5341 21 240 14,7-13 ARM 1 

27 5341 21 242 A9VF" STUD 1 

28 9670061608 9”Fell/F M6X16 SOCKET BOLT M6X16 2 

29 5330 21 662 COVER 1 

30 5290 29 412 b10-3-t-PJD CAM ROLLER WASHER 2 

31 5341 21 180 F9NWA"- LEVER 1 

32 9670065508 95*Vhelld. M6X55 SOCKET BOLT M6X55 1 

33 5340 21 147 1-`")11, liA"-AhVA°- STOPPER 1 



   

2ND CYLINDER PRESSURE SECTION 
1.- *-̀4L-C;it L. -CT t‘o  

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

10.y h IP4 /g13.T.** NO. SET NO. / PART NO. naft/
*"' COMPONENT PARTS NO. PART NAME Q'ty 

34 5290 38 141-1 A7°U)9‘` SPRING 1 
35 5290 29 313 1" 13  WASHER 2 

36 90342003 7719/311, 1\"79D9" BEARING 2 

37 5341 21 152-1 UD9 LINK 1 
39 5290 26 112 $51$ BUSHING 1 
40 5341 21 562 A9Vh" STUD 1 
41 9710100008 V*V`V* M10 SPRING WASHER M10 3 

42 9660100014 tV1. M10 NUT M10 3 

43 90784 tD51-oV9tVF M8 LOCK NUT M8 2 

44 9721120008 E-97)7" E-12 E-RING E-12 2 

45 5341 22 451 7-L ARM 2 

46 5341 21 172  PIN 2 

47 9670041008 9”FelliF M4X10 SOCKET BOLT M4X10 4 

48 5341 22 142 A9Vh'% STUD 2 

49 5327 22 471 hL CAM 2 

50 9684060608 Fi*D" M6X6 SET SCREW M6X6 4 
51 5290 52 422 A7°9:/”A9VFI% SPRING STUD 2 

52 5327 22 472 , 71- SHAFT 1 
53 9670083508 9”1.44,1- M8X35 SOCKET BOLT M8X35 4 

54 5341 22 225 7713 1J ,9 %% 9%t f  BRACKET 2 

55 5341 22 453 A70 IJI:j9U1). SPRING HOLDER 4 

56 5341 22 452 A7011 0" SPRING 2 

57 5321 22 121 4i4)1. BOLT 2 
58 91330009 oVh9VIlif M8X120 SOCKET BOLT M8X120 2 
59 5341 22 454 h".11." GUIDE 2 





SECTION 
IMPRESSION CYLINDER 



 

u. 
I 5341Z 2301 SECTION NUMBER  

SECTION 
*LogvauAtia-cut3ALT. 1.-ti,o-cs -t ,yh*-'4—c-it LTTLso  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

r.rr-9 

IMPRESSION CYLINDER 

NO. / a - 

SET NO. / PART NO. nft/ PART NAME COMPONENT PARTS NO. 
Art 
Q'ty 

5340 23 2312 A7OUD9UhU..(10% SPRING GUIDE 1 
26,27 

5340 23 234Z 7"5r'Vh BRACKET 1 
1,16 

5341 23 210 1'7F ASSY SHAFT ASSY 1 
24,28,29 

1 91631 1"YUD9" HK1516LL BEARING HK1516LL 3 

2 91630 A1°—/— IR12X15X16.5 SPACER IR12X15X16.5 3 

3 5290 29 311 %X 13%. WASHER 2 

4 5340 23 237 APYA°— STOPPER 2 

5 9670061608 M6X16 SOCKET BOLT M6X16 2 

6 90699 UV!)h M5 U—NUT M5 6 

7 5480 23 221 HOLDER 6 

8 5340 23 240 Y'YhurYY$ GRIPPER 6 

9 9648030614 /53*D" M3X6 SCREW M316 6 

10 5480 23 222 t°7) PIN 6 

11 5480 23 223  SPRING 6 

12 9410501208 A7°97)9"t°D 5X12 SPRING PIN 5X12 6 

13 90179 0 1.9 /727tV4F$*D" M5X8 SET SCREW M5X8 6 

14 9670051608 M5X16 SOCKET BOLT M5X16 6 

15 5480 23 224-1 s1i11/51"— HOLDER 6 

16 5340 23 234 7"55"Yh BRACKET 1 
17 9670062008 9 1- *"111F M6X20 SOCKET BOLT M6X20 2 

1 8 90900 4— 5X5X16 KEY 5X5X16 1 
19 5341 23 112  SHAFT 1 
20 5341 23 111 CYLINDER 1 
21 90181 1:0)397”4#53*D" M4X8 SCREW M4X8 4 

22 5340 23 236 PLATE 2 

23 5340 23 238 AP.97°D—FDL SPACER 4 

24 5340 23 211 Dt7h SHAFT 1 
25 9721070008 E—Up9%% E-7 E —RING E-7 1 
26 5300 45 243 911) BUSHING 1 
27 5340 23 231 A7OUD9"h"..fh" SPRING GUIDE 1 
28 9411502500 T—A°—t°D 5X25 TAPER PIN 5X25 1 
29 5341 23 220 9"919A°-7—G GRIPPER ARM ASSY 1 
30 5290 29 412 1 Loo-5—T-01) CAM ROLLER WASHER 1 
31 5290 29 411 hGo—i— CAM ROLLER 1 
32 5340 23 212 t PIN 1 
33 5340 23 233  SPRING 1 



 

1 1,-IMMCM 

 

  

IMPRESSION CYLINDER SECTION 
* -_-_ayamtt*A -c-(11-34 T 1 -ft A.,0) -C,. L TT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t ,y1.**/g5A* NO. SET NO. /PART NO. '15 44C1.14PONENT PART NAME PARTS NO. Qty 

34 5341 23 232 7'0V9 BLOCK 1 

35 90247 7"VD2 MB1010DU BUSHING MB1010DU 1 

36 9670052008 9 1.*"11,1. M5X20 SOCKET BOLT M5X20 2 

37 9660060014 tVF M6 NUT M6 1 

38 9710060014 A"*#"/)" M6 SPRING WASHER M6 1 

39 9670051001 9Vtli"11,F M5X10 SOCKET BOLT M5X10 6 

40 5330 23 115 1"7 1W"IJA"- BEARING COVER 1 

41 90474 '\"79p9" 6008VVCM BEARING 6008VVCM 1 

42 5290 24 127 104/1. BOLT 3 

43 5330 23 113 WASHER 3 

44 5290 23 112 GEAR 1 

45 90303004 V-$1"7 117)9"6007VVCM BALL BEARING 6007VVCM 1 

46 5341 54 515 
11"7 11 )9"1/I BEARING COVER 1 

47 5341 23 113 SPACER 1 

48 9684060608 F)( !9" M6X6 SET SCREW M6X6 2 

49 5341 23 311 7Vh"1JL, CAM 1 

50 5341 23 312 AiN0 #.„ SPACER 1 

51 9670063508 97Vh1i"0 M6X35 SOCKET BOLT M6X35 2 





BLANKET CYLINDER SECTION 



BLANKET CYLINDER 

"e  i• 9 
1 5341Z 2401 SECTION NUMBER  

SECTION 

Note:  When ordering items marked *,indicate the set number because they are available only as a set. 
-tr y F* NO. SET NO. / PART NO. og ay. PART NAME COMPONENT PARTS NO. 

111 

Q'ty 

5322 24 230 95)7° ASSY CLAMP ASSY 1 

68,70-72 

5340 24 220 9fV9tVF7'5)”h40,9'- QUICK SET BLANKET HOLDER ASSY 1 

9.10,79.80 

5340 75 820-1 bA"- ASSY COVER ASSY 1 

1 8.81-88 

5341 24 100-1 7"3)VF.99)9"- ASSY BLANKET CYLINDER ASSY 1 

62.64.65 

5341 24 550 1)D”'-9-D1'7h ASSY INDICATOR SHAFT ASSY 1 

16.32.33.90 

1 5290 24 253 NUT 1 

2 5340 24 213 F995tt9" BRACKET 2 

3 5310 24 211 Dt71' SHAFT 2 

4 5430 24 125 tVh NUT 4 

5 5430 24 124-1 *NO. BOLT 4 

6 9670063508 9 *"11,1- M6X35 SOCKET BOLT M6X35 4 

7 9684060608 M6X6 SET SCREW M6X6 7 

8 5341 24 214 7"5h.VF BRACKET 2 

9 5340 24 215 b19" BRACKET 4 

10 9670051001 Vh.191-VIF M5X10 SOCKET BOLT M5X10 19 

11 5320 24 240 KNOB 1 

12 5290 24 251 A7°U)9NN SPRING 3 

13 5290 29 313 .1.”13%% WASHER 3 

14 5330 24 351 51"1tll, DIAL 1 

15 5330 24 349-1 v7a (90) KNOB (BLACK) 1 

15 5336 24 349-1 V7E (7f*" 11-) KNOB (IVORY) 1 

16 5340 24 560 f)D"7-9-D1'7F ASSY INDICATOR SHAFT ASSY 1 

17 5300 33 538 V7Ei (7f*"9-) KNOB (IVORY) 1 

1 7 5310 33 538 V7ii (90 KNOB (BLACK) 1 

18 9648041014 /57*D" M4X10 SCREW M4X10 6 

19 5290 35 131-1 77°9)9" SPRING 1 

20 9721070008 E-9)9" E-7 E -RING E-7 1 

21 5341 24 570 A5fh"A") SLIDE PLATE 1 

22 5340 24 541 7"5h.Vh BRACKET 1 

23 5300 21 424 PLATE 1 

24 97303 A-f” V-1C2 SWITCH V-1C2 1 

25 9642040814 t 3*D" M4X8 SCREW M4X8 2 

26 9710040014 A" V* M4 SPRING WASHER M4 2 

27 5341 24 563 7"”'F BRACKET 1 



-BLANKET CYLINDER 
SEULION NUMBER L  

  

SECTION 
* lt L A.,0) F L 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t71-*-gi /ne.4 NO. SET NO. /PART NO. *  PART NAME "11341 1-‘,44(1PONENT PARTS NO. 
114* 
Crty 

28 9642031614 t1"DVP% M3X16 SCREW M3X16 2 

29 9670061208 V $"11,h M6X12 SOCKET BOLT M6X12 5 

30 5341 24 580  BRACKET 1 

31 5330 24 341 )0:9")2" HOUSING 1 

32 5330 24 344 4%%1•,.. GEAR 1 

33 9410301608 A7°9)9"t°D 3X16 SPRING PIN 3X16 2 

34 9670081608 9”Fit"11/F M8X16 SOCKET BOLT M8X16 1 

35 5340 24 122 Tnt- WASHER 1 

36 5341 24 123 WI CAM 1 

37 5341 54 515 179D71-4/1  BEARING COVER 2 

38 90210 1”9D9" 6206LLBC2P6 BEARING 6206LLBC2P6 2 

39 9670052008 M5X20 SOCKET BOLT M5X20 12 

40 5341 24 131 W,D".7)9" HOUSING 1 

41 5330 24 312 h5- COLLAR 3 

42 5330 24 311 GEAR 1 

43 5330 24 319-2 V`1,-7h1-11, GEAR WHEEL 1 

44 9672051214 oVh9V114.. M5X12 HEXAGON BOLT M5X12 2 

45 5330 24 321 7"c09 BLOCK 1 

46 9648040814 #33*D" M4X8 SCREW M4X8 2 

47 5330 24 322 Ii”-5- INDICATOR 1 

48 91298 9"9-An7°11,  Ch"9 NIPPLE C-TYPE 1 

49 90477 A5Ah1"YUD9" T8-16 THRUST BEARING T8-16 1 

50 5330 24 317 #1% itij _ GEAR 1 

52 5330 24 314-1 t"t- GEAR 1 

53 90700 UtVF M8 U -NUT M8 1 

54 90688 #511" L8 CONED DISC SPRING L8 4 

55 5330 24 316-1 7"5Vh BRACKET 1 

56 5330 24 315 GEAR 2 

57 9410301208 77°9D9"t°;) 3X12 SPRING PIN 3X12 2 

58 5330 24 318 Dt7h SHAFT 1 

59 5330 24 313 7"5rVh BRACKET 1 

60 5330 23 113 WASHER 6 

61 5341 24 112 GEAR 1 

62 5341 24 121-1 D"9 SHAFT 1 

64 5341 24 111 7"5)5"YhD9)9"- BLANKET CYLINDER 1 

65 9686081508 F.)( D" M8X15 SET SCREW M8X15 1 

66 5340 24 112-1 $-WD NAME PLATE 1 

67 90730 )1°-1-t"3', 1.6X5 RIVET 1.6X5 2 

68 5322 24 231 95)7° CLAMP ASSY 2 



3"LF" 

 

3 fft 
I 5341Z 2401 SECTION NUMBER 

SECTION 
*cogiumtiztia-cit1-34L-C I-d1,,ory-c, "CT 1..‘„ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

BLANKET CYLINDER 

 

  

NO. 1!., I *  
SET NO. / PART NO. nalsn/4"14'4- PART NAME COMPONENT PARTS NO. Q'ty 

69 5322 24 271 7"5:ib'Vh PUN-b"9 BLANKET PUN TYPE 

70 5322 24 232 95:ir CLAMP 2 

71 5290 24 233 7"5:)5"9Fh D" BLANKET FIXING SCREW 12 

72 5290 24 234 7"5D7V1-1,,WJ" BLANKET FIXING SCREW 8 

73 5340 24 263 7)9"-D-F UNDER SHEET 1 

74 5340 24 262 7"5DVF (PUN1"9) BLANKET (PUN TYPE) 

75 5340 24 267 7)9"-D-F UNDER SHEET 1 

76 5340 24 266 7"5-Dh'VF BLANKET (T=1.9MM) 1 

77 5340 54 113 D 1JD9"- t"t GEAR 1 
78 5290 24 127 BOLT 3 

79 5340 24 221 tIiht9" BRACKET 2 

80 9648051014 /5-3 D" M5X10 SCREW M5X10 8 

81 9410201008 AT'UD9"t°) 2X10 SPRING PIN 2X10 2 

82 5340 74 125  NAME PLATE 1 

83 9716060014 t5 h" M6 PLAIN WASHER M6 1 

84 5340 75 834-1 t°) PIN 1 

85 5290 38 235 A7"JD9' SPRING 1 

86 5340 75 830-1 roV9 (OPS) BLOCK (OPS) 1 

87 5340 75 821-1 MI"- COVER 1 

88 5340 75 833-1 7"oV2 (NOPS) BLOCK (NOPS) 1 

89 5341 24 113 1"79D9"bA"- BEARING COVER 1 

90 5341 87 429 Ao.N0 41 
SPACER 1 

91 5330 24 128-2 -fDT".f5"-9- INDICATOR 1 

92 90672 oVh971-V1*"10. M8X16 BOLT M8X16 1 

93 5290 24 252 tVF NUT 1 



SECTION DRIVE 



1 
5341Z 2501 SECTION NUMBER 

SECTION 
*.:_on13actiii,IFI.Tu L -r oz--.. -t7h#J4T;t3ZLI- Tt.so  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 1- 4/Af3A* 
SET NO. / PART NO. naft/

4"*-'4' PART NAME COMPONENT PARTS NO. 

5341 25 110 ”DF"'”)'7 ASSY DRIVE SHAFT ASSY 

1,2,7-9 

5341 25 120 D1'7i. ASSY SHAFT ASSY 

17,18,26.27 

1 5330 25 117-2 GEAR 

2 9410602508 A7° 11.-i9"t°:, 6X25 SPRING PIN 6X25 

3 9642051014 t1"3*D`t M5X10 SCREW M5X10 

4 9710050014 )1"*#"h" M5 SPRING WASHER M5 

5 5341 25 115 1"7 117)9"/V1"— BEARING COVER 

6 90207 V'YIJ -.)91% 6203LLB BEARING 6203LLB 

7 9411602500 6X25 TAPER PIN 6X25 

8 5341 25 112 5.":
,
,p‘r)tU1'— GEAR 

9 5341 25 111 DRIVE SHAFT 

10 90900 5X5X16 KEY 5X5X16 

11 5341 25 113 1"YqD9"*11,9"— BEARING HOLDER 

12 5341 25 114 BEARING COVER 

13 9670065508 95".9h*Nbh M6X55 SOCKET BOLT M6X55 

14 5341 25 211 PULLEY 

15 5430 11 219 .1” 1j" WASHER 

16 9670081608 M8X16 SOCKET BOLT M8X16 

17 5341 25 122 DV7h SHAFT 

18 9410402508 A7° 11)9"t*D 4X25 SPRING PIN 4X25 

19 9670051208_ V7VhiliNDF M5X12 SOCKET BOLT M5X12 

20 5341 25 121 7"7,Vh BRACKET 

21 5341 25 125 A3Vh" STUD 

22 5341 25 124 bA"— COVER 

23 90204 V—W7Up2" 6001ZZ BALL BEARING 6001ZZ 

24 5340 53 275 F$ 135— COLLAR 

25 9684050508 F$*D' M5X5 SET SCREW M5X5 

26 5330 25 123 GEAR 

27 9411402500 4X25 TAPER PIN 4X25 

28 90214 V-11/1"7'W" 6000ZZ BALL BEARING 6000ZZ 

29 9722100008 C—q:)9 C-10 C—RING C-10 

30 5327 33 217 7
1
/NO_#,_ SPACER 

31 9723220008 C—q:i9" C-22 C—RING C-22 

32 5321 43 118 SPACER 

33 91609 iti "— W7U:)9" 6900ZZ BALL BEARING 6900ZZ 

34 5321 43 116 4"1,— GEAR 

35 9670051001 9 Ft"11/1- M5X10 SOCKET BOLT M5X10 

Mft 
Q'ty 

1 

1 

1 
1 
7 

7 

1 
2 

1 
1 
1 
1 
1 
1 
3 

1 
1 
1 
1 
1 
3 

1 
2 

1 
1 
1 
2 

1 
1 
1 
1 
1 
2 

1 
2 

1 
2 

”Dh'") 
DRIVE 



DRIVE 

BEL: I ION NUMBER I   

SECTION 
*.IONSAU*ATUtiALTI -d-A.OT, --t'yF4TA5cLT -F oo  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

1- */gfiA*J4-  NO. SET NO. /PART NO. PART NAME 1413i° 41'' /TI  ONIPONENT PARTS NO. 
Sift 
Q'ty 

36 5341 25 126 A9Vh' STUD 1 

37 5341 25 160 hA'- ASSY COVER ASSY 1 

38 9721070008 E-9D9' E-7 E -RING E-7 1 

39 9670061208 M6X12 SOCKET BOLT M6X12 2 

40 9642031614 11"DV)" M3X16 SCREW M3X16 2 

41 5341 25 150 7"5)"VF BRACKET ASSY 1 

42 97303 7101 V-1C2 SWITCH V-1C2 1 

43 97380 7911-9- VAM21 ACTUATOR VAM21 1 

44 5300 21 424  PLATE 1 

45 5341 25 116 SPACER 1 

46 5340 25 213 
14i0-51_ SUPPORTER 1 

47 5290 23 113 It% hi%* WASHER 2 

48 9670064508 9”h7104/1- M6X45 SOCKET BOLT M6X45 2 

49 5340 25 215 SPACER 1 

50 5340 25 212 7o_q- PULLEY 1 

51 90211 *"-W711D9" 62022Z BALL BEARING 6202ZZ 1 

52 9723350008 C- 11:)9" C-35 C-RING C-35 1 

53 5340 25 214 A9V1-1' STUD 1 

54 90098 1/1"0 3V 800 V -BELT 3V 800 1 

55 9660080014 tVF M8 NUT M8 1 

56 9710080008 A"VP/i M8 SPRING WASHER M8 1 





JC.L. I R.J111 INVIVIDC.R I 

SECTION CAM SHAFT 



W.D"9 
CAM SHAFT 

 

5341Z 260 SECTION NUMBER  
SECTION 

*r_ one. (to_ a Tit t-3;s 1 1• *%—t';t3Z L -CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

  

-t•y1- **/g5A*4g- NO. SET NO. / PART NO. PART NAME 1413. 1-s/ClatONENT PARTS NO. 
MR 
(Xty 

1 9670063508 Vh'VF*"11,h M6X35 SOCKET BOLT M6X35 3 

2 5330 35 234 7"5”1.. BRACKET 1 

3 5330 35 233 7"5T 1.91. BRACKET 1 

4 9716060014 t5#"13" M6 PLAIN WASHER M6 3. 

5 9670061208 95'VFell,h M6X12 SOCKET BOLT M6X12 6 

6 9660060014 tVt. M6 NUT M6 1 

7 9710060008 il"V,"h" M6 SPRING WASHER M6 7 

8 5330 35 235 /35- COLLAR 1 

9 9710050014 AIIV/"h" M5 SPRING WASHER M5 3 

10 5330 35 232-1 711 /-11, WHEEL 1 

11 5330 35 231 t0 D PIN 1 

14 5330 26 223-3 hi, CAM 1 

15 5290 26 222 /35- COLLAR 1 

16 5330 26 224-3 WI CAM 1 

17 5330 26 221 $11,5"- HOLDER 1 

1 8 5330 26 225-2 W, CAM 1 

1 9 9642051014 t1"3*D" M5X10 SCREW M5X10 3 

20 5290 25 115 1"797./9"13fl%- BEARING COVER 1 

21 90207 1"797/9" 6203LLB BEARING 6203LLB 2 

22 5330 26 121 Dt7F SHAFT 1 

23 5341 26 230-1 bG CAM 1 

24 9684060608 M6X6 SET SCREW M6X6 2 

25 5330 25 113 HOLDER 1 

26 5290 25 114 1\"7 117)9"13A"- BEARING COVER 1 

27 9670064508 M6X45 SOCKET BOLT M6X45 3 

28 5330 24 522 70°05. V1- SPROCKET 1 

29 5330 26 211 *11/9"- HOLDER 1 

30 5330 26 216 bL, CAM 1 

31 5290 26 213 BUSHING 1 

32 90690 A"*”/3" M10 t9"9 SPRING WASHER M10 (LEFT) 2 

33 90710 oV139tVh M10 t51"U HEXAGON NUT M10 (LEFT) 2 

34 90849 o-5-3I-D RS37-1 CHAIN RS37-1 1 

35 90856 D"311DFUD9 RS37-1 JOINT LINK RS37-1 1 

36 5290 23 113 .9.%%13%% WASHER 2 

37 9670066008 V7VIli"10. M6X60 SOCKET BOLT M6X60 2 



Jtl... I IlJ11 INUIVIbt-K I _ _ 

SECTION MAIN FRAME 



SECTION NUMBER 5341Z 290 

SECTION 
*LogAu*aTu LTI-t-A-0 *-g-T;t3ZLTTt..so  
Note: When ordering items marked *,indicate the net number because they are available only as a set. 

471,-L3 

MAIN FRAME 

NO. 
-t'yt.*-'4. /NA** 
SET NO. / PART NO. l'I' 3 /g1:14-0NENT PARTS NO. PART NAME MO 

Crty 

1 5341 29 111-3 C'i4:7U-L, (OPS) MAIN FRAME (OPS) 1 
2 9670082008 - 9”Ft"114 M8X20 SOCKET BOLT M8X20 10 
3 9670062008 V”Ft"11,1.- M6X20 SOCKET BOLT M6X20 8 
4 5310 29 232 AT- STAY 1 
5 9670061208 9”htull,F M6X12 SOCKET BOLT M6X12 4 
6 5341 29 115  FRAME 1 
7 5341 29 231 AT- STAY 1 
8 9648040814 4,5M'Ju M4X8 SCREW M4X8 20 
9 5341 36 561-1 AT- STAY 1 
10 5341 36 562 WNIFU GUIDE 5 
11 5340 36 563-1 tp/-7"i5'19h SENSOR BRACKET 1 
12 9670051001

. 
 Vh.Vh*"11/1" M5X10 SOCKET BOLT M5X10 2 

13 97805 t:)#- ORE-S5 PHOTO SENSOR ORE-S5 1 
14 9710030008 Au”NNhu M3 SPRING WASHER M3 2 
15 9642031414 t1u7D" M3X14 SCREW M3X14 2 
16 5341 29 112-3 ili p+71)-L. (NOPS) MAIN FRAME (NOPS) 1 
17 5341 29 120  FRAME 1 
18 5341 61 411 7"57Vh BRACKET 1 
19 9642051014 1.1"3 M5X10 SCREW M5X10 4 
20 9710050014 AuV,"1J" M5 SPRING WASHER M5 _4 
21 5327 61 412 T%7T'.91' BRACKET 1 
22 5340 55 115 AT- STAY 1 
23 5341 87 562 1) -11 GUIDE 5 
24 5341 87 561 V -fhuAT- GUIDE STAY 1 



b LC. I RJIN NtJNILIE.R I I 
SECTION FEED TABLE 



5341Z 310 :,#24- 

SECTION NUMBER 
SECTION 

*z 011,5a4 Tit 15iJI 1 it-g-TA3t L. -CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

h"T-7"1 

FEED TABLE 

NO. SET NO. / PART NO. UgA#/
*/1* 

PART NAME COMPONENT PARTS NO Crty 

5310 31 120 7-71`10Vh (90) TABLE FOOT ASSY (BLACK) 4 

24-28 

5330 31 130 5Vf ASSY LATCH ASSY 2 

36,39-41 

5330 31 160 In"- ASSY LEVER ASSY 2 

41,42,45,46 

5330 31 220-1 1I-7) CHAIN 2 

13-16 

1 9660080014 J".91- M8 NUT M8 12 

2 9710080008 11"VP11)"* M8 SPRING WASHER M8 12 

3 5330 31 212 A9VF" STUD 4 

4 5341 31 211 1)".0-"L-11, GUIDE RAIL 1 

5 5341 31 213 b"-11-"U-11, GUIDE RAIL 1 

6 5330 35 232-1 *1-11) WHEEL 6 

7 5290 29 312 9VD1'- WASHER 4 

8 9722100008 C- 11D9'% C-10 C-RING C-10 4 

9 5330 31 218 1)5- COLLAR 12 

10 5330 31 211-1 U-11/ RAIL 2 

11 9670064508 Vh'VFliNtiF M6X45 SOCKET BOLT M6X45 12 

12 5330 31 118 A9VF" STUD 8 

13 5330 31 221 '14"5UD9 JOINT LINK 6 

14 9414100614 9Ut°D 1X6 SPLIT PIN 1X6 12 

15 90111002 11-D CHAIN 2 

16 5330 31 232 PIN 6 

17 90318 ti"-W7UD9" 608ZZ BALL BEARING 608ZZ 14 

18 90654 GS-Up9" GS-8 GS-RING GS-8 6 

19 9684050508 h$77.1" M5X5 SET SCREW M5X5 2 

20 5330 31 268 $3$ BUSHING 2 

21 5310 31 215 Dt7h SHAFT 1 

22 9648061214 /5Df.P M6X12 SCREW M6X12 6 

23 5330 31 111-1 1.-7"14 TABLE 2 

24 5310 31 121 T-7"11,7Vh (90) TABLE FOOT (BLACK) 4 

25 9642030614 t"N"D*D" M3X6 SCREW M3X6 8 

26 5290 31 122 37-1'1)t9" FIXING PLATE 4 

27 9710030008 A 1J"* M3 SPRING WASHER M3 8 

28 9660030014 tVF M3 NUT M3 8 

29 9670061208 V”Ft"Ild. M6X12 SOCKET BOLT M6X12 4 

30 5330 31 216 7"c09 BLOCK 2 

31 9660060014 tVF M6 NUT M6 6 



FEED TABLE 
SECTION NUMBER I  

SECTION 
L -c -F 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

-t_.yhilV4/ne.** NO. SET NO. / PART NO. nen n/
*1"41 PART NAME COMPONENT PARTS NO. Q'ty 

32 9672065014 oVt9V0 M6X50 HEXAGON .BOLT M6X50 2 

33 9670061201 V7V W10. M6X12 SOCKET BOLT M6X12 2 

34 5330 31 112-1 -7"57Vh_ BRACKET 2 

35 9710060008 - A'Vl"1)" M6 SPRING WASHER M6 8 

36 5330 31 116 At- STAY 4 

37 5330 31 113-1 7"--5”h- BRACKET 2 

38 5300 59 331 t°) PIN 2 

39 5330 31 140 3Vf LATCH 2 

40 5330 31 150 iVf LATCH 2 

41 9410301608 A7°,17)9"t°D 3X16 SPRING PIN 3X16 8 

42 5330 31 180 7-L, ARM 2 

43 5330 31 181 qD9 LINK 2 

44 90626 G-'J.'7' G-8 G -RING G-8 8 

45 5330 31 161 D1,7F SHAFT 2 

46 5330 31 170 UV- LEVER 2 

47 5300 59 132 A7°,1D9"714/9"- SPRING HOLDER 2 

48 5300 59 133 A70 qD9" SPRING 2 

49 9721040008 E-q:/9" E-4 E-RING E-4 4 





ill  W.IVTi/11.0.  i 

MULTI-SIZE PAPER PILE BOARD 

SECTION NUMBER  I - 
SECTION 



 

1 53412 312 SECTION NUMBER  
SECTION 

*r_03,grAlft*A -C"( 34 L 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

MULTI—SIZE PAPER PILE BOARD 

 

NO. 
-t'YF*-g- /g5a4-g-

SET NO. / PART NO. PART NAME COMPONENT PARTS NO. City 

5341 31 510 A":)P,t21,D9"/ PAPER TABLE 2 

1-14 

1 9648042514 M4X25 SCREW M4X25 10 

2 91319007 9F.)"4.1X16 WOOD SCREW 4.1X16 4 

3 5341 31 512 7ob_t, PLATE 2 

4 5341 31 514 70 1).4 PLATE 2 

5 5341 31 515 7ob_t. PLATE 2 

6 5341 31 513 7o b _ ts PLATE 2 

7 5341 31 511 BOARD 2 

8 9710040014 A"V1"1" M4 SPRING WASHER M4 10 

9 9660040014 tVh M4 NUT M4 10 

10 9660030014 tVF M3 NUT M3 8 

11 9710030014 A"”"1" M3 SPRING WASHER M3 8 

12 5290 31 122 7t/b1-9%% FIXING PLATE 4 

13 9642030614 1-1"Th'9" M3X6 SCREW M3X6 8 

14 5341 31 516 7Vh FOOT 2 



rivivtomrc 

SECTION 
FEEDER FRAME 



FEEDER FRAME 

r 
5341Z 1 SECTION NUMBER I 

315  
SECTION 

* i5 lt act t-3  I- h. •.7 T;t 5C -CT # 0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. 
-to y F* .-4 /1193.111V 
SET NO. /PART NO. l'33°

/!cUPONENT PARTS NO. PART NAME Mft 
Crty 

1 5341 31 001  FEEDER FRAME 1 

2 9670082008 9”Fellih M8X20 SOCKET BOLT M8X20 12 

3 9670052008 9h.1.91. VII/F M5X20 SOCKET BOLT M5X20 4 

4 5330 29 234 AY- STAY 3 

5 5341 32 410 AY- STAY 1 

6 5310 29 232 AY- STAY 2 

7 5341 31 002-1 7-(-9"-71-G FEEDER FRAME 1 

8 5341 31 003-1 71'-9"-7D-L3 FEEDER FRAME 2 

9 5310 55 315 AT- STAY 1 

10 9670081208 95.VF;ti"Ilih M8X12 SOCKET BOLT M8X12 6 



.JC.l. I IVII IllJWII3C-11 I 1 

SECTION PAPER GUIDE 



,\o_no_hullo% 

PAPER GUIDE 

:IV-4 
5341Z 320] SECTION NUMBER I   

SECTION 
*L otE,i3 A(ta-cut5-4 L *-k—C;t3Z L 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 
4t.y 
SET NO. / PART NO. PART NAME il'f3 41051:PONENT PARTS NO. 

gia 
Q'ty 

5300 58 143Z HOLDER 4 

11,12 

5330 32 560 1"-fhut9WP% ASSY GUIDE MOVING SCREW ASSY 2 

13,20.21 

5330 32 570 1 t2q*Du ASSY GUIDE MOVING SCREW ASSY 2 

13.20,21,26,27 

5330 32 580-1 '1u194"1,-7 D%`9 DRIVE SHAFT ASSY 2 

21,26,33 

1 9642040414 J-V`D*D" M4X4 SCREW M4X4 6 

2 9716040014 t5# 1`1j"* M4 PLAIN WASHER M4 12 

3 5290 32 451 D-FtA°D-51- SHEET SEPARATOR 4 

4 5290 32 420  BRACKET 1 

5 5290 32 452  KNOB 6 

6 5290 32 440  BRACKET 2 

7 5290 32 430 7"55.V1- BRACKET 1 

8 5341 32 531 #-0."7"o7- SIDE BLOWER 1 

9 9642051014 ti\uD*D" M5X10 SCREW M5X10 25 

10 9710050014 AuV/uhu M5 SPRING WASHER M5 33 

11 5300 58 143 HOLDER 4 

12 5300 58 144 $911, BUSHING 4 

13 5330 32 566 *D" SCREW 4 

14 9721120008 E-UD9" E-12 E-RING E-12 4 

15 5341 32 532 FIP”7"oV9 BLOCK 2 

16 9642050814 t1u3D" M5X8 SCREW M5X8 2 

17 5330 32 563 GUIDE 2 

18 9716050014 ti/u1" M5 PLAIN WASHER M5 4 

19 5290 38 121 $914 BUSHING 4 

20 5300 32 571 A7c'oh'VF SPROCKET 4 

21 9410302008 A7° 11)9ut°) 3X20 SPRING PIN 3X20 9 

22 5300 32 569 7"55Vh BRACKET 4 

23 9642040814 t1"Dfi" M4X8 SCREW M4X8 12 

24 5341 32 717 AN0u7u5rVh BRACKET 1 

25 5290 1 7 113 11 10u VALVE 1 

26 5300 32 574 +SNI, GEAR 4 

27 9410301608 A7°,JD9ut°D 3X16 SPRING PIN 3X16 2 

28 90804 RS25 83P CHAIN RS25 83P 2 

29 90852 D"31(philD9 RS25 JOINT LINK R525 2 

30 9642053014 J-1"3*Du M5X30 SCREW M5X30 8 

31 5330 32 575 7"oV2 BLOCK 4 



 

SECTION NUMBER I  

   

PAPER GUIDE SECTION 
*z ogRAItAten-C1113-4 -C'• -C 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. g5 4,11""*44' COMPONENT PARTS NO. PART NAME City 

32 9721070008 E- 117)9" E-7 E -RING E-7 2 

33 5330 32 576-1 D1,71,  SHAFT 2 

34 5300 12 220-1 ADF"Ili (71*" 11-) HANDLE (IVORY) 2 

34 5310 12 220 Aph"Ill (90) HANDLE (BLACK) 2 

35 5300 12 223 9`111V7° (Y-W 11-) GRIP (IVORY) 2 

35 5310 12 223 9"
1
JV7° (90) GRIP (BLACK) 2 

36 9650052014 71l0/57V)" M5X20 SCREW M5X20 3 

37 5300 12 224 PLATE 3 

38 5341 32 510-1 A"-3h11)"1fh`` GUIDE 1 

39 5300 32 550 h"fh" GUIDE 1 

40 5341 32 520-1 A"-/31143"1'r` GUIDE 1 

41 9670081608 9h-91- V11,h M8X16 SOCKET BOLT M8X16 2 

42 5290 32 112 137- COLLAR 1 

43 5290 32 115 7-11 ARM 1 

44 5310 32 111 AT- STAY 1 

45 5290 32 126 51Nl, LABEL 1 

46 5290 32 125 7h'-11/ SCALE 1 

47 5290 32 123-1  KNOB 1 

48 5290 32 141 V7Z KNOB 2 

49 5290 32 211-1 4451"- HOLDER 1 

50 5290 32 117 AhVA°- STOPPER 2 

51 5290 32 113 1)3- COLLAR 1 

52 90603 CE-U:i9" CE-12 CE-RING CE-12 5 

53 5290 32 122 bW%- COVER 1 

54 5290 32 121 A70 99U SPRING 1 

55 5290 32 114 7-4, ARM 1 

56 9710040008 /1" 1)"4 M4 SPRING WASHER M4 8 

57 9642041014 J"\"34D" M4X10 SCREW M4X10 4 

58 5310 32 118 ,1)1,71. SHAFT 1 

59 5310 32 116 GUIDE STAY 1 

60 5341 32 130 719o/11.”1/ MICRO SIDE WAY 1 

61 5290 32 215 VIDF BOLT 1 

62 5290 32 212-2 7°D-F PLATE 1 

63 5341 32 172 /11.11,1"V97"o7- BLOWER 1 

64 5340 32 713 7"13V9 BLOCK 2 

65 5290 32 216 vza KNOB 1 

66 5290 32 213 roV9 BLOCK 1 

67 5290 32 214 A7°Up9" SPRING 1 

68 5341 32 171 /-0,"A"V97\\o7-  BLOWER 1 



/N o _ h u..r 

PAPER GUIDE 

iv- 
5341Z 320] SECTION NUMBER I   

SECTION 
*:: onActmoz-clt bis L "CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. 
-tc ;' 1- igi3ik*-q 
SET NO. / PART NO. naft/

415'4 PART NAME COMPONENT PARTS NO. Q'ty 

69 5341 32 719 *-A 10X17X2000 HOSE 10X17X2000 1 
70 5340 32 716 *-Ar”.  HOSE HOLDER 4 

71 5341 32 173 *-A 8X13.5X960 HOSE 8X13.5X960 1 
74 5290 83 351 CONNECTOR 1 
76 5340 32 714 7i\0 SPACER 2 

77 5290 83 357 *-7 10X17X1500 HOSE 10X17X1500 1 
78 5341 32 718 *-A 10X17X250 HOSE 10X17X250 1 
79 91211 16 HOSE BAND 16 2 

80 5340 17 114 At°)F"Ili SPINDLE 1 
81 5290 17 115 A7° 11D9%% SPRING 1 
82 5300 17 116 hA"- COVER 1 
83 5300 17 117 VT.F. (71*"J-) KNOB (IVORY) 1 
83 5310 17 117 V7F. (90) KNOB (BLACK) 1 
84 9648041014 #53D" M4X10 SCREW M4X10 4 
85 5341 32 140 7-190#-fh")i1f MICRO SIDE WAY 1 
86 5341 32 533 SIDE BLOWER 1 
89 5290 32 217 V7a KNOB 1 
90 5341 32 174 *-A 8X13.5X1260 HOSE 8X13.5X1260 1 



I SEC;  E ION NUMBER I 
SUCTION DRIVE SECTION 



3.55 

5330 33 210 #9D3D7-LD1'71. ASSY SUCTION ARM SHAFT ASSY 1 
20.26-28.31,66 

5330 33 410Z DA"- LEVER 1 

5330 33 440Z-1 DA"- LEVER 1 

5330 37 110Z A-f3DhLDA"- HEIGHT CONTROL CAM LEVER 1 

5341 33 200 /9D2D7Vh ASSY SUCTION FOOT ASSY 1 

1  5290 35 136-1 A7° 11D9" SPRING 1 
2 9721100008 E-Up9" E-10 E-RING E-10 2 

4 9642051014 1"\"7V.)" M5X10 SCREW M5X10 3 
5 9710050014 A"Vf"h" M5 SPRING WASHER M5 8 
6 5330 33 440-1 DA"- LEVER 1 

10 9710100008 A "13"  M10 SPRING WASHER M10 2 
11 9660100014 TVF M10 NUT M10 2 
12 5290 33 142-1 A7°9D9"A3Vh" SPRING STUD 1 

14 9710060008 A 13"  M6 SPRING WASHER M6 2 
15 9660060014 tVF M6 NUT M6 2 
16 9411403200 7-A°-L°.' 4X32 TAPER PIN 4X32 1 
17 5290 33 230-1 Y-LI ARM 1 
18 9684050508 h)( f)" M5X5 SET SCREW M5X5 4 

20 5290 33 214 $51 11, BUSHING 2 
21 9721050008 E-9)9" E-5 E -RING E-5 1 
22 5300 54 161 A7°11D9"A9VF" SPRING STUD 1 

16-20.25-28.31.66 

3 5290 37 123 $911, BUSHING 4 

23 90514 09D9" P-12 0-RING P-12 24 

13 5290 33 431 t°D PIN 1 

19 5290 29 314 1- $)73- LOCK COLLAR 2 

3.6 

3.56 

3.54 

/7D3D9F") 

SUCTION DRIVE 

"U  >" 
I 5341Z 3301 SECTION NUMBER 

SECTION 
one. (14u. -c-(115 s L "t  h L TT 

Note: When ordering items marked *,indicate the set number because they are available only ass set. 

  

-t•y1- */gfen#-'4' NO. SET NO. / PART NO. 1143a4 /!104M*P-ONENT PARTS NO. PART NAME aa 
Q'ty 

5290 33 213Z 7-11 ARM 1 
20.28 

 

5290 33 215Z 7-L ARM 1 
20.31 

5330 33 110Z-1 DA"- LEVER 1 



SUCTION DRIVE 
SECTION NUMBER I   

SECTION 
* 01113  ItAIA -c(t 15  L. 1. #-"C"115( L. -CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

Na SETNa/PARTNO. gri ft/4/4d4 PART NAME /COMPONENT PARTS NO. 
140 
City 

24 5341 33 317 )7" KNOB 12 

25 5341 33 221 /9D3D7V1'D1'7h SUCTION FOOT SHAFT 1 

26 5310 33 211 D1'71 SHAFT 1 

27 9411403600 5-A°-t°) 4X36 TAPER PIN 4X36 3 

28 5290 33 213 7-L ARM 1 

29 5290 33 314 /Vh- SUCKER 12 

30 5341 33 316-1 /9D3D7Vh SUCTION FOOT 12 

31 5290 33 215 ARM 1 

32 5290 29 210 $5111) BUSHING 2 

33 9642051614 J-1"3V)" M5X16 SCREW M5X16 4 

34 9660080014 tVh M8 NUT M8 1 

35 9710080008 A"*/"h"* M8 SPRING WASHER M8 1 

36 5290 34 142 A9Vh" STUD 1 

37 9660050014 tVh M5 NUT M5 3 

38 5330 34 110 DA"- LEVER 1 

39 5290 21 123 t'D PIN 1 

40 5290 29 312 9VDt- WASHER 1 

41 9721070008 E-'1 9" E-7 E-RING E-7 10 

42 5300 57 052 gD9 LINK 1 

43 5290 37 434-1 A7°9D9" SPRING 1 

44 5290 21 161 A7'UD9"A9VF" SPRING STUD 1 

45 91211 *-AA"DF" 16 HOSE BAND 16 1 

46 5290 34 151 A"10" VALVE 1 

47 9670062008 M6X20 SOCKET BOLT M6X20 2 

48 5290 34 153 t-A 7.8X18X310 RUBBER HOSE 7.8X18X310 1 

49 5290 34 130 DA"- LEVER 1 

50 5290 34 141-1 A°VtD PACKING 1 

51 9716050014 tii,"1" M5 PLAIN WASHER M5 2 

52 5330 33 420 9D9 LINK 1 

53 91213 iti-AA"Dh" 19 HOSE CLAMP 19 2 

54 5330 33 410 DA"- LEVER 1 

55 5330 33 110-1 DA"- LEVER 1 

56 5330 37 110 DA"- LEVER 1 

57 5340 33 121-1 A5Vh" STUD 1 

58 5290 38 141-1 A1°ilD9" SPRING 1 

59 5290 29 313 "1]""  WASHER 1 

60 5330 38 130 Up2 LINK 1 

61 5330 38 142  PIN 1 

62 5290 21 643 A7°9D9" SPRING 1 



#9D37)91-"r) 

SUCTION DRIVE 

I 5341Z 3301 SECTION NUMBER I   
SECTION 

* L Iv C)t. ti  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. F 
SET NO. / PART NO. gl3gAn.  PA"j4  / COMPONENT PARTS NO. PART NAME 1111Ez 

Q'ty 

63 5290 21 641 A7° 11.7)9"A9Vh" SPRING STUD 1 

64 5330 33 1 30 LINK 1 

65 5290 33 1 41 i—o - L. .1 PIN 1 

66 5330 33 240 ARM 1 

67 5290 34 152 ..7 T7°11) NIPPLE 2 



• I V, I 11 111 ,0111,5,1..11, 

SECTION FEED ROLLER 



"e 
I 5341Z 3501 SECTION NUMBER 

SECTION 
* W.UWAlTU134LT A.0 -C-.. -t ,yh#'4T;t5cLTToo  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

MA 
City PART NAME 3

4401M*PONENT PARTS NO. 
NO. 
  SET NO. / PART NO. 

5330 35 310 71'-F"o-5- ASSY 

69,70,81.83 

5330 35 330Z-1 o-5- 

35,36 

5330 35 370 51"-12 71-F"0-5- 

69.70.75 

5330 35 460 2 93 ASSY 

FEED ROLLER ASSY 1 

ROLLER 8 

2ND FEED ROLLER 1 

DOUBLE SHEET DETECTOR ASSY 1 

1 3,14.25.61.64.89-109.115,122 

1 9670061208 9h.VF*"11/1. M6X12 SOCKET BOLT M6X12 

2 9716060014 t5#"h"* M6 PLAIN WASHER M6 

4 5330 35 231 t°) PIN 

6 5330 35 232-1 4i/-11, WHEEL 

7 9710040014 A"V,"13"* M4 SPRING WASHER M4 

8 9642041014 1."1"3 D" M4X10 SCREW M4X10 

11 5330 35 235 135- COLLAR 

12 5341 35 233 7"5J.Vh BRACKET 

13 9710060008 A " M6 SPRING WASHER M6 

14 9660060014 tVh M6 NUT M6 

18 5330 35 361-1  KNOB 

19 5330 35 351-1 A9Vh" STUD 

20 9710080008 A"V,"/3" M8 SPRING WASHER M8 

21 9660080014 VA- MB NUT M8 

22 5430 35 224 A7° 11)9" SPRING 

23 5330 35 362 t°) PIN 

24 5430 35 212  LEAF SPRING 

25 9710040008 A"Vr`h" M4 SPRING WASHER M4 

27 9684050508 1.. 2)" M5X5 SET SCREW M5X5 

29 9410301008 A7° 11)9"t°) 3X10 SPRING PIN 3X10 

30 5330 35 354-2 DA"- LEVER 

31 9642050814 t1"D*D" M5X8 SCREW M5X8 

32 5340 35 391 DA"- LEVER 

33 9721100008 E- 11)9" E-10 E-RING E-10 

34 5330 35 341-1 -f51/1" SPRING 

35 90204 ih"-11/1"7 11)9" 6001ZZ BALL BEARING 6001ZZ 

36 5330 35 330-1 o-5- ROLLER 

37 5340 35 381 D1,71. SHAFT 

38 9642030614 ti\"3D" M3X6 SCREW M3X6 

39 9710030014 1\"V,"h"* M3 SPRING WASHER M3 

40 5341 35 554 97-t- RETAINER 

2 

2 

1 

1 

3 

8 

1 

1 

2 

3 

2 

2 

4 

4 

2 

2 

2 

7 

2 

2 

2 

2 

2 

2 

8 

10 
8 

1 

6 

6 

3 

7-(-F"o-5-

FEED ROLLER 



FEED ROLLER 

SECTION NUMBER I — I 

SECTION 
L. TT 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

/g5A*-'4 NO. SET NO. /PART Na //nitONENT PARTS NO. PART NAME Crty 

41 5330 35 551-1 97-1--71.97 RETAINER HOOK 3 

42 5290 32 452 V7E. KNOB 3 

43 5340 35 353 Dt7h SHAFT 1 

44 9660100014 tVF M10 NUT M10 1 

45 9710100014 A"VP`h" M10 SPRING WASHER M10 1 

46 5330 35 225  STUD 1 

47 9723280008 C-9D2" C-28 C-RING C-28 1 

48 5330 35 222 1)5- COLLAR 1 

49 9670051608 9Vh*"11/1. M5X16 SOCKET BOLT M5X16 4 

50 5330 35 223 GEAR 1 

51 5330 35 221 t1451"- HOLDER 1 

52 5330 35 224 A'7°oVh SPROCKET 1 

53 9670041008 9”Fell/h M4X10 SOCKET BOLT M4X10 4 

54 9722120008 C-9:/9" C-12 C-RING C-12 1 

55 9642051014 ii\"D*D" M5X10 SCREW M5X10 15 

56 5330 35 552 70 1).4 PLATE 3 

57 9716040014 t5#"t" M4 PLAIN WASHER M4 2 

58 5340 35 451 Fb-f TRAY 1 

59 5300 75 016 7"55'Wh BRACKET 1 

60 5300 75 017  BRACKET 1 

61 9710050014 A"V,"1)" M5 SPRING WASHER M5 17 

62 5330 35 323-2 oY-'\°-)1°-h"-fh" LOWER PAPER GUIDE 1 

63 5330 35 322  BRACKET 1 

64 9670061608 M6X16 SOCKET BOLT M6X16 5 

65 5340 35 722 A"VJh' SPRING STUD 1 

66 9670052008 Vh'Vfli"11,1- M5X20 SOCKET BOLT M5X20 2 

67 90840 RS25 48P CHAIN RS25 48P 1 

68 90852 D"2-fDh9D9 RS25 JOINT LINK R525 1 

69 5300 58 145 A7° Vh SPROCKET 2 

70 9410301608 A7° 11)9"t°D 3X16 SPRING PIN 3X16 3 

71 5330 35 422 t 0 PIN 1 

72 5330 35 312 1"79)9"/M"- BEARING COVER 3 

73 90214 it"-11,1"79)9" 6000ZZ BALL BEARING 6000ZZ 4 

74 5330 35 410 DtV9- SHUTTER 1 

75 5330 35 371 o-5- ROLLER 1 

76 5340 35 321 7"57Vh BRACKET 1 

77 9642042514 M4X25 SCREW M4X25 4 

78 97603 VUJ-fh" MS-35J AC115V SOLENOID MS-35J AC115V 1 



7/—h"0-5— 

FEED ROLLER 

-r 
1 5341Z 3501 SECTION NUMBER 

SECTION 
*LOgfiAlt*A -Clt1.5-ALTI -d- /IA9D -r, -t•yhlk-qT;±5cLTT oo  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

1- */g0AW4-  NO. SET NO. / PART NO. PART NAME 4 ' 011st-LENT PARTS NO. 
%ft 
Crty 

79 5330 35 424 IJ D9 LINK 1 

80 9721040008 E-Up9" E-4 E -RING E-4 2 

81 5330 35 311 D1'71' SHAFT 1 

82 5330 35 421 t°) PIN 1 

83 5290 36 214 U GEAR 1 

84 5290 21 521 A7° 11 D9 SPRING 1 

85 9410401408 A7° 11 )9"t°) 4X14 SPRING PIN 4X14 1 

86 5290 36 351 A7° 117)9"A3Vh" SPRING STUD 1 

87 5290 37 434-1 A7° 11 )9 SPRING 1 

89 5330 35 462-1 t°) PIN 1 

90 5330 35 463-1 1j7- COLLAR 2 

91 5330 35 465 SCREW 1 

92 5330 35 467-2 7°U- 1.  PLATE 1 

93 5330 35 468 PLATE 1 

94 5430 35 311-1 $11)5"- HOLDER 1 

95 5430 35 312 -0Au* LEAF SPRING 1 

96 5430 35 314 SPACER 1 

97 5430 35 321-1 ilifl0"- HOLDER 1 

98 5430 35 322 0 PIN 1 

99 5430 35 323  SPRING 1 

100 5430 35 324 )7 KNOB 1 

1 01 5430 35 332 PIN 2 

1 02 9716030014 t5#"h" M3 PLAIN WASHER M3 2 

103 9642032514 t1"3*D" M3X25 SCREW M3X25 3 

1 04 9660040014 tVF M4 NUT M4 7 

1 05 9660030014 t'.91- M3 NUT M3 1 

1 06 9642040614 t'1"3*Du M4X6 SCREW M4X6 1 

107 95117 9pDh1\"- AP-B TERMINAL COVER AP-B 1 

108 90307 1"-11,1"79:)9" 605ZZ BALL BEARING 605ZZ 1 

1 09 95119 A-OT Z-15GS-B SWITCH Z-15GS-B 1 

110 5330 35 352 A9')F" STUD 2 

111 5330 35 461 AT- STAY 1 

112 5330 35 464 SCREW 1 

113 9710120008 A 1]" M12 SPRING WASHER M12 2 

114 9672123514 oVh9VIDF M12X35 HEXAGON BOLT M12X35 1 

115 5330 35 466 DA"- LEVER 1 

116 5290 21 316 A7°UD9" SPRING 1 

117 5330 35 430 LATCH 1 

118 9721070008 E-TD2" E-7 E-RING E-7 1 



FEED ROLLER 

SECTION NUMBER I   
SECTION 

PAILfolt*A -Cit154 T •y k.s o  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

mthit* nan NO.  SET NO. / PART NO. /COMPONENT PARTS NO. PART NAME Q'ty 

119 90200 e-11)1'7U:i9 607ZZ BALL BEARING 607ZZ 1 

120 9721050008 E- 1W" E-5 E -RING E-5 1 

121 5330 35 441 A9VF" STUD 1 

122 9642051614 t1`1]*D" M5X16 SCREW M5X16 2 





SECTION NUMBER I - - -  I 
SECTION FEEDER BOARD 



71-9u-V-F" 

FEEDER BOARD 

5341Z 3551 SECTION NUMBER 1   

SECTION 
*r_onatt*a-c-Itt,;11 
Note. When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-t.y1-*-4-/MAW4- 
SET NO. / PART NO. naAvE/4"It PART NAME COMPONENT PARTS NO. 

MO 
(;)'ty 

5340 35 310 Tf-to-5- ASSY FEED ROLLER ASSY 1 

117,118,120 

5340 35 720Z Win"- ASSY LEVER ASSY 1 

107,109 

5341 35 740Z 9:)9 ASSY LINK ASSY 1 

94,108 

5341 35 820 ASSY HOLDER ASSY 1 

9-14,21,123 

5341 35 840 ) "(F" ASSY GUIDE ASSY 1 

14,54-56,63,64,74-77,121 

5341 35 850 t"-Wt ASSY GUIDE ASSY 1 

14,54-56,62-64,74,75,83,121 

5341 35 910-1 W.D1'7F ASSY CAM SHAFT ASSY 1 

1,3-6 

1 5341 35 913 *D" BOLT 1 

2 5327 22 473 AP9A°- STOPPER 4 

3 9410401408 A7°I/D9"L°D 4X14 SPRING PIN 4X14 1 

4 5341 35 911 TDDB2JD1'7h SHAFT 1 

5 5341 35 912-1 TDD3D1]L CAM 2 

6 9410402008 A7°UD9"t°D 4X20 SPRING PIN 4X20 2 

7 5290 29 115 $91D BUSHING 1 

8 9721100008 E-Up9" E-10 E-RING E-10 1 

9 9642030314 T1'3V)" M3X3 SCREW M3X3 3 

1 0 9710030014 A"VP'1]" M3 SPRING WASHER M3 11 

11 5341 35 882 A7°UD9" (T)V ) SPRING (FOR THICK PAPER) 2 

12 5341 35 892 BOLT 1 

13 5341 35 891 77°Up9"1)"1h" GUIDE 1 

14 9721050008 E-9D9" E-5 E -RING E-5 5 

15 9660100014 /".91. M10 NUT M10 2 

16 9710100014 A 1J" M10 SPRING WASHER M10 2 

1 7 5640 36 146 tOVVF PIVOT 2 

18 5341 35 922-1 T.-)D3D7-Ls ARM 1 

19 5341 35 925 DT-Dt°D PIN 2 

20 5341 35 924 STAY 1 

21 9642031014 t1"3*D" M3X10 SCREW M3X10 1 

22 5341 35 521-1 ?L'-LI FRAME 1 

23 5430 35 314 SPACER 1 

24 5640 23 136 APY/1°- STOPPER 1 

25 90200 4i"-W7U:i9" 607ZZ BALL BEARING 607ZZ 3 



FEEDER BOARD 
SECTION NUMBER L   

SECTION 
* z orzeR -Nt ton_ 1 -ft A,O)T, F tt*-C"/± 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

4t•yl- V4/f413A*-q NO. SET NO. /PART NO. PART NAME l'i5e /nVtliNENT PARTS NO. Qty 

26 5341 35 812 t°) PIN 2 

27 9670053508 M5X35 SOCKET BOLT M5X35 12 

28 9684050508 h$VP M5X5 SET SCREW M5X5 7 

29 5341 35 784 LOCK COLLAR 1 

30 5341 35 782 DTD7\\WY9  BLOCK 1 

31 5300 58 513 135- LOCK COLLAR 1 

32 5430 39 614 WI"- HOLDER 1 

33 9721070014 E-Up9\\ E-7 E -RING E-7 7 

34 9670051608 95'VF*\\11. M5X16 SOCKET BOLT M5X16 2 

35 91609 t\\-11/1\\79)9" 6900ZZ BALL BEARING 6900ZZ 2 

36 5341 35 921 tpD3Do-7- ROLLER 1 

37 5341 35 923-1 t7)D3D7-/1 ARM 1 

38 5330 35 536 5---7°o-5- TAPE ROLLER 1 

39 5341 35 535 3.-.)17 1\\11/1.  BELT 5 

40 9670052008 95*Vhellih M5X20 SOCKET BOLT M5X20 9 

41 5341 35 753 A9VF" STUD 1 

42 5330 35 783 SPACER 1 

43 9670103008 95'VF7h"11/F M10X30 SOCKET BOLT M10X30 2 

44 5321 43 117 SPACER 2 

45 90214 *"-141"7 11:›9" 6000ZZ BALL BEARING 6000ZZ 4 

46 5290 29 312 9nt- WASHER 3 

47 5341 35 770 Y-L, ARM 1 

48 5341 35 822 7\15V1- BRACKET 1 

49 5330 35 792  SPRING 1 

50 5341 35 823 9"11'J DIAL 1 

51 90692 /5/1" L10 SPRING L10 1 

52 9710050014 A"V/\\, M5 SPRING WASHER M5 15 

53 9642050514 tY\3VP\ M5X5 SCREW M5X5 1 

54 9716060014 t5#"/P\ M6 PLAIN WASHER M6 2 

55 5290 54 338  SPRING 2 

56 9642020514 t1\\DVi" M2X5 SCREW M2X5 4 

57 5341 35 795 VP\ BOLT 2 

58 5330 35 797 UV- LEVER 3 

59 5341 35 791 Ailh"W\- BAR 1 

60 5341 35 842 Ip‘IFU GUIDE 5 

61 9648031014 /5DVP M3X10 SCREW M3X10 10 

62 5341 35 870-1 h".fh" MS GUIDE MS 1 

63 91929 A7°9D9" ST-6 SPRING ST-6 2 

64 9710020014 A"Vi"h" M2 SPRING WASHER M2 4 



SECTION NUMBER 5341Z 355 

SECTION 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

7/-9"—*"—F" 

FEEDER BOARD 

NO. SET NO. / PART NO. PART NAME l'sIlla q4M4PONENT PARTS NO. 
Mft 
Qty 

65 5341 35 750-1 1 DA" 117"5Vh ASSY BRACKET ASSY 1 

66 90308 it"—$1"YUD9" 606ZZ BALL BEARING 606ZZ 

67 9721040008 E- 117)9" E-4 E —RING E-4 1 

68 5341 35 754 A9Vh" STUD 1 

70 5330 54 521 -(7)D"h*-9— INDICATOR 1 

71 5330 24 349-1 1.97.--3. (9o) KNOB (BLACK) 1 

71 5336 24 349-1 V7F. (7-1*"1—) KNOB (IVORY) 1 

72 9684060608 F E)" M6X6 SET SCREW M6X6 3 

73 5341 35 824 SPRING 1 

74 90652 GS—Up9" GS-5 GS—RING GS-5 2 

75 5430 39 118 KNOB 4 

76 5341 35 793 HOLDER 1 

77 5341 35 860-1 h"-fh" OPS GUIDE OPS 1 

78 5341 35 785 7PO _4 SPACER 1 

79 5341 35 821 BAR 1 

80 5341 35 844 I*0_9_ SUPPORTER 5 

81 5341 35 843 h"-If."1"” GUIDE CATCH 5 

82 5341 35 534-1 AT— STAY 2 

83 5341 35 851 HOLDER 1 

84 9660080014 ”F M8 NUT M8 1 

85 9710080008 A"*/'/J"* M8 SPRING WASHER M8 1 

86 9670061408 M6X14 SOCKET BOLT M6X14 2 

87 5341 35 761-1 D"Bh"—W, CAM 1 

88 5341 35 742 AFVA°— STOPPER 2 

89 9710040008 A"*#'h"* M4 SPRING WASHER M4 4 

90 9642040614 t1"3*D" M4X6 SCREW M4X6 4 

91 5341 35 762 *D" BOLT 1 

92 9660060014 F M6 NUT M6 1 

93 9710060014 A"VPh"* M6 SPRING WASHER M6 1 

94 5341 35 740 9D9 LINK 1 

95 5290 89 324 A7°9D9"A9VI" SPRING STUD 1 

96 5290 54 542-1 A7° 11:0" SPRING 1 

97 5290 21 641 A7O 9)9"A9VI" SPRING STUD 1 

98 5341 35 511-1 7b—L. FRAME 1 

99 9670051001 9h.VhVIDIs M5X10 SOCKET BOLT M5X10 6 

1 00 5330 35 561 PLATE 2 

1 01 5340 35 555 UT—t— OAVIi2g)) RETAINER (FOR THIN PAPER) 4 

101 5340 35 556 UT—t— (71.)1]"F,2')) RETAINER (FOR THICK PAPER) 2 

1 01 5340 35 557 UT—t— (7V/)"..13')) RETAINER (FOR THICK PAPER) 2 



SECTION NUMBER I  
SECTION 

* ----0MAU*A-CUt3AL -C 11t/1,0-C,-t.y1-W4.-C;t1.-CTtse  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

I •. 

FEEDER BOARD 

-t•y1-**/gfia* NO. SET NO. /PART NO. PART NAME Ill /nlr:P-73NENT PARTS NO. City 

1 02 9642030614 t1"3*Dt` M3X6 SCREW M3X6 8 

103 5330 35 552 PLATE 4 

104 5330 35 551-1 95-t-TY9 RETAINER HOOK 4 

105 5290 32 452  KNOB 4 

106 5341 35 562 SHAFT 1 

1 07 5290 31 214 in BUSHING 1 

108 5340 52 606 in BUSHING 1 

1 09 5340 35 720 W.141"- LEVER 1 

110 5340 35 711 A9VF" STUD 1 

111 9642051014 t1"3*D" M5X10 SCREW M5X10 14 

112 5341 35 533-2 h"-0-" GUIDE 1 

113 5341 35 532 7"oV9 BLOCK 2 

114 5341 35 539 GUIDE BAR 1 

115 5341 35 538 
11"10.V1h" GUIDE 5 

116 5300 59 126-1 A7°U)” SPRING 5 

117 5300 58 145  SPROCKET 1 

118 9410301608 A7° 117)9"t°D 3X16 SPRING PIN 3X16 1 

119 5330 35 312 1"7 11D9"1il"- BEARING COVER 2 

120 5330 35 311 Dt7h SHAFT 1 

121 5341 35 801 77-11, SCALE 2 

123 5341 35 883 73'UD9`% ( AVa.7.3")) SPRING (FOR THIN PAPER) 2 

124 9670081208 ”Vh*"11,1- M8X12 SOCKET BOLT M8X12 1 

125 9670066508 9”1-V1lih M6X65 SOCKET BOLT M6X65 4 

127 5341 35 543  SENSOR BRACKET 1 

391'10' FOR JAPAN 

128 5341 61 642 tp/- ASSY SENSOR ASSY 1 

39J-10' FOR JAPAN 

129 9642031414 t1"3*D" M3X14 SCREW M3X14 2 

130 5340 35 454 7"55"YF BRACKET 1 

FOR EXPORT 

131 97834-1 tD/- DAS-61LD-2 SENSOR DAS-61LD-2 1 

2D/VO' FOR EXPORT 

132 5341 35 536 V.101.%% GUIDE 1 

133 9660050014 tVF M5 NUT M5 2 

134 5341 35 781 7D%'1,AFA992.- SCREW 1 





immi rduiviaGrt I  I 

SECTION SKID ROLLER 



AM,"0-5- 
SKID ROLLER 

5341Z 356 SECTION NUMBER I   

SECTION 
44-„7.0g13A*ATUti- ALTI -U- A.OT, -t-Y1-4 .-4T;t3ZLTT.,,, 
Note: When ordering items marked *,indicate the set number because they are available' only as a set. 

 

NO. 
-t .Y1-**/g5A** 
SET NO. / PART NO. PART NAME '°144:M4PONENT PARTS NO 

Aft 
city 

5340 35 910 AVt."0-5(OPS) ASSY SKID ROLLER (OPS) ASSY 1 

1-12 

5340 35 920 A1'"o-5(NOPS) ASSY SKID ROLLER (NOPS) ASSY 1 

1-8,10-12,21 
5430 36 620-1 t°) ASSY PIN ASSY 2 

1 9.20 

5430 36 640-1 t°7) ASSY PIN ASSY 4 

314 
5430 36 650-1 AVYF"o-5- ASSY SKID ROLLER ASSY 2 

1,2,5-8,10-12/19,20 

5430 36 660-1 A4'A.."(3-5- ASSY SKID ROLLER ASSY 4 

1 -8,10-12 

1 5430 36 622-1 71i10"- HOLDER 6 

2 90741 /7"*NO. M5X10 KNOB BOLT M5X10 6 

3 5430 36 641-1 t0 :7) PIN 4 

4 90218 t"-W79:)9" 6002 BALL BEARING 6002 4 

5 5430 36 624-1 7-L ARM 6 

6 9710060008 W` h"4 M6 SPRING WASHER M6 6 

7 9662060014 tVF M6 NUT M6 6 

8 5430 36 623-1 AP9A°- STOPPER 6 

9 NBH -624S t/IA7°YD9" SPRING 1 

10 9716050014 t5/"h" M5 PLAIN WASHER M5 6 

11 9710050008 A V4 M5 SPRING WASHER M5 6 

12 9672051014 oVh9VIld, 
 M5X10 HEXAGON BOLT M5X10 6 

13 5341 35 574 AVA-"o-5-*11,9"- HOLDER 1 

14 9684060608 I.EJ" M6X6 SET SCREW M6X6 3 

15 5330 35 573 Ain A  BOSS 2 

1 6 5290 32 141 vza KNOB 2 

1 7 5341 35 571 AVYF"0-5-D"9" SHAFT 1 

1 8 5341 35 572 BAR 2 

19 90212 V-11,17 11)9" 629 BALL BEARING 629 2 

20 5430 36 621-1 t°D PIN 2 

21 5340 35 921 A7° 11)9" SPRING 1 



SEC: I IUN NUMBER 
SECTION PAPER INSERTION 



'N°-)1°-/:)#-D3D 

PAPER INSERTION 

I 5341Z 3601 
SECTION NUMBER 

SECTION 
*cOMAUAIATItIsALTI -d- A.OT-s -t'yF*TAUTTk.,„ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-t7F 
SET NO. / PART NO. ne. / PART NAME COMPONENT PARTS NO. 

gia 
crty 

5290 43 112Z GEAR 2 

34,35 

5340 36 210 o7-7-f-huo-5- ASSY LOWER FEED ROLLER ASSY 1 

41-43 

5340 36 380 AFV7°7-1Dhu- ASSY STOP FINGER ASSY 1 

50-53,56 

5341 36 300 T`ils ASSY BRACKET ASSY 1 

22,64,66 

5341 36 310 Y-L, ASSY ARM ASSY 1 

7,17,18,24 

5341 36 531Z-2 TW-71-to-5- ASSY UPPER FEED ROLLER ASSY 1 

3,4 

1 5340 36 414 bUIFU GUIDE 1 

2 9670052008 M5X20 SOCKET BOLT M5X20 5 

3 90202 $"-11)1u79:)9%% 624ZZ BALL BEARING 624ZZ 2 

4 5341 36 531-2 YVA°-7/-1-%`o-5- UPPER FEED ROLLER 1 

5 5290 36 354 *D" SCREW 1 

6 9684050508 F$*Du M5X5 SET SCREW M5X5 5 

7 9411403200 4X32 TAPER PIN 4X32 2 

8 5290 36 321 0 PIN 2 

9 5290 52 244 A7°9:/9"A9VF" SPRING STUD 1 

10 5290 51 123-1  SPRING 1 

11 9648051614 #5M)" M5X16 SCREW M5X16 4 

12 5330 36 314-1 $911, BUSHING 2 

1 3 5340 36 340-1 7-(-F"1/A"- FEED LEVER 1 

1 4 90200 *"-W79:)9u 607ZZ BALL BEARING 607ZZ 1 

15 9721050008 E- 11:/9" E-5 E -RING E-5 1 

16 5290 29 314 1-)035- LOCK COLLAR 1 

17 5330 36 312 Y-L, ARM 1 

18 5341 36 311 Dt7F SHAFT 1 

19 5341 36 315 RETAINER 2 

20 9670041008 Vh.Vh*Nla. M4X10 SOCKET BOLT M4X10 6 

21 9642051014 11"3:7)" M5X10 SCREW M5X10 1 

22 90897 ff-1J-t"3) 1.6X3.2 RIVET 1.6X3.2 6 

23 5290 36 353 -19Au LEAF SPRING 1 

24 5330 36 313 7-L ARM 1 

25 5330 36 370 11 CAM 1 

26 5290 36 355-1 A1°ilD9u SPRING 1 

27 5340 36 344-1 tVh NUT 1 



PAPER INSERTION 
SEUTION NUMBER I  

SECTION 
* tIwf..-ci 154 -d" fan *-'g-T;t T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. SET NO. / PART NO. 
me PART NAME COMPONENT PARTS NO. Q'ty 

28 9670043508 9”Felid- M4X35 SOCKET BOLT M4X35 1 

29 5300 36 352  KNOB 1 

30 91169 I$t" PEF-4 ELBOW PEF-4 2 

31 9660100008 tVh M10 NUT M10 2 

32 9710100008 VVPV* M10 SPRING WASHER M10 2 

33 5290 36 112 A9VF" STUD 2 

34 5290 37 123 9Ib BUSHING 2 

35 5290 43 112 GEAR 2 

36 5290 29 311 4) M. t WASHER 2 

37 9721100008 E-10 E-RING E-10 2 

38 9670051608 9”h*"141- M5X16 SOCKET BOLT M5X16 2 

39 5330 36 211 1"YUD9"*11/9N%- HOUSING 1 

40 90352 1i"-11,1"YUD9" 698ZZ BALL BEARING 698ZZ 2 

41 5290 36 214 V\17— GEAR 1 

42 9410301608 A7°U)9"t°7) 3X16 SPRING PIN 3X16 1 

43 5340 36 220 0-5- ROLLER 1 

44 5310 36 215 h$1i5- LOCK COLLAR 1 

45 9716050014 t5/'13" M5 PLAIN WASHER M5 4 

46 90813 A"-(ph"3*D" M5X10 SCREW M5X10 4 

47 5290 36 212 1"711)9"400"- HOUSING 1 

48 9721070008 E-'J.'9" E-7 E-RING E-7 2 

49 5330 36 392 $911) BUSHING 2 

* 50 5330 36 381-1 D1'71 SHAFT 1 

51 9410303008 A7°U7)9"t'D 3X30 SPRING PIN 3X30 1 

* 52 5340 36 382 FINGER 6 

53 9410251608 2.5X16 SPRING PIN 2.5X16 7 

54 9649051008 SCREW M5X10 SCREW M5X10 2 

55 5341 36 413 PAPER GUIDE 1 

* 56 5330 36 383 CAM 1 

57 5330 36 391 A7°117)9" SPRING 1 

58 5290 37 433 A7c"W"A9VF" SPRING STUD 1 

59 5340 36 411 AT- STAY 1 

60 5300 54 332 t3- COLLAR 1 

61 5330 36 384 A9VP% STUD 1 

62 5290 21 1 64 D"LAFVA°- RUBBER STOPPER 1 

63 9710050008 il" VPI)" M5 SPRING WASHER M5 3 

64 5341 36 316 UT-t-T`”Vh RETAINER BRACKET 3 

66 5341 36 314 UT-t- RETAINER 1 





/ I , I .... •-• Jr..l. I IlJ1,4  INUIVItfth< i I 

PAPER FEED DRUM SECTION 



PAPER FEED DRUM 

I 5341Z 3651 SECTION NUMBER 
SECTION 

ODifAlt*ATIt iy F L. TT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. gv .4,1, /*" PART NAME 
COMPONENT PARTS NO. 

AR 
Q'ty 

5340 23 231Z A7°9)9m1)"/Fu SPRING GUIDE 1 

33,34 

5340 23 232Z 7"OV9 BLOCK 1 

45/46 

5340 36 510 71-”-1"5L3 ASSY PAPER FEED DRUM ASSY 1 

20,35,36,40,42,60 

5340 36 510Z 71-51"-1"5t ASSY PAPER FEED DRUM ASSY 1 

15,20,35,36,40,42,60 

5340 36 530 D1'7F ASSY SHAFT ASSY 1 

21,24,25 

5341 36 620 7"0” ASSY BLOCK ASSY 1 

79,80 

5341 36 630 33i)t1D11 9 ASSY SHAFT ASSY 1 

77,78,81,82 

1 9670051608 1.) 1- ti"11,1- M5X16 SOCKET BOLT M5X16 13 

2 90643 AVV,"h" B5 TOOTHED LOCK WASHER B5 4 

3 5340 36 515 HOLDER 1 

4 5341 36 516-2 9"JVA°-V%-A GRIPPER BASE 1 

5 9670051001 M5X10 SOCKET BOLT M5X10 12 

6 5480 23 223 A7° 11)91% SPRING 7 

7 5480 23 222 t°) PIN 7 

8 5480 23 221 41W- HOLDER 7 

9 90699 111")h M5 U -NUT M5 7 

10 5341 36 550 9" 11VA°- GRIPPER 7 

11 5340 36 555 AFVA°- STOPPER 7 

12 9670031008 ”VhitiNDF M3X10 SOCKET BOLT M3X10 7 

1 3 5290 29 315 h$175- LOCK COLLAR 1 

1 4 9684050508 h$VP% M5X5 SET SCREW M5X5 1 

15 5300 54 152 $911) BUSHING 2 

1 6 5340 23 237 AhVA°- STOPPER 2 

17 9670061608 V7VFiliNUF M6X16 SOCKET BOLT M6X16 2 

18 5290 29 311 ifp% WASHER 2 

19 91630 A1°-/- IR12X15X16.5 SPACER IR12X15X16.5 2 

20 91631 1”U7)9" HK1516LL BEARING HK1516LL 2 

21 5340 23 211 7-)1'7h SHAFT 1 

22 9660060014 tVh M6 NUT M6 1 

23 9710060008 A"*# 11 ,3"* M6 SPRING WASHER M6 1 

24 9411502500 7-11°-t°) 5X25 TAPER PIN 5X25 1 

25 5340 36 540 7-14 ARM 1 



PAPER FEED DRUM 
SECTION NUMBER I  

SECTION 
*LOnAlt*ATUI3AUTI1d-koT, -t ,yF#*-C cUTTo0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. 
-t'yh#- g5A** 
SET NO. / PART NO. mg.feF/4"*-'41 PART NAME COMPONENT PARTS NO. 

MO 
Grty 

26 5290 29 411 1)Lo-5- CAM ROLLER 1 

27 5290 29 412 bLo-5-1-01) CAM ROLLER WASHER 1 

28 5340 23 212 t°') PIN 1 

29 5480 23 224-1 *JO"- HOLDER 7 

30 9410501008 A7°U)9t°D 5X10 SPRING PIN 5X10 7 

31 90179 oVh97 M5X8 SET SCREW M5X8 7 

32 9721070008 E-Up9" E-7 E-RING E-7 1 

33. 5340 23 231 A7°,17)2"h"lh`t SPRING GUIDE 1 

34 5300 45 243 $51$ BUSHING 1 

35 5340 36 512 (OPS) WHEEL (OPS) 1 

36 9411504500 T-A°-t°) 5X45 TAPER PIN 5X45 4 

37 5340 36 517 h *-f-1ii GUIDE WHEEL 4 

38 5340 36 518 BOSS 4 

39 9684060608 M6X6 SET SCREW M6X6 8 

40 5340 36 514 4i-1-11, tD51- WHEEL CENTER 2 

41 9660100014 tVh M10 NUT M10 1 

42 5340 36 513 (NOPS) WHEEL (NOPS) 1 

43 5290 23 113 WASHER 7 

44 5290 24 127 *NliF BOLT 7 

45 90441 7"VD2 0812 BUSHING 0812 1 

46 5340 23 232 7"W.99 BLOCK 1 

47 5340 23 233 A7°I)D9" SPRING 1 

48 9670061208 M6X12 SOCKET BOLT M6X12 6 

49 5290 25 114 1"7 11D9"hA"- BEARING COVER 1 

50 90302004 401-W711:0" 6203ZZCM BALL BEARING 6203ZZCM 2 

51 5341 36 523 hL CAM 1 

52 5340 36 521 SPACER 2 

53 9670064508 9 Fli"11,1- M6X45 SOCKET BOLT M6X45 4 

54 90904 5X5X28 KEY 5X5X28 1 

55 5341 36 573 A9'91" STUD 1 

56 5330 24 515 INDICATOR 1 

57 9716050014 t5,Plh" M5 PLAIN WASHER M5 1 

58 5290 23 112 %\•17, GEAR 1 

59 5341 36 522 991W, CAM 1 

60 5340 36 511 D1'7h SHAFT 1 

61 5330 24 522 AT'cO'Vt. SPROCKET 1 

62 5340 36 571 $10"- HOLDER 1 

63 9642050814 11"DV.)" M5X8 SCREW M5X8 1 

64 5341 36 572 $1,5"- HOLDER 1 



71-9"-h"51, 
-t 
SECTION NUMBER 5341Z 365 

PAPER FEED DRUM SECTION 
OYSilat*if&T(11.34 L rt F #-'4 -"C";± L. TT 

Note: When ordering items marked*ondicate the set number because they are available only as a set. 

NO. 
-t•y[.*- 13 e.W4 
SET NO. / PART NO. g5A ni'"14 

PART NAME COMPONENT PARTS NO. Q'ty 

65 5340 87 117 ;10% A  BOSS 1 
66 5340 87 126 Mr-11, SCALE 1 
67 5340 36 524 W. CAM 1 
68 9710040008 WIV/"J3 M4 SPRING WASHER M4 2 

69 9642040814 t1"3;79" M4X8 SCREW M4X8 2 

70 9642041014 t M)" M4X10 SCREW M4X10 2 

71 9710040014 i " MA SPRING WASHER M4 2 

73 5340 21 175  LEAF SPRING 2 

74 5300 22 317 PLATE 1 
75 9650064014 7ID#53:9" M6X40 SCREW M6X40 1 
76 5310 22 313 9"-.11,111 (90) DIAL (BLACK) 1 
77 5341 36 632 RATCHET 1 
78 9410302008 A7°U)9"t°D 3X20 SPRING PIN 3X20 1 
79 5341 36 621 7"oV9 BLOCK 1 
80 9410402008 A7° 11D9"t°) 4X20 SPRING PIN 4X20 2 

81 9410301608 A7° ,17)9"t°) 3X16 SPRING PIN 3X16 1 
82 5341 36 631 fp% 9 SHAFT 1 
83 9670081208 9YVhili"lh M8X12 SOCKET BOLT M8X12 1 
84 5340 87 116 WASHER 1 
85 9670050808 9h")Fili"11,h M5X8 SOCKET BOLT M5X8 2 

86 5341 36 613 1"7 ,1,7) rbil"- BEARING COVER 1 
87 5330 55 121-1 A7°UD9" SPRING 1 
88 90678 771, UtVh FUO2SC FINE U-NUT FUO2SC 1 
89 5341 36 611 ARM 1 
90 5341 36 612 DilDt°:/ FULCRUM PIN 1 
91 9710100008 i h"* M10 SPRING WASHER M10 1 
92 5341 36 651 SCALE 1 
93 5341 36 652 A-11,DD:› SCALE INDICATOR 1 



SECTION NUMBER I _ _ 

[ ii

- r - J -, W,,,
-.w 

PAPER FEED TABLE LIFTING SECTION 



7.(- 

 

>11tt-- 
a I 5341G 370 1  SECTION NUMBER  

SECTION 
opfi.341(t*Al-ci t5;tt  L 

Note. When ordering items marked *,indicate the set number because they are available only as a set. 

PAPER FEED TABLE LIFTING 

  

* 

* 

NO. 
F /g50,4- 

SET NO. / PART NO. nait/
4"14-'4 PART NAME 
COMPONENT PARTS NO. 

{ma 
Qty 

5290 37 310-1 3IIVF ASSY RATCHET ASSY 1 

51.53.54.66 

5290 37 310Z-1 ”iVI- ASSY RATCHET ASSY 1 

51.53.54.65.66 

5290 37 610 ',4--L"t- ASSY WORM GEAR ASSY 1 

1-6 

5300 37 810 Aph"11, (7-0t0"1-> HANDLE (IVORY) 1 

67-70 

5310 37 510 GEAR 1 

2.12.28-30 

5310 37 510Z "\"1"Ilit"t- BEVEL GEAR 1 

2.12.28-31 

5310 37 710 9" °oVF ASSY TABLE MOUNTING SPROCKET ASSY 1 

16.18.50 

5310 37 720 t"t- ASSY GEAR ASSY 1 

11-13 

5310 37 7202 1 DF"I05VT HANDLE CLUTCH 1 

10-13 

5310 37 730 9"/75."A7° VF ASSY TABLE MOUNTING SPROCKET ASSY 1 

15.16.18.50 

5310 37 810 ADFNI) 00) HANDLE (BLACK) 1 

67-70 

5341 37 210 Y-L, ASSY ARM ASSY 1 

52.57.58 

5341 37 230 Y-L ASSY ARM ASSY 1 

57.58 

1 5290 37 612 Dt7h SHAFT 1 

2 9410302008 A7"17)9"t°) 3X20 SPRING PIN 3X20 3 

3 5290 37 614 +%%1,— GEAR 1 

4 5290 37 611 7"7TVF BRACKET 1 

5 9410302508 A7° ,17)9"t°7, 3X25 SPRING PIN 3X25 1 

6 5290 37 613 +%%1,— GEAR 1 

7 9670063508 9h. VFiti"11/F M6X35 SOCKET BOLT M6X35 2 

8 5341 37 331 A9VF" STUD 1 

9 5290 37 814 77O9D9" SPRING 1 

10 5290 21 612 i911) BUSHING 1 

11 5310 37 723 7t.0% BOSS 1 

12 5290 37 313 GEAR 2 

13 9410301608 A7° 117)9"t°D 3X16 SPRING PIN 3X16 1 



PAPER FEED TABLE LIFTING 
SECTION NUMBER I  

SECTION 
*.lOgliAlt*A-Ntti4L -C 1-ft/1.0"-C., -t'YF#*-C';t3ZLTTLso  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

* 

* 

* 

* 

NO. SET NO. / PART NO. nAft/
°"#-'4. 

PART NAME COMPONENT PARTS NO. 
Aft 
Q'ty 

14 5310 37 724 /35- COLLAR 1 

15 5290 37 722 GEAR 1 

1 6 9410503208 A7°,1)9"t°) 5X32 SPRING PIN 5X32 3 

17 5290 37 721 135- COLLAR 1 

1 8 5310 37 711 D1'71. SHAFT 1 

19 9722120008 C-UD9" C-12 C-RING C-12 1 

20 5290 29 210 $914 BUSHING 2 

21 9710050008 A"*/"h"* M5 SPRING WASHER M5 4 

22 9642051614 J"N"3*D" M5X16 SCREW M5X16 4 

23 9642050514 t1"3*D" M5X5 SCREW M5X5 1 

24 9648041014 /5D*D" M4X10 SCREW M4X10 1 
25 5290 33 534 A7°97,9" SPRING 1 

26 9721100008 E.-9)9" E-10 E-RING E-10 2 

27 5290 37 314 4” WASHER 2 

28 5310 37 516 40% BOSS 1 

29 5290 37 515 I'— GEAR 1 

30 5290 37 512 4%%.1.. GEAR 1 

31 5290 26 112  BUSHING 1 

32 5310 37 511 A9Vh" STUD 1 

33 9710100008 A"Vf"h"* M10 SPRING WASHER M10 2 

34 9660100014 tVF M10 NUT M10 2 

35 5300 33 538 V721 (7-0ti"U-) KNOB (IVORY) 1 

35 5310 33 538 V7Ei (90) KNOB (BLACK) 1 

36 9721070008 E-117)9" E-7 E -RING E-7 6 

37 5290 29 313 "1)" ;g WASHER 3 

38 5341 37 320 DU-AbG CAM 1 

39 5300 37 411 A9VF" STUD 1 

40 5341 37 130 51"1'Yh'"Up9 LINK 1 

41 5290 37 432 LATCH 1 

42 5290 37 431 A9V1•" STUD 1 

43 5290 37 151-1 A7°11D9" SPRING 1 

44 5341 37 711 A7°11)9"n SPRING STUD 2 

45 9721040008 E.,97)9" E-4 E -RING E-4 1 

46 9410402008 A7°9)9"t°D 4X20 SPRING PIN 4X20 1 

47 5290 37 434-1 A7°,1)9" SPRING 1 

48 5290 37 433 A7°U)9"A9Vh" SPRING STUD 1 

49 91250 A-111i1)V7° 1/4" OIL CUP 1/4" 1 

50 5290 37 712  SPROCKET 2 

51 5290 37 313-1 t"t-  GEAR 1 



I 5341G 3701 SECTION NUMBER  
SECTION 

lic r-OnAU*ATULT OT,-t.y1.# -CA.3ZLTT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

* 

* 

* 

NO. 
-t•yh#- gi.** 
SET NO. / PART NO. nat n/414" PART NAME /COMPONENT PARTS NO. 

52 5290 37 232 .011, BUSHING 

53 5290 37 311 BOSS 

54 5290 37 312 5TIVF*1-111 RATCHET WHEEL 

55 5290 37 240-1  PAWL 

56 5290 37 251 A7° 11D9" SPRING 

57 5341 37 220 ARM 

58 5290 37 231 9-5” CLUTCH 

59 5290 37 211 A9VF" STUD 

60 5290 37 233-1 77°9)9" SPRING 

61 5290 21 164 3"GA1-VA°- RUBBER STOPPER 

62 5290 37 421-1 A51Vh" STUD 

63 9710080008 V*1"13" M8 SPRING WASHER M8 

64 9660080014 tVh M8 NUT M8 

65 5290 37 123 $501, BUSHING 

66 9410301808 773 9.-)2`t°) 3X18 SPRING PIN 3X18 

67 5300 37 811 (Y/4'9-) HANDLE BODY (IVORY) 

67 5310 37 811 1 DF"1147)9-f (70) HANDLE BODY (BLACK) 

68 5300 37 815 70 D-F (7-W9-) PLATE (IVORY) 

68 5310 37 815 7°D-F (7p) PLATE (BLACK) 

69 5300 37 820 (71*"9-) HANDLE (IVORY) 

69 5310 37 820 1W"Ili (7o) HANDLE (BLACK) 

70 9648051014 #33*D" M5X10 SCREW M5X10 

71 9642051014 tiN"D*D" M5X10 SCREW M5X10 

72 9710050014 A"VPh"* M5 SPRING WASHER M5 

Q'ty 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

2 

2 

2 

71'- 

PAPER FEED TABLE LIFTING 



OGA,IIVN NUMMtll L 1 
SECTION HEIGHT CONTROL BAR.FEED LEVER 



-t29 
SECTION NUMBER 

SECTION 
* *ATUS3ALTMA.0-c.. -t.yF -4- --cA50,TT00  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

A -(3Dho-11/.7-f-h"DA"- 

HEIGHT CONTROL BAR.FEED LEVER 

5341Z 380 

F*J4/ne.* NO. SET NO. / PART NO. PART NAME 1113 /!CbrPONENT PARTS NO. Crty 

5330 38 210Z A/37)91.”7-L, HEIGHT CONTROL DRIVE ARM 1 

19.20 

1 5290 32 452 197:i KNOB 2 

2 5310 38 351 A"- BAR 1 

3 9660060014 tVF M6 NUT M6 2 

4 9710060008 A b" M6 SPRING WASHER M6 2 

5 5290 38 321 A9VF" STUD 1 

6 5290 38 310-1 DA"- LEVER 1 

7 9721040008 E- 1W" E-4 E -RING E-4 2 

8 5310 44 314 SCALE 1 

9 5290 38 330 DA"- LEVER 1 

10 5290 38 341 A9Vh" STUD 1 

11 9670061208 M6X12 SOCKET BOLT M6X12 2 

12 9716060014 t5,'"1]" M6 PLAIN WASHER M6 3 

13 5330 38 240  BRACKET 1 

14 9721070008 E- 11:0" E-7 E -RING E-7 3 

15 5290 29 313 \\ 1JU  WASHER 1 

16 5290 38 232 D"3-1Dh JOINT 1 

17 5330 38 220-1 -fDD”-9- INDICATOR 1 

18 5290 38 322-2 A7°,1D9" SPRING 1 

19 5330 38 210 DA"- LEVER 1 

20 5290 38 121 $911, BUSHING 1 

21 5290 29 312 9VDt- WASHER 1 

22 9642050514 t1"3*D" M5X5 SCREW M5X5 1 

23 9710050008 A"*/"b"* M5 SPRING WASHER M5 3 

24 5290 38 238 -0/1"* LEAF SPRING 1 

25 5290 38 233  BLOCK 1 

27 9410201008 A7°U9"t°D 2X10 SPRING PIN 2X10 1 

28 9410301608 A7°U7)9"t°7) 3X16 SPRING PIN 3X16 1 
29 5300 38 234-1 *D" SCREW 1 

30 5290 38 236 L.R.7z KNOB 1 

31 9650051614 11),33*D" M5X16 SCREW M5X16 1 

32 9670041008 Vh•VI-40`114 M4X10 SOCKET BOLT M4X10 4 

33 9710040008 A"V,"/3"* M4 SPRING WASHER M4 4 

34 97632 VD)11.." AS-05N AC115V SOLENOID AS-05N AC115V 1 

35 5300 33 561-1 t0) PIN 1 

36 90628 AtV7°t°) SSP-4 SNAP PIN SSP-4 2 

37 9660040014 tV1- M4 NUT M4 4 

38 5290 35 113 COLLAR 2 

\\1JU


HEIGHT CONTROL BAR.FEED LEVER 

SECTION NUMBER I  
SECTION 

*zog5.1,1(t*.,w,c-cut5-4L -c- 1-q-A,0-c,-t.y1.#*-cit3ZLT -F o. 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

Na -t•Yhit- 0A** 
SET NO. / PART NO. natt/

4"*'-4 PART NAME 
COMPONENT PARTS NO Q'ty 

39 5330 57 151 7"57VF BRACKET 1 

40 5300 33 562 1j5- COLLAR 2 

41 5340 52 632 9:)9 LINK 1 

42 9721100008 E-9:)7" E-10 E-RING E-10 1 

43 5290 21 521 A7°9D9" SPRING 1 

44 5290 29 311 .11%\ tpt WASHER 1 

45 9642041014 J-1%'3*D" M4X10 SCREW M4X10 2 

46 9710040014 A b"* M4 SPRING WASHER M4 2 

47 5330 33 620 7-G ARM 1 

48 5290 84 991 DD5"Y7-1. ARM 1 

49 5290 33 512 SPACER 1 

50 5290 33 515 3V1 LATCH 1 

51 5290 33 511 A9VP% STUD 1 

52 9710100008 Al'4#%%h" M10 SPRING WASHER M10 1 

53 9660100014 tV1- M10 NUT M10 1 

54 9660050014 tVh M5 NUT M5 1 

55 9672052514 W9/39*14,F M5X25 HEXAGON BOLT M5X25 1 

56 9670062008 9h°)Fell,h M6X20 SOCKET BOLT M6X20 4 

57 96572 5:0° LAMP 1 

58 98338004 LE1:42i) LED BULB 1 

59 96571 5)7° LAMP 1 

60 5341 61 241-1 7'57Vh BRACKET 1 

61 96589 A-Of AJ4534 SWITCH AJ4534 1 

62 9642051014 M5X10 SCREW M5X10 2 

63 96519 A.PVf AVW401-R SWITCH AVW401-R 1 





1.11- 1V -Lt SECTION NUMBER I  

INK FRAME SECTION 



INK FRAME 

f, 
SECTION NUMBER 

SECTION 
*--_or,d3aulii,5,-cutiiit 1-ft A-ODT, -t  F *- -C1131C TrF L•0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

5341Z 510 

NO. F **/A5A* 
SET NO. / PART NO. naft/

414141# 
PART NAME COMPONENT PARTS NO. 

1111/1 
Q'ty 

1 5341 55 131-2 At- STAY 1 

2 5340 55 121 COVER 1 

3 9670051008 M5X10 SOCKET BOLT M5X10 5 

4 5341 55 132 AT- STAY 1 

5 5341 55 133 At- STAY 1 

6 5341 55 111  INK FRAME 1 

7 5340 53 272 7"VDD9" BUSHING 1 

8 5341 55 112 /D+7U-Ls INK FRAME 1 

9 9670062008 9”1-404/1- M6X20 SOCKET BOLT M6X20 8 

10 9670082508 M8X25 SOCKET BOLT M8X25 4 

11 5341 55 314 1:0 D PIN 2 

12 9670062508 95"Yhell/h M6X25 SOCKET BOLT M6X25 4 

13 5341 55 312 t°D PIN 1 
14 5327 55 311-1 DTD7U-1 FRAME 1 

15 9710120008 A"VPV* M12 SPRING WASHER M12 2 

16 9660120014 tVF M12 NUT M12 2 

17 91250 tillibV70  1/4" OIL CUP 1/4" 2 

18 5341 61 418 7"3rVh BRACKET 1 

19 97823 tD#- SENSOR 1 

20 9710030008 A"VPV* M3 SPRING WASHER M3 2 

21 9642031414 tY'3*DN` M3X14 SCREW M3X14 2 

22 5341 55 313 t°D PIN 1 



laT/lair SECTION NUMBER 

INK FOUNTAIN SECTION 



5341G 511 SECTION NUMBER 

114R 
City PART NAME 

g5A* NO. SET NO. / PART NO. A-5 A /  
/ 

COMPONENT PARTS NO. 

5290 51 042Z-2 i9$449"- HOUSING 1 

5310 51 090 UA"-t"A ASSY LEVER BOSS ASSY 1 

5330 51 050-1 [in"- LEVER 1 

5330 51 080 UV- ASSY (9o) LEVER ASSY (BLACK) 1 

5340 51 041Z f)"2• (OPS) BUSHING (OPS) 1 

5340 51 060Z *2 117-/J ASSY ARM ASSY 1 

5340 51 140Z 51"951-o-3- DUCTOR ROLLER 1 

5340 51 232Z 9F".)9.)9 LINK 1 

1  90510 0-9.7)9" P-6 0-RING P-6 18 

2 5340 51 017 V7Z KNOB 18 

* 3 5340 51 020 7%% BLADE 1 

4 9670082008 VVI-4;"11,1,  M8X20 SOCKET BOLT M8X20 6 

5 5340 51 043-2 7%%55V1- (OPS) BRACKET (OPS) 1 

8 9660080014 J-Th M8 NUT M8 1 

SECTION 
*.7- 0-YMAU*A -CUAL -CMAXYC, --t.yt.#'4-CTt5CLTT00  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

40,44 

40,41 

48,51 

5336 51 080 WI"- ASSY (YfV9-) LEVER ASSY (IVORY) 1 

48,51 

28,38,98 

76,78 

68,69 

* 5322 51 010-2 1%%-A ASSY BASE ASSY 1 

3,4,11-13,15,16 

* 5322 51 030-1 1p1tD5Do-5- INK FOUNTAIN ROLLER 1 

28,42,43 

5322 51 300 -f:47Y-Aho-5- ASSY INK FIRST ROLLER ASSY 1 

94-96 

INK FOUNTAIN 



1./7/1.1)./ SECTION NUMBER I   

INK FOUNTAIN SECTION 
*--1 0gfiAlt*ATiabALTI -d- A.0-Cs -tiyh*-'4-T UTToi, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

* 

* 

* 

* 

Na SET Na /PART NO. PART NAME 115a"''4401:PONENT PARTS NO. 
lin 
Q'ty 

12 9642051814 t 3*D" M5X18 SCREW M5X18 5 

1 3 9710050008 A"*/"V* M5 SPRING WASHER M5 10 

14 5290 51 017 t°D PIN 2 

15 5322 51 011-2 1'-A BASE 1 

16 5340 51 013-2 1.74V4i"151 (NOPS) PLATE (NOPS) 1 

17 9684050508 F;(*D" M5X5 SET SCREW M5X5 6 

18 5340 51 044-2 7"55VF (NOPS) BRACKET (NOPS) 1 

1 9 5290 51 047 A5IVF" STUD 2 

20 5340 51 040-1 D1'7F SHAFT 2 

21 5290 51 048 7"oV9 BLOCK 2 

22 5290 51 049  LEAF SPRING 2 

23 9670050608 9 F*11)1. M5X6 SOCKET BOLT M5X6 2 

24 5290 51 083 A7° 11:)9N' SPRING 1 

25 5290 51 082 '9)( PAWL 1 

26 9684060608 1-$D11 M6X6 SET SCREW M6X6 2 

27 5300 33 538 (7140`9-) KNOB (IVORY) 1 

27 5310 33 538 V7E (90) KNOB (BLACK) 1 

28 9648041014 /53D11 M4X10 SCREW M4X10 8 

29 9721120008 E- 11)9`1 E-12 E-RING E-12 1 

30 9660050014 IVF M5 NUT M5 4 

31 5340 51 060 I9UY-L ARM 1 

32 5290 33 214  BUSHING 1 

33 5290 51 064 A7°9D9" SPRING 1 

34 5290 51 070 !hi PAWL 1 

35 5290 51 063 t°) PIN 1 

36 5340 51 053 ”IVF i1v1-11, RATCHET WHEEL 1 

37 5290 52 422 A701))9"AVI." SPRING STUD 3 

38 5330 51 051-3 9D9" RING 1 

39 9648051614 /7D*D" M5X16 SCREW M5X16 16 

40 5290 51 043 $51 11, BUSHING 2 

41 5340 51 041 D"2',5" (OPS) BUSHING (OPS) 1 

42 5330 51 033 SPACER 2 

43 5322 51 031-1 17)471 0-3- INK FOUNTAIN ROLLER 1 

44 5290 51 042-2 $51 11,*11,51"- HOUSING 1 

45 90584 IR12X16X16 INNER RACES IR12X16X16 1 

46 90437 9:P,1-03V1 FC16 ONE WAY CLUTCH FC16 1 

47 5310 51 091  LEVER BOSS 1 

48 5330 51 093-1 1/A -. LEVER 1 

49 90371 A5AF9VFA, AS1101 THRUST WASHER AS1101 1 



-f)t71—)TD 

INK FOUNTAIN 

 

I 5341G 511 I 
SECTION NUMBER 

SECTION 
*=.. tio it 4i -c,  TT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. -t•y1-4-'4-/gfiA* 
SET NO. /PART NO. PART NAME 3434" 411-‘44ClirONENT PARTS NO. Q'ty 

50 9721100008 E- 11)9" E-10 E—RING E-10 1 

51 5300 57 133 
-1+1111 (7171i1111—) GRIP (IVORY) 1 

51 5340 51 094 :41111 (90) GRIP (BLACK) 1 

52 5290 52 423-1 t°D PIN 1 

53 5327 51 180-1 711-”Vh BRACKET 1 

54 9716050014 t5 /J11* M5 PLAIN WASHER M5 5 

55 9642051014 J-1 113*t)" M5X10 SCREW M5X10 5 

56 5300 51 160 95V1 CLUTCH 1 

57 9721070008 E-1)9" E-7 E —RING E-7 2 

58 5327 51 1 83 11)9 LINK 1 

59 9721040008 E- 11)9" E-4 E —RING E-4 3 

60 5290 21 162 A7° 11)9" SPRING 1 

61 964204081 4 t1 110*D" M4X8 SCREW M4X8 3 

62 90628 AtT7°t°) SSP-4 SNAP PIN SSP-4 1 

63 97606-1 VD.)-(1" AS-03A AC115V SOLENOID AS-03A AC115V 1 

64 9660040014 tfl. M4 NUT M4 3 

65 9710040008 /1"VPh11 M4 SPRING WASHER M4 3 

66 5290 21 521 A7° 11)9" SPRING 1 

67 5327 51 1 82 t°) PIN 1 

68 5290 21 212 $911, BUSHING 2 

69 5340 51 232 9h1")11)9 LINK 1 

70 9411402500 T.—A°—t°) 4X25 TAPER PIN 4X25 1 

71 5290 51 135 1 5— COLLAR 2 

72 5290 51 133 A7° 11)911  SPRING 1 

73 5330 51 132 5” LATCH 2 

74 5330 51 131 Y—L ARM 2 

75 90627 G- 11)911 G-7 G —RING G-7 2 

76 90331 $11 -1J1"7 11)9" 607DDU BALL BEARING 607DDU 2 

77 5340 51 142 D1'7h SHAFT 1 

78 5340 51 140 91199-0-5— DUCTOR ROLLER 1 

79 5290 51 134 A7° 11)9" SPRING 1 

80 5290 37 433 A7° 11)9"A9Vh" SPRING STUD 1 

81 5290 51 1 23-1 A7° 11)9" SPRING 1 

82 5340 51 313-1  BUSHING 4 

83 5290 51 1 22 t°) PIN 1 

84 90200 $11 -11,1"7 11)9" 607ZZ BALL BEARING 607ZZ 1 

85 5290 51 120-1 U/1 11 — LEVER 1 

86 5330 51 111 D1'7h SHAFT 1 

87 5330 29 314 h$J33— LOCK COLLAR 2 



 

SECTION NUMBER I  

   

INK FOUNTAIN SECTION 
*.=.0Yel3ACI*A -tit S5AlL :y t5C L "C -F 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. Pa en** 
SET NO. /PART NO. gi3an PART NAME /COMPONENT PARTS NO. 

1§1 
Qty 

88 9670062008 95'VF*Nbh M6X20 SOCKET BOLT M6X20 2 

89 5330 51 112-2 Y-L. ARM 2 

90 9680051208 1..)( D" M5X12 SET SCREW M5X12 2 

91 5340 51 136 AT- STAY 1 

92 5340 51 150 95VfY-L ARM 1 

93 9410402008 A7°Up9"t°D 4X20 SPRING PIN 4X20 1 

94 5322 51 310 -f:477-Ah0-3- INK FIRST ROLLER 1 

95 5290 51 312 V% GEAR 1 

96 9410302508 A7° 11)9"t°D 3X25 SPRING PIN 3X25 1 

97 5341 51 054 hA"- COVER 1 

98 5340 51 052-1 UV- LEVER 1 





4:11.1-11 SECTION NUMBER I  

OSCILLATING ROLLER SECTION 



5341Z 512 9 
SECTION NUMBER 

SECTION 
* oiH3a (tAtATIt  L. -CT t.s„ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

/DU-T-09"o-5- 
OSCILLATING ROLLER 

NO. 
-t7FW4'inpFm**' 
SET NO. / PART NO. PART NAME 11' 3 A4 Altg:PINENT PARTS NO. ty 

5290 51 640-2 tt°7*D"F"V9hi, ASSY DOG & CAM 1 

22,23 
5300 51 631Z-2 $911411/9"- BUSHING HOUSING 1 

1 7,25 
5300 51 641Z )( 911411,9"- BUSKING HOLDER 1 

17,19 
5322 51 630-2 *DU-5--(D9"o-5- ASSY OSCILLATING ROLLER ASSY 1 

14,17-20,24-26,77 
5322 51 900-2 FV7°*DU-1-9"o-5- TOP OSCILLATING ROLLER ASSY 1 

14,17-26,51,77 
5322 51 920-2 *DU-51fD9"o-5-D1,71- RIDER OSCILLATING SHAFT ASSY 

21-23,51 
5340 51 210-1 1L.D1,71. ASSY CAM SHAFT ASSY 1 

32,33,57 
5340 51 431Z-2 7-1., ARM 1 

43,44 
5340 51 530 *)t°) ASSY SET PIN ASSY 2 

64,65,69,70 
5340 51 540 *Dt°) ASSY SET PIN ASSY 2 

64,70,74 
1 9660060014 J- Vh M6 NUT M6 5 
2 9670061608 Vh'Vhili"11,F M6X16 SOCKET BOLT M6X16 4 
3 5290 88 170 *D" SCREW 2 
4 9410301008 A7° ,1)2"t°D 3X10 SPRING PIN 3X10 2 
5 5290 52 535 t°) PIN 2 

6 5340 51 522-1 7"55")Fin1"- BRACKET COVER 2 

7 5340 51 521-1 7"”Vh BRACKET 2 
9 90318 li"-R/1"79D9" 608ZZ BALL BEARING 608ZZ 6 

10 9670062008 9 1-7ti 11, F M6X20 SOCKET BOLT M6X20 15 
12 5340 51 550 INK IDLE ROLLER 1 

13 5340 53 175 1/-7" TUBE 2 
14 5322 51 610-1 5 -0"-*DU-17)9"0-5- RIDER OSCILLATING ROLLER 1 

15 5290 29 315 F$h5- LOCK COLLAR 2 
16 5322 51 931 7"55.1.9 h BRACKET 2 

17 5290 51 642-2  BUSHING 2 
18 5300 51 644 1-)035- LOCK COLLAR 2 
19 5300 51 641 )011,71M9"- HOUSING 1 

20 5322 51 643 D1,71- SHAFT 2 
21 5322 51 921 Dt7F SHAFT 1 



OSCILLATING ROLLER 

JJ.4. l c SECTION NUMBER  1/.  a l 
 

SECTION 
*.LOW.U*ATUt5AUTI -th,OT, -t.:/t-#'4"-CALTT00  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. SET NO. /PART NO. PART NAME 115 /!c5Z4NENT PARTS NO. 
MO 
Crty 

22 5290 51 622-2 WI CAM 1 

23 5290 51 632-2 V$ PAWL 1 

24 5300 51 633-2 7°U—F PLATE 1 

25 5300 51 631-2 $911411,51"— HOUSING 1 

26 91254 9"9—A=V7°11, NIP—B6 NIPPLE NIP—B6 1 

28 5290 51 521  BUSHING' 2 

30 5340 51 524-1 7"35"YF BRACKET 2 

31 5290 51 231 tO PIN 1 

32 5290 51 212-2 4:`1,—. GEAR 1 

33 5340 51 211-1 D1'7F SHAFT 1 

34 5340 51 214-1 $51$ BUSHING 2 

35 5340 51 213 N, CAM 

36 5340 51 219 1)5— COLLAR 1 

37 9723370008 C-9)9" C-37 C—RING C-37 1 

38 90576 li"—$1"79:0" 6904ZZ BALL BEARING 6904ZZ 2 

39 5340 51 217 SPACER 1 

40 5341 51 216 GEAR 1 

41 5340 51 435-3 $911, BUSHING 1 

42 5290 51 433 Dt71,  SHAFT 1 

43 5290 51 432 )(9$ BUSHING 1 

44 5340 51 431-2 7-1, ARM 1 

45 5290 51 437-1 1)5— COLLAR 1 

46 90230 t19) IR 1 0X13X12.5 INNER RACE IR 10X13X12.5 1 

47 5340 51 436-1 t°D PIN 1 

48 5340 51 434 7"57VF BRACKET 1 

49 9684050508 t.)( D" M5X5 SET SCREW M5X5 6 

50 9670063508 9h"A1i"ash M6X35 SOCKET BOLT M6X35 1 

51 9410302008 77°9)9"t°D 3X20 SPRING PIN 3X20 1 

52 9642051614 MD" M5X16 SCREW M5X16 4 

53 9684060608 F$V)" M6X6 SET SCREW M6X6 4 

54 9710060008 11"”"1)"* M6 SPRING WASHER M6 1 

55 9710050008 il"*/"1)"* M5 SPRING WASHER M5 5 

56 9660050014 tVh M5 NUT M5 1 

57 9410403208 A7°9D9"t°D 4X32 SPRING PIN 4X32 1 

58 9721070008 E-9,70" E-7 E —RING E-7 1 

59 9410303008 A7°9:)9"t°D 3X30 SPRING PIN 3X30 1 

60 5330 51 622 f/-7" TUBE 1 

61 5340 51 560-1 -fD4:7-fh"lbo-3— INK IDLE ROLLER 1 

62 5340 51 510-1 
-
1,7471F."11)o-5— INK IDLE ROLLER 1 



SECTION NUMBER 
SECTION 

*z_conipum.A -citt-i- AL -c- L -r -r 
Note: When ordering items marked*ondicate the net number because they are available only as a set. 

NO. "t F - - / k -

SET NO. / PART NO. Pil3e. q4*" PART NAME COMPONENT PARTS NO 
*CI 
Q'ty 

63 5340 51 527 7"”'.91,  BRACKET 1 

64 9410201008 A7° IJD9"t°) 2X10 SPRING PIN 2X10 6 

65 5340 51 532 7"1:P1/9 BLOCK 2 

66 90703 UV) h M6 U-NUT M6 2 

67 5290 38 235 77°'J7" SPRING 2 

68 5321 51 564 11 )9 LINK 2 

69 5340 51 531 4-Dt°D PIN 2 

70 5300 56 091 KNOB 4 

71 5330 51 563 *D" SCREW 4 

72 5330 51 564 7-11 ARM 2 

73 5290 54 338  SPRING 2 

74 5340 51 541 tDt°7) PIN 2 

75 5340 51 526 7"5” h BRACKET 1 

77 9648040814 /53*D" M4X8 SCREW M4X8 2 

78 5340 51 570  INK IDLE ROLLER 1 

5341Z 5121 tD1)-5-'•(:)9"a-5- 

OSCILLATING ROLLER 



13+4VU -T1d7 -U -7- SECTION NUMBER I  J I  I.. J I I 

INK OSCILLATING ROLLER SECTION 



1:41-DU-7-/:)91`o-5- 

INK OSCILLATING ROLLER 

5341Z 5131 SECTION NUMBER 
SECTION 

* *- 1- #- T;t5CL "CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. SET NO. / PART NO. i'13A /4OWP-ONENT PARTS NO. 
PART NAME Q'ty 

5340 51 423Z )0114045"- ASSY BUSHING HOLDER ASSY 2 

16.17 

5340 51 440Z 7-L ASSY ARM ASSY 1 

42.43 

5340 51 4512 )011411,91`- ASSY BUSHING HOLDER ASSY 2 

16.49 

5340 53 4202 7-L, ASSY ARM ASSY 1 

43.76 

5341 51 300 *DU-5:irD9"13-5- ASSY OSCILLATING ROLLER ASSY 1 

20-22 

5341 51 400 tDLi-T-fp9"o-5- ASSY OSCILLATING ROLLER ASSY 1 

20-22.46.47 

5341 52 500 /:41.`%99- ASSY INK ROLLER CLEANING TRAY ASSY 1 

8.54-58.61-63 

5341 52 520 1Ii,D1'7h ASSY CAM SHAFT ASSY 1 

67-69 

1 9670061608 9,VhitiNUF M6X16 SOCKET BOLT M6X16 4 

2 9660060014 ”F M6 NUT M6 4 

3 5290 52 535  PIN 2 

4 5340 51 522-1 7"”VFW- BRACKET COVER 2 

5 5290 88 170 *D" SCREW 2 

6 9410301008 A7°9D2"t°:, 3X10 SPRING PIN 3X10 2 

7 5340 51 521-1 7" .3h".9h BRACKET 2 

8 9670062008 9”1.*"11/F M6X20 SOCKET BOLT M6X20 24 

9 90318 V-11/1"79:i9 608ZZ BALL BEARING 6082Z 2 

10 5340 51 510-1 -fDt7-11"11/o-3- INK IDLE ROLLER 1 

11 5340 53 175  TUBE 3 

12 5290 51 521 $911) BUSHING 4 

13 5340 51 550 INK IDLE ROLLER 2 

14 5340 51 525-1 7"55"91- BRACKET 4 

15 5290 51 427 A7°9.7)9"A9Vh`l SPRING STUD 4 

16 5290 51 043 )011, BUSHING 4 

17 5340 51 423 $914 *149 "- BUSHING HOLDER 2 

18 5290 51 423 hA"- COVER 4 

19 9648051014 #53D" M5X10 SCREW M5X10 15 

20 5341 51 410 -fDttDD-5:/D9"o-5- INK OSCILLATING ROLLER 2 

21 5341 51 412 GEAR 2 

22 9411405000 5:-11°-t°) 4X50 TAPER PIN 4X50 2 

23 5290 24 275 ii."13%% WASHER 6 



INK OSCILLATING ROLLER 

SECTION NUMBER I   

SECTION 
* cona,(1*A -c-cti-34 L TT t.so  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

4!.y I. .  NO. SET NO. /PART NO. gliA 44051M*PONENT PARTS NO. PART NAME Qty 

24 5340 51 422 70 1)_[. PLATE 1 

25 9670061208 9Th.$"11,F M6X12 SOCKET BOLT M6X12 6 

26 5290 51 414 WHEEL 2 

27 9710100008 VV/"V* M10 SPRING WASHER M10 2 

28 90701 UtVF M10 U—NUT M10 2 

29 90610 BE-9D9" BE-60 BE—RING BE-60 6 

30 9716080014 t34f"b"* M8 PLAIN WASHER M8 6 

31 5290 51 424 *D" SCREW 6 

32 5290 51 426 7"c09 BLOCK 2 

33 9660080014 t1)1- M8 NUT M8 2 

34 9710080008 V*#"V* M8 SPRING WASHER M8 2 

35 5341 53 431 7"c:09 BLOCK 2 

37 5322 53 433-2 t°D PIN 4 

38 90230 t-OJD IR 10X13X12.5 INNER RACE IR 10X13X12.5 4 

39 5290 51 437-1 135— COLLAR 4 

40 9710050008 W`V”1J" M5 SPRING WASHER M5 14 

41 9660050014 tVh M5 NUT M5 4 

42 5340 51 440 Y—L ARM 1 

43 5290 37 123  BUSHING 2 

44 5340 51 442 t°D PIN 2 

45 5340 51 425 7"oV9 BLOCK 2 

46 5340 51 413 GEAR 1 

47 9411402500 7-0—t°) 4X25 TAPER PIN 4X25 1 

48 5340 51 421 70 1.1 _ 1, PLATE 1 

49 5340 51 451 $911411151`1 — BUSHING HOLDER 2 

50 5341 51 421 710 —F9V5-0 PLATE 1 

51 9642051014 t1"D*D" M5X10 SCREW M5X10 1 0 

52 5340 52 517 7"57Vh BRACKET 1 

53 9670051001 M5X10 SOCKET BOLT M5X10 4 

54 9410302508 A7°UD9"t°D 3X25 SPRING PIN 3X25 2 

55 5340 52 516 t°D PIN 2 

56 5340 52 519 A7°,1D9" SPRING 2 

57 5310 52 521 BLADE 1 

58 5310 52 522 PLATE 1 

59 9650052014 711/#33*D" M5X20 SCREW M5X20 1 

60 5300 52 121 DA"— (7-1*"9—) LEVER (IVORY) 1 

60 5310 52 121 DA"— (90) LEVER (BLACK) 1 

61 5341 52 510 1Dth"99— INK ROLLER CLEANING TRAY 1 

62 9710040008 il"VP'b"* M4 SPRING WASHER M4 6 



-1:AtDD-T1)9"o-5- 

INK OSCILLATING ROLLER 

-E 9 .:•91F-,-  
1 5341Z 5131 SECTION NUMBER  

SECTION 
043All*ATIt15;f1€ L "- *-g•""C"5t5C L t.so  

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. igi3a*-g• 
SET NO. / PART NO. PART NAME COMPONENT PARTS NO. 

Mft 
Qty 

63 9642041014 J-1"3V)" M4X10 SCREW M4X10 6 

64 5340 52 518 7"57Vh BRACKET 1 

65 9684050508 h$D" M5X5 SET SCREW M5X5 3 

66 5300 12 224 PLATE 1 

67 9410302008 A7"W"t°D 3X20 SPRING PIN 3)(20 3 

68 5340 52 522 ht CAM 2 

69 5341 52 521 D1'7h SHAFT 1 

70 5290 29 115 $911) BUSHING 1 

71 9721070008 E-YD7" E-7 E -RING E-7 1 

72 9716050014 t5/"V* M5 PLAIN WASHER M5 1 

73 5341 52 522 77° 11)9%% SPRING 1 

74 5330 82 673 A7°9:)9`%*11,51"- SPRING HOLDER 1 

75 90601 CE-'J.'9" CE-8 CE-RING CE-8 4 

76 5340 53 420 7-13 ARM 1 

77 5290 29 315 F$h3- LOCK COLLAR 1 

78 5290 89 422 *D" SCREW 1 

79 5300 75 112 t°7) PIN 1 

80 5290 51 425  BLOCK 2 

81 5330 55 631 7°D-F PLATE 1 



SE.0 I IUN NUMBER I  
SECTION FORM ROLLER 



FORM ROLLER 

I 5341Z 514 1  SECTION NUMBER 
SECTION 

itz0gBAU*ATiltiALTMA.OT, -t h *-F4.T5±50...T -F oo  
Note. When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. 
_ PART NAME 

COMPONENT PARTS NO. 
tW 
Crty 

5290 51 730-1 SCREW 3 

46-48 

5290 52 130 7t-Lo-3-11"7 11)9"7-L FORM ROLLER BEARING ARM (L) 4 

16,17,28 

5322 51 700Z Y);°-7t-Lo-5- UPPER FORM ROLLER 1 

3,4 

5322 51 810Z 07-7*-Lo-5- LOWER FORM ROLLER 1 

3,49 

5340 51 700Z FV7°71--Go-5- ASSY TOP FORM ROLLER ASSY 1 

3,45 

5340 51 720 D1'7h ASSY SHAFT ASSY 3 

12,15 

5340 52 130 Y-C. ASSY ARM ASSY 2 

16,17,28 

1 5290 51 736 LOCK COLLAR 6 

2 9684060608 h)W.)" M6X6 SET SCREW M6X6 20 

3 90205 *"-W1"79D9" 6001LLB BALL BEARING 6001LLB 6 

4 5322 51 700 7VA°-7t-Go-5- UPPER FORM ROLLER 1 

5 5330 51 712  TUBE 3 

6 5290 51 742 HOLDER 3 

7 5290 51 831 7"55"” BRACKET 1 

8 5290 51 822 A7°97)2"A9VF" SPRING STUD 4 

9 5300 51 842-1 A7°9:>9" SPRING 4 

10 9660060014 ”F M6 NUT M6 3 

11 9684061608 hi*D" M6X16*  SET SCREW M6X16 3 

12 5290 51 722 KNOB 3 

13 5290 51 735 t°:› PIN 3 

1 4 5290 51 821-1 ?"-”Vh BRACKET 2 

1 5 5340 51 721 0-5-D1,7h ROLLER SHAFT 3 

1 6 9410302508 A7° 11D9"t°D 3X25 SPRING PIN 3X25 6 

17 5290 52 115 UD9 LINK 6 

18 5290 52 112 LOCK COLLAR 4 

19 9684051208 1. D" M5X12 SET SCREW M5X12 8 

20 5300 52 122-1 DA"- (7.1*" 11-) LEVER (IVORY) 2 

20 5310 52 122-1 DA"- (90) LEVER (BLACK) 2 

21 5300 12 224 PLATE 2 

22 5341 51 741 7"5rVh BRACKET 1 
23 5340 52 161  CAM 2 

24 9660080014 VA M8 NUT M8 6 



FORM ROLLER 

SECTION NUMBER I 
_ _ 

SECTION 
.7- 0-Yal3a,t *Nctit-54 :y L. TT 

Note: When ordering items marked*ondicate the set number because they are available only as a set. 

 

* 

* 

NO. SET NO. /PART NO. PART NAME ' /nQr:PONENT PARTS NO. 
Mft 
Grty 

25 9710080008 /1"*#"b"* M8 SPRING WASHER M8 6 

26 5290 51 738  BUSHING 3 

27 90204 e—W79D9" 6001ZZ BALL BEARING 6001ZZ 6 

28 5290 51 737 t°D PIN 6 

30 5290 51 741  BRACKET 1 

31 5341 52 1 41 7 11—bG CAM 2 

32 5340 52 111 Dt7h SHAFT 2 

33 5290 51 732 A7°U)9"A9Vh" SPRING STUD 8 

34 5290 51 744  BUSHING 3 

35 5290 52 119-1 A7°U.7,9" SPRING 2 

36 9410302008 A7°U.D9"t°D 3X20 SPRING PIN 3X20 2 

37 9723280008 C—Up9" C-28 C—RING C-28 4 

38 90364 401 —W7117)9` 6902ZZ BALL BEARING 6902ZZ 4 

39 5340 52 132 SPACER 2 

40 5341 52 131 7fh"Wt— GEAR 2 

41 5340 52 117 A sNo_41 _ SPACER 2 

42 9410502508 A7°U)9"t°) 5X25 SPRING PIN 5X25 4 

43 5290 51 123-1 A7° 1199" SPRING 6 

44 5290 51 731-1 7"57Vh BRACKET 1 

45 5340 51 700 FV7°7t—Go-5— TOP FORM ROLLER 1 

46 5290 51 083 A7°9)91% SPRING 3 

47 5290 51 733-1 *D" SCREW 3 

48 90401 Af—W-11, 3/16 STEEL BALL 3/16 3 

49 5322 51 810 07-7t—Go-5— LOWER FORM ROLLER 1 

50 9650052014 711,15]*.Ds` M5X20 SCREW M5X20 2 





SECTION NUMBER I  
SECTION OPERATION LEVER 



SECTION NUMBER 5341Z 520 

SECTION 
*--Lon5en(5iitz-cut3.51L F #-g--t-A5c -F Lso  
Note. When ordering items marked *,indicate the set number because they are available only as a set. 

V'MA"- 

OPERATION LEVER 

NO. -t•yt-*,4- /ma** 
SET NO. / PART NO. goA n/

4"** 
PART NAME COMPONENT PARTS NO. 

Mk 
Q'ty 

5341 52 200 IPM"9 ASSY SHAFT ASSY 1 

8,12,15,22,23 

1 5290 22 318 *D" SCREW 1 

2 5310 52 212 it BOSS 1 

3 5290 52 213-1 DA'- LEVER 1 

4 5296 33 525-1 :1"951 "7 (7"5.")) BALL GRIP (BROWN) 1 

4 90758 V-I1/9"07° 32 (90 BALL GRIP 32 (BLACK) 1 

5 5310 52 214 INDICATOR 1 

6 9710030008 A"*#"h"* M3 SPRING WASHER M3 2 

7 9642030614 til"3 " M3X6 SCREW M3X6 2 

8 9410502508 A7°97:)9't°.-) 5X25 SPRING PIN 5X25 2 

9 9721070008 E-7 E -RING E-7 3 

1 0 5341 52 301 11 )9 LINK 2 

11 5341 52 231 t0 7, PIN 2 

12 5341 52 220 7-L ARM 1 

13 9710060008 A'VP/3" M6 SPRING WASHER M6 2 

14 9660060014 1)1. M6 NUT M6 2 

15 9410503208 A7°UD9"t°D 5X32 SPRING PIN 5X32 2 

16 5290 21 161 A7° 11 D9"A9JI'." SPRING STUD 1 

17 5290 51 123-1 AT'UD9" SPRING 1 

18 9660080014 VA' M8 NUT M8 1 

1 9 9710080008 A"Vi"1' M8 SPRING WASHER M8 1 

20 5340 52 271-1 A9Vh" STUD 1 

21 5341 52 260 AFV7°7-L ARM 1 

22 5341 52 211 1P)1D"9 SHAFT 1 

23 5341 52 240 Y-L, ARM 1 

24 9660050014 VA. M5 NUT M5 1 

25 9710050008 A'V,"h" M5 SPRING WASHER M5 3 

26 9716050008 t3 /)" M5 PLAIN WASHER M5 1 

27 90203 V-11)1'7Up9" 625ZZ BALL BEARING 625ZZ 1 

28 9670051608 V7Vh*"11,1- M5X16 SOCKET BOLT M5X16 1 

29 9684050508 ht*D" M5X5 SET SCREW M5X5 2 

30 5341 52 250 A1”/V4 SWITCH CAM 1 

31 5300 21 424 PLATE 1 

32 5341 52 215 A -017"5&"A. SWITCH BRACKET 1 

33 9642051014 t1"3*D" M5X10 SCREW M5X10 2 

34 95118 79121-9- VAL2 ACTUATOR VAL2 2 

35 97303 AIV1 V-1C2 SWITCH V-1C2 2 

36 9642032514 t1'3*D' M3X25 SCREW M3X25 2 



OPERATION LEVER 
SECTION NUMBER I   

SECTION 
*=....ong.u*terc-cit /54 L -t  F L. -CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

/4*51#-.. NO. SET NO. /PART NO. COMPONENT PARTS NO. 
PART NAME Qty 

37 98501 131111 - 360010-1 COVER 360010-1 2 





0 0
/, 

 

mo! 

Po 111 

00  get 0 0 

0 0 
Ce 0 

ooe 
vir 

86 0 
00 ?  

0 0 0 

116 0 

0 

0 

0 

C) 
% 

0 

OA 0 

0 

Ale 
(40 

48 

0 

00  

• 0 0 88 

0 
U

p. 
 

•Aws. 

/PI 

0 0 
0  

0 0 
84 

0 
0 

—
"etiii:-.W(30 5 
WATER FOUNTAIN ROLLER 
(MOLLETON TYPE) 

 

JLUIRJN NUMBLR 

 

SECTION 

  



(TOD51.0°) 
WATER FOUNTAIN ROLLER 
(MOLLETON TYPE) 

"E 7 
5341G 5301 SECTION NUMBER  

SECTION 
*L. oft13Al SA --c- tt s3.4 -to yF #4“";±5( L "CT Ls, 
Note: When ordering items marked*ondicate the set number because they are available only as a set. 

NO. 
-t.y1-**'/g5A*-q 
SET NO. /PART NO. PART NAME 1113 A*Irs/ini/t,DNENT PARTS NO. Q'ty 

5300 53 250-3 EX`71i h11410.9 7° ASSY WATER BOTTLE CAP ASSY 1 

48-53 

5322 52 311Z 9h",4"1'- GEAR 

10,11 

5327 52 380 1,t-L*1-111 ASSY WORM WHEEL ASSY 

20,21,36,128 

5327 52 410-1 Y-L ASSY ARM ASSY 1 

17,18 

5327 53 009 Y-L ASSY ARM ASSY 1 

15,16 

5340 51 080 UV- ASSY (9o) LEVER ASSY (BLACK) 1 

37,38 

5340 52 320Z bLUV- ASSY CAM LEVER ASSY 1 

78,86 

5340 53 170Z-1 0-5- ASSY ROLLER ASSY 1 

119,120 

5341 52 330 9t." 7-/I ASSY ARM ASSY 1 
94,95,104,117 

5341 52 371Z 9 9D9 ASSY LINK ASSY 1 
76/87 

5341 53 120Z 91-”9:)9 ASSY LINK ASSY 1 
6/7 

5346 51 080 UV- ASSY (7-fiti"9-) LEVER ASSY (IVORY) 

37/38 

1 9721100008 E-9:)9" E-10 E-RING E-10 3 

2 5290 29 311 411A.13U* WASHER 3 

3 9670061208 95".9hell,h M6X12 SOCKET BOLT M6X12 3 

4 9721070008 E-9D9" E-7 E-RING E-7 5 

5 5290 29 313 4j.”3 W* WASHER 4 

6 5300 45 243 )(911, BUSHING 2 

7 5341 53 120 91",)9D9 LINK 1 

8 5322 52 314-1 t°D PIN 1 

9 5341 52 313  CAM 1 

10 5322 52 311 GEAR 1 

11 5290 37 123 )( 911) BUSHING 1 

12 5340 52 312 A9V10% STUD 1 

13 9710100008 VV,"h" M10 SPRING WASHER M10 1 

14 9660100014 tVh M10 NUT M10 1 

15 5327 53 110 Y-L ARM 1 



-" 
(TH,FD9.00 ) 

WATER FOUNTAIN ROLLER 
(MOLLETON TYPE) 

SECTION NUMBER I  
SECTION 

*LO%AU*ATUt5AL -C AADT',-t.YF*T-11 LTTt..,o  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. SET NO. /PART NO. '343 A4'.frinfRONENT PART NAME PARTS NO Qty 

16 5290 37 514 $91, BUSHING 1 

17 5327 52 411 7-L ARM 1 

18 90355010 97).,1 -(73V1 HFL 1226 ONE WAY CLUTCH HFL 1226 1 

19 5480 53 222 t°7) PIN 1 

20 5327 52 381 0'-1011-f-111 WORM WHEEL 1 

21 90241 7uV!)/ MB1220DU BUSHING MB1220DU 1 

22 5341 53 1 53  BUSHING 1 

23 9648051614 #3Th'P M5X16 SCREW M5X16 8 

24 5341 53 1 54 'Mt WASHER 1 

25 5327 52 421 BOSS 1 

26 90436 9.7P)1/95V5 HF1216 ONE WAY CLUTCH HF1216 1 

27 90371 A5AF9VDt AS1101 THRUST WASHER AS1101 1 

28 5327 53 154 Dt7F SHAFT 1 

29 9670041608 9Vh*NliF M4X16 SOCKET BOLT M4X16 1 

30 5340 53 160-3 D-5- ROLLER 1 

31 90679 #5/1" L12 SPRING L12 3 

32 5290 29 222-1 $914 BUSHING 3 

33 5290 37 151-1 A7°U)9" SPRING 2 

34 5327 56 124 A7°U)9"A31.9 Fu SPRING STUD 1 

35 9684050508 t.$!)" M5X5 SET SCREW M5X5 11 

36 9410401608 77°0)9"t°) 4X16 SPRING PIN 4X16 1 

37 5340 51 093-1 U11"- LEVER 1 

38 5300 57 133 (71'*"1-) GRIP (IVORY) 1 

38 5340 51 094 :+"9 (90) GRIP (BLACK) 1 

39 5290 52 423-1 t*".:i PIN 1 

40 5341 53 218 7'57Vh BRACKET 1 

41 5327 58 410 7'5rVh BRACKET 1 

42 5330 53 376 *-A 9X12X280 HOSE 9X12X280 1 

43 9710050008 A 1" M5 SPRING WASHER M5 1 0 

44 9642051014 t1"D*D" M5X10 SCREW M5X10 6 

45 5300 82 520-1 7"5TVh BRACKET 1 

46 5322 53 217 AhVA°- STOPPER 1 

47 5330 53 251-1 ZAuehli, BOTTLE 1 

48 5300 53 256-2 il° 7) PACKING 1 

49 9721030050 E-U7)9 E-3 E -RING E-3 3 

50 5300 53 254-2 D"LA°VtD RUBBER PACKING 1 

51 5290 53 255  SPRING 1 

52 5300 53 253 1:0 7) PIN 1 

53 5300 53 252-1 ti"97° CAP 1 



E.F. A"7*DTDo-5- 
(tll/FD9-0°) 
WATER FOUNTAIN ROLLER 
(MOLLETON TYPE) 

SECTION NUMBER 5341G 530 

SECTION 
* It * N:Cr 134 L. A..(7) "C",  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. PART NAME '0414 4114=PONENT PARTS NO. 
111118( 
Q'ty 

54 9670053508 Vh'Vh*"11,F M5X35 SOCKET BOLT M5X35 2 

55 5640 23 136 Ato9A°- STOPPER 1 

56 5430 35 314 SPACER 1 

57 5327 52 376 AhVA°- STOPPER 2 

58 9670040808 9J'Vh*Nid. M4X8 SOCKET BOLT M4X8 4 

59 9670052508 9h".91.*"11,1 M5X25 SOCKET BOLT M5X25 2 

60 5341 52 374 7"5h*Vh BRACKET 1 

61 5341 52 373 a)t-L, WORM 1 

62 5327 52 375 7"c02 BLOCK 1 

63 5327 52 372 --(DT"VgA/7" KNOB 1 

64 9642030814 t1"3*D" M3X8 SCREW M3X8 12 

65 9710030008 A t"* M3 SPRING WASHER M3 12 

66 5327 53 184-1 7"3”F BRACKET 6 

67 5327 53 181-1 9-(A°- WIPER 6 

68 5327 53 183 tVF NUT 6 

69 5341 53 211 BRACKET 2 

70 9642052014 ti\"3*!)" M5X20 SCREW M5X20 4 

71 5341 52 346-1 A7°I)::/9" SPRING 1 

72 5300 53 214-1 t°D PIN 2 

73 5300 53 213 V7.1: KNOB 2 

74 5300 53 216  HOSE CLAMP 1 

75 5341 53 1 97 *-A 9X12X220 HOSE 9X12X220 1 

76 5340 52 606 )011, BUSHING 2 

78 5340 52 320 bLUA"- CAM LEVER 1 

79 90200 *"-11,1"7 11D9" 607ZZ BALL BEARING 607ZZ 1 

80 9721050008 E-'J 9" E-5 E-RING E-5 1 

81 5341 52 322 A9'2n." STUD 1 

82 9710080008 A"Vi"b" M8 SPRING WASHER M8 1 

83 9660080014 IV!' M8 NUT M8 1 

84 5290 21 161 A7° 11:99"A9Vh" SPRING STUD 2 

86 5290 37 513-1 $911) BUSHING 1 

87 5341 52 371 Up9 LINK 1 

88 5327 51 1 80-1 7"5rVh BRACKET 1 

89 9716050014 t5 1 " M5 PLAIN WASHER M5 3 

90 5300 51 160 95VT CLUTCH 1 

91 5327 51 183 9)9 LINK 1 

92 9721040008 E-UD9" E-4 E-RING E-4 3 

93 5290 21 1 62 A7°9:;9' SPRING 1 

94 9410402008 A7°9D2"t'D 4X20 SPRING PIN 4X20 2 



(t0D9-0°) 
WATER FOUNTAIN ROLLER 
(MOLLETON TYPE) 

SECTION NUMBER I   
SECTION 

*::: an15,2,1(t*a -c-1 I5-4 -t #'4' -r";t5C "CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. SET NO. / PART NO. gsa /
4"-14-.4  COMPONENT PARTS NO. 

PART NAME 

95 5340 52 350 7-1, ARM 1 

96 5290 29 315 t(5- LOCK COLLAR 3 

97 5341 52 344-1 7'99 HOOK 2 

98 5341 52 343-1 7-L. (OPS) ARM (OPS) 1 

99 5341 52 348 t°D PIN 1 

1 00 5341 52 347 LOCK COLLAR 1 

101 5322 52 353-3 7-L ARM 1 

102 9670062008 95*Vh*"11,1- M6X20 SOCKET BOLT M6X20 1 

103 9684060608 h)( D" M6X6 SET SCREW M6X6 1 

104 5340 52 341 )1';fl SHAFT 1 

1 05 5341 52 342-2 7-L (NOPS) ARM (NOPS) 1 

106 9660040014 tVF M4 NUT M4 3 

1 07 9710040008 A"VI"h"* M4 SPRING WASHER M4 3 

108 5290 21 521 A7°97)9" SPRING 1 

109 5341 53 1 82 AT- STAY 1 

110 97606-1 91)/-fF" AS-03A AC115V SOLENOID AS-03A AC115V 1 

111 9642040814 t1"3*D" M4X8 SCREW M4X8 4 

112 90628 AtV7°t°2) SSP-4 SNAP PIN SSP-4 1 

113 5290 51 135 h5- COLLAR 2 
114 5341 52 345-1 A7°9 2" SPRING 1 

115 5340 52 354-1 Dfi7F SHAFT 1 

116 5322 52 355  PIN 1 

117 5341 52 360 95V17-L ARM 1 

118 9721050050 EIW" E-5 E -RING E-5 2 

119 91627 1t"-W711 9" 606HZZMC BALL BEARING 606HZZMC3 2 
120 5340 53 170-1 o-5- ROLLER 1 

121 5340 53 175  TUBE 1 

122 9410201850 A7° 11:/9"t°D 2X18 SPRING PIN 2X18 1 

123 5340 53 174 Dt7h SHAFT 1 

124 5322 53 163-1 =2.--11,(3000DU-A"D3r)) NEWMOL(DAMPENING ROLLER COVER) 1 

125 5341 53 190 FE. A"7" WATER FOUNTAIN ASSY 1 

126 9670051001 M5X10 SOCKET BOLT M5X10 2 

127 9670051208 !MV1,*"11,1- M5X12 SOCKET BOLT M5X12 1 

128 9410251608 A7° 11 -.)9"t°D 2.5X16 SPRING PIN 2.5X16 1 

129 9410121450 A7° 11)9"t°) 1.2X14 SPRING PIN 1.2X14 1 





WAV
5.1 ) 

ER-)  FORM ROLLER 
(MOLLETON TYPE 

SECTION NUMBER I  
SECTION 



9 a 
SECTION NUMBER 

SECTION 
*C.OTSRAtAtiZTlItsIt -t- A.,a)-r-, -t.y F*-'4--c;±c L. "C T 
Note. When ordering items marked *,indicate the set number because they are available only as a set. 

ZA"74-410-5- 
(T$FD9 -0° ) 

WATER FORM ROLLER 
(MOLLETON TYPE) 

5341Z 535 

NO. IZy 
SET NO. / PART NO. AsaA,/*"'*' PART NAME COMPONENT PARTS NO. 

At 
crty 

5290 51 730-1 *D" SCREW 1 
58-60 

5322 53 350Z-1 EiA"7*-Go-5- ASSY WATER FORM ROLLER ASSY 1 
63.64 

5340 53 170Z-1 o-5- ASSY ROLLER ASSY 1 
3.4 

5340 53 220-1 11A"th."0:io-5- WATER OSCILLATION ROLLER 1 
1-4.7 

5341 53 340 '\"7 11D9"7-L ASSY BEARING ARM ASSY 2 
25.39.50 

5341 53 410 ZA"tDD-T/D9"o-5-ASSY WATER OSCILLATING ROLLER ASSY 1 
15-17 

1 5340 53 222 F.Ab5- LOCK COLLAR 2 
2 9684050508 F;( 1-)" M5X5 SET SCREW M5X5 4 
3 91627 ti"-W\"7 11:0" 606HZZMC BALL BEARING 606HZZMC3 2 
4 5340 53 170-1 o-5- ROLLER 1 
5 5340 53 175 TUBE 1 
6 5322 53 163-1 :2-t-1(3000D9-A”)3f)) NEWMOL(DAMPENING ROLLER COVER) 1 
7 5340 53 221 D1'71 SHAFT 1 
8 9670041008 V7VhAiNDF M4X10 SOCKET BOLT M4X10 4 
9 9670051001 VJ'Vh*"114. M5X10 SOCKET BOLT M5X10 4 

1 0 5341 53 451 *11,9"-7°U-F PLATE 2 
11 5341 53 441 o-5-! "D2" HOUSING 2 
12 5290 37 121 $5111) BUSHING 2 
1 3 5341 53 452 /fl"- COVER 2 
1 4 9648040814 /53W M4X8 SCREW M4X8 4 
15 5341 53 411 ZA"A-DU-5ID9"13-5- WATER OSCILLATING ROLLER 1 
1 6 5341 53 412 V‘t,_ GEAR 1 
1 7 9410402508 A7°9:›9"t°7) 4X25 SPRING PIN 4X25 1 
1 8 5430 43 123  PLAIN WASHER 2 
1 9 90610 BE-9:0" BE-60 BE-RING BE-60 2 
20 5341 53 414  DRIVE WHEEL 1 
21 9710100008 1\" VP/3"* M10 SPRING WASHER M10 1 
22 9660100014 tVi. M10 NUT M10 1 
23 5290 52 112 1.)035- LOCK COLLAR 2 
24 9684051208 F E." M5X12 SET SCREW M5X12 4 
25 5341 53 341 1"7 11D9"7-G BEARING ARM 2 
26 9684060608 f.)L D" M6X6 SET SCREW M6X6 8 
27 5341 53 281 7U-N. CAM 2 



/n — uu 
(t0D51-0°) 
WATER FORM ROLLER 
(MOLLETON TYPE) 

SECTION NUMBER I   

SECTION 
*-7_0g5AUW4F'. -CUt54L -C- 1-q- A,OT.. --t.yhW4TCL.TTLso  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

* 

* 

NO. -t ,y1-a /g5a*J4 
SET Na / PART Na PART NAME 1413°1 /nrPONENT PARTS NO. 

AR 
Qty 

28 5322 52 355 t°7) PIN 4 

29 5341 53 271 t1h5VfD1'7h SHAFT 1 

30 5341 53 454 7D"1'AFA2U/- SCREW 2 

31 5341 53 453 7:79"tAh7"oV9 BLOCK 2 

32 9410302008 A7°9D9"t°D 3X20 SPRING PIN 3X20 2 

33 5340 53 275 t h5- COLLAR 1 

34 9723240008 C-9D7" C-24 C-RING C-24 2 

35 91625 1 -1 797)9" 6901ZZ BALL BEARING 6901ZZ 2 

36 5340 53 274 AtN0_#_ SPACER 1 

37 5341 53 273 711."114"t - GEAR 1 

39 5290 51 737 t°:) PIN 2 

40 5341 53 152 7"VD7)9" BUSHING 1 

41 9710080008 A"*#"t" M8 SPRING WASHER M8 2 

42 9660080014 tVi- M8 NUT M8 2 

43 5310 52 121 DA"- (90) LEVER (BLACK) 1 

44 5300 12 224 70 1).4 PLATE 2 

45 9650052014 711)/53V)" M5X20 SCREW M5X20 2 

46 5341 53 151 7"W)D9" BUSHING 1 

47 5290 51 732 A7°97)9"A”F" SPRING STUD 4 

48 5300 51 842-1 A7°Up9" SPRING 2 

49 5300 51 841 A7°Up9"A9Vh" SPRING STUD 2 

50 9410302508 ArUD9"t°) 3X25 SPRING PIN 3X25 2 

51 5290 51 822 A7°Up9"A9VF" SPRING STUD 2 

52 5290 51 123-1 A7°Up9" SPRING 2 

53 9660060014 tVt. M6 NUT M6 1 

54 9684061608 h$V)" M6X16 SET SCREW M6X16 1 

56 5290 51 735 t°D PIN 1 

57 5290 51 731-1 7"”Vh BRACKET 1 

58 90401 3/16 STEEL BALL 3/16 1 

59 5290 51 083 A7°Up9" SPRING 1 

60 5290 51 733-1 V)" SCREW 1 

61 5341 53 312 7"5”h1J7- COLLAR 2 

62 5322 53 352-1 =2-t-11,(3000.99-A"5"1) NEWMOL(DAMPENING ROLLER COVER) 1 

63 90461 ili"-W797)9" 60011-IDDU BALL BEARING 6001HDDU 2 

64 5322 53 350-1 ZA"7*-Lo-5- WATER FORM ROLLER 1 

65 5330 51 712  TUBE 1 

66 5290 51 741 7".”Vh BRACKET 1 

67 5300 1 7 117 V7Z (7-(t"U-) KNOB (IVORY) 1 

67 5310 1 7 117 V7Z (9o) KNOB (BLACK) 1 



EA1`7t-Lo-5- 
(IllihD51-0°) 
WATER FORM ROLLER 
(MOLLETON TYPE) 

:/ -fit 

[ 
53412 535] 

SECTION NUMBER 
SECTION 

-3;4€ -to y F L. "C T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

/MI** III341 1117 NO. SET NO. /PART NO. COMPONENT PARTS NO. PART NAME Q'ty 

69 5340 53 344 D1,7t. SHAFT 1 

70 90301003 V-W7 11)9" 680222 BALL BEARING 680222 2 



(91)A1-7-1DY11-  ) 
WATER ROLLER 
(CRESTLINE TYPE) 

... E.....• I ivil rik.nvuor_rc 1  

SECTION 



ZA"o-5.- 
(91)Ah7.(D9/7°) 

WATER ROLLER 
(CRESTLINE TYPE) 

5341Z 5361 SECTION NUMBER 1   

SECTION 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. rg.T. /LIIIC5rPONENT PARTS NO. PART NAME Crty 

5341 53 340 1"79D9"7-G ASSY BEARING ARM ASSY 2 

61,63,66 

5341 53 550 t"t ASSY GEAR ASSY 1 

87,97 

5341 53 570 t"t ASSY GEAR ASSY 1 

87,88 

5341 53 600 tDU-511)9"o-3- ASSY OSCILLATING ROLLER ASSY 1 

1-13 

5341 53 620 D1'7F ASSY SHAFT ASSY 1 

7,9,10,12 

5341 53 640 ',92'70-5- ASSY METERING ROLLER ASSY 1 

20,21 

1 5290 29 315 h$135- LOCK COLLAR 9 

2 9684050508 h$V)" M5X5 SET SCREW M5X5 14 

3 5290 51 642-2 $9$ BUSHING 3 

4 5290 53 336 tVh NUT 2 

5 5321 51 641 $9114$51"- HOUSING 1 

6 5341 53 622 V)" SCREW 2 

7 5341 53 621 Dt7h SHAFT 1 

8 5341 53 610 I'DU-5 -fp9"o-7- OSCILLATING ROLLER 1 

9 5290 51 922-2 1313 CAM 1 

10 9410302008 77°9:29"t°:, 3X20 SPRING PIN 3X20 1 

11 5321 51 631 $9114$51"- HOUSING 1 

12 5290 51 632-2 V$ PAWL 1 

13 91254 9"9-A=V74, NIP-B6 NIPPLE NIP-B6 1 

14 9670061208 M6X12 SOCKET BOLT M6X12 8 

15 5341 53 515 AT- STAY 1 

16 5341 53 513 AT- STAY 1 

17 9660060014 tVh M6 NUT M6 2 

18 9680062508 hi*D" M6X25 SET SCREW M6X25 2 

19 5341 53 631 Dt7h SHAFT 1 

20 90461 401-11/1"79:)9" 6001HDDU BALL BEARING 6001HDDU 6 

21 5341 53 650 '33',U3,5(3-5- ASSY METERING ROLLER ASSY 1 

22 9670051608 V5"91,*"10. M5X16 SOCKET BOLT M5X16 12 

23 5341 53 527 PLATE 2 

24 5341 53 525 A9VF" STUD 2 

25 9410301208 A7°9D9"t°D 3X12 SPRING PIN 3X12 2 

26 5341 53 524 A9')F" STUD 2 

27 5341 53 526 ”Uly70 GRIP 2 



Qty PART NAME 
-tvF#'4. /MA#'4-  NO. SET NO. / PART NO. 1! - COMPONENT PARTS NO. 

SOCKET BOLT M4X6 2 

LEAF SPRING 2 

SPACER 4 

SET SCREW M6X6 8 

STUD 2 

RATCHET 2 

SCREW 2 

SOCKET BOLT M6X20 2 

SOCKET BOLT M5X25 2 

BLOCK 2 

SPACER 2 

SPRING 2 

BLOCK 2 

SOCKET BOLT M5X10 4 

GEAR COVER 1 

STUD 2 

BUSHING 1210 3 

FRAME (NOPS) 1 

SPRING WASHER M6 4 

DOMED CAP NUT M6 4 

STUD 2 

BALL BEARING 626Z2 2 

E-RING E-4 2 

SPRING WASHER M8 5 

NUT M8 5 

COLLAR 2 

BRACKET 2 

SPRING STUD 2 

SPRING STUD 2 

SPRING 2 

STUD 2 

SPRING STUD 2 

SPRING 2 

PIN 2 

SPRING STUD 2 

SPRING PIN 3X25 2 

BALL BEARING 6802ZZ 2 

BUSHING 1 

BEARING ARM 2 

V-11/1"79)9" 626ZZ 49 90302 

28 9670040608 9 Fell,h M4X6 

35 9670062008 9”F;t0'11/F M6X20 

36 9670052508 9h".9F,1i"11/F M5X25 

5341 53 521 

5340 54 633 

5290 38 235 

5341 53 516 

41 9670051001 M5X10 

42 5341 53 552 V'thA"- 

43 5341 53 517 A9')10% 

44 90240 7"19D2 1210 

45 5341 53 512 E.A"7U-L. (NOPS) 

46 9710060008 A"VP1]” M6 

47 90924 79otVh M6 

48 5341 53 514 A9VP1  

50 9721040008 E-TD9" E-4 

51 9710080008 VVP%/3"* M8 

52 9660080014 VA- M8 

53 5341 53 312 7"5”Fh5- 

54 5341 53 661 

55 5290 51 822 A7°,17)”A9Vh" 

56 5290 21 161 A7°9D7"A9Vh" 

57 5290 21 143-1 A7°9'9" 

58 5341 53 662 A9Vh" 

59 5300 51 841 A7°,17)9"A9Vh" 

60 5300 51 842-1 A7°,17,9" 

61 5290 51 737 t°7) 

62 5290 51 732 A7°11.7)9"A9VF" 

63 9410302508 A7°U.)9"t°D 3X25 

64 90301003 li"-W79D9" 6802ZZ 

65 5341 53 151 ”VD7)9" 

66 5341 53 341 1"79.-.)2"7-L 

5340 21 175  

5430 35 314 

9684060608 h$*D" 

5341 53 523 A501"' 

5341 53 528 iliVh 

5341 53 522 *D" 

37 

38 

39 

40 

7"c09 

A7°97)9" 

7%1 0 1)9 

29 

30 

31 

32 

33 

34 

M6X6 

J I SECTION NUMBER I J W 
 

SECTION 
*.-LOUAU*A-NttiALT A..0-C.. -t-yh LTT L,, 
Note: When ordering items marked*ondicate the set number because they are available only as a set. 

51:)910°) 
WATER ROLLER 
(CRESTLINE TYPE) 



- ttr 
I 5341Z 536 1  SECTION NUMBER  

SECTION 
*.=.0%‘F.U*ATIttiALTI -d- AJDT. -t-yh*-g-T:'t5cLTTLso  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

Qty PART NAME NO. SET NO. / PART NO. nat:F/4"** COMPONENT PARTS NO. 

WASHER 5 

2 E-RING E-10 

BRACKET 1 

BRACKET 1 

1 HOSE 9X12X280 

1 HOSE 9X12X140 

BRACKET 1 

STOPPER 1 

2 SPRING WASHER M5 

2 SCREW M5X10 

BOTTLE 1 

PACKING 1 

E -RING E-3 3 

1 RUBBER PACKING 

SPRING 1 

PIN 1 

CAP 1 

FRAME (OPS) 1 

6 SET SCREW M5X5 

1 WATER FORM ROLLER 

2 ONE WAY CLUTCH FC-12 

GEAR 1 

SCREW 1 

C-RING C-22 2 

2 BALL BEARING 6900ZZ 

SPACER 1 

GEAR 1 

STUD 1 

1 WATER FOUNTAIN ROLLER 

COLLAR 1 

GEAR 1 

BRACKET 2 

4 GS-RING GS-6 

2 WATER FOUNTAIN ASSY 

KNOB 4 

1 HOSE 10X13X430 

RIVET 1.6X5 2 

NAME PLATE 1 

BUSHING 1 

67 5290 29 311 ii•U 13" 

68 9721100008 E-9D9%% E-10 

69 5341 53 598 7u5h"Vh 

70 5327 58 410 7u57Vh 

71 5330 53 376 *-71 9X12X280 

72 5341 53 599 *-71 9X12X140 

73 5300 82 520-1 7"5TVh 

74 5322 53 217 AFVA°- 

75 9710050014 W`VP\h"* M5 

76 9642051014 3*:9" M5X10 

77 5330 53 251-1 ZA"*"1.1t, 

78 5300 53 256-2 A°V+D 

79 9721030050 E-9.'9" E-3 

80 5300 53 254-2 3"LA°V4D 

81 5290 53 255 717°,1D9" 

82 5300 53 253 t°D 

83 5300 53 252-1 +10.9 7° 

84 5341 53 511 E71"71i-L. (OPS) 

85 90178 1..)(*Du M5X5 

86 5341 53 580 

87 90355005 9:),)1/93” FC-12 

88 5341 53 571 t" 

89 5341 53 532 

90 9723220008 C-Up9" C-22 

91 91609 *"-IL/1uY9D9u 6900ZZ 

92 5321 43 118 

93 5321 43 116 +"1.) 

94 5341 53 531 A9VF" 

95 5341 53 560 ZAu74-DTD(3-5- 

96 5341 53 562 135- 

97 5341 53 551 +" 

98 5341 53 596  

99 90651 GS-9D9" GS-6 

1 00 5341 53 590 F.-71u7" ASSY 

101 5341 53 597 v7a 

102 5341 53 671 *-A 10X13X430 

103 90730 A°-h-t\%3') 1.6X5 

1 04 5341 74 061  

105 5341 53 152 7"VDD9" 

(91,AF5-(D9-0°) 
WATER ROLLER 
(CRESTLINE TYPE) 



....L.,' I IVIN iNRJIVICICK 1 1 
SECTION PLATE CYLINDER 



-t :7  
SECTION NUMBER NUMBER 

SECTION 
*:: on.fau*A-c-(tt54 h L "CT Lso  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

PLATE CYLINDER 

5341Z 540 

NO. 
-t•:/t /g5A#-g-

SET NO. / PART NO. PART NAME P1'347 /41tr:UPONENT PARTS NO. 
Aft 
Q'ty 

5340 54 610 95:)70 ASSY CLAMP ASSY 1 

9,16,22,25,26,28,30,31,33,35-42,46,47,53 

5340 54 620-2 1"—A ASSY BASE ASSY 1 

25,31 

5340 54 640-2 1"—A ASSY BASE ASSY 1 

25,43 

5340 54 660-2 95D7° ASSY CLAMP ASSY 1 

9,16,18,22,25-30,32-34,36,37,43,46,48.50,51 

5340 54 670 7A3—T-11)95D7° ASSY PLATE TAIL EDGE CLAMP ASSY 1 

1-3,6-12,14-17 

5340 75 840-1 hA'— ASSY COVER ASSY 

4,5,13,19-21,23,24,44,45 

5340 75 850-1 AT— ASSY STAY ASSY 1 

20,21 

5341 22 410 7-11 ASSY ARM ASSY 1 

56,57,103 

5341 22 420 7—G ASSY ARM ASSY 1 

56,91,103 

5341 52 280Z Ws ASSY CAM ASSY 1 

86,87 

5341 52 290Z bLi ASSY CAM ASSY 1 

87,100 

1 5290 54 669-1 A7c"W"A9Vh" SPRING STUD 2 

2 5290 35 131-1 A7° 11D2" SPRING 2 

3 5340 54 680 7-11,95D7° TAIL EDGE CLAMP 1 

4 5340 75 852-1 A7— STAY 1 

5 5340 74 125 )(-01":, NAME PLATE 1 

6 9414161014 9qt
0
D 1.6X10 SPLIT PIN 1.6X10 4 

7 5290 54 413 A7° 117)9" SPRING 2 

8 5340 54 674 197EE KNOB 2 

9 9670052008 Vh.VtliNL,F M5X20 SOCKET BOLT M5X20 16 

10 5340 54 675 tc'DA"—h"-(1-"D" SCREW 1 

11 9660060014 1!')1' M6 NUT M6 1 

12 5340 54 677 t°DA"— 9"1' PIN BAR BASE 1 

1 3 9648041014 /57 .:9" M4X10 SCREW M4X10 4 

1 4 9670051001 VJ.Vhiti"ash M5X10 SOCKET BOLT M5X10 24 

15 5340 54 673-1 h"lh" (UPS) GUIDE (UPS) 1 

1 6 5290 54 338 A7°U)9" SPRING 8 

17 5340 54 678-1 h"-fh" (NOPS) GUIDE (NOPS) • 1 



PLATE CYLINDER 

SECTION NUMBER I  
SECTION 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

rt'yFit ig1341.# NO. SET NO. / PART NO. 
PART NAME Ilif l'4'0)1:PONENT PARTS NO. 

rima 
Q'ty 

1 8 9648040814 #53*D" M4X8 SCREW M4X8 4 

1 9 5340 75 853-1 7°D-F PLATE 1 

20 5340 75 851-1 AY- STAY 1 

21 5340 75 832-1 t 0 7) PIN 2 

22 5290 51 083 A7° 117)9' SPRING 8 

23 9410201008 A7° 117)9"t°D 2X10 SPRING PIN 2X10 2 

24 5340 75 834-1 t°D PIN 1 

25 5340 54 628 7175 t°D PIN 4 

26 9670051808 9J'T WILF M5X18 SOCKET BOLT M5X18 8 

27 5340 54 623 977)7° CLAMP 1 

28 5340 54 627 7"01.9 7 BLOCK 4 

29 5340 54 664 95D7° (NOPS) CLAMP (NOPS) 1 

30 5340 54 629 0)9t°7) BRACKET 4 

31 5340 54 621-2 1"-A BASE 1 

32 5340 54 651-1 BOLT 2 

33 5340 54 633 SPACER 8 

34 5340 54 663 957)7
0 

(OPS) CLAMP (OPS) 1 

35 5340 54 661-1 
7770 

(OPS) CLAMP (OPS) 1 

36 9410401408 A7°9D9"t°D 4X14 SPRING PIN 4X14 12 

37 5340 54 626-1 1709t°D LOCK PIN 4 

38 9648030414 
4Y53 " M3X4 SCREW M3X4 2 

39 5340 54 631 -IDD"7-51- INDICATOR 2 

40 5340 54 622-1 95D70  CLAMP 1 

41 5340 54 662-1 97D70 (NOPS) CLAMP (NOPS) 1 

42 5340 54 632 IY*$ t°D PIN 2 

43 5340 54 641-2 1"-A BASE 1 

44 5290 38 235 A7"J,9 SPRING 1 

45 9716060014 t5 h"* M6 PLAIN WASHER M6 1 

46 90178 1.$*Z)" M5X5 SET SCREW M5X5 8 

47 9684050508 FL " M5X5 SET SCREW M5X5 8 

48 5340 54 645 7°D-F (NOPS) PLATE (NOPS) 1 

49 5340 54 639 70 D _F PLATE 1 

50 5340 54 644-1 7°D-F (OPS) PLATE (OPS) 1 

51 5340 54 652-1 tVF NUT 2 

52 5330 55 121-1 A7°T:›9" SPRING 2 

53 5340 54 636 t"10. BOLT 2 

54 5341 21 160 7-G ARM 1 

55 9670082508 M8X25 SOCKET BOLT M8X25 1 

56 91170 n7°11, PFF-4 NIPPLE PFF-4 2 



PLATE CYLINDER 

-1= ft -5-  
I 5341Z 5401 

SECTION NUMBER 
SECTION 

ogi30.(tAfta--c-ct 134 L. t- A...0)-C, #-g--"C"A L # 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. -t•yh*- a5,1%*-'4' 
SET NO. /PART NO. PART NAME E/4O1TMVONENT PARTS NO. 

U 
Qty 

57 5341 22 411 7-L ARM 1 

58 5290 33 514-1 A7°9D9" SPRING 1 

59 5290 21 161 A7°9D2"A9VF" SPRING STUD 1 

60 9684060608 F$Va" M6X6 SET SCREW M6X6 4 

61 5341 54 513  BUSHING 1 

62 5341 54 523 tD/-7"5VF BRACKET 1 

63 97837 tD/- GXL-N12F SENSOR GXL-N12F 1 

64 5340 54 634 A5-11, SCALE 2 

65 9670041008 V5")FliNliF M4X10 SOCKET BOLT M4X10 10 
66 9410301008 A7°9D9"t°D 3X10 SPRING PIN 3X10 1 

68 5340 54 657-1 h"-fh" (NOPS) GUIDE (NOPS) 1 

69 5340 54 655 7"oT9 BLOCK 2 

70 5340 54 637-1 t°D (NOPS) PIN (NOPS) 2 

71 5290 24 251 A7°9D9" SPRING 2 

72 90599 7"VD2 MB1206DU BUSHING MB1206DU 2 

73 5340 54 656-1 h"-(1." (OPS) GUIDE (OPS) 1 

74 5340 54 635 PLATE 2 

75 9642030614 ti\"3*D" M3X6 SCREW M3X6 6 

76 5340 54 646 A5-11, SCALE 2 

77 5340 54 654-1 135- COLLAR 1 

78 5340 54 653-1 D1'7h SHAFT 1 

79 9717120008 ti. h" M12 WAVE WASHER M12 1 

80 9716040014 ti4P/3"4 M4 PLAIN WASHER M4 2 

81 5341 54 521 A-0)17°U-F PLATE 1 

82 90603 CE-'J'9" CE-12 CE-RING CE-12 1 

83 5340 54 638-1 *NW' BOLT 2 

84 5290 29 314 1$135- LOCK COLLAR 2 

85 9721070008 E-4)" E-7 E-RING E-7 3 

86 5341 52 280 - hL CAM 1 

87 5290 33 214 $51i BUSHING 2 

89 90900 +- 5X5X16 KEY 5X5X16 1 

90 91633 t"-1 79D9" 6206ZZCM BALL BEARING 6206ZZCM 1 

91 5341 22 411 7-1 ARM 1 

92 5341 54 514 D"9 BUSHING 1 

93 5341 54 515 1"79D2"4/1 BEARING COVER 2 

94 91632 V-11/1"79D2" 6007ZZCM BALL BEARING 6007ZZCM 1 

95 5340 54 111-2 ADF") PLATE CYLINDER 1 

96 5340 54 113 D9D9"- t"fi GEAR 1 

97 5330 23 113 WASHER 3 



 

Ste I IUN NUMBER 

 

   

PLATE CYLINDER SECTION 
* OD% it*.fh Tit /54 "C-  1 A.0 F "C';'t  L T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-tvFV4- /g5A* Alt51*-4- g5Atkv NO.  SET NO. /PART NO. COMPONENT PARTS NO.• PART NAME aft 
Qty 

98 9672061214 oVh91"IF M6X12 HEXAGON BOLT M6X12 3 

99 5341 54 511 D1,71. SHAFT 1 

1 00 5341 52 290 bL, CAM 1 

1 01 9716050014 t5 1j” M5 PLAIN WASHER M5 2 

1 02 5341 54 512 h$735- LOCK COLLAR 1 

1 03 5341 22 412 $911; BUSHING 2 





..,. I  C-11./ I , SECTION NUMBER I . ...-.  _.• --.., 
 I 

2ND PLATE CYLINDER SECTION 



2ND PLATE CYLINDER 

5341 1 SECTION NUMBER 1 2 542 

SECTION 
*capaisAct*A -cit }34 F *- -(Ttc L "CT Lk, 
Note: When ordering items markedirondicate the set number because they are available only as a set. 

NO. 
-t .YFIV4/g5A# 
SET NO. / PART NO. 

meo s4. PART NAME COMPONENT PARTS NO. 
Mft 
Cny 

5327 54 660 95:)7° ASSY CLAMP ASSY 1 

1-13.15.16.34-37.101 

5340 54 610 95D7° ASSY CLAMP ASSY 1 

3-5,7.9.11.14-23,35.36.39.101 

5340 54 620-2 '0-A ASSY BASE ASSY 1 
5.23 

5340 54 640-2 1N1`-A ASSY BASE ASSY 1 

1.5 

5340 75 850-1 At"- ASSY STAY ASSY 1 
102.104 

5341 22 430 11)9 ASSY (OPS) LINK ASSY (OPS) 1 
87.88 

5341 22 440 11)9 ASSY (NOPS) LINK ASSY (NOPS) 1 

87.88 

5341 54 670 7A3-5-11,950° ASSY PLATE TAIL EDGE CLAMP ASSY 1 

35,36,48.61,112-122 

5341 75 840 ASSY COVER ASSY 1 

102-111 

1 5340 54 641-2  BASE 1 
2 5340 54 651-1 VW. BOLT 2 

3 5290 51 083  SPRING 8 
4 5340 54 633 SPACER 8 

5 5340 54 628 717Y t°D PIN 4 

6 5340 54 663 937)7° (OPS) CLAMP (OPS) 1 
7 9670051808 95")F44/1.- M5X18 SOCKET BOLT M5X18 8 

8 5340 54 623 95:)70 CLAMP 1 
9 5340 54 627 roV9 BLOCK 4 
10 5340 54 664 95:)7° (NOPS) CLAMP (NOPS) 1 

11 5340 54 629  BRACKET 4 
12 9648040814 #53D" M4X8 SCREW M4X8 4 
13 5327 54 645 70 L./..F PLATE 2 

14 9684050508 Fi*D" M5X5 SET SCREW M5X5 6 

15 5340 54 626-1 oV9t°:) LOCK PIN 4 
16 9410401408 A7° 117)9"t°D 4X14 SPRING PIN 4X14 12 
17 5340 54 661-1 95D7° (OPS) CLAMP (OPS) 1 
18 9648030414 /53 1.)" M3X4 SCREW M3X4 2 
19 5340 54 631 INDICATOR 2 

20 5340 54 622-1 95D7° CLAMP 1 
21 5340 54 662-1 95D7° (NOPS) CLAMP (NOPS) 1 



   

2ND PLATE CYLINDER SECTION 
*Lonau*A-cus5ALTI-d-A.0T.,-t,yF**--c ci.TTk.s. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. SET NO. /PART NO. PART NAME "115 411-s /nrPONENT PARTS NO. 
qft 
Q'ty 

22 5340 54 632 Ift)( t°.) PIN 2 

23 5340 54 621-2 1"-A BASE 1 

24 5330 54 521 INDICATOR 1 

25 90720 oV9tVF ANO2 LOCK NUT ANO2 1 

26 90721 oV99VD1' AW02 LOCK WASHER AW02 1 

27 90368 A5A1-9VD1' AS1102 THRUST WASHER AS1102 4 

28 90480 A5AF1"79:›9" AXK1102 THRUST BEARING AXK1102 2 

29 5330 54 519-1 V7E. (70) KNOB (BLACK) 1 

29 5336 54 519-1 V7E.: (7-010` 11-) KNOB (IVORY) 1 

30 9642040814 t1"0*D" M4X8 SCREW M4X8 1 

31 9710040008 A"VPV* M4 SPRING WASHER M4 1 

32 90949 1"3*D" M6X20 BINDING SCREW M6X20 1 

33 5327 54 558  SPRING 1 

34 5340 54 644-1 7°D-F (OPS) PLATE (OPS) 1 

35 9670052008 Vh*Vh*"11Th M5X20 SOCKET BOLT M5X20 10 

36 5290 54 338  SPRING 6 

37 5340 54 652-1 tVh NUT 2 

38 5327 54 659 A7°Up9" SPRING 2 

39 5340 54 636 VW. BOLT 2 

40 9670062008 Vh".911iNlif. M6X20 SOCKET BOLT M6X20 2 

41 5327 54 556-1 Aph”A5111"7"55"YF BRACKET 1 

42 5330 54 517 A9Vh" STUD 2 

43 5340 54 634 A5-11, SCALE 2 

44 9670041008 9J"VhVIF M4X10 SOCKET BOLT M4X10 8 

45 9410301008 A7°97t°) 3X10 SPRING PIN 3X10 1 

46 5340 54 639 70 1)- 1, PLATE 1 

47 5327 54 656-1 VIF" GUIDE 2 

48 9670051001 95"YFV$1. M5X10 SOCKET BOLT M5X10 14 

49 5340 54 635 PLATE 2 

50 9642030614 t1"34Dtt M3X6 SCREW M3X6 4 

51 5341 54 646 A-11) SCALE 2 

52 5340 54 654-1 1)3- COLLAR 1 

53 90599 T`VD2 MB1206DU BUSHING MB1206DU 2 

54 9717120008 t."2-#"1)"* M12 WAVE WASHER M12 1 

55 5327 54 653 Dt7F SHAFT 1 

56 90603 CE-'J.'7" CE-12 CE-RING CE-12 1 

57 5327 54 655 7"1:09 BLOCK 2 

58 5340 54 637-1 t°D (NOPS) PIN (NOPS) 2 

59 5290 24 251 A7"W" SPRING 2 



fitift 
Q'ty PART NAME /!:M#PONENT PARTS NO. 

NO. SET NO. / PART NO. 

:r# 

SECTION NUMBER 

SECTION 
ign13,11 - li t-34 L 1 1- *-`4LT-113Z L "T -F ‘..x0  

Note. When ordering items marked * ondicate the set number because they are available only ass set. 

5341Z 542 

60 5340 54 638-1 VW. BOLT 2 

61 9414161014 99t°' 1.6X10 SPLIT PIN 1.6X10 4 

62 5327 54 135 h"-fh" GUIDE 1 

63 9642051014 D D" M5X10 SCREW M5X10 2 

64 9710050008 A 1j"* M5 SPRING WASHER M5 6 

65 5327 54 711 VW. BOLT 1 

66 5327 54 722 51"11,11/ DIAL 1 

67 9410301208 A7°9:.)9"t°) 3X12 SPRING PIN 3X12 2 

68 9648051014 #53*D" M5X10 SCREW M5X10 6 

69 5327 54 121 1"M)9"bil"- COVER 2 

70 91632 V.-WM.)9" 6007ZZCM BALL BEARING 6007ZZCM 1 

71 5341 54 611 PLATE CYLINDER 1 

72 9716050014 t5 /3"* M5 PLAIN WASHER M5 1 

73 5327 54 712  SLEEVE 1 

74 9410402508 A7°U.:)9"t°:.) 4X25 SPRING PIN 4X25 1 

75 5341 54 612 DU "-4"1'- GEAR 1 

76 5341 54 713 t/I-f9 PLATE 1 

77 5341 54 714 PIN 3 

78 5327 54 723 t- KEY 1 

79 5327 54 721 V$1.. BOLT 1 

80 5341 54 551 D1'71- SHAFT 1 

81 90900 t- 5X5X16 KEY 5X5X16 1 

82 91633 V-W7UD9" 6206ZZCM BALL BEARING 6206ZZCM 1 

83 5341 54 552 th5- LOCK COLLAR 1 

84 9684060608 h)t " M6X6 SET SCREW M6X6 3 

85 5341 54 553 ,t911, BUSHING 2 

86 9670051608 Vh*VhVlbh M5X16 SOCKET BOLT M5X16 8 

87 5341 22 431 11)9 LINK 2 .  

88 5341 22 432 $911, BUSHING 2 

90 9642052514 T1"DV.)" M5X25 SCREW M5X25 4 

91 5327 54 554 7"1:09 BLOCK 2 

92 5341 21 190 ARM 1 

93 9670083008 %.MVFVIDF M8X30 SOCKET BOLT M8X30 1 

94 9721070008 E-9)7" E-7 E -RING E-7 1 

95 5290 33 514-1 A7° ,1D9" SPRING 1 

96 5290 21 161 A7°C)9"A9Vh" SPRING STUD 1 

97 5341 54 724 $TUA"D SCALE 1 

98 90897 A°-h-t"3,) 1.6X3.2 RIVET 1.6X3.2 4 

99 9660080014 J-1.91- M8 NUT M8 1 

9"12 Aph"r) 
2ND PLATE CYLINDER 



›-le nar -v JOYI SECTION NUMBER I 
L 

 

2ND PLATE CYLINDER SECTION 
*.105if.U*ATUI5ALT A,O-C., -tiyh* T;tt-TT00  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t•y1-*%'ine.** NO. SET NO. / PART NO. 
PART NAME 1'41347 /r/M*PONENT PARTS NO. Crty 

100 5341 54 613 SCALE 1 

101 90178 F.A3D11 M5X5 SET SCREW M5X5 8 

102 5340 75 832-1 t°) PIN 2 

103 5340 74 125 kfil") NAME PLATE 1 

104 5340 75 851-1 ;5:_ STAY 1 

105 9648041014 1/53D" M4X10 SCREW M4X10 4 

106 5340 75 853-1 7O _ PLATE 1 

107 5340 75 852-1 AT- STAY 1 

108 5290 38 235 AT'UD9' SPRING 1 

109 9410201008 A792'L°) 2X10 SPRING PIN 2X10 2 

110 5341 75 834 L°D PIN 1 

111 9716060014 L -7 1'* M6 PLAIN WASHER M6 1 

112 5290 54 669-1 A7"W'A501.' SPRING STUD 2 

113 5290 35 131-1 A7°97)9' SPRING 2 

114 5340 54 680 T-11,977)7° TAIL EDGE CLAMP 1 

115 5290 54 413 A7°U7)9" SPRING 2 

116 5340 54 674 V7F. KNOB 2 

117 5341 54 680  BRACKET 1 

118 5340 54 677 t°DV- 51'-f PIN BAR BASE 1 

119 5340 54 673-1 VII." (OPS) GUIDE (OPS) 1 

120 5340 54 678-1 h'/F" (NOPS) GUIDE (NOPS) 1 

121 9642041014 t1":*D" M4X10 SCREW M4X10 2 

122 9710040014 A"Vf"h"* M4 SPRING WASHER M4 2 

124 5341 54 559 AFVA°- STOPPER 1 

125 9670040508 9”Fe11/1- M4X5 SOCKET BOLT M4X5 1 





SECTION NUMBER I .... ./ -7. 1 1.  rfr•r-  

I 

2ND INK FRAME SECTION 



51" -f2 

2ND INK FRAME 
SECTION NUMBER 5341Z 552 

SECTION 
Ir.=  gl3P.It*,,wrcr t5D1 -F Ls°  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-t.Yh*-qjg5AW4 
SET NO. / PART NO. 

oez PART NAME '*144C5)2M4P-ONENT PARTS NO. 
11413t 
Qty 

1 5310 55 315 AT- STAY 1 

2 5341 55 114-3 MS INK FRAME MS 1 

3 5340 53 272 7"VDD2" BUSHING 1 

4 9670081608 9”Ft"ll,F M8X16 SOCKET BOLT M8X16 6 

5 9670082508 95.19Ft"Il.h M8X25 SOCKET BOLT M8X25 4 

6 5290 55 314 t°:) PIN 2 

7 5341 55 113-3 -1:47D-L, INK FRAME 1 

8 5290 55 313-1 t°D PIN 1 

9 5341 55 311 DTD7D-L FRAME 1 

1 0 9710120008 A"Vf"h" M12 SPRING WASHER M12 2 

11 9660120014 VA' M12 NUT M12 2 

12 91250 4-1107 1.97° 1/4" OIL CUP 1/4" 2 

13 5290 55 312 t PIN 1 

14 5341 55 315 At- STAY 1 

15 5290 89 619 CD)(1A"D NAME PLATE 1 



SECTION NUMBER I 
SECTION 2ND INK FOUNTAIN 



5341G 560 
SECTION NUMBER 

SECTION 
lorzI OnAlt*ATI11541,T 1±A.0Ts -t%vF#TitUTFt.so  
Note: When ordering items marked Icondicate the set number because they are available only as a set. 

3"-f2 1)471-DTD 

2ND INK FOUNTAIN 

* 

NO. 
-t•yF**/nA*-'4 
SET Na / PART NO g.5e. ft/*" PART NAME COMPONENT PARTS NO. Q'ty 

5290 51 042Z-2 $5111)*110"- HOUSING 1 

96,101 

5322 51 010-2 1"-7 ASSY BASE ASSY 1 

17,44,51-53,57,59 

5327 51 320 4"1,- ASSY GEAR ASSY 1 

3-6 

5327 56 000-1 -(7)4Vili",71-D517,0-5- ASS INK FOUNTAIN,FOUNTAIN ROLLER 1 

17,44,51-53.57,59,94.99.100 

5327 56 030 INK FOUNTAIN ROLLER 1 

94,99,100 

5327 56 050 -f:4f2',t19)9" RING 1 

93,94,111 

5327 56 060Z *99Y-G ASSY ARM ASSY 1 

84,86 

5327 56 080 53IVFADF"11, ASSY RATCHET HANDLE ASSY 1 

84,85 

5330 51 080 DA"- ASSY (90) LEVER ASSY (BLACK) 1 

75,76 

5336 51 080 DA"- ASSY (71't"
1
J-) LEVER ASSY (IVORY) 1 

75,76 

5340 51 041Z D"97 (OPS) BUSHING (UPS) 1 

96,98 

5340 51 1 40Z 9"99-0-5- DUCTOR ROLLER 1 

21.23 

5341 56 1 00 9"951-91,")D1'7h ASSY DUCTOR DRIVE SHAFT ASSY 1 

14-19,26-30,32,33,36-43 

5341 56 110 D1,7h SHAFT 1 

1 6,19.32,33,43 

5341 56 300 -fD47Y-AF 0-5- ASSY INK FIRST ROLLER ASSY 1 

12,13,25 

1 9722100008 C-9)7" C-10 C-RING C-10 1 

2 5321 43 117 SPACER 1 

3 9723220008 • C-9'9" C-22 C-RING C-22 2 

4 5327 51 321 4"t- GEAR 1 

5 91609 -11/1"79)9" 6900ZZ BALL BEARING 6900ZZ 2 

6 5321 43 118 AtiN0-1— SPACER 1 

7 5327 51 323 A9VF" STUD 1 

8 9710080008 A"*#"h"* M8 SPRING WASHER M8 3 

9 9660080014 tVF M8 NUT M8 3 



* 

2ND INK FOUNTAIN 
SECTION NUMBER i   

SECTION 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. 
-t.:/h*-g. /g5A1.# 
SET NO. / PART NO. natA,/*514 PART NAME 

COMPONENT PARTS NO. Q'ty 

10 9648051614 /53V)" M5X16 SCREW M5X16 12 

11 5340 51 313-1 .A911) BUSHING 2 

12 5341 56 310 0-5- ROLLER 1 

13 5290 51 312 Va GEAR 1 

14 5290 51 122 
tO) PIN 1 

15 90200 V-11)1"7 11 )9" 607ZZ BALL BEARING 6072Z 1 

16 5290 51 120-1 UA"- LEVER 1 

17 9710050008 A 13" M5 SPRING WASHER M5 1 0 

18 9660050014 tVh M5 NUT M5 4 

1 9 9410402508 A7°UD7"t°D 4X25 SPRING PIN 4X25 1 

20 90627 G-9)2" G-7 G -RING G-7 2 

21 90331 V-11,179D9" 607DDU BALL BEARING 607DDU 2 

22 5341 56 142 Dt7h SHAFT 1 

23 5340 51 1 40 DUCTOR ROLLER 1 

24 9410301250 A7°9:79"t°) 3X12 SPRING PIN 3X12 1 

25 9410302508 A7°9D9"t°D 3X25 SPRING PIN 3X25 1 

26 5290 51 133  SPRING 1 

27 5290 51 135 /35- COLLAR 2 

28 9721040008 E-'J.'9" E-4 E -RING E-4 2 

29 5290 29 315 F)th5- LOCK COLLAR 4 

30 9684050508 F)( D" M5X5 SET SCREW M5X5 1 0 

31 5290 29 220-1  BUSHING 2 

32 5341 56 120 951.9 fY-4, CLUTCH ARM 1 

33 9410402008 A7°9D9"t°) 4X20 SPRING PIN 4X20 1 

34 5327 56 124 A7°9D9"A91.91" SPRING STUD 1 

35 5290 51 123-1 A7°9D9" SPRING 1 

36 5290 51 134 ;;;i° 'J: " SPRING 1 

37 5330 51 132 5!95 LATCH 2 

38 5290 51 131-2 Y-L ARM 2 

39 9670062008 V7V1,$"1111, M6X20 SOCKET BOLT M6X20 2 

40 5290 51 112-2 7-L, ARM 2 

41 5341 56 136 AT- STAY 1 

42 9680051208 h$V)" M5X12 SET SCREW M5X12 2 

43 5327 56 111 DI,7F SHAFT 1 

44 5340 51 020 7%% Is  V% BLADE 1 

45 5340 51 044-2 7"77VF (NOPS) BRACKET (NOPS) 1 

46 5290 51 081 A3Vh" STUD 1 

47 5290 51 082 nt PAWL 1 

48 5290 51 083 7709D9" SPRING 1 



'-- 5341G 560 
SECTION NUMBER 

SECTION 
*zonAlt* -C( 5- AL -cMko-r, -t•yh*-q -C1±5cLTTt.so  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

9"-f2 

2ND INK FOUNTAIN 

NO. SET NO. / PART NO. PART NAME '2413°1 41'44C11PONENT PARTS NO. 
Mt& 
(Xty 

49 5340 51 040-1 D1'7F SHAFT 2 

50 5300 45 243 911, BUSHING 2 

* 51 5340 51 013-2 -fD4V*"-(9 (NOPS) PLATE (NOPS) 1 

* 52 5322 51 011-2 1"—A BASE 1 

* 53 5340 51 012-2 -()V.9*"-(9 (OPS) PLATE (OPS) 1 
54 5340 51 043-2 7"57Vh (OPS) BRACKET (OPS) 1 

55 9670052008 !91-710'llih M5X20 SOCKET BOLT M5X20 5 

56 5290 51 017 L 0 D PIN 2 

57 9642051814 1-1"3"DI' M5X18 SCREW M5X18 5 

58 5340 51 017 v7a KNOB 1 8 

59 9670082008 M8X20 SOCKET BOLT M8X20 6 

60 90510 0-9)9" P-6 0—RING P-6 18 

61 5341 56 180 7"57V1 BRACKET 1 

62 5327 51 182 t°) PIN 1 
63 5290 21 521 A7°9)9" SPRING 1 

64 90628 71tV7°L°D SSP-4 SNAP PIN SSP-4 1 

65 5330 55 550 7—L ARM 1 

66 9721070008 E-97)9" E-7 E —RING E-7 1 

67 5327 51 1 83 UD9 LINK 1 

68 97606-1 91)/ -0." AS-03A AC115V SOLENOID AS-03A AC115V 1 

69 5290 21 1 62 A7°Up9" SPRING 1 

70 9642040814 t1"3.9" M4X8 SCREW M4X8 3 

71 9716050014 t5/')J" M5 PLAIN WASHER M5 3 

72 9642051014 t1"D*D" M5X10 SCREW M5X10 4 

73 9710040008 A"VJ"h"* M4 SPRING WASHER M4 3 

74 9660040014 tVF M4 NUT M4 3 

75 5330 51 093-1 UA"— LEVER 1 

76 5300 57 1 33 :4"9 (7-(s1i"1—) GRIP (IVORY) 1 

76 5340 51 094 It"9 (90) GRIP (BLACK) 1 

77 5327 56 095 A9VF" STUD 1 

78 9410301608 A7°97)9"t°7) 3X16 SPRING PIN 3X16 1 

79 5330 55 522 A7°9.-)9" SPRING 2 

80 5340 51 096 *99 !'))t FEEDING GRIPPER 1 

81 9684060608 1-.)4D" M6X6 SET SCREW M6X6 2 

82 5330 55 521-1 55VA- RATCHET 

83 9721120008 E-9)9" E-12 E—RING E-12 1 

84 5327 56 093 )011, BUSHING 2 

85 5327 56 090 ”IVFADFNI, RATCHET HANDLE 1 

86 5327 56 060 1-997—L ARM 1 



 

SECTION NUMBER 

 

2ND INK FOUNTAIN 

 

SECTION 
O "CU /3 1 F -C;t3Z T T 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 
-t•yl'*- g13 -'4" 
SET NO. / PART NO. 

/*k N. PART NAME COMPONENT PARTS NO. 
Mft 
Q'ty 

87 5330 55 523 UA"- LEVER 1 

88 5290 51 063 t°D PIN 1 

89 5290 51 048 7"oV9 BLOCK 2 

90 5290 51 047 A9VI" STUD 2 

91 5290 51 049  LEAF SPRING 2 

92 9670050608 9 Ft"11)F M5X6 SOCKET BOLT M5X6 2 

93 5327 56 051-1 97)9" RING 1 

94 9648041014 #33*D" M4X10 SCREW M4X10 8 

95 5300 33 538 V7=1. (Y.ft"9-) KNOB (IVORY) 1 

95 5310 33 538 '.97:7 (9o) KNOB (BLACK) 1 

96 5290 51 043 )t911, BUSHING 2 

97 5290 52 422  SPRING STUD 1 

98 5340 51 041 (OPS) BUSHING (OPS) 1 

* 99 5330 51 033 7
,
1\0_#_ SPACER 2 

*100 5327 56 031 -(Dt7tDTDo-5- INK FOUNTAIN ROLLER 1 

101 5290 51 042-2 )(9114149"- HOUSING 1 

102 5340 51 097 Ato9A°- STOPPER 1 

103 9648051014 /53D" M5X10 SCREW M5X10 4 

104 5290 51 414  WHEEL 1 

105 9710100014 11" VP/J" M10 SPRING WASHER M10 1 

106 90701 UtVh M10 U -NUT M10 1 

107 5341 61 133 Aon  PANEL 1 

108 9710050014 A"V/"1" M5 SPRING WASHER M5 1 

109 96559 A -f” C1420E-B SWITCH C1420E-B 1 

91, 7/D917° CRESTLINE TYPE 

109 96559 Al” C1420E-B SWITCH C1420E-B 2 

t11,F)917° MOLLETON TYPE 

110 96560 Al” C1400E-B SWITCH C1400E-B 1 

111 5340 51 052-1 WI"- LEVER 1 

112 5327 56 097 A9Vh" STUD 1 

113 5327 56 098 AFVA°- STOPPER 1 

114 5341 61 134 7°1,-F PLATE 1 

91,AF5..1D9-(7° CRESTLINE TYPE 





Jr.A.,HUN NUMULK I  
SECTION 2ND INK ROLLER 



9"I2 

2ND INK ROLLER 
SECTION NUMBER 5341G 562 

SECTION 
* onrsaitAien-cit tAr   
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. et.y1-*-g-/A5A*J4 
SET NO. / PART NO. PART NAME .113.:7 M*P-ONENT PARTS NO. Q'ty 

5290 51 232Z-1 11 )9 LINK 1 

32,33 

5290 51 640-2 It° M"P".99W. ASSY DOG & CAM 2 

6,9 

5300 51 631Z-2 $91$10"- BUSHING HOUSING 2 

8,10 

5300 51 641Z $911413"- BUSHING HOLDER 2 

10,13 

5322 51 600-2 1. 770 V)U-T1D9"0-5- TOP OSCILLATING ROLLER ASSY 1 

1,5-15,35 

5322 51 620-2 o-5-D1'7h ASSY SHAFT ASSY 1 

5,6,9,15 

5322 51 630-2 Vili-T -W"o-3- ASSY OSCILLATING ROLLER ASSY 2 

1,7,8,10-14,35 

5322 51 900-2 FV70 C9U-51(D9'0-5- TOP OSCILLATING ROLLER ASSY 1 

1,5-14,27,35 

5322 51 920-2 *DU-5---09"o-3-D1'7h RIDER OSCILLATING SHAFT ASSY 1 

5,6,9,27 

5327 56 210 WID1,71. ASSY CAM SHAFT ASSY 1 

30,39,40 

5341 56 431Z 9F'',7-13 ASSY ARM ASSY 1 

41,43 

1 5322 51 610-1 510"-IDL-5--/:;9'o-5- RIDER OSCILLATING ROLLER 2 

2 5290 51 623 TA. FOOT 2 

3 9710050008 A"VPV* M5 SPRING WASHER M5 6 

4 9660050014 ”F M5 NUT M5 2 

5 9410302008 7,7°9 t°:› 3X20 SPRING PIN 3X20 2 

6 5290 51 622-2 hL CAM 2 

7 5300 51 633-2  PLATE 2 

8 5300 51 631-2 )t911411,9"- HOUSING 2 

9 5290 51 632-2 V)( PAWL 2 

10 5290 51 642-2 )t9lli BUSHING 4 

11 91254 9" 11-AIV7°11/ NIP-B6 NIPPLE NIP-B6 2 

1 2 5300 51 644 LOCK COLLAR 4 

1 3 5300 51 641 $911,71M5"- HOUSING 2 

1 4 5322 51 643 Dt7F SHAFT 4 

1 5 5322 51 621 Dt7F SHAFT 1 

16 9672061614 oVh93iNDF M6X16 HEXAGON BOLT M6X16 2 

17 9660060014 V.IF M6 NUT M6 3 



7 -1G 1aTU— / - SECTION NUMBER 

 

  

2ND INK ROLLER SECTION 
*zog5AuAia-c-(1454LT AJD -rs-t./F LTT. 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t7F*,4./g5a* NO. SET NO. /PART NO. 
PART NAME '2113 4411C5rPONENT PARTS NO. 

1MWZ 
Q'ty 

18 5290 51 522 7"35*Vh BRACKET 2 

19 9670062008 M6X20 SOCKET BOLT M6X20 10 

20 90601 CE- 1W" CE-8 CE—RING CE-8 4 

21 5290 51 521 i51$ BUSHING 4 

22 5322 51 510 1#o-5- INK DISTRIBUTOR ROLLER 2 

23 5322 51 931 7"55'Vh BRACKET 2 

24 9710060008 A " M6 SPRING WASHER M6 1 

25 5290 29 315 1-'1/3 3— LOCK COLLAR 2 

26 9684050508 F.A V•P' M5X5 SET SCREW M5X5 7 

27 5322 51 921 D1'7h SHAFT 1 

28 9670061208 97V1-4010 M6X12 SOCKET BOLT M6X12 1 

29 5327 57 313 W. CAM 1 

30 5327 56 212 V%17_, GEAR 1 

31 9721070008 E.- 1W" E-7 E —RING E-7 2 

32 5290 21 212 $911) BUSHING 3 

9UW5-fp9100  CRESTLINE TYPE 

32 5290 21 212 $911, BUSHING 2 

TOD5117°  MOLLETON TYPE 

33 5290 51 232-1 UD9 LINK 1 

34 5327 57 314 t°) PIN 1 

35 9648040814 /53*D' M4X8 SCREW M4X8 4 

36 9642051614 t1"3V)' M5X16 SCREW M5X16 4 

37 5327 29 210  BUSHING 2 

38 5290 51 213 Ws CAM 1 

39 9410403208 A7°9D9"t°7) 4X32 SPRING PIN 4X32 1 

40 5310 51 211-1 V1'7h SHAFT 1 

41 5341 56 431 ARM 1 

42 5290 51 435 $9111 BUSHING 1 

43 5290 51 432  BUSHING 1 

44 5290 51 433 Dt7F SHAFT 1 

45 5290 51 437-1 133- COLLAR 2 

46 90230 t/9.7) IR 10X13X12.5 INNER RACE IR 10X13X12.5 2 

47 5341 56 436  PIN 1 

48 5290 51 434  BRACKET 1 

49 9684060608 F.A*D" M6X6 SET SCREW M6X6 2 

50 9410303008 A7° 11D91%t°D 3X30 SPRING PIN 3X30 1 

51 5341 56 438 *NO. BOLT 1 





JEL.; I IUN NUMBER 1 
2ND" INK OSCILLATING ROLLER SECTION 



SECTION NUMBER 5341Z 564 

SECTION 
* z an% ct*ig, -tit 154 "d-A.0)-C, '-4-"C`;t5( I— "CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

9"-12-f:4*D1.'-5:1:0%%o-3- 

2ND INK OSCILLATING ROLLER 

NO. 
-t•Yh#- gfia#-'4' 
SET NO. /PART NO. 13 PART NAME COMPONENT PARTS NO. Qty 

5322 51 400-1 -f)MA,-5 -(i9"0-5.- INK OSCILLATING ROLLER ASSY 1 

17,18.20-22 

5340 51 423Z $51M51"- ASSY BUSHING HOLDER ASSY 2 

5.6 

5341 57 500 o-3-7U-t- ASSY ROLLER CLEANER ASSY 1 

24.25,28-34 

5341 57 520 -f:41."951-Dt7h ASSY INK DOCTOR SHAFT ASSY 1 

40,45-47 

1 5290 51 426 ”oV9 BLOCK 2 

2 5290 51 424 *EP SCREW 4 

3 9648051014 #33 .D" M5X10 SCREW M5X10 6 

4 5290 51 423 MI"- COVER 2 

5 5290 51 043 )1911, BUSHING 2 

6 5340 51 423 9J 400"- BUSHING HOLDER 2 

7 9670061208 9h.V1-*"10- M6X12 SOCKET BOLT M6X12 5 

8 9716080014 t3#"t" M8 PLAIN WASHER M8 4 

9 90610 BE- 11)9" BE-60 BE-RING BE-60 4 

10 5290 51 425 7"n9 BLOCK 2 

11 5327 56 421 70 1)..d. PLATE 1 

12 9710050008 VVf"h" M5 SPRING WASHER M5 6 

13 9642051014 t1"3-.7)" M5X10 SCREW M5X10 6 

14 5290 51 414  WHEEL 1 

15 9710100008 A"VP\h" M10 SPRING WASHER M10 1 

16 90701 UtVh M10 U -NUT M10 1 

1 7 9411403200 T-J°-L° ) 4X32 TAPER PIN 4X32 1 

18 5290 51 413 GEAR 1 

19 5340 51 422  PLATE 1 

20 5322 51 410-1 .(:) ,DU-71'p9"o-5- INK OSCILLATING ROLLER 

21 5290 51 412 GEAR 1 

22 9411405000 T-A°-t'D 4X50 TAPER PIN 4X50 1 

23 5290 51 427 A7°9)”A3Vh" SPRING STUD 2 

24 5310 52 521 7%% BLADE 1 

25 5310 52 523 70 PLATE 1 

26 5341 57 518  BRACKET 1 

27 9670051001 95'VF*"11/1- M5X10 SOCKET BOLT M5X10 4 

28 5327 57 517 0 PIN 2 

29 9410303008 A7°9:-)9"t°:".) 3X30 SPRING PIN 3X30 2 

30 5340 52 519  SPRING 2 

31 9642041014 t1"3*D" M4X10 SCREW M4X10 6 



u SECTION NUMBER I   

2ND INK OSCILLATING ROLLER SECTION 
*=.00AU*ATltS54LTI -d1,0 --C, -t.yF4-g—rit LTToo  
Note: When ordering items marked *indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. 
PART NAME 

COMPONENT PARTS NO. Crty 

32 9710040014 11"”"13" M4 SPRING WASHER M4 6 

33 5341 57 510 INK ROLLER CLEANING TRAY 1 

34 9670061608 95'VFAi"lbh M6X16 SOCKET BOLT M6X16 2 

35 5341 57 519  BRACKET 1 

37 9710050014 11” M5 SPRING WASHER M5 1 

38 9716050014 t5 13" M5 PLAIN WASHER M5 1 

39 9684050508 1.)W:)" M5X5 SET SCREW M5X5 1 

40 9410302008 77°97)9"t°) 3X20 SPRING PIN 3X20 3 

41 5330 24 341  HOUSING 1 

42 9721070008 E-9.'2" E-7 E —RING E-7 1 

43 5330 82 201 LEVER SPRING 1 

44 5300 59 132 krUp9"$W— SPRING HOLDER 1 

45 5327 57 521 Dt7h SHAFT 1 

46 5340 52 522 Ws CAM 2 

47 5341 57 530 LEVER 1 

48 5290 52 422 A7°9:)9'A5IVF" SPRING STUD 1 





Jt.l. I Il/IN !NIL/MI:SLR 

SECTION 2ND FORM ROLLER 



91`-f2 7t-Go-5- 

2ND FORM ROLLER SECTION 
*-1045AU*ATU154L -C ii.OT% -t'yF* -tTI UTToo  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

1z9' 
SECTION NUMBER 5341Z 566 

* 

* 

NO. SET NO. / PART NO. PART NAME "113 MPONENT PARTS NO 
fin 
(Xty 

5290 51 730-1 V..)" SCREW 2 

1-3 

5290 52 120 7t-Go-5-1"Y'J:,9”-L FORM ROLLER BEARING ARM (S) 2 

10,39,46 

5290 52 130 7t-Lo-5-1"YUD9"7-G FORM ROLLER BEARING ARM (L) 2 

1 0,38,46 

5322 51 700Z y)11°- - j.- UPPER FORM ROLLER 1 

11,43 

5322 51 810Z (37-74--Lo-5- LOWER FORM ROLLER 1 

11,12 

1 5290 51 733-1  SCREW 2 

2 5290 51 083 Ar9D9" SPRING 2 

3 90401 A-Ki1-11J 3/16 STEEL BALL 3/16 2 

5 9684060608 h)( E)" M6X6 SET SCREW M6X6 14 

6 9660080014 tVh M8 NUT M8 4 

7 9710080008 A"Vf"h" M8 SPRING WASHER M8 4 

8 5290 51 738 7'VDD9" BUSHING 2 

9 90204 V-11,1"7,1)9" 6001ZZ BALL BEARING 6001ZZ 4 

10 5290 51 737 t°D PIN 4 

11 90205 t"-1 M9" 6001LLB BALL BEARING 6001LLB 4 

12 5322 51 810 07-74-L10-5- LOWER FORM ROLLER 1 

13 5290 51 736 h$W5- LOCK COLLAR 4 

14 5290 51 742 HOLDER 2 

1 5 5290 51 831 7"5”1. BRACKET 1 

1 6 5290 51 822 A7°9:)2"A9VF" SPRING STUD 2 

17 9660060014 tVF M6 NUT M6 2 

1 8 9684061608 1-)4:9" M6X16 SET SCREW M6X16 2 

1 9 5290 51 123-1 A7°T.:/9" SPRING 4 

20 5290 51 735 1:0D PIN 2 

21 5290 51 821-1 7"”VI- BRACKET 1 

22 5290 51 744  BUSHING 2 

23 9650052014 711,153 D" M5X20 SCREW M5X20 3 

24 5300 12 224 70 U-1,  PLATE 3 

25 5300 1 7 117 197:i (7-1*" 11-) KNOB (IVORY) 2 

25 5310 17 117 '.97Z- (90) KNOB (BLACK) 2 

26 9410302008 A7°I1D9"t°D 3X20 SPRING PIN 3X20 3 

27 5310 51 721 -(Dt7t-Go-5-D1'7h SHAFT 2 

28 5300 51 741 7"57Vh BRACKET 1 

29 5290 51 732 A7°I1D9"A9Vh" SPRING STUD 6 



"IL "./ •-•"" SECTION NUMBER 

Q'ty PART NAME -.t.yF#'4/0A* NO. SET NO. / PART NO. 343 4(1)51:PONENT PARTS NO. 

SECTION 
*Loni3a(twf& -c- tts541....-0- F 4t- -"C'5±3Z  T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

30 5327 56 842 A7°9D9" SPRING 4 

31 5300 51 841 A70 9D9"A9F" SPRING STUD 2 

32 9723280008 C- 11D9" C-28 C-RING C-28 2 

33 5340 52 1 31 711."11, GEAR 1 

34 90364 41"-1 Y,W" 6902ZZ BALL BEARING 6902ZZ 2 

35 5340 52 132 SPACER 1 

36 5340 52 117 SPACER 1 

37 5327 57 140 W. CAM 2 

38 5290 52 115 LINK 2 

39 5290 52 114 ilD9 LINK 2 

40 5290 52 112 1.)035- LOCK COLLAR 2 

41 9684050508 1-)E*D" M5X5 SET SCREW M5X5 4 

42 5300 52 122-1 liA"- (71't"U-) LEVER (IVORY) 1 

42 5310 52 122-1 WI"- (90) LEVER (BLACK) 1 

43 5322 51 700 YV0-7*-Go-5- UPPER FORM ROLLER 1 

44 5300 51 731-1 7"57Vh BRACKET 1 

45 5340 52 111 D19F SHAFT 1 

46 9410302508 A7°Up9"t°D 3X25 SPRING PIN 3X25 4 

/n —uu
- 

2ND FORM ROLLER 





I IVIN !NUM titl.< I  I 
SECTION 2ND OPERATION LEVER 



9"-(2 

2ND OPERATION LEVER 

"a 7 5341Z 570
1 
 

SECTION NUMBER 1  
SECTION 

*Z0g5AU*ATIltiALT 1±A,CDT, -t•yh*Ta5CLTTL.,0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. SET NO. / PART NO. 
PART NAME 

!t0IrkItINENT PARTS NO. 
goa 
Qty 

5341 57 200 9"),UA"- ASSY OPERATING LEVER ASSY 1 

12,13,16,19 

1 5327 57 257 7"”Vh BRACKET 1 

2 9710050014 A"VP/3"* M5 SPRING WASHER M5 2 

3 9642051014 t1'3*D" M5X10 SCREW M5X10 2 

4 95118 7”21-51- VAL2 ACTUATOR VAL2 2 

5 97303 A/V1 V-1C2 SWITCH V-1C2 2 

6 9710030008 /1 13" M3 SPRING WASHER M3 4 

7 9642034014 t1"3*D" M3X40 SCREW M3X40 2 

8 5290 22 318 *D" SCREW 1 

9 5327 57 212 BOSS 1 

10 5310 52 214 INDICATOR 1 

11 9642030614 t1"]*.9" M3X6 SCREW M3X6 2 

12 5327 57 220 7-G ARM 1 

13 9410502508 A7° 11)9"t°) 5X25 SPRING PIN 5X25 3 

14 5290 29 314 1-)033- LOCK COLLAR 2 

15 9684050508 h)(*D" M5X5 SET SCREW M5X5 6 

16 5327 57 211 Dt7h SHAFT 1 

1 7 98501 bA"- 360010-1 COVER 360010-1 2 

1 8 5341 57 280 A-PYftL, CAM 1 

19 5341 57 240 Vg)1J4V, CAM 1 

20 5290 52 213-1 bfl"- LEVER 1 

21 5296 33 525-1 7.4" 10q (7".5. 7)) BALL GRIP (BROWN) 1 

21 90758 li"-11)9" 11V7° 32 (90) BALL GRIP 32 (BLACK) 1 

22 9721070008 E-97)9" E-7 E-RING E-7 4 

23 5290 29 312 9VDt- WASHER 2 

24 5327 57 232 A9Vh" LINK 2 

25 9722120008 C-9)9" C-12 C-RING C-12 2 

26 5327 57 250-1 I t CAM 1 

27 5310 57 054 7t-G0-5-9)9t°) PIN 2 

28 5327 57 262 A9Vh" STUD 2 

29 9710080008 11 1i" M8 SPRING WASHER M8 7 

30 9662080014 J".91. M8 NUT M8 6 

31 9660080014 tVh M8 NUT M8 3 

32 9721040008 E-9)9" E-4 E-RING E-4 4 

33 5341 57 271 9)9 LINK 2 

34 5327 57 272-1 A9V1" STUD 2 

35 5322 52 291 CAM 2 

36 5327 57 260-1 hL CAM 1 



 

SECTION NUMBER 

 

   

2ND OPERATION LEVER SECTION 
1-ft A.0-c, 10 ,jF #*-c;t5c L. -CT k.so  

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. -hu m F pgigh# 
SET NO. / PART NO. gia n/4"#'4  / COMPONENTPARTS NO. PART NAME Mft 

Q'ty 

37 9670051608 9h'VF*"11./F M5X16 SOCKET BOLT M5X16 1 

38 5322 52 292 A9VF" STUD 1 

39 5327 57 292 A9Vh" STUD 1 

40 5327 57 243 A9Vh" STUD 1 

41 5310 52 250 DA"- LEVER 1 

42 5327 57 244 A9Vh" SPRING STUD 1 

43 5290 52 119-1 77"W" SPRING 1 

44 9660050014 1".9h M5 NUT M5 1 

45 9716050014 t5 1J" M5 PLAIN WASHER M5 1 

46 90203 $"-11,1"7 11)9" 625ZZ BALL BEARING 625ZZ 1 





2ND WATER FOUNTAIN ROLLER 
(MOLLETON TYPE) 

SECTION NUMBER 

SECTION 
— 

00  I 

• 0 

0 

0 

041:141)  
22 

0 
0 

0 
4,  

, 
m 

40*  

0 , 0 

0 0 
000° 

00 
o4)°  0 

fetr* 

1,40 o 
to„ 

000 

89 

ePr < 
z 

Cif 

440> 

96 

0 



9"-(2 ZA"7*D7-Do-5- 
(t10.D9-0°) 
2ND WATER FOUNTAIN ROLLER 
(MOLLETON TYPE) 

SECTION NUMBER  5341G 580 
 

SECTION 
ik:LOgA1(1- *A-C -UtsALT1+±kn-r_. -t'il-*-qT- LTTL,  
Note When 0,denng items marked*ondicate the set number because they are available only as a set. 

NO SET NO /PART NO PART NAME "̀ar/COMPONENT PARTS NO 
.1NR 
Grty 

5300 53 250-3 ZA"t"F1141,V7° ASSY WATER BOTTLE CAP ASSY 1 

111-116 

5327 52 410-1 7-G ASSY ARM ASSY 1 

52,53 

5327 52 425 DA"- ASSY (90) LEVER ASSY (BLACK) 1 

70,71 

5327 52 426 DM"- ASSY (7-(*" 11-) LEVER ASSY (IVORY) 1 

70,71 

5327 57 320 DA"- ASSY LEVER ASSY 1 

3,6 

5327 57 380 ,,t-L*-1-11) ASSY WORM WHEEL ASSY 1 

55,56,69,120 

5327 57 420 7ti"A ASSY BOSS ASSY 1 

58,59 

5327 58 110-1 7-L ASSY ARM ASSY 1 

51,66 

5340 53 1 70Z-1 0-5- ASSY ROLLER ASSY 1 

13,16 

5341 57 340 9"7-L ASSY ARM ASSY 1 

1 9,20,34,35 

5341 57 350 11)9 ASSY LINK ASSY 1 

9,32 

5341 58 122Z UD2 ASSY LINK ASSY 1 

9,50 

1 9721100008 E-99" E-10 E-RING E-10 2 

2 5290 29 311 4).%%13.1% * WASHER 2 

3 5327 57 330 DA"- ASSY LEVER ASSY 1 

4 90200 -11,1"79:)9" 607ZZ BALL BEARING 607ZZ 1 - 

5 9721050008 E-U:)9" E-5 E -RING E-5 1 

6 5290 37 513-1  BUSHING 1 

7 5341 52 322 A9')F" STUD 1 

8 9710080008 A"*,"h"* M8 SPRING WASHER M8 1 

9 5340 52 606 )011, BUSHING 4 

1 0 5290 29 313 •Iptp% WASHER 2 

11 9721070008 E-7 E -RING E-7 4 

12 9721050050 EIW" E-5 E -RING E-5 2 

1 3 91627 t"-Ili1"7 11D9" 606HZZMC BALL BEARING 606HZZMC3 2 

1 4 5340 53 1 74 D1'7h SHAFT 1 

1 5 9410201850 A7°Up9"t°D 2X18 SPRING PIN 2X18 1 



_ 
( Ind-D9-0°) 
2ND WATER FOUNTAIN ROLLER 
(MOLLETON TYPE) 

SECTION NUMBER I   
SECTION 

*.:20g5A(t*AT(115SLTI -q- A-0-C,-t'yi-**-C-1±5cLTT oo  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. -t.y1-4t /g5A* 
SET NO. / PART NO. g5Aft/'"4-'4. 

PART NAME COMPONENT PARTS NO. Qty 

16 5340 53 170-1 0-5- ROLLER 1 

17 5340 53 176 f/-7" (7`4,-) TUBE (BLUE) 1 

18 5322 53 163-1 =/-f-11,(30009-A"D9'” NEWMOL(DAMPENING ROLLER COVER) 1 

1 9 9410402008 A7°9D2"t°D 4X20 SPRING PIN 4X20 2 

20 5341 57 370 25Vf7-L, CLUTCH ARM 1 

21 5290 21 161 A7°9 "79VF" SPRING STUD 1 

22 5322 52 357-1 A70 9 9" SPRING 1 

23 5290 29 315 1-)0J5- LOCK COLLAR 4 

24 9684051608 F$*D" M5X16 SET SCREW M5X16 1 

25 9721040014 E-92" E-4 E -RING E-4 3 

26 5290 51 135 b5- COLLAR 2 

27 5290 51 134  SPRING 1 

28 5330 51 132 5V5 LATCH 2 

29 5340 52 342 7-G ARM 2 

30 5340 52 354-1 Dt7F SHAFT 1 

31 5322 52 355 t°D PIN 1 

32 5341 57 351 UD9 LINK 1 

33 5290 37 433 A7°9)9"A9Vh" SPRING STUD 1 

34 5340 52 350 7-G ARM 1 

35 5327 57 341-1 D1'7h SHAFT 1 

36 9648051614 /5MD" M5X16 SCREW M5X16 8 

37 5290 29 220-1 $5111/ BUSHING 2 

38 9684050508 F E)" M5X5 SET SCREW M5X5 12 

39 9670061608 9J'VF*"11/F M6X16 SOCKET BOLT M6X16 1 

40 5322 52 353-3 7-L ARM 1 

41 9670053508 97Vh*"11)t. M5X35 SOCKET BOLT M5X35 4 

42 5327 52 376 AhVA°- STOPPER 1 

43 9670040808 . 97'.9hili"JDF M4X8 SOCKET BOLT M4X8 2 

44 5640 23 136 AM°- STOPPER 1 

45 5430 35 314 SPACER 1 

46 5327 57 374 7"5h".9h BRACKET 1 

47 5341 57 373  WORM 1 

48 5327 57 375 7"oV2 BLOCK 1 

49 5327 52 372 
-fDrV27.17 KNOB 1 

50 5341 58 122 9D2 LINK 1 

51 5327 58 120-1 7-Li ASSY ARM ASSY 1 

52 5327 52 411 7-L ARM 1 

53 90355010 9.-.P)1195V3 HFL 1226 ONE WAY CLUTCH HFL 1226 1 

54 5480 53 222 t°:i PIN 1 



SECTION NUMBER 
5341G 580 

SECTION 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

9"-f2 F.V`7*DtDo-5- 
( 0D9.0°) 
2ND WATER FOUNTAIN ROLLER 
( MOLLETON TYPE) 

NO. 
-t•vh*- 0AfF-g- 
SET NO. /PART NO. PART NAME P13°° /CZONENT PARTS NO. 

gR 
Grty 

55 5327 57 381 r)t-G4i-(-11, WORM WHEEL 1 

56 90241 7"VD2 MB1220DU BUSHING MB1220DU 1 

57 5310 53 155-1 $911, BUSHING 1 

58 5327 57 421 go. BOSS 1 

59 90436 11(95” HF1216 ONE WAY CLUTCH HF1216 1 

60 90371 AiAh9VD1' AS1101 THRUST WASHER AS1101 1 

61 5327 53 154 D1,7h SHAFT 1 

62 9670041608 VVFAiNIIF M4X16 SOCKET BOLT M4X16 1 

63 5327 53 150-1 aA"7*DtDo-5-- WATER FOUNTAIN ROLLER 1 

64 90679 
4
/5A" L12 SPRING L12 3 

65 5290 29 222-1 $911, BUSHING 1 

66 5290 37 514 $911, BUSHING 1 

67 5290 37 233-1 A7°9:/2" SPRING 1 

68 5290 41 114-1 A7°9:/2"/J SPRING STUD 1 

69 9410401608 A7°9D9"t°D 4X16 SPRING PIN 4X16 1 

70 5327 52 422 DA"- LEVER 1 

71 5300 57 133 .7. #"9 (71e9-) GRIP (IVORY) 1 

71 5340 51 094 (9o) GRIP (BLACK) 1 

72 5430 33 324 tO PIN 1 

73 5341 56 180 7"5 F BRACKET 1 

74 5327 51 182 tO PIN 1 

75 5290 21 521 A7°11 D9" SPRING 1 

76 90628 AtT?°t°D SSP-4 SNAP PIN SSP-4 1 

77 5330 55 550 Y-L, ARM 1 

78 5327 51 183 UD9 LINK 1 

79 97606-1 91))-fi," AS-03A AC115V SOLENOID AS-03A AC115V 1 

80 5290 21 162 A7°I1D9" SPRING 1 

81 9716050014 t5#"1" M5 PLAIN WASHER M5 3 

82 9710050008 A"VP`h" M5 SPRING WASHER M5 5 

83 9642052514 t1"3D" M5X25 SCREW M5X25 3 

84 9642040814 I-V\3E)" M4X8 SCREW M4X8 3 

85 9710040008 A"V/"/J” M4 SPRING WASHER M4 3 

86 9660040014 IVF M4 NUT M4 3 

87 9642030814 M3X8 SCREW M3X8 12 

88 9710030008 11" /"/PN M3 SPRING WASHER M3 12 

89 5327 53 183 tVh NUT 6 

90 5327 53 181-1 9-01°- WIPER 6 

91 5327 53 184-1 7"5frVh BRACKET 6 

92 5300 53 213 KNOB 1 



(TOD9-(7°) 
2ND WATER FOUNTAIN ROLLER 
(MOLLETON TYPE) 

SECTION NUMBER I   

SECTION 
*,-_OgAtt*r%-CIIS5ALTI -ff h.0-C,-tcrF#TCLTTt.s_ 
Note When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. SETh
N 

NO / PART NO. 
r PI4A# -̀ 4 PART NAME 

COMPONENT PARTS NO. 
an 
Qty 

93 5300 53 214-1 t°7) PIN 1 

94 5341 58 190 F.. 
x‘ 7‘‘ WATER FOUNTAIN 1 

95 5327 58 182 STAY 1 

96 9642053014 t1"3F)" M5X30 SCREW M5X30 4 

97 9710050014 A h" M5 SPRING WASHER M5 6 

98 5341 58 211 7"”Vh. BRACKET 1 

99 9670051001 9V1*"11,1- M5X10 SOCKET BOLT M5X10 4 

1 00 5341 58 413-1 7"55".9F BRACKET 1 

101 5341 58 212 7"”Vh BRACKET 1 

102 5322 53 214-1 t°D PIN 1 

1 03 9670050808 V91-t"liJh M5X8 SOCKET BOLT M5X8 1 

1 04 5300 53 216  HOSE CLAMP 1 

1 05 5330 53 376 *-A 9X12X280 HOSE 9X12X280 1 

1 06 5341 56 182 AotN0 # SPACER 3 

107 5322 53 217 AhVV- STOPPER 1 

1 08 5341 58 410-1 7"57Vh BRACKET 1 

1 09 5300 82 520-1 7"57Vh BRACKET 1 

110 5300 53 251-1 ZA"t"1- 11/ WATER BOTTLE 1 

111 5300 53 256-2  PACKING 1 

112 9721030050 E-97)9" E-3 E -RING E-3 3 

113 5300 53 254-2 "[1,1°V+7) RUBBER PACKING 1 

114 5290 53 255 A7°97)9" SPRING 1 

115 5300 53 253 t°7) PIN 1 

116 5300 53 252-1 +1'1)7° CAP 1 

117 5290 51 133 A7°97)9" SPRING 1 

118 9642051014 t1"3*D" M5X10 SCREW M5X10 2 

119 5341 58 414 t-A 1 0X13X250 HOSE 1 0X13X250 1 

120 9410251608 A7°97)9"t°7) 2.5X16 SPRING PIN 2.5X16 1 

121 9410121450 A7°97)9"t°7) 1.2X14 SPRING PIN 1.2X14 1 





(tIlds:)9/7
°) 

2ND WATER FORM ROLLER 
(MOLLETON TYPE) 

SECTION NUMBER I  
SECTION 



9'12 ZA"74-Lo-5- 
( TOD917°) 
2ND WATER FORM ROLLER 
(MOLLETON TYPE) 

-7 a 
a 1 5341Z 582] SECTION NUMBER  

SECTION 
*LOA5Alt*AT(tt5ALT A.OT, -t•YF*-4-TA5CLTTt.so  
Note: When ordering items marked*ondicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. PART NAME 143°4 44C5rPONENT PARTS NO. 
via 
Q'ty 

5290 51 730-1 *D" SCREW 1 

43-45 

5322 53 350Z-1 Z7"7t-L,(3-3- ASSY WATER FORM ROLLER ASSY 1 

8.9 

5322 53 410-2 ZA"tDU-T1D9"o-5- WATER OSCILLATING ROLLER 1 

63-65 

5341 58 130 D1'7F ASSY SHAFT ASSY 1 

46.47.54.58 

5341 58 420Z 7-G ASSY ARM ASSY 1 

34.40 

1 9670052508 Vh'Vht"IliF M5X25 SOCKET BOLT M5X25 4 

2 5340 53 344 Dt7h SHAFT 1 

3 5341 58 333  BRACKET 2 

4 5290 38 238 19A"* LEAF SPRING 2 

5 9710050014 A"VI"h"* M5 SPRING WASHER M5 2 

6 9642051014 t1":Vi" M5X10 SCREW M5X10 2 

7 5341 58 332 VW:1 KNOB 2 

8 90461 li"-WYUD9" 6001HDDU BALL BEARING 6001HDDU 2 

9 5322 53 350-1 7t-Go-5- WATER FORM ROLLER 1 

10 5340 53 361 TUBE 1 

11 5322 53 352-1 Z1-T-11J(3000DU-A"9"1) NEWMOL(DAMPENING ROLLER COVER) 1 

12 5290 51 736 LOCK COLLAR 2 

13 9684060608 F:4 D" M6X6 SET SCREW M6X6 5 

14 5341 58 312 7"57Vh BRACKET 1 

15 9716050014 t541"/3" M5 PLAIN WASHER M5 2 

16 90203 t"-W7U)9" 625ZZ BALL BEARING 625ZZ 2 

17 9670051001 9”1-40`10. M5X10 SOCKET BOLT M5X1 -0 2 

18 5322 53 331 0 
,
7)  PIN 4 

19 5290 51 742 CO"- HOLDER 1 

20 5341 58 342 7"5rVh BRACKET 1 

21 9660060014 tVF M6 NUT M6 2 

22 9684061608 F)(*D" M6X16 SET SCREW M6X16 1 
23 5300 82 255 *D" SCREW 2 

24 5290 21 161 A7°11D9"A9Vh" SPRING STUD 2 

25 5290 37 433 A7°,1:;9"A9VF" SPRING STUD 2 

26 5300 51 842-1 A7°9D9" SPRING 2 

27 5322 53 433-2 t°;) PIN 2 

28 5290 51 437-1 h5- COLLAR 2 

29 90230 t1IJD IR 1 0X13X12.5 INNER RACE IR 10X13X12.5 2 



I L ve.• 

(III,FD9'(7° ) 

2ND WATER FORM ROLLER 
(MOLLETON TYPE) 

SECTION NUMBER I  
SECTION 

*C.0),ifSAU*AlctlIt54 L T 1 F L. -CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

Na SET NO. /PART NO. PART NAME g13"441012MUNENT PARTS NO. Crty 

30 9710050008 A" 1]" M5 SPRING WASHER M5 2 

31 9660050014 tVh M5 NUT M5 2 

32 9670062508 V7Vh1i"10. M6X25 SOCKET BOLT M6X25 2 

33 5322 53 432 Lc') PIN 1 

34 5290 37 123 $511, BUSHING 1 

35 5341 58 431 7"57Vh BRACKET 1 

36 9710080008 A 1j" M8 SPRING WASHER M8 1 

37 9660080014 tVh M8 NUT M8 1 

38 5300 82 256  SCREW 2 

39 5300 56 075  SPRING 2 

40 5341 58 420 7-L ARM 1 

41 5341 58 311  BRACKET 1 

42 5290 51 735 0 PIN 1 

* 43 5290 51 733-1 *D" SCREW 1 

44 5290 51 083  SPRING 1 

* 45 90401 A3- W-11, 3/16 STEEL BALL 3/16 1 

46 5322 53 170  CAM 1 

47 5340 53 271 t1F3V1 D1,71- SHAFT 1 

48 5340 53 275 h)( hi- COLLAR 1 

49 9684050508 h$*D" M5X5 SET SCREW M5X5 2 

50 9723240008 C- 11)9" C-24 C-RING C-24 2 

51 5340 53 274 SPACER 1 

52 91625 71i"-W7 11:)9" 6901ZZ BALL BEARING 6901ZZ 2 

53 5340 53 273 71fh"ll, 4"1'- GEAR 1 

54 5322 53 140 CAM 1 

55 5300 52 121 DA"- (7/71i" 11-) LEVER (IVORY) 1 

55 5310 52 121 DA"- (90) LEVER (BLACK) 1 

56 9650052014 710/5DD" M5X20 SCREW M5X20 2 

57 5300 12 224 70 1) _ !„ PLATE 2 

58 9410302008 A7°Up9"t°D 3X20 SPRING PIN 3X20 3 

59 9410502508 A7° 11)9"t°) 5X25 SPRING PIN 5X25 2 

61 9648051614 /53D" M5X16 SCREW M5X16 4 

62 5340 53 413-1 D'9'”' BUSHING 2 

63 5322 53 411-2 aA"*LID-5 -W"o-5- WATER OSCILLATING ROLLER 1 

64 9410402508 77°9)9"t°) 4X25 SPRING PIN 4X25 1 

65 5322 53 412 GEAR 1 

66 5290 51 414 WHEEL 1 

67 9710100008 A b"* M10 SPRING WASHER M10 1 

68 90701 UtVh M10 U-NUT M10 1 



ItItt 
Qty PART NAME iai3 a 4"**  NO.  SET NO. /PART NO. /COMPONENT PARTS NO 

V7Z (Y/VU-) KNOB (IVORY) 70 5300 17 117 

SECTION 
*.z.oarTmusgE-c-cti-3;11€ L h 
Note: When When ordering items marked *,indicate the set number because they are available only as a set. 

SECTION NUMBER 

69 5341 58 341 7NN”VI, BRACKET 1 

70 5310 17 117 V7.7.-.  (9o) KNOB (BLACK) 1 

5341Z 582 9"12 ZA"71--Go-5-
(t114-D51-0°) 
2ND WATER FORM ROLLER 
(MOLLETON TYPE) 



(9DAF5-(D917°) 
2ND WATER ROLLER 
(CRESTLINE TYPE) 

NUMULK 

SECTION 



51"-2 EAN3-7- 
(9bA1-3-()511'° ) 

2ND WATER ROLLER 
(CRESTLINE TYPE) 

:/ •fit I 5341Z 584 1  SECTION NUMBER 
SECTION 

orrei3AluAtacrit t5;11 F "CA L T 
Note: When ordering items marked *,indicate the net number because they are available only as a set. 

-t•yh*-'4- /g5e.* NO. SET NO. /PART NO. PART NAME n'n"4"1E/nt-ONENT PARTS NO. 
A ft 
Q'ty 

26 5341 53 874 7"oV9 BLOCK 2 

27 9660060014 tVh M6 NUT M6 2 

28 91331012 9J. Vh*"11,1- M6X30 SOCKET BOLT M6X30 2 

29 5290 29 315 h$h"5- LOCK COLLAR 5 

30 5341 53 631 Dt7F SHAFT 1 

31 90461 -Ile1"79D9" 6001HDDU BALL BEARING 6001HDDU 6 

32 5341 53 650 12U3*,(3-5- ASSY METERING ROLLER ASSY 1 

33 5330 51 563 *D" SCREW 2 

34 5321 51 564 g:.)9 LINK 2 

35 5341 53 832 7"1:09 BLOCK 1 

36 5290 54 338 A7°9D9" SPRING 2 

37 5341 53 841 *Dt°-.) PIN 2 

38 5300 56 091 V7F. KNOB 2 

39 9410201008 A7°9D9"t°D 2X10 SPRING PIN 2X10 2 

40 5430 35 314 SPACER 4 

41 9684060608 Fi*D" M6X6 SET SCREW M6X6 4 

42 9670040608 M4X6 SOCKET BOLT M4X6 2 

43 5340 21 175 /9A"* LEAF SPRING 2 

44 5341 53 723 A9VF" STUD 2 

45 5341 53 722 T—A°-t°D TAPER PIN 2 

46 9410201208 A7°U)9"t°) 2X12 SPRING PIN 2X12 2 

47 9670051608 V7Vh"lbh M5X16 SOCKET BOLT M5X16 8 

48 5341 53 527 70 1) ..f. PLATE 2 

49 5341 53 713 AT- STAY 2 

50 5341 53 712 EA"7U-L, (NOPS) FRAME (NOPS) 1 

51 9670062008 97')Fli"0 M6X20 SOCKET BOLT M6X20 4 

52 9670061608 1,Vh*"0 M6X16 SOCKET BOLT M6X16 4 

53 5341 53 871 7"oV9 BLOCK 2 

54 5341 53 717 A9Vh" STUD 2 

55 9670051001 V,Vh*"0 M5X10 SOCKET BOLT M5X10 9 

56 90598 7"VD2 MB0810DU BUSHING MB0810DU 2 

57 5341 53 872 7"c09 BLOCK 2 

58 9670062508 9J")Fiti"Ilds M6X25 SOCKET BOLT M6X25 2 

59 9670065008 M6X50 SOCKET BOLT M6X50 2 

60 5341 53 523 A9Vh" STUD 2 

61 5341 53 528 51IVF RATCHET 2 

62 5341 53 721 *D" SCREW 2 

63 5341 53 752 "thA"- GEAR COVER 1 

64 9710060008 A"*/"h"* M6 SPRING WASHER M6 2 



(9AI-3()9-0°) 
2ND WATER ROLLER 
(CRESTLINE TYPE) 

bLUIRAN NUMdLK 

 

  

SECTION 
onatt*A-clt 154 -ft A. F #*' 'r5t5C TT to,

0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t•y1-#-'4 /g5A*-'4.  NO. SET NO. / PART NO. PART NAME ''''i t;rintP-ONENT PARTS NO. 
Aft 
Q'ty 

5341 53 640 13e,U3r)o-3— ASSY METERING ROLLER ASSY 1 

31,32 

5341 53 720 *D" ASSY SCREW ASSY 2 

45,46,62 

5341 53 750 t"t ASSY GEAR ASSY 1 

87,100 

5341 53 770 t"t ASSY GEAR ASSY 1 

87,88 

5341 53 800 *DU-5-- /D9"0-3— ASSY OSCILLATING ROLLER ASSY 1 

1 -13 

5341 53 820 Dt7F ASSY SHAFT ASSY 

7,9,10,12 

5341 53 840 tEit°D ASSY PIN ASSY 2 

37-39 

1 5330 51 566 133— COLLAR 2 

2 9684050508 h)( !)" M5X5 SET SCREW M5X5 12 

3 5290 51 642-2 $311, BUSHING 2 

4 5290 53 336 VA' NUT 2 

5 5321 51 641 $3114110"— HOUSING 1 

6 5341 53 622 SCREW 2 

7 5341 53 821 Dt7h SHAFT 1 

8 5341 53 610 tDU—TfD9"o—i— OSCILLATING ROLLER 1 

9 5290 51 922-2 hL CAM 1 

1 0 9410302008 A7°,1 D9"t° :) 3X20 SPRING PIN 3X20 1 

11 5321 51 631 $51114151"— HOUSING 1 

12 5290 51 632-2 V$ PAWL 1 

13 91254 9"U—A=Vra, NIP—B6 NIPPLE NIP—B6 1 

14 5322 53 331 t° :) PIN 2 

15 5341 53 873 7-18 ARM 2 

1 6 9716060014 t3/"t"* M6 PLAIN WASHER M6 2 

17 90308 t-111"7 11 D9" 606ZZ BALL BEARING 606ZZ 2 

18 9670061208 95"Ali"11/1- M6X12 SOCKET BOLT M6X12 6 

1 9 5300 58 513 1)3— LOCK COLLAR 2 

20 90301003 V-11/1"7 11 D9't 6802ZZ BALL BEARING 6802ZZ 2 

21 5341 53 1 51 7"VDD9" BUSHING 1 

22 9670082508 Vh'Vhiti"114. M8X25 SOCKET BOLT M8X25 2 

23 9670053008 95'VF$"11/F M5X30 SOCKET BOLT M5X30 4 

24 5341 53 875 7"c09 BLOCK 2 

25 9670052008 95.191,*"114. M5X20 SOCKET BOLT M5X20 8 



5341Z 584 
f, 

SECTION NUMBER 
SECTION 

*-104Alt*g-Nti341-TI-fth.0-C%-t%71-*-g-TAUTTL,,, 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

9"-I2 ZA"0-5— 
(71,AF5-fp9/7°) 

2ND WATER ROLLER 
(CRESTLINE TYPE) 

NO. 
-to y F 
SET NO. / PART NO. g5 AT,J-./44" PART NAME 

COMPONENT PARTS NO. 
:AU 
(Xty 

65 90924 79o1Vh M6 DOMED CAP NUT M6 2 

66 5341 53 876 7%%1:09 BLOCK 2 

67 5290 53 1 75 77°Up9" SPRING 2 

68 5341 58 413 7"5yVh BRACKET 1 

69 5341 53 799 10X13X230 HOSE 10X13X230 1 

70 5341 58 410 5h-YF BRACKET 1 

71 5330 53 376 9X12X280 HOSE 9X12X280 1 

72 5300 82 520-1 7"55-Vh BRACKET 1 

73 5322 53 217 AhVA°— STOPPER 1 

74 9710050014 A"VPh'* M5 SPRING WASHER M5 2 

75 9642051014 J—N"3*Dt` M5X10 SCREW M5X10 2 

76 5300 53 252-1 +1°.)7° CAP 1 

77 9721030050 E-9'2" E-3 E —RING E-3 3 

78 5300 53 253 0 PIN 1 

79 5290 53 255 A7c"JD9" SPRING 1 

80 5300 53 254-2 D"LA°VtD RUBBER PACKING 1 

81 5300 53 256-2 A°”:") PACKING 1 

82 5330 53 251-1 ZA"*"11, BOTTLE 1 

83 5341 53 831 71`W.92 (OPS) BLOCK (OPS) 1 

84 5341 53 711 ZA21,—G (OPS) FRAME (OPS) 1 

85 90178 FiD`x M5X5 SET SCREW M5X5 6 

86 5341 53 780 E '*—Go-5— WATER FORM ROLLER 1 

87 90355005 9:),",1-05V1 FC-12 ONE WAY CLUTCH FC-12 2 

88 5341 53 771 GEAR 1 

89 5290 29 311 WASHER 3 

90 5341 53 532 SCREW 1 

91 9723220008 C- 11)9" C-22 C —RING C-22 2 

92 91609 40%-11,13'IJD9`x 6900ZZ BALL BEARING 6900ZZ 2 - 

93 5321 43 118 SPACER 1 

94 5341 53 741 4:" 1' GEAR 1 

95 5341 53 531 A9VF" STUD 1 

96 9710080008 A"V)"h" M8 SPRING WASHER M8 1 

97 9660080014 VA,  M8 NUT M8 1 

98 5341 53 760 EiA”tptpo-5— WATER FOUNTAIN ROLLER 1 

99 5341 53 562 135— COLLAR 1 

100 5341 53 751 \\ GEAR 1 

101 5341 53 596 7"5”1- BRACKET 2 

102 90651 GS—'J'9 GS-6 GS—RING GS-6 4 

103 5341 53 590 7 ASSY WATER FOUNTAIN ASSY 2 



(9DAF51D917°) 
2ND WATER ROLLER 
(CRESTLINE TYPE) 

SECTION NUMBER I   
SECTION 

ogria a-c-ct L F *- -"C";±5C L "CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. SET NO. /PART NO. itRA=IA*A-si /4*Vi*-g• 
COMPONENT PARTS NO. 

PART NAME Aft 
Q'ty 

1 04 5341 53 597 V7E. KNOB 4 

105 5341 53 671 t—A 1 0X13X430 HOSE 1 0X13X430 1 

1 06 90730 A°—h—t"2', 1.6X5 RIVET 1.6X5 2 

1 07 5341 74 061 kfil"D NAME PLATE 1 

108 5341 53 152 7'VDD9" BUSHING 1 





Jtl, I IVIN INUIVII:StFi I  

CONTROL BOX SECTION 



t-(+'340")9A 

CONTROL BOX 

-C7 ...;"  :"It-* 
5341G 611 I SECTION NUMBER I  

SECTION 
* L L AC)-t. **T.:13z L. "CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

  

NO. SET NO. /PART NO. PART NAME COMPONENT PARTS NO.  Q'ty 

5341 61 614 2q-f D1+11wD DOUBLE SHEET DETECTING BOARD 1 

39J-1'0' FOR JAPAN 

10.11 
5341 61 616 D-h]DF0-5 SHEET CONTROLLER 1 

2D2VO.  FOR EXPORT 

10.11 
1 5290 61 135-1 514/ LABEL 2 

1 5290 61 135-1 514, LABEL 1 

F'"(V7DtuDD3') WITH GERMAN SAFETY FEATURES 

2 5340 61 991-1 F5DA (51D9t5) TRANSFORMER (1PH) 1 

230-260V/220V 230-260V/220V 

2 5340 61 992-1 F5DA ( 4/D9',) TRANSFORMER (3PH) 1 

797 220-380V/200V COMPOUND TYPE 220-380V/200V 

2 5340 61 993-1 F5DA (#D90) TRANSFORMER (3PH) 1 

220-380V/200V 220-380V/200V 

2 5340 61 994-1 F5DA (/)90) TRANSFORMER (3PH) 1 

350-460V/200V 350-460V/200V 

3 9642051014 V1"3E)" M5X10 SCREW M5X10 4 

4 9710050008 A "b" M5 SPRING WASHER M5 4 

5 5341 61 111 t-4"340".99A CONTROL BOX 1 

6 9716030014 t5,"b" M3 PLAIN WASHER M3 13 

7 9710030008 A V* M3 SPRING WASHER M3 16 

8 9642031814 t"\u]D" M3X18 SCREW M3X18 13 

9 97190 UL'- DSP1-DC24V RELAY DSP1-DC24V 11 

9 97190 UL'- DSP1-DC24V RELAY DSP1-DC24V 12 

h'IV7Dt'DD3') WITH GERMAN SAFETY FEATURES 

10 5341 61 802 P-ROM P-ROM 1 

39t10 FOR JAPAN 

10 5341 61 803 P-ROM P -ROM 1 

2D2V0' FOR EXPORT 

11 5341 61 611 7171U_FW BOARD 1 

39t-1'L5" FOR JAPAN 

11 5341 61 615 *U_FU BOARD 1 

2D2VO.  FOR EXPORT 

12 5341 61 621 opl%1
.
99.40%_FU LOGIC BOARD 1 

39t10' FOR JAPAN 

1 3 5341 61 631 RELAY BOARD 1 

14 97192 UD- G6A-274P-DC24V RELAY G6A-274P-DC24V 14 

15 9642030814 t'0]*.7)" M3X8 SCREW M3X8 3 



CONTROL BOX 
SECTION NUMBER I "  

SECTION 
*:.=.0fil3A(I-Wir% "CU isigt -d- A-OYC's F L "CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. -tvFW-4/0Ait-g-
SET NO. /PART NO. fi5AJii PART NAME COMPONENT PARTS NO. 

1111 
Crty 

16 5341 61 112 tIVN3V. V9AW- CONTROL BOX COVER 1 

17 9642041014 1-1"3VP M4X10 SCREW M4X10 8 

18 9710040008 V*1J” M4 SPRING WASHER M4 8 

19 9716040014 ti/w1"* M4 PLAIN WASHER M4 8 

20 99777 3DY."),- CONDENSER 1 

21 98982 9)551`t1 BA-2111 TERMINAL BA-2111 1 

22 98504003 ,-+Vh7°o7-951- 3A CIRCUIT PROTECTOR NRF110-3A 1 

23 98705003 F3DA TRANSFORMER 1 

24 9652040-814 h3A3*D" M4X8 SCREW M4X8 4 

25 5290 61 633 Y-M' 300MM EARTH WIRE 300MM 1 

h1"07Dt"DD3i) WITH GERMAN SAFETY FEATURES 

26 90643 Wit,"b"* B5 TOOTHED LOCK WASHER B5 4 

F".07:i1 D3') WITH GERMAN SAFETY FEATURES 

27 9642041514 t1"3*D" A4X15 SCREW M4X15 2 

1-"IV7Dt"D.D3i, WITH GERMAN SAFETY FEATURES 

28 9660040014 fVF M4 NUT M4 2 

P`IV7Dt"DD3i, WITH GERMAN SAFETY FEATURES 





.z, a..livos iNymOCK I 

SECTION SUB CONTROL BOX 



:>  %** 
SECTION NUMBER 

SECTION 
*COalt*ATUS5AL - I1d- A.OT, -t..vh* Ti±3ZLT -Ft,,,,, 
Note: When-ordering items marked *,indicate the set number because they are available only as a set. 

13-f4"9710")9A 

SUB CONTROL BOX 

5341G 614 

NO. h #*/g5A*-'4-  
SET NO. / PART NO. PART NAME 14."1 /44:MPONENT PARTS NO. 

A* 
(Xty 

1 9642030814 V%"3V:JI' M3X8 SCREW M3X8 2 

2 9710030008 A"VII`hll M3 SPRING WASHER M3 2 

3 9716030014 ti,"h" M3 PLAIN WASHER M3 2 

4 95511001 60HZ STABILIZER 60HZ 1 

7$ 11 h,ht9"0' FOR USA,CANADA 

4 99962 YDT-f 60HZ STABILIZER 60HZ 1 

4 99963 YD7-1 50HZ STABILIZER 50HZ 1 

5 9642051014 f1"3VP` M5X10 SCREW M5X10 4 

6 9710050008 ir`VP/ M5 SPRING WASHER M5 4 

7 5341 61 121 TP`t -f "24i")9A SUB CONTROL BOX 1 

8 99933 97Vh L-420 SOCKET L-420 1 

9 99928 9'0-5D7° FG-1E GLOW LAMP FG-1E 1 

10 9642031614 1-1"MP` M3X16 SCREW M3X16 2 

11 98504003 /-+VI-7° o795- 3A CIRCUIT PROTECTOR NRF110-3A 1 

iti91``1,32t -f -f V-1 EXCEPT FOR NORTH AMERICA,JAPAN 

12 98504004 /-4 1)17° o7951- 5A CIRCUIT PROTECTOR NRF110-5A 1 

1. " -V)7Dt"DD3r) WITH GERMAN SAFETY FEATURES 

12 98504004 4,- h7° (3 .7951- 5A CIRCUIT PROTECTOR NRF110-5A 2 

39t.fl1]"-( EXCEPT FOR NORTH AMERICA,JAPAN 

13 98103004 ,-711.01()- TH-K2OKPUL THERMAL RELAY TH-K2OKPUL 1 

Y,'JIJ, t "LT FOR USA,CANADA 

13 98103005 #-711/91.,- TH-K2OKP THERMAL RELAY TH-K2OKP 1 

14 9652040814 F5ADD" M4X8 SCREW M4X8 2 

15 9642041214 t1"DE," M4X12 SCREW M4X12 2 

16 9710040008 A /3"* M4 SPRING WASHER M4 4 

17 98947 tA°L,-9- BNL6 SEPARATOR BNL6 2 

19 98982 9:)D9"-( BA-211T TERMINAL BA-2111 3 

20 97176 #-71011,- TH-K12 750W THERMAL RELAY TH-K12 750W 1 .  

#D9f, THREE PHASE 

20 98103003 #-71011,- TH-K2OUL750W THERMAL RELAY TH-K2OUL750W 1 

7)011J,ht9"0* FOR USA,CANADA 

21 97165 A1")5 5-K11 AC115V SWITCH S-K11 AC115V 1 

21 98102003 71V5 S-K21UL AC115V SWITCH S-K21UL AC115V 1 

7)( 1113,13t9"Lh' FOR USA,CANADA 

22 98737 7 99- 1-480703-0 4P CONNECTOR 1-480703-0 4P 1 

23 98778 D 99- 1-480707-0 CONNECTOR 1-480707-0 1 

24 9642041014 t1"3Vi" M4X10 SCREW M4X10 4 

24 9642041014 tY`3V.P` M4X10 SCREW M4X10 6 

h" -fV7Dt'DD3r) WITH GERMAN SAFETY FEATURES 



I •-•••• • SECTION NUMBER  
_ _ 

1 

SUB CONTROL BOX SECTION 
1-ft* t t Lt /uc7Yt, L. TT 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. glian/4151**  COMPONENT PARTS NO. PART NAME fige 
Q'ty 

25 5341 61 123 7 997"”VF CONNECTOR BRACKET 1 

26 9716040014 t54Ph"* M4 PLAIN WASHER M4 2 

27 5341 61 122 #7"t-f4"340"99AtiA"- SUB CONTROL BOX COVER 1 

28 98504002 #-Vh7°o5-99- 2A CIRCUIT PROTECTOR NRF110-2A 1 

#D9r) THREE PHASE 

29 5290 61 633 Y-At-.)  300MM EARTH WIRE 300MM 1 

P`IT7Dt".7)D3i, WITH GERMAN SAFETY FEATURES 

30 90643 AVt,"h” B5 TOOTHED LOCK WASHER B5 4 

h"-C97.-YVDD30 WITH GERMAN SAFETY FEATURES 

31 9642041514 tiV`3E)" M4X15 SCREW M4X15 4 

F"-097Dt"DD30 WITH GERMAN SAFETY FEATURES 

32 9660040014 V9F M4 NUT M4 2 

P".0.97DVIDD20 WITH GERMAN SAFETY FEATURES 

33 97207 UL'- BMP6-5-0-5-0-4 RELAY BMP6-5-0-5-0-4 1 

F 7D13").D30 WITH GERMAN SAFETY FEATURES 

34 95146 *-110°59" HOLE PLUG 2 

h"fV7Dt"DDBO WITH GERMAN SAFETY FEATURES 

35 5341 61 129 3DD3"I ASSY TERMINAL BASE ASSY 1 

h".07Dt")D30 WITH GERMAN SAFETY FEATURES 





...,,_..... I ”.....1  ilvivict rc I .   1 
SECTION OPERATION PANEL 



3 98949004 V7Z. CM-2S KNOB CM-2S 1 

4 96554 11" 11 7 A3SA-4001 BARRIER A3SA-4001 2 

TOD9-0° MOLLETON TYPE 

1 0 9652031207 F53;DD" M3X12 SCREW M3X12 4 

INCHING GUARD 1 11 5340 61 224  

tDili"9:JA -0/D3',M)7' SWITCH BUTTON 1 12 96568 

$"92-LI (A1VIV+) VOLUME (WITH SWITCH) 1 13 99305001 

TAPPING SCREW 3X6 6 9Vt0 D*D" 3X6 1 4 90760 

OPERATION PANEL 1 15 5341 61 231 9')/A°*11, 

3;-01 PI-25/E/SVB SWITCH PI-25/E/SVB 1 17 97729-1 

SCREW M5X10 6 t1"D*D" M5X10 19 9642051014 

FEEDER PANEL 1 20 5341 61 261-1 t/DA°U, 

COVER 1 23 5327 61 243 

SPRING WASHER M5 6 A"Vf"h" M5 24 9710050008 

BUZZER 1 . 25 99938 

+tiV7° AVW3B-TK1372 CAP AVW3B-TK1372 1 28 98338002 

JI3;"7-111,9- GT-215J NOISE FILTER GT-215J 1 29 99308001 

SCREW M4X20 2 1-1'DVi" M4X20 30 9642042014 

NUT M4 2 31 9660040014 tVh M4 

1 6 98332005 3;-01 AVW311-R-1K676 SWITCH AVW311-R-1K676 1 

h"-07Dt'DD3') WITH GERMAN SAFETY FEATURES 

FOR SINGLE PHASE 

3:P.P)3r) FOR SINGLE PHASE 

9:PP,3 1, FOR SINGLE PHASE 

V")/A°U, 

OPERATION PANEL 

-t 5341G 6201 
SECTION NUMBER 1   

SECTION 
*---- OgRAU*ATUS5ALTI -d- A,MT., -t.YFIt T LTTL.so  
Note. When ordering items marked *ondicate the set number because they are available only as a set. 

  

-t7h*-q. /gliA* NO. SET NO. / PART NO. gorTAFF/4"* COMPONENT PARTS NO. 
PART NAME fma 

Q'ty 

1  95332003-1 1) 1)2)9 NUC-100R1 COUNTER NUC-100R1 1 

5 96569 tDV9DAfV/D2r)3',7' SWITCH BUTTON 2 

6 96564 tDV3DAfV/ItiD9f SWITCH BODY 3 

7 5341 61 213 A9Vh' STUD 4 

8 5341 61 212 V'Mti"V9Ar)5b11"- OPERATING BOX COVER 1 

9 96559 3;1')1 C1420E-B SWITCH C1420E-B 2 

91,Ah5fD9-17° CRESTLINE TYPE 

9 96559 3; -0/ C1420E-B SWITCH C1420E-B 3 

http://-t.YFItTLTTL.so
http://-t.YFItTLTTL.so
http://-t.YFItTLTTL.so
http://-t.YFItTLTTL.so
http://-t.YFItTLTTL.so


OPERATION PANEL 
SECTION NUMBER I   

SECTION 
*C.0)gfia(tAieo-Clt t54 -d- A-Cre's L TT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

-t7h-'4./g5e.** OtA#'4 
NO. SET NO. /PART NO. COMPONENT PARTS NO. PART NAME flint 

Q'ty 

32 5341 61 134 PLATE 1 

9DAF5/7)9/7° CRESTLINE TYPE 





Jtta I 1011 !NUM tit FC i  

SECTION STATIC ELIMINATOR 



SECTION NUMBER 5341Z 630 

SECTION 
*zonsactiiia-rui5xt 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-t.y1-4-'4-/g5AW4' 
SET NO. / PART NO. gfign /41°14-'4. PART NAME / COMPONENT PARTS NO. 

1111 
Q'ty 

5340 61 915-2 t/7" "3#3 ASSY ELECTROSTATIC ELIMINATOR ASSY 1 

1,2,4-11 

1 9642051214 tV'34D" M5X12 SCREW M5X12 2 

2 9710050008 A b" M5 SPRING WASHER M5 7 

4 98191 t-rf".")7)"3t3t:)91 200V STATIC ELIMINATOR 200V 1 
5 5290 61 916-2 7"55Vh BRACKET 1 
6 9660050014 tVF M5 NUT M5 7 

7 9642053014 V\"3V..P' M5X30 SCREW M5X30 2 

8 5340 61 911-1 BAR 1 
9 5340 61 914-1 7"57VF BRACKET 2 

10 5340 61 912 WfDA"- BAR 1 
11 9670051508 97Vhili"lh M5X15 SOCKET BOLT M5X15 2 

tiT":›D"343 

STATIC ELIMINATOR 



SECTION NUMBER I '   
SECTION ACCESSORIES 



aft 
Q'ty PART NAME -t•yh#*/g5a#* NO.  SET NO/PART NO. 

ot51#-g- naAfir' /COMPONENT PARTS NO. 

1 PLUNGER CAN SHAFT ASSY 

79"7t7.) 
ACCESSORIES 

I 5341Z 650] 
SECTION NUMBER 

SECTION 
* Cr) fil3 en It 10. acr (/ L A, o -c, #-`4' -CT t.so  
Note: When ordering items marked * ,indicate the set number because they are available only as a set. 

5340 25 120  

9.34-37 

5430 83 1 00-1 7°3:) -in 
24-33 

5430 83 210-3 70.32,D"t-inD:4V* ASSY 

24-32 

1 5310 31 1 54-1 D9D"4 

2 5290 31 153-1 D9D"4 

3 5290 31 152-1 D9Dllt 

4 5290 31 151-1 D9D"t 

5 5340 65 412 tA"- 

6 91430 F"5-01"-(+)100MM D"2E) 

6 91452 1 "51A"- (+)100MM t 

7 91431 h"511u- (-)100MM 

8 96010 iN5 
9 5340 25 116 ADF"t/-1 

10 91531 9UU...A*0
.
7
.
00 

11 5480 65 313-1 TW1511./D3 1 3MM 

13 91420 W9*1"nDf 5 

14 91421 oVt9V ,M,Df 4 

15 91422 oVh940")Upf 3 

16 91423 oV/3911"UDf 2.5 

17 91400 AAc't 17X19 

18 91401 Wt 13X17 

19 92701006 1,9/3"517fl°t 10X13 

20 91402 Wt 8X10 

22 91442 
23 91532-2 Iti°7)7°3',4-111, 

24 5430 83 218 /575 

25 5430 83 213-2 "NVF" 

26 5430 83 216-2 ttV7° 

27 5430 83 214-1 7"VD2 
28 5430 83 217 UD9"1-)( 

29 5430 83 215-1 A7°9.-)9" 
30 90408 Af-W-A, 3/8 

31 5430 83 111-1 )37t 
32 9723180008 C- 1W" C-18 

33 5430 83 115-1 t"Flt, 
34 5340 25 121 D"9 

HANDWHEEL 1 

PLUNGER CAN 1 

PILE BOARD 2 

PILE BOARD 2 
PILE BOARD 2 
PILE BOARD 2 
COVER 1 

DRIVER (4)100MM PLASTIC HANDLE 1 

DRIVER (+)100MM WOOD HANDLE 1 

DRIVER (-)100MM 1 
SPATULA 1 

HANDWHEEL 

PUMP 
1-HANDLE WRENCH 13MM 
HEXAGON KEY WRENCH 5 
HEXAGON KEY WRENCH 4 
HEXAGON KEY WRENCH 3 
HEXAGON KEY WRENCH 2.5 
WRENCH 17X19 
WRENCH 13X17 
WRENCH 10X13 
WRENCH 8X10 
OIL GUN 1 

OIL FOR PUMP 1 

COVER 1 

HEAD 1 

CAP 1 

BUSHING 1 

NUT 1 

SPRING 1 

STEEL BALL 3/8 2 

HOLDER 1 

C-RING C-18 1 

BOTTLE 1 

SHAFT 1 

1 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 



ACCESSORIES 
SECTION NUMBER I   

SECTION 
* 0145A lt*g. -CU L -t  I` **"t;t5C L. T 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO . 't 7 It* 1413 A*-4- / 
SET NO/PART NO. 

MIA** 'AR COMPONENT PARTS NO. PART NAME %1St 
Q ' t y 

35 5300 25 117 PLATE 1 

36 9650063014 q11),53V.)" M6X30 SCREW M6X30 1 

37 9410402508 A7° 11:-)9"t°2) 4X25 SPRING PIN 4X25 1 

38 5322 65 111-2 0-5- 2A ROLLER BOX 1 

39 5310 65 112 COVER 1 





Jr..l.. I 11J1 ,4  INLJIVItSt.1"C i 
_ - 

SECTION WORK ORGANIZER 



#t"2',9"I 

WORK ORGANIZER 

-t 9 
I 5341G 6521 SECTION NUMBER 

SECTION 
* c. onAl-VA-c- lt13;fit  -C"  1   
Note: When ordering items marked *,indicate the net number because they are available only as a set. 

NO. SET NO. /PART NO. naAni PART NAME COMPONENT PARTS NO. crty 

5341 65 200 #t"3')51"1 WORK ORGANIZER ASSY 1 

1-8 

5341 65 201 (71$'9-) WORK ORGANIZER ASSY (IVORY) 1 

1-8 

1 9642050814 t1"3D" M5X8 SCREW M5X8 4 
2 9710050008 A"V,"/J M5 SPRING WASHER M5 6 
3 9642051014 11"])" M5X10 SCREW M5X10 2 
4 5320 65 212 7"5h.Vh COVER 1 

4 5346 65 214 7"5rVh (Y-WIJ-) BRACKET (IVORY) 1 

5 5320 65 211-3 /4"2 "1 WORK ORGANIZER 1 

5 5346 65 211-2 'W'21,51"1f (7 -010")-) WORK ORGANIZER (IVORY) 1 

6 9660050014 VA' M5 NUT M5 2 
7 5340 65 212 7D FOOT 2 
7 5346 65 212 YD (7-fiti"1-) FOOT (IVORY) 2 
8 9670061208 9”110'141. M6X12 SOCKET BOLT M6X12 2 



Jr..l.. I ILAN INUMISLK 1  
SECTION LUBRICATION (OPS) 



427/ (OPS) 

LUBRICATION (OPS) 
SECTION NUMBER 5341G 655 

SECTION 
Oft5A(110.ATII/Sil L T`itcl... TT 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 
-t•y1-4J4- /A0A*'-4- NO. SET NO. /PART NO. PART NAME 493'1"41 PCIIIErPONENT PARTS NO. Qty 

1 91331 D-11/7°39" PG1ON SEAL PLUG PG1ON 2 

2 9642062514 ,1"]*D" M6X25 SCREW M6X25 4 

3 91161 A9-7" PB-4 SLEEVE PB-4 28 

9DA1-31:)9-0° CRESTLINE TYPE 

3 91161 AU-7" PB-4 SLEEVE PB-4 34 

IOD51/7°  MOLLETON TYPE 

4 91160 7°39" PA-4 PLUG PA-4 28 

9DAF3/D51-17° CRESTLINE TYPE 

4 91160 7°59" PA-4 PLUG PA-4 34 

VO.D9/7° MOLLETON TYPE 

5 91338 #—UDA°-f7° 4X500 PIPE 4X500 14 

9DAF31)917° CRESTLINE TYPE 

5 91338 #—UDA°/7° 4X500 PIPE 4X500 17 

TOD9/7° MOLLETON TYPE 

6 91172 AU-7" PB-6 SLEEVE PB-6 5 

7 91173 7°39' PA-6 PLUG PA-6 5 

8 91061 A°f7° AS2-170 PIPE AS2-170 3 

9 9670061208 95.V[4"11/1- M6X12 SOCKET BOLT M6X12 4 

10 91066 5-"A9-7°3DD'17— DPB15 PLUNGER DPB15 1 

11 5327 66 114  BRACKET 1 

12 9710060008 11"”"h" M6 SPRING WASHER M6 4 

13 9660060014 tVF M6 NUT M6 4 

14 91065 t'A57-7°3DD"1'— DPB16 PLUNGER DPB16 2 

15 5327 66 115  BRACKET 1 

16 9642051014 t1"3*D" M5X10 SCREW M5X10 18 

17 91062 A°17°A":)h" PZ544 PIPE BAND PZ544 1 

18 91384 A A".-)F" PZ534 PIPE BAND PZ534 3 

19 91137 PZ-524 BAND PZ-524 6 

20 91180 A°-0° )F" PZ-16 PIPE BAND PZ-16 4 

21 91165 PZ-14 PIPE BAND PZ-14 4 

22 91203 In/7h" PHD-4 ELBOW PHD-4 5 

23 91170 =V7°11, PFF-4 NIPPLE PFF-4 3 

24 91169 PEF-4 ELBOW PEF-4 4 

25 91162 :197°111 PD-4 NIPPLE PD-4 4 

26 91186 PKD —6 SEPARATOR PKD-6 1 

27 91060 ]*99— PQ1OT CONNECTOR PQ1OT 1 

28 9670062508 M6X25 SOCKET BOLT M6X25 2 

29 9710050014 A"Vf"h" M5 SPRING WASHER M5 18 



SECTION NUMBER I  
SECTION 

-or z onatt*ea-cub-Al.- F 4-14-"C"; .±5C L t,s„ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

Q'ty PART NAME 't /115A4-K- lizen4vt11)514* NO. SET NO. / PART NO. COMPONENT PARTS NO. 

D-10
0
39' PG-004 SEAL PLUG PG-004 3 30 91355 

91)Ah3/:',51 -f7° CRESTLINE TYPE 

1 N.• II  V • 

LUBRICATION (OPS) 





Jt.l...111JIM INUIVIISLPi I  I 
SECTION LUBRICATION (NOPS) 



t22 (NOPS) 

LUBRICATION (NOPS) 

.:91F 
1 5341G 6561 

SECTION NUMBER 

SECTION 
* ag,ilt*ifriT111-5- 41. - 1.-th,OT- s -t.z1-* TALTTt..so  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

-t..:/h*- g5A** NO. SET NO. /PART NO. PART NAME 3'413 1'/VZPONENT PARTS NO Qty 

1 91161 AU-7" PB-4 SLEEVE PB -4 30 

91,AF5-1'D9170  CRESTLINE TYPE 

1 91161 A9-7" PB-4 SLEEVE PB -4 36 

t$FD3-0° MOLLETON TYPE 

2 91160 7°59" PA-4 PLUG PA-4 30 

91)AI-5-1)9-17°  CRESTLINE TYPE 

2 91160 7°59" PA-4 PLUG PA-4 36 

tIlihD9-170  MOLLETON TYPE 

3 91338 /- 1JDA°/7° 4X500 PIPE 4X500 15 

9UAF51)917°  CRESTLINE TYPE 

3 91338 /-9:M°17° 4X500 PIPE 4X500 18 

MOLLETON TYPE 

4 91355 D-10°39" PG-004 SEAL PLUG PG-004 4 

9DAF511)91'7°  CRESTLINE TYPE 

4 91355 D-10°59" PG-004 SEAL PLUG PG-004 1 
MOLLETON TYPE 

5 9670061208 M6X12 SOCKET BOLT M6X12 4 

6 5327 66 116 7"35"” BRACKET 1 

7 9710060008 A"*#"b"* M6 SPRING WASHER M6 8 

8 9660060014 tVF M6 NUT M6 8 

9 91331 D-11/7°39" PG1ON SEAL PLUG PG1ON 2 

10 91068 51"A9-7°3:)D"1,- DPB18 DESTER PLUNGER DPB18 1 

11 9642062514 t'\"3D" M6X25 SCREW M6X25 6 

12 91172 AU-7" PB-6 SLEEVE PB -6 9 

13 91173 7°39" PA-6 PLUG PA-6 9 

1 4 91061 )10 -(70 AS2-170 PIPE AS2-170 4 

15 91065 5 -7°5:-)EPt- DPB16 PLUNGER DPB16 1 

16 5327 66 115 BRACKET 1- 

17 91066 T-"A9-7°3DD"1/- DPB15 PLUNGER DPB15 1 

18 91332 9oA PJD-406 CROSS PJD-406 1 

1 9 9670062508 M6X25 SOCKET BOLT M6X25 1 

20 9670051001 M5X10 SOCKET BOLT M5X10 2 

21 5340 66 111  BRACKET 1 

22 91171 VD*" PHD6 ELBOW PHD6 1 

23 9670062008 M6X20 SOCKET BOLT M6X20 4 

24 91057 LA-W8D OIL PUMP LA-W8D 1 

25 91203 i$t" PHD-4 ELBOW PHD-4 2 

26 91170 .7_ V7°11) PFF-4 NIPPLE PFF-4 4 

27 91169 PEF-4 ELBOW PEF -4 6 



- -  SECTION NUMBER I 
SECTION 

1*a-cu 154 L. A.orrc, "t'Y 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. /PART NO. 
-t.Yt.*- A5e.* 4140i* 

COMPONENT PARTS NO. 
PART NAME III It 

Q'ty 

28 91162 MV7°11, PD-4 NIPPLE PD-4 5 

29 9642051014 J"\"] M5X10 SCREW M5X10 13 

30 91384 A0-(70 A"Dt." PZ534 PIPE BAND PZ534 2 

31 91137 W'Dh" PZ-524 BAND PZ-524 1 

32 91167 A°-(7°A"Dh" PZ-34 PIPE BAND PZ-34 1 

33 91180 A°117°A"Dh" PZ-16 PIPE BAND PZ-16 6 

34 91165 A°1(7°Vph" PZ-14 PIPE BAND P2-14 3 

35 9710050014 VV)"/J" M5 SPRING WASHER M5 13 

LUBRICATION (NOPS) 





tl_. I ILAN NUM tit.H I  

TAPE INSERTER SECTION 



5:_70 

TAPE INSERTER 

I 5341Z 680] 
SECTION NUMBER 

SECTION 
offia(to_ t/ /34 •y F *J4- --CA3Z L. -CT k•No  

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. 
Otd#* PART NAME g5A1A

/COMPONENT PARTS NO. 
1111A 
Qty 

5340 61 923-1 =PftV7.13 /A1,2=VF COUNTER 1 

12-18 

5341 61 921 TAPE INSERTER 1 

1 -19 

1 5290 61 961 *D91 BODY 1 

2 5290 61 964 TAPE HOLDER 1 

3 9642030614 ]4D" M3X6 SCREW M3X6 6 

4 5290 61 963 5-70 17"11-" TAPE GUIDE 1 

5 9716030014 t5#"/ M3 PLAIN WASHER M3 2 

6 5290 61 965 ARM 1 

7 9670061208 M6X12 SOCKET BOLT M6X12 2 

8 5341 89 822 AT- STAY 1 

9 9716100014 t54P/P'* M10 PLAIN WASHER M10 5 

10 90630 AtV7°t°D SSP-8 SNAP PIN SSP-8 4 

11 9662100014 tVF M10 NUT M10 4 

12 5486 61 933-1 ?"57VF BRACKET 1 

13 9642051014 I 3V) M5X10 SCREW M5X10 2 

14 9710050008 A'VP`h" M5 SPRING WASHER M5 2 

15 5340 61 926 7"57Vh BRACKET 1 

16 9680050508 h$49" M5X5 SET SCREW M5X5 2 

17 5340 61 925 A9Dh' STAND 1 

18 5290 61 941 DC24V COUNTER DC24V 1 

19 91551 TAPE FOR TAPE INSERTER (200M) 1 



oss  0 

0 0 

0 

0 , 

0 

0 
0 

0 
0 

0 
0 

00,6  

0 
0 

0 0 
0 

0 
0 

0 

.41111.4 

1X- 
• 

0 0 
0 

0 

00  

0 

0 

0 
0 

1 
0 0 

0 

• 

0 0 

  

bt..c.: I IUN NUMBER  

COVER (OPS) SECTION 

  



-t 
SECTION NUMBER 5341G 710 

Ma 
Q'ty PART NAME NO. SET NO. / PART NO. "1"14q4ilatP-ONENT PARTS NO. 

1  5341 73 010 bV— COVER 1 

1  5341 73 013 MI"— COVER 1 

1  5341 73 110 hAl`— COVER (YELLOW) 1 

1 3V)" M5X10 SCREW M5X10 12 2 90813 

(OPS) 

COVER (OPS) 

h"IV7Dt'DD3') WITH GERMAN SAFETY FEATURES 

COVER (IVORY) 1 5 5341 73 131 (71't"9—) 

6 5327 73 035 A9VF" STUD 2 

STUD 4 7 5300 72 013  

PANEL 1 8 5341 71 152  

PANEL (BROWN) 1 8 5341 71 154 A°*11, (7"5sD) 

SCREW M4X4 4 9 9642040414 J-V`3*D" M4X4 

NUT M6 1 10 9660060014 tVF M6 

STUD 1 11 5310 71 157 A501-1' 

COVER (IVORY) 1 12 5341 71 321 (7-Wil—) 

COVER (IVORY) 1 13 5341 71 311 hA"— 

COVER (IVORY) 1 16 5341 71 371 (71*" 11—) 

BRACKET 7 1 8 5300 71 155 7"57VF 

SPRING WASHER M5 22 19 9710050014 A"WV* M5 

SCREW M5X10 16 20 9642051014 t1"3D" M5X10 

SCREW M5X10 18 20 9642051014 t1"3*D" M5X10 

12 5341 71 121 COVER 1 

12 5341 71 122 hA"— COVER 1 

P"077,V`DD2 ,) WITH GERMAN SAFETY FEATURES 

13 5341 71 111 COVER 1 

1 3 5341 71 112 COVER 1 

h"-07DVDD3r) WITH GERMAN SAFETY FEATURES 

14 5327 71 025 A9Vh" STUD 1 

15 5341 71 175 A5Vh" STUD 1. 

16 5341 71 171 COVER 1 

16 5341 71 176 13 V— COVER 1 

h'fV7DV`DD3 WITH GERMAN SAFETY FEATURES 

17 5300 71 156 t°D PIN 11 

h"1V7Dt"DD3') WITH GERMAN SAFETY FEATURES 

21 5341 71 150 hA'— COVER 1 

SECTION 
*zonsactitia-ruisx t..s„ 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 



nn-- tVr4/ .0.0,1,1, 1 
SECTION NUMBER 

1 141 

COVER (OPS) SECTION 
*zonattAiATut5ALTI -th.0 -TTt.,„ 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. SET NO. /PART NO. 
PART NAME 

' COMPONENT PARTS NO. Q'ty 

21 5341 71 160 MI"- COVER 1 

h"-07pt"DD3') WITH GERMAN SAFETY FEATURES 

21 5341 71 350 hA"- (ho-) COVER (YELLOW) 1 

22 90651 GS-9p9" GS-6 GS-RING GS-6 2 

23 9642050814 t'\"3V," M5X8 SCREW M5X8 2 

24 5341 71 172 *D"21V1"- COVER 1 

24 5341 71 372 *D"2bA"- (7-WU-) COVER (IVORY) 1 

25 5341 73 015 COVER 1 

26 9670051001 M5X10 SOCKET BOLT M5X10 2 

27 5290 74 087 51"11; LABEL 1 

28 5290 74 083 51"11, LABEL 3 

29 5341 73 051 hA"- COVER 1 

29 5341 73 171 /in"- (71*"1-,/io-) COVER (IVORY.YELLOW) 1 

30 5290 61 633 7-7tD 300MM EARTH WIRE 300MM 6 

h".07Dt"Df,3") WITH GERMAN SAFETY FEATURES 

31 90643 AV+/3"* B5 TOOTHED LOCK WASHER B5 32 

h"/V7Dt"DD3., WITH GERMAN SAFETY FEATURES 

32 9660040014 tVF M4 NUT M4 10 

WITH GERMAN SAFETY FEATURES 

33 9642041014 t"1"D*D" M4X10 SCREW M4X10 10 

F".07 ,D3') WITH GERMAN SAFETY FEATURES 

34 5486 61 643 7-At:, 150MM EARTH WIRE 150MM 2 

h"/V7Dt"DD3, WITH GERMAN SAFETY FEATURES 

35 98945005 *-147°39" DP-1500 HOLE PLUG DP-1500 1 

91,AF3-r:,9/7°  CRESTLINE TYPE 

36 5341 73 014 hA"- COVER 1 

9LAF3/D9/7° CRESTLINE TYPE 

37 9652030514 F5A3*D" M3X5 SCREW M3X5 4 

91,Ah5.(D9-0° CRESTLINE TYPE 

38 99999 *-11, 7°59" DP1093 HOLE PLUG DP1093 1 

91,AF5-(D9-17° CRESTLINE TYPE 

39 5341 73 033 MI"- COVER 1 

91,Ah5-fp9-()° CRESTLINE TYPE 

40 5290 61 135-1 51"1 LABEL 1 

F"-.0)7Dt'DDT, WITH GERMAN SAFETY FEATURES 





SLL; I IUN NUMBER I
_  _ 

SECTION COVER (NOPS) 



hA"- (71it01 9-) COVER (IVORY) 1 

)1"-f)f. D" M5X10 SCREW M5X10 12 

GS-T)9‘' GS-6 GS-RING GS-6 3 

t°D PIN 11 

STUD 1 A9Th" 

SOCKET BOLT M5X10 2 M5X10 

COVER 1 MI"- 

COVER (YELLOW) 1 /W- 

1jA"- (71$"9-) COVER (IVORY) 1 

tiN"3*.!P M5X8 SCREW M5X8 2 

cOvER 1 hA"- 

COVER 1 MI"- 

hA"- (Y -f*"9-) COVER (IVORY) 1 

LABEL 1 51N"li, 

COVER 1 hA"- 

Crty PART NAME AONAS*/*"-'4"'  COMPONENT PARTS NO. 

Wt*#"ht‘* M5 SPRING WASHER M5 19 

ti\"D*D" M5X10 SCREW M5X10 19 

J-VID*D" M5X10 SCREW M5X10 21 

STUD 5 A9Th" 

-t 
I 5341G 720 SECTION NUMBER 

SECTION 
*Z0g5A(t*ATU/541...T1 -q-A,CDT,-t—yh# T/±LTT. 
Note: When ordering items marked Irondicate the set number because they are available only as a set. 

WITH GERMAN SAFETY FEATURES 

CHAIN COVER 1 

COVER 1 

9 f/39J-(0* FOR NORTH AMERICAIJApAN 

cOvER 1 

7D1")D3 ,) WITH GERMAN SAFETY FEATURES 

COVER 1 

(NOPS) 

COVER (NOPS) 

Na -t7Fgvg-/na** 
SET NO. / PART NO. 

1 5341 71 281 

2 9710050014 

3 9642051014 

3 9642051014 

5 5341 71 215 

6 5341 73 041 

6 5341 73 042 

6 5341 73 141 

7 90813 

8 90651 

9 5300 71 156 

10 5341 73 025 

11 9670051001 

12 5341 73 015 

1 3 5341 73 020 

1 3 5341 73 023 

13 5341 73 120 

14 5341 71 272 

1 4 5341 71 472 

1 5 9642050814 

16 5341 71 271 

16 5341 71 273 

1 6 5341 71 274 

16 5341 71 373 

1 6 5341 71 471 

17 5327 71 015 

18 5290 74 074 

19 5341 71 275 

20 9642041614 

21 5341 71 211 

21 5341 71 212 

21 5341 71 411 



SECTION NUMBER I - •-- 
SECTION 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

COVER (NOPS) 

NO. SET NO. /PART NO. 145 A  /!Oarkin NENT PARTS NO. PART NAME Q'ty 

22 5340 71 211 hA"- COVER 1 

23 9716040014 t5/"V* M4 PLAIN WASHER M4 2 

24 9710040008 A h"* M4 SPRING WASHER M4 2 

25 9660040014 tVF M4 NUT M4 2 

25 9660040014 tVF M4 NUT M4 14 

WITH GERMAN SAFETY FEATURES 

26 5341 71 220 hA"- COVER 1 

26 5341 71 230 i3V- COVER 1 

WITH GERMAN SAFETY FEATURES 

26 5341 71 420 MI"- (7/*"9-) COVER (IVORY) 1 

27 5310 71 1 57 A9VF" STUD 1 

28 9660060014 J".9F M6 NUT M6 1 

29 5341 71 250 hA"- COVER 1 

29 5341 71 260 tA"- COVER 1 

h"-(V7Dt":)D2r, WITH GERMAN SAFETY FEATURES 

29 5341 71 450 (.fIcl-) COVER (YELLOW) 1 

30 5341 71 255 A9Vh" STUD 2 

31 5290 74 068 INDICATOR 1 

33 5300 71 1 55 7"5”1- BRACKET 7 

34 99923 77)V-F" PC-47 FAN GUARD PC-47 1 

36 90760 51Vt°)V)" 3X6 TAPPING SCREW 3X6 4 

37 5486 78 274-1 5114 (97")) LABEL (JAPANESE) 1 

37 5486 78 275-1 51"14 (I-0"D) LABEL (ENGLISH) 1 

38 5341 73 061 /DI"- COVER 1 

38 5341 73 181 (Y1ti 1J-f-fio-) COVER (IVORY.YELLOW) 1 

39 95145 Ai-110°59" DP-500 PLUG DP-500 1 

40 91314005 51Vt° 4D" 4X6 TAPPING SCREW 4X6 4 

41 5290 61 633 7-71' 300MM EARTH WIRE 3.00MM 6 

h'fV7Dt":).D9') WITH GERMAN SAFETY FEATURES 

42 90643 AVV,"h" B5 TOOTHED LOCK WASHER B5 36 

h"fV77)t":)D3 WITH GERMAN SAFETY FEATURES 

43 9642041014 t1"3*D" M4X10 SCREW M4X10 12 

h' -07:ft"DD3') WITH GERMAN SAFETY FEATURES 

44 5486 61 643 7-AtD 150MM EARTH WIRE 1 50MM 3 

h" -VYYDt'DD3') WITH GERMAN SAFETY FEATURES 

45 5290 74 075 FCC 51"14 FCC LABEL 1 

7$03.ht9'0' FOR U.S.A.ICANADA 

46 5341 73 033 hA'- COVER 1 

91./AF3 -051/7° CRESTLINE TYPE 



(NOPS) 

COVER (NOPS) 

 

1 5341G 720] SECTION NUMBER  
SECTION 

* z_ of,[5a (t Ala -c-( 5 A L L 
Note: When ordering Items marked *,indicate the set number because they are available only as a set. 

NO. 
rt #-=4 Prife.#'4 
SET NO. /PART NO. 

/0t14*- 

PART NAME 
COMPONENT PARTS NO. 

1124 1k 
Q'ty 

47 9652030514 1.5A3V)" M3X5 SCREW M3X5 2 

91)Ah5-(D9-0° CRESTLINE TYPE 

48 99999 *-11, 7°59" DP1093 HOLE PLUG DP1093 1 

91)AF5-rp9-17° CRESTLINE TYPE 

49 5290 74 087 51"U; LABEL 1 



31 -06  
1ST SAFETY COVER 
(MOLLETON TYPE) 

SEC.: I IUN NUMBER 

SECTION 



3"/1 7D1"DbA"- 
( 11/ FD9/7°) 

"t,:>5% SECTION NUMBER 
5341Z 7501 

1ST SAFETY COVER SECTION 
(MOLLETON TYPE) * 0i,1 (t act it S "C" h 4t*  L', 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-t7h**/UA*-g-

SET NO. /PART NO. PART NAME '''1'3"4 /4=PONENT PARTS NO. City 

1 9648043014 /33*D' M4X30 SCREW M4X30 4 

2 5290 75 031 CAM 2 

3 9684050508 1.-)(*D" M5X5 SET SCREW M5X5 7 

4 5340 75 220  HINGE 1 

5 5290 52 423-1 t0::, PIN 2 

6 9642040807 t1"D*D" M4X8 SCREW M4X8 12 

7 5341 75 151 hA"- COVER 1 

8 5290 74 082 514/ LABEL 6 

9 5341 75 160 tDD" HINGE 1 

10 5290 52 422 A7'9D9"A9Vh" SPRING STUD 8 

11 5341 75 111 bA"- COVER 1 

12 5295 75 040 tDD" HINGE 1 

1 3 5322 75 020 tDD" HINGE 1 

1 4 9642031414 t1"]D" M3X14 SCREW M3X14 6 

15 9710030008 A"VP/J" M3 SPRING WASHER M3 4 

1 6 9716030014 ti,"1j" M3 PLAIN WASHER M3 4 

1 7 97303 A/VI V-1C2 SWITCH V-1C2 2 

*91"-1,39t/O' FOR NORTH AMERICA,JAPAN 

1 7 98303001 A/VI S845620 SWITCH S845620 2 

18 98501 hA"- 360010-1 COVER 360010-1 2 

19 5290 76 022 AIVI7°U-F SWITCH PLATE 2 

20 9710040008 il"V,"1j" M4 SPRING WASHER M4 6 

21 9660040008 tV1- M4 NUT M4 4 

22 5295 75 031-1 A-f”hL, SWITCH CAM 2 

111 91"/.39 /3"/ EXCEPT FOR NORTH AMERICA,JAPAN 

23 5295 89 670 7"5TVh BRACKET 1 

$21"/,39t//h"/ EXCEPT FOR NORTH AMERICA,JAPAN 

24 5290 89 613  PLATE 1 

25 9642050814 t1"3*D" M5X8 SCREW M5X8 3 

26 90652 GS-9D7" GS-5 GS-RING GS-5 3 

27 9648041014 /3D*D" M4X10 SCREW M4X10 11 

28 9642041014 t1"D*D" M4X10 SCREW M4X10 2 

29 5290 89 624 A/VI/9 PLATE 1 

30 9648041514 #3D*D" M4X15 SCREW M4X15 4 

31 5295 89 660 7".5VF BRACKET 1 

EXCEPT FOR NORTH AMERICA,JAPAN 

32 5341 75 211 tA"- COVER 1 

33 9648030614 #3]*D" M3X6 SCREW M3X6 32 

34 91301 I3r)A"D HINGE 8 



52 5321 75 524-1 7"7rVF BRACKET 1 

COVER 1 53 5321 75 523-1 

A-01 WK244XP-2U SWITCH WK244XP-2U 1 55 95338 

57 5330 75 492-1 tDEP% HINGE 1 

KNOB 1 58 5300 53 213 V7Z 

59 5330 75 120-1 tDD" HINGE 1 

COVER 1 60 5330 75 491-2 MI"- 

PLAIN WASHER M6 1 62 9716060014 t7 1" M6 

PLAIN WASHER M5 1 64 9716050014 t5/"V1 M5 

NUT M5 1 65 9660050014 TV. M5 

66 9660030014 tV1- M3 NUT M3 2 

-0970. FOR ITALY 

56 5330 75 031 13G CAM 1 

-0970. FOR ITALY 

19'170' FOR ITALY 

1' 11 Y0. FOR ITALY 

FOR ITALY 

1'5 11 70* FOR ITALY 

NP31, FOR NP 

NP3') FOR NP 

19 11 70" FOR ITALY 

-0 11 7G7 FOR ITALY 

63 5300 75 112 L 0 D PIN 

NP3') FOR NP 

1 ST SAFETY COVER 
(MOLLETON TYPE) 

SECTION NUMBER L   

SECTION 
* fzit3  ci*gr. -c-ct -ft A, tt- -c.<,±5c T Ls, 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. SET NO. / PART NO. gu.. 41,/"A" COMPONENT PARTS NO. 
PART NAME Mft 

Q'ty 

35 5320 89 611 AT- STAY 1 

36 5341 89 618 COVER 1 

37 5341 89 611 AT- STAY 1 

38 5341 89 648 hA"- COVER 1 

39 5321 89 612 7"57Vh BRACKET 1 

44 5341 75 212-2 hA"- COVER 1 

51 9670051608 Vh'VhiliNDF M5X16 SOCKET BOLT M5X16 2 

NP3') FOR NP 





_  
(9L/AF51)517° ) 

1ST SAFETY COVER 
(CRESTLINE TYPE) 

SECTION NUMBER t   
SECTION 



9"11 77,t"DhA"- 
(91)AF51D917°) 

1ST SAFETY COVER 
(CRESTLINE TYPE) 

I 5341Z 7511 
SECTION NUMBER  

SECTION 
* C I -  1"  T3t L. -CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

  

-
tiyh**/g5A# 

NO. SET NO. / PART NO. 44
:1:PINENT PARTS NO. 

PART NAME AR 
City 

1  9648043014 /53:7P% M4X30 SCREW M4X30 4 

2 5290 75 031 CAM 2 

3 9684050508 h)( E)" M5X5 SET SCREW M5X5 7 

4 5340 75 220 tDD" HINGE 1 

5 5290 52 423-1 t°) PIN 2 

6 9642040807 1"1"Th)" M4X8 SCREW M4X8 12 

7 5341 75 152 COVER 1 

8 5290 74 082 51ND LABEL 6 

9 5341 75 160 tDD" HINGE 1 

10 5290 52 422 Ar9p9"A9Vh" SPRING STUD 8 

11 5341 75 114 h\"- COVER 1 

12 5295 75 040 tDD' HINGE 1 

13 5322 75 020 tDD' HINGE 1 

14 9642031414 t1"3*D" M3X14 SCREW M3X14 6 

 

1 5 9710030008 A"V,"1J" M3 SPRING WASHER M3 4 

16 9716030014 t-5 1 "  M3 PLAIN WASHER M3 4 

1 7 97303 A -0/ V-1C2 SWITCH V-1C2 2 

  

 

$9 ,39t10' FOR NORTH AMERICA/JAPAN 

  

 

17 98303001 A-Of S845620 SWITCH S845620 2 

  

 

1 8 98501 )fl"- 360010-1 COVER 360010-1 2 

  

 

19 5290 76 022 A -017°I)-F SWITCH PLATE 2 

20 9710040008 A"*/"))'* M4 SPRING WASHER M4 6 

21 9660040008 tVF M4 NUT M4 4 

22 5295 75 031-1 A-01bL. SWITCH CAM 2 

*91"1/39t1IVI EXCEPT FOR NORTH AMERICA/JAPAN 

  

   

   

   

   

 

23 5295 89 670 7"7TVh BRACKET 1 

  

 

t91"1/219t11/3"/ EXCEPT FOR NORTH AMERICA/JAPAN 

24 5290 89 613 A-0119 PLATE 1 

25 9642050814 t1"Th)" M5X8 SCREW M5X8 3 

26 90652 GS-9:)9" GS-5 GS-RING GS-5 3 

  

 

27 9648041014 /53D" M4X10 SCREW M4X10 11 

  

 

28 9642041014 J-1"D.D" M4X10 SCREW M4X10 2 

  

 

29 5290 89 624 A'Of-19 PLATE 1 

  

 

30 9648041514 153D" M4X15 SCREW M4X15 4 

  

 

31 5295 89 660  BRACKET 1 

711 91"-(.7911'-W"( EXCEPT FOR NORTH AMERICA/JAPAN 

32 5341 75 211 hA'- COVER 1 

33 9648030614 /5DEP M3X6 SCREW M3X6 32 

  

   

 

34 91301 f3f)A") HINGE 8 

  

    



SECTION NUMBER I  
SECTION 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

INV 
Q'ty PART NAME -t•y1-**/%47,* NO. SET NO. /PART NO. ne.ft/*"# COMPONENT PARTS NO. 

A-f” WK244XP-2U SWITCH WK244XP-2U 1 55 95338 

57 5330 75 492-1 tDD" HINGE 1 

KNOB 1 58 5300 53 213 V7Z 

59 5330 75 120-1 tDD' HINGE 1 

60 5330 75 491-2 /VI"- COVER 1 

1 61 9642061614 t1'3*D" M6X16 SCREW M6X16 

62 9716060014 t5 h' M6 PLAIN WASHER M6 1 

63 5300 75 112 t°;) PIN 4 

64 9716050014 t3 b"* M5 PLAIN WASHER M5 1 

65 9660050014 tVF M5 NUT M5 1 

66 9660030014 tVF M3 NUT M3 2 

19 1M7 FOR ITALY 

56 5330 75 031 CAM 1 

1'3U7G7 FOR ITALY 

/3 117[17 FOR ITALY 

15NYL7 FOR ITALY 

FOR ITALY 

/9U70. FOR ITALY 

19'170' FOR ITALY 

-0970. FOR ITALY 

NP3') FOR NP 

NP3') FOR NP 

19 1170' FOR ITALY 

(9DAF51'p917') 
151 SAFETY COVER 
(CRESTLINE TYPE) 





(tIl'h:)51.17') 
SAFETY BAR 
(MOLLETON TYPE) 

IiVisi iNIUMOMK I  

SECTION 
I 



YDt"DA"- 
(T10.7)9-0°) 

SAFETY BAR 
(MOLLETON TYPE) 

1 5341Z 7551 
SECTION NUMBER  

SECTION 
*C.Onfir%lt4i.:%"Clit-54 L Z" TT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. 
-t-YF#'4:/g5A4V4 
SET NO. /PART NO. PART NAME 1413"411'/44::PONENT PARTS NO. Q'ty 

1 9670063008 M6X30 SOCKET BOLT M6X30 4 

2 5341 75 714 A5Vh' STUD 2 

3 9721040008 E-9)9" E-4 E-RING E-4 2 

4 5341 75 720-1 7-11 ARM 1 

5 5341 75 715-1 YDt"DA"- BAR 1 

6 5341 75 710 77A"D/1"- BAR 1 

7 5290 29 313 41. \%13%l * WASHER 4 
8 9721070008 E-7 E-RING E-7 9 

9 5341 75 050-1 t,"t-bA"- COVER 1 

1 0 9710050014 A"*,"b"* M5 SPRING WASHER M5 12 

11 9642051014 J"\%%3;.9" M5X10 SCREW M5X10 11 

1 2 5341 75 780  PLATE 1 

1 3 5480 25 418 A7°97)9" SPRING 4 

1 4 5341 75 712 UD9 LINK 2 

15 5340 75 712  STUD 2 

1 6 5341 75 770 PLATE 1 

17 9716050014 t5,"b"* M5 PLAIN WASHER M5 6 

1 8 9670051001 95. 1- *"11)F M5X10 SOCKET BOLT M5X10 6 

1 9 5341 75 732 UD9 LINK 1 

20 5290 37 433 A70 11 D9"A9VPI SPRING STUD 2 

21 9684050508 F;( !"..P M5X5 SET SCREW M5X5 2 

22 5340 75 733 MVIW, SWITCH CAM 1 

23 5340 75 718 t  0 D  PIN 1 

23 5340 75 719 t  0 PIN 1 
thph"h5-1VF'2') FOR SECOND COLOR HEAD 

24 5341 75 752 A9VF' STUD 1 

25 5341 75 754 Y-11 ARM 1 

26 9670081208 V7Vh$NDF M8X12 SOCKET BOLT M8X12 1 

27 5341 75 040 +"t-hA"- COVER 1 

28 5341 75 030 COVER 1 

30 95338 WK244XP-2U SWITCH WK244XP-2U 1 

31 9642041014 t1"DV)" M4X10 SCREW MWO 6 

32 5341 75 753 7'7rVh BRACKET 1 

33 5341 75 812-1 hil"- COVER 1 

34 5341 75 730 77/epil"- BAR 1 

35 5300 75 016 7"..”Vh BRACKET 2 

36 5300 75 017 BRACKET 1 

37 9710040014 11"*#"t"* M4 SPRING WASHER M4 4 

38 5341 75 112 bA"- COVER 1 



SECTION NUMBER I   

SECTION 
* It*A-Clt vt'  1 "t  F #-q-C"-1±c L -C T 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

Q'ty PART NAME -t.yh* /A13A*-'4 /4514-g. na -z,v,v NO. SET NO. /PART NO. COMPONENT PARTS NO. 

39 5341 75 113 7"”!YF BRACKET 1 

46 9642052514 1-1"3!)" M5X25 SCREW M5X25 1 

(U/FD9-(7') 
SAFETY BAR 
( MOLLETON TYPE) 





SECTION NUMBER 

2ND SAFETY COVER 
(MOLLETON TYPE) 

SECTION 



9"-I2 7 AA'— 
(tIbt.D917°) 

2ND SAFETY COVER 
(MOLLETON TYPE)  

5341Z 756 
SECTION NUMBER 

SECTION 
*cOnAU*ATUS541. -r 1tAADT, --t'yF*-'4'Til LTTo, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

-t.y1-*- a5e.* NO. SET NO. / PART NO. natiE/4" PART NAME COMPONENT PARTS NO. 
Mgt 
Qty 

1 5327 75 420  HINGE 1 

2 5341 75 411 7:YP`Dtil"— COVER 1 

3 5300 75 112 t°D PIN 2 

4 9642040807 3 D" M4X8 SCREW M4X8 8 

5 5327 75 430 tDD" HINGE 1 

6 5290 76 022 A-0917°U—F SWITCH PLATE 2 

7 97303 A'091 V-1C2 SWITCH V-1C2 3 

*9 (,391--(0' FOR NORTH AMERICA,JAPAN 

7 98303001 AV.95 S845620 SWITCH S845620 3 

8 9642031414 t1'DD" M3X14 SCREW M3X14 6 

9 9710030008 A "/)" M3 SPRING WASHER M3 6 

10 9716030014 t5 41"1" M3 PLAIN WASHER M3 6 

11 98501 hA"— 360010-1 COVER 360010-1 3 

12 9648041014 M4X10 SCREW M4X10 6 

1 3 5290 75 031 hL CAM 3 

1 4 9684050508 h$D" M5X5 SET SCREW M5X5 9 

15 5327 75 423 PIN 1 

16 5340 75 733 AVYIbla SWITCH CAM 1 

17 9721070008 E—UD9" E-7 E —RING E-7 3 

18 5341 75 762 A9VF" STUD 1 

19 9670081208 M8X12 SOCKET BOLT M8X12 1 

20 9642053014 t1"3*D" M5X30 SCREW M5X30 2 

21 9710050014 A V* M5 SPRING WASHER M5 8 

22 5341 75 070 00VER 1 

23 5327 75 422 0 PIN 1 

24 5290 52 422 A7° 9:,9"A9Vh" SPRING STUD 2 

25 5341 75 412 COVER 1 

26 5341 75 760-1 7 "'i\"— BAR 1 

27 5290 29 313 {frk%13 %% * WASHER 2 

28 5340 75 712 A W" STUD 2 

29 9670063008 9 1-71i"11/F M6X30 SOCKET BOLT M6X30 3 

30 5340 75 723 t 0 D PIN 2 

31 5480 25 418 A7°Up9" SPRING 4 

32 5341 75 770 A"V35.7°1)—F PLATE 1 

33 9716050014 t5/"1]" M5 PLAIN WASHER M5 4 

34 9670051001 9VI-t"11F M5X10 SOCKET BOLT M5X10 8 

35 5290 37 433 A7°Up9"A9')F" SPRING STUD 2 

36 5341 75 031 COVER 1 

37'9642051014 tY`MD" M5X10 SCREW M5X10 6 



2ND SAFETY COVER 
(MOLLETON TYPE) 

SECTION NUMBER I   

SECTION 
aigl3i?.(t*rflitlt t3 -V- :y  *- -"C</t.3:C  Lt T'.  

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. 
1t.y1-4t-q/AILZ*-'4-
SET NO. / PART NO. F/ PART NAME 

COMPONENT PARTS NO. City 

38 5341 75 780  PLATE 1 

39 5341 75 041 COVER 1 

40 5341 75 763 7'55".9F BRACKET 1 

41 95338 A-01 WK244XP-2U SWITCH WK244XP-2U 1 

42 9642041014 t1"3*D" M4X10 SCREW M4X10 2 

43 9716060014 t5,"W'* M6 PLAIN WASHER M6 3 

44 5341 75 764 SPACER 2 

45 5341 75 541 70 1./..4 PLATE 1 

46 5341 75 523 7"5 .Vh BRACKET 1 

47 5341 75 750 7t"\"- ASSY BAR ASSY 1 

48 9670061208 9h.Vhfi"II/F M6X12 SOCKET BOLT M6X12 1 

49 5341 75 732 UD9 LINK 1 

50 5340 75 719 t°D PIN 1 

51 5341 75 522 7"5rVF BRACKET 1 

52 5341 75 521 hA"- COVER 1 

53 5341 75 532-1 7"5”F BRACKET 1 

54 5341 75 530 tDD" HINGE 1 

55 9642061614 t1"3D" M6X16 SCREW M6X16 1 

57 5341 75 540 tDD" HINGE 1 

58 5341 75 511-1 7D1"DbA"- COVER 1 

59 5300 53 213 ,!) a KNOB 1 

60 5290 52 119-1 A7°9D9" SPRING 1 

61 5290 74 082 51"ID LABEL 3 





(2l/Ah'ID511)") 
SAFETY BAR 
(CRESTLINE TYPE) 

t_L.., I ICJIN INUIVItSt1-? 

SECTION 
I  I 



7Dt"DA"- 
(9 F31:›51/7

°) 
SAFETY BAR 
(CRESTLINE TYPE)  

5341Z 757 
SECTION NUMBER 

SECTION 
*LOgAitiO,F.T1145- ALTMA,OT.,-t.Yh*.qTCLTTL,0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 1- 4*/A5A*-'4. 
SET NO. / PART NO. PART NAME 3113"4114=PONENT PARTS NO. CYty 

1 9670063008 97Vh$NDF M6X30 SOCKET BOLT M6X30 4 

2 5341 75 714 A9Vh" STUD 2 

3 9721040008 E-Up9" E-4 E-RING E-4 2 

4 5341 75 720-1 Y-L, ARM 1 

5 5341 75 715-1 7Dt'DA"- BAR 1 

6 5341 75 710 7Dt"DA"- BAR 1 

7 5290 29 313 1] WASHER 4 

8 9721070008 E-97)9" E-7 E-RING E-7 9 

9 5341 75 050-1 4 1'-1A"- COVER 1 

10 9710050014 1'*/"h"* M5 SPRING WASHER M5 12 

11 9642051014 t1"D*D" M5X10 SCREW M5X10 11 

12 5341 75 780 A"*hh'7°D-1- PLATE 1 

13 5480 25 418 A7°U7/9" SPRING 4 

14 5341 75 712 U:)9 LINK 2 

15 5340 75 712 A9VF" STUD 2 

16 5341 75 770 PLATE 1 

17 9716050014 t3 " M5 PLAIN WASHER M5 6 

18 9670051001 95.Vh*"11,1- M5X10 SOCKET BOLT M5X10 6 

19 5341 75 732 9D9 LINK 1 

20 5290 37 433 A7° 11p9"A9VF" SPRING STUD 2 

21 9684050508 F D" M5X5 SET SCREW M5X5 2 

22 5340 75 733 A-P.9113G SWITCH CAM 1 

23 5340 75 718 t°) PIN 1 

23 5340 75 719 t°) PIN 1 

thph'h5-1Vh"2') FOR SECOND COLOR HEAD 

24 5341 75 752 A9VF" STUD 1 

25 5341 75 754 7-G ARM 1 

26 9670081208 M8X12 SOCKET BOLT M8X12 1 

27 5341 75 040 V"h-bA"- COVER 1 

28 5341 75 030 4"I'-hA"- COVER 1 

30 95338 A-f” WK244XP-2U SWITCH WK244XP-2U 1 

31 9642041014 J-1"7.D" M4X10 SCREW M4X10 6 

32 5341 75 753 7"57Vh BRACKET 1 

33 5341 75 812-1 hA"- COVER 1 

34 5341 75 850 7D1".7)A"- BAR 1 

35 5300 75 016 7"57VF BRACKET 2 

36 5300 75 017 7"7rVF BRACKET 1 

37 9710040014 A"V,"/3"* M4 SPRING WASHER M4 4 

38 5341 75 112 MI"- COVER 1 



U./ SECTION NUMBER 

Via 
Q'ty PART NAME -t•yFS*/g5e.** Alma ngAft NO.  SET NO. / PART NO. /COMPONENT PARTS NO. 

46 9642052514 t'1"D .D" M5X25 SCREW M5X25 1 

47 9710060008 A"V/"h" M6 SPRING WASHER M6 2 

48 9660060014 1!9F M6 NUT M6 2 

PIN 2 50 5341 75 863 

SECTION 
ti' At L. -t F*- -"C`;t5C L.TT 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

39 5341 75 113 7"”Vh BRACKET 1 

49 5341 75 864 A"- BAR 1 

-- 
(21)AF7fD9-17°) 

SAFETY BAR 
(CRESTLINE TYPE) 





2ND SAFETY COVER 
(CRESTLINE TYPE) 

SECTION NUMBER 



9"-(2 7Dt"Dtil'- 
(9DAF51)91'J°) 

2ND SAFETY COVER 
(CRESTLINE TYPE) 

lit -5- 
1 5341Z 7581 

SECTION NUMBER 
SECTION 

Note: When ordering items marked *,indicate the set number because they are available only as a set. 
-t•:/h*-g- /MA* NO. SET NO. / PART NO. 14i3

0
ttiMa# PART NAME 

COMPONENT PARTS NO. 
fRIR 
(Xty 

1 5327 75 420 t:i7D" HINGE 1 

2 5341 75 411 COVER 1 

3 5300 75 112 0 7)  PIN 2 

4 9642040807 t1"3*D" M4X8 SCREW M4X8 8 

5 5327 75 430 tDD" HINGE 1 

6 5290 76 022 AIVI7°D-F SWITCH PLATE 2 

7 97303 A-09T V-1C2 SWITCH V-1C2 3 

39t1'0' FOR NORTH AMERICA,JAPAN 

7 98303001 X1VT S845620 SWITCH S845620 3 

8 9642031414 t ]..D" M3X14 SCREW M3X14 6 

9 9710030008 A" h" M3 SPRING WASHER M3 6 

10 9716030014 t5/"1J" M3 PLAIN WASHER M3 6 

11 98501 hA"- 360010-1 COVER 360010-1 3 

12 9648041014 /5-3EP M4X10 SCREW M4X10 6 

1 3 5290 75 031 CAM 3 

14 9684050508 h$VP M5X5 SET SCREW M5X5 9 

1 5 5327 75 423 t°) PIN 1 

1 6 5340 75 733 A-f”IJG SWITCH CAM 1 

17 9721070008 E-Up9" E-7 E -RING E-7 3 

18 5341 75 762 A9Vh" STUD 1 

1 9 9670081208 97VhAiNDF M8X12 SOCKET BOLT M8X12 1 

20 9642053014 t1"3Vi" M5X30 SCREW M5X30 2 

21 9710050014 1 "V* M5 SPRING WASHER M5 8 

22 5341 75 070 +'t-tA"- COVER 1 

23 5327 75 422 t°7) PIN 1 

24 5290 52 422 A7°97)9"A,Vh" SPRING STUD 2 

25 5341 75 413 COVER 1 

26 5341 75 760-1 7:it":-)A"- BAR 1 

27 5290 29 313 %.% WASHER 2 

28 5340 75 712 A9VF" STUD 2 

29 9670063008 9 1• 404,1- M6X30 SOCKET BOLT M6X30 3 

30 5340 75 723 0 D PIN 2 

31 5480 25 418 70°U7)9" SPRING 4 

32 5341 75 770 A"*/)5'7°D-F PLATE 

33 9716050014 t5,"t" M5 PLAIN WASHER M5 4 

34 9670051001 9 Ft"11,1' M5X10 SOCKET BOLT M5X10 8 

35 5290 37 433 A7°Up9"A9VF" SPRING STUD 2 

36 5341 75 031 COVER 1 

37 9642051014 t1"3D" M5X10 SCREW M5X10 6 



(21/Ah51D917') 
2ND SAFETY COVER 
(CRESTLINE TYPE) 

btU I UN NUMBLH  

  

SECTION 
* onatt*Al-c-Ilt5-4 A/D -r, •.y Flt- "C';t3Z -CT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

NO. -t•yh*-4-/A-5A424 
SET NO. / PART NO. ma PART NAME COMPONENT PARTS NO. 

Al& 
Wty 

38 5341 75 780 PLATE 1 

39 5341 75 041 COVER 1 

40 5341 75 763  BRACKET 1 

41 95338 A-f” WK244XP-2U SWITCH WK244XP-2U 1 

42 9642041014 t1"D*D" M4X10 SCREW M4X10 2 

43 9716060014 t5 V* M6 PLAIN WASHER M6 3 

44 5341 75 764 SPACER 2 

45 5341 75 541 7o 1)... F  PLATE 1 

46 5341 75 523 7"57Vh BRACKET 1 

47 5341 75 750 7:it":),1"- ASSY BAR ASSY 1 

48 9670061208 
.
V1-11"11/F M6X12 SOCKET BOLT M6X12 1 

49 5341 75 732 9,7)9 LINK 1 

50 5340 75 719  PIN 1 

51 5341 75 522 7"5 F BRACKET 1 

52 5341 75 524 MI"- COVER 1 

53 5341 75 532-1 7"5TVF BRACKET 1 

54 5341 75 530 tDD" HINGE 1 

55 9642061614 t'l"DD" M6X16 SCREW M6X16 1 

57 5341 75 540 tpD" HINGE 1 

58 5341 75 513 Ypt"D111"- COVER 1 

59 5300 53 213 v7a KNOB 1 

60 5290 52 119-1 A7°11 )9" SPRING 1 

61 5290 74 082 51"11) LABEL 3 





bEUHUN NUMBER 

SECTION POWDER SPRAY UNIT 



:> *-=4 
SECTION NUMBER 

SECTION 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

A
0
",9"-A70 1)-9 

POWDER SPRAY UNIT 
5341Z 830 

NO. SET NO. / PART NO. PART NAME P33`"1 4.1 /4:0?P-ONENT PARTS NO. 
1Wft 
O'ty 

1 5430 14 445 JANti NOZZLE 2 
2 91852 t"=-114-A 8X12X240 HOSE 8X12X240 1 
3 91238 *-A=V7°Ili 1/4 HOSE NIPPLE 1/4 3 
4 97625 A"11/7"AB21-02-05 100V VALVE AB21-02-05 100V 1 
5 91258 n7°11, 1/4 NIPPLE 1/4 2 
6 5430 14 452 V7E. KNOB 1 
7 9662120014 tVF M12 NUT M12 1 
8 5430 14 453  SPRING 1 
9 5430 1 4 454  PIN 1 

1 0 5430 1 4 451 ANO" VALVE 1 
11 91280 Vt"7 T 1/4 PIPE FITTING T 1/4 1 
12 91235 iAtA x11,*" 1/4 ELBOW 1/4 1 
1 3 9672061414 DV/39104JF M6X14 HEXAGON BOLT M6X14 4 
1 4 9710060008 A"Vi"h"* M6 SPRING WASHER M6 4 
15 9716060014 t5 4J"h" M6 PLAIN WASHER M6 4 
16 97021 77°D-1-9- 100W 100V SPRAY MOTOR 100W 100V 1 
1 7 5340 83 261 1.9 7,2 KNOB 1 
18 90505 OUD9" P-16 0-RING P-16 3 
1 9 90511 0UD9" P-20 0-RING P-20 1 
20 5430 39 118 V7Fi KNOB 1 
21 9648051014 #53D" M5X10 SCREW M5X10 2 
22 5430 14 437 *110"- HOLDER 1 
23 5430 14 435 $"F1141,77° BOTTLE CAP 1 
24 5430 14 438 A"Dh" BAND 1 
25 5430 14 460 70 u- t, PLATE 1 
26 5430 14 433 A°V*7) PACKING 1 
27 5430 14 431 BOTTLE 1 
28 5430 14 432 A0170 PIPE 1 
29 90609 BE-9)9" BE-80 BE-RING BE-80 1 
30 5340 83 259 7'77Vh BRACKET 1 
31 9670081208 9J- V W10. M8X12 SOCKET BOLT M8X12 2 
32 9710050014 A h" M5 SPRING WASHER M5 2 
33 9672051014 oVh9*"10. M5X10 HEXAGON BOLT M5X10 2 
34 9670062008 M6X20 SOCKET BOLT M6X20 1 
35 5340 83-031 t°D PIN 2 
36 5341 83 033 7" .”VF BRACKET 1 
37 5341 83 034  BRACKET 1 
38 5340 83 020  HOSE NIPPLE 1 
39 5341 83 272 *-A 8X12X700 HOSE 8X12X700 1 



POWDER SPRAY UNIT 

---." 
I SECTION NUMBER 

SECTION 
* lt*A -ClitiAL -C 1-th.OT., -t•yh*T;t3ZUTToo  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. 
-t7F*,-4. /gsaiv* 
SET NO. /PART NO. grsaz:.ft /41151*-4- PART NAME / COMPONENT PARTS NO. 

114ft 
Crty 

40 5340 83 010 7411,9 '- HOLDER 2 

41 9716040014 ti,'/J" M4 PLAIN WASHER M4 2 

42 9710040014 A"VJ'h" M4 SPRING WASHER M4 2 

43 9660040014 VA' M4 NUT M4 2 

44 5480 14 428-1 bA"- LEVER 1 

45 5430 32 815 17" KNOB 1 

46 9660050014 1'A' M5 NUT M5 1 





.o a... I ivil ivvivi[DC.r1 I I 

SECTION REGISTER PUNCH 



-a 
I 5341Z 8401 SECTION NUMBER 

SECTION 
ogisa ct tivit L. 1 A., 0Yr, -t h T5t5C T 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 
fWri 
Crty PART NAME 

-t•y1-*- f113 A*-'4 NO. SET NO. / PART NO. nalmt/*"-'4  COMPONENT PARTS NO. 

1 REGISTER PUNCH ASSY 

1 SCREW M3X10 

5110 10 010-4 I.D"A9-A
0
.)f1Vh 

1-20.23-29,31-45 

5110 10 100-4 I.D`IA9-11°D1 ASSY 

1-20,23-29,31-40 

5110 10 180-1 A°DItVh A 

16,19,29,31 

5110 10 190-1 A°Df12!9h B 

16,19,20,23 

5110 20 110-1 7-L. ASSY 

1,4,40 

* 

* 

* 

* 

5340 54 690 UD"A9-D-F 

46-49 

1 5110 20 131-1  

2 9721080008 E- 11)9" E-8 

3 5110 20 121 tO 

4 5110 20 111 7-G 

5 5110 20 119  

6 5110 20 112 t°D 

7 5110 10 121 7"7rVh 

8 5110 20 132-1 $-01":; 

9 9710060008 A V* M6 
10 9670061208 M6X12 

11 90790 2'J1 3')*D" M3X10 

12 5110 10 141 1]A"- 

13 9660030014 tVF M3 

14 5110 10 110 70 1./.4 

15 9670052008 9”Fell/F M5X20 

16 9412501400 1/]i)t°:. 5X14 

17 5110 20 115  

18 5110 20 114-1 71`55.1.91- 

19 5110 20 116-2 11°7)1 

20 5110 20 118-3 A°Df 

23 5110 10 143-2 50`/A 

24 5110 20 113-1 71`55'191.. 

25 5110 10 171 V_FW 

26 5110 10 122 AT- 

27 99948 7"VDD9" BU-692B 

28 9642042014 11"]FP' M4X20 

29 5110 20 117 A.3 7)  

REGISTER PUNCH SET 1 

PUNCH SET A 1 

PUNCH SET B 1 

ARM ASSY 1 

REGISTER MARKING DEVICE 1 

NAME PLATE 1 

E -RING E-8 8 

PIN 2 

ARM 1 

SPRING 2 

PIN 2 

BRACKET 2 

NAME PLATE 1 

SPRING WASHER M6 4 

SOCKET BOLT M6X12 4 

COVER 1 

NUT M3 1 

PLATE 1 

SOCKET BOLT M5X20 4 

PARALLEL PIN 5X14 4 

SCREW 4 

BRACKET 

PUNCH 2 

PUNCH 1 

DICE 1 

BRACKET 1 

BOARD 1 

STAY 2 

BUSHING BU-692B 4 

SCREW M4X20 4 

PUNCH 1 

DD'A9-11°Df 

REGISTER PUNCH 



* 

REGISTER PUNCH 

SECTION NUMBER I  

SECTION 

Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. -t•y1- 
SET NO. / PART NO. g5Aft/4"#  COMPONENT PARTS NO. PART NAME 

0:Fty 

31 5110 10 142-1 9" -(A DICE 1 

32 9716050014 t3 h"* M5 PLAIN WASHER M5 3 

33 9710050008 A h"* M5 SPRING WASHER M5 3 

34 9642050814 t1'3E..) " M5X8 SCREW M5X8 3 

35 9642041214 t'1"3*D" M4X12 SCREW M4X12 4 

36 9710040008 1 h"* M4 SPRING WASHER M4 4 

37 90773 4.8X20 WOOD SCREW 4.8X20 4 

38 5110 1 0 123 •7°L'—F PLATE 1 

39 5110 1 0 130  SCALE 1 

40 90730 A°—h—t"3") 1.6X5 RIVET 1.6X5 2 

41 5110 20 150 UD"A9—t°D (6MM) PIN (6MM) 1 

42 5110 20 160 lieJ"A9—t°D (6MM) PIN (6MM) 1 

43 5110 20 170 UD"A51—t°) (2MM) PIN (2MM) 1 

44 5110 20 180 UD"A51-1°) (2MM) PIN (2MM) 1 

45 5110 20 140 L' 9—fl"— (6MM) BAR (6MM) 1 

46 5340 54 692 D—F SHEET 1 

47 5340 54 693 t°) PIN 2 

48 5340 54 691 D—h SHEET 1 

49 9652030614 1- 5A]D"M3X6 SCREW M3X6 2 

50 5110 20 190 WPA9—A"— (2MM) BAR (2MM) 1 





SECTION FRAME (CD) 

Jr-L, I ILMNI INLJIVIISLK 

0 

0 0 
010 

0 
3 

0 
cit 

0 
0 0 0 

Os' 0 

0 

0 
ft 

0 

0 
Oqbt 

0 

0 0 

0 64 

0 
0 0 0 

0 

.„0  0 
N.,  • 

0 

0 

0 27  

Ar.„. 

101 [or 

• 0 

0 

0 48 

0 
0 4` 

0 

0 
48 

0 

0 
0 

0 
dt 

0 

0 
0 

••-• 

0 
0 0 

gh 0 

0 

0 re 

0 

0 0 



I 5341Z 860 
SECTION NUMBER 

SECTION 
* -c-( 3  L h.   
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

Mft 
Q'ty PART NAME AsaN,/"** / COMPONENT PARTS NO. 

*11,50`- NZ30120 HOLDER NZ30120 2 

NUT M3 6 VA' M3 

/53Du M4X15 SCREW M4X15 2 

SCREW M3X6 2 /53.D" M3X6 

'13-5D7° 15W FLUORESCENT LAMP 15W 1 

t1"3f.P% M5X8 SCREW M5X8 2 

SPRING WASHER M5 23 V/3"* M5 

' -.138,1-5 7u5h'Vh BRACKET 1 

9”1-40`11/1- M6X12 SOCKET BOLT M6X12 14 

9”Felid- M6X35 SOCKET BOLT M6X35 4 

BRACKET 2 7"5”F 

BOLT 2 ;104/F 

NUT M10 8 tV1. M10 

Au*,"W%* M10 SPRING WASHER M10 8 

ROLLER 4 0-5- 

WASHER 4 41"13"* 

1 0)  PIN 4 

J.1%`3*.DN' M4X10 SCREW M4X10 4 

1'1%%Th)" M5X10 SCREW M5X10 21 

BRACKET 2 7u55F 

PLAIN WASHER M4 4 t5/uhu* M4 

t1u3V)u M4X25 SCREW M4X25 4 

SET SCREW M5X5 1 h$V)u M5X5 

t1u3*Du M3X10 SCREW M3X10 4 

$-7 10X17X220 HOSE 10X17X220 1 

NO. SET NO. / PART NO. 

1 99959 

2 9660030014 

3 5341 61 161 

5 9648041514 

6 9648030614 

7 99960 

8 9642050814 

9 9710050014 

10 5340 61 163 

11 9670061208 

12 5341 87 423  

13 9670063508 

1 4 5321 87 421-1 

15 5341 87 428 

16 9662100014 

17 9710100008 

18 5341 86 212  

19 5321 86 453 

20 5321 86 451 

21 91712 

22 5290 29 316 

23 5321 86 452 

24 5290 52 233 

25 95338 

26 9642041014 

27 9642051014 

28 5290 89 616 

29 95115 

30 95111 

31 9716040014 

32 9642042514 

33 5290 17 117 

34 9684050508 

35 9642031014 

36 98891 

37 5300 17 116 

38 5290 17 115 

39 5320 87 218 

40 91211 

A-Of/3V- SWITCH COVER 2 - 

tc"..) PIN 2 

A-Of WK244XP-2U SWITCH WK244XP-2U 2 

=-1-"11,1u7 1W" 4902LL NEEDLE BEARING 4902LL 4 

t°-.;) PIN 4 

CHAIN GUIDE 2 

FRAME 1 

7/3r)hi,/3/ LAMP COVER 1 

A-Of Z-15GW22B SWITCH Z-15GW22B 2 

VqZ KNOB 1 

CONNECTOR 1 

/3 V- COVER 1 

Ili -AVDF" 16 HOSE BAND 16 3 

A7°9D9u SPRING 1 

7U-1. (CD) 

FRAME (CD) 



 

SECTION NUMBER I  

 

  

FRAME (CD) SECTION 
* onact * -clt 4- .'"C`;±3:( L. -CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-t'yl.#- g5e.#* 
SET NO. / PART NO. men */ PART NAME 

COMPONENT PARTS NO. Wty 

41 5310 87 219 *-A 10X17X2550 HOSE 10X17X2550 1 

42 5320 87 217-1 7195'Vh BRACKET 1 

43 5290 17 113 ANI/7`1  VALVE 1 

44 5290 17 114 At°D104, NEEDLE 1 

45 5321 89 522-1 7 1̀ 37Vh BRACKET 1 

46 9660060014 VA. M6 NUT M6 8 

47 9710060008 W`VPIP` M6 SPRING WASHER M6 4 

48 5341 87 429 W-/- SPACER 6 

49 5290 86 413  BUSHING 2 

50 9670081608 97'A.Vlbh M8X16 SOCKET BOLT M8X16 2 

51 9670083508 9Y'A.V10. M8X35 SOCKET BOLT M8X35 4 

52 9710080008 VVrir`* M8 SPRING WASHER M8 4 

53 9660080014 VA. M8 NUT M8 4 

54 5341 87 462 T`57VF BRACKET 2 

55 5340 87 461 Tt5D BRUSH 2 

56 9716050014 t3V`1* M5 PLAIN WASHER M5 8 

58 9642052014 VV`3*D" M5X20 SCREW M5X20 4 

59 5321 87 426-1 A5PA•" STUD 2 

61 5321 87 427-1 T`oV9 BLOCK 2 

62 5321 87 425 7"”IA- BRACKET 4 

63 9670041008 9 lit`11/F M4X10 SOCKET BOLT M4X10 12 

64 5341 87 427 7"5rVF BRACKET 2 

65 5321 87 424-1 fi-DV -fh" CHAIN GUIDE 2 

66 5290 87 431-1 771"3 ,  OIL RECEIVER 2 

67 5310 87 423-1 V-(1.." GUIDE 2 

- 68 5290 87 422-1 A5PA." STUD 4 

69 5341 86 211 7D-G FRAME 1 

71 5341 61 251 AIV17"3”1- SWITCH BRACKET 1 

72 96519 A-(VT AVW401-R SWITCH AVW401-R 1 

73 96589 A-OT AJ4534 SWITCH AJ4534 1 

74 5341 61 412 7"iVt. BRACKET 1 

75 99999 *-11, 7°39" DP1093 HOLE PLUG DP1093 1 





Jtt, I ILAN NUMtitH I I  
SECTION DRIVE. 1DRIVEN SHAFTS (CD) 

, I ..,  • 4.... -n• , i , ....., , _ 



7 .D'2 "9 (CD) 
DRIVE. DRIVEN SHAFTS (CD) 

I 5341Z 8701 
SECTION NUMBER 

SECTION 
* z- 134 •y 1- *-g.""C-A3Z I- TT 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

"t 1- *-q NO. SET SET NO. / PART NO. ggAffF/4!"'-4 PART NAME 
COMPONENT PARTS NO. Crty 

5300 87 160 *-1-$ ASSY WHEEL ASSY 32 

66-68 

5310 87 150-1 o-99-/3"-0." ROTARY GUIDE 1 

3,5,25,33-37,50,53 

5321 87 210-1 D"2 D"9 ASSY DRIVE SHAFT ASSY 1 

16,57,73,74 

5321 87 230-1 9-t-f-$ WHEEL 2 

3,5,25,34,35,53,54,64,66-69 

5341 87 110 9h" ,,A7°o5'VF ASSY DRIVE SPROCKET ASSY 1 

16,17,24,38,39 

5341 89 210 Up9 ASSY LINK ASSY 1 

45,46 

1 9642042514 t'\"JV)" M4X25 SCREW M4X25 2 

2 9716040014 t5 /3" M4 PLAIN WASHER M4 2 

3 9642051014 t1"3VP% M5X10 SCREW M5X10 32 

4 95115 A1)f/3V- SWITCH COVER 1 

5 9710050008 VVP/3” M5 SPRING WASHER M5 31 

6 5290 89 616 r57Vt. BRACKET 1 

7 95111 A -Of Z-15GW22B SWITCH Z-15GW228 1 

8 9672061614 oV/39Vlbh M6X16 HEXAGON BOLT M6X16 2 

9 5330 61 313 7"”Vh BRACKET 1 

10 97837 tp,- GXL-N12F SENSOR GXL-N12F 1 

11 9710030008 V*4P1I'* M3 SPRING WASHER M3 2 

12 9642030614 ,1"3*D" M3X6 SCREW M3X6 2 

13 5341 87 170-1 51 -1E-ID9"7°U-F ASSY TIMING PLATE ASSY 1 

14 5341 83 040 A7°U-1]t CAM 1 

15 90293 V-Ile1"79D7" 6204ZZ BALL BEARING 6204ZZ 1 

16 9411503600 51-A°-t°i 5X36 TAPER PIN 5X36 3 

17 5340 87 113 A7°1:0'VF SPROCKET 1 

18 5341 87 613  BRACKET 1 

19 9670051001 1I It M5X10 SOCKET BOLT M5X10 5 

20 9660120014 tfl. M12 NUT M12 2 

21 5341 87 6111-1 17-Dt9-J7Nli AIR SHOWER NOZZLE 1 

22 5640 48 107 AFVA°- STOPPER 1 

23 5327 26 232 4- KEY 1 

24 5341 87 111 Dt7F SHAFT 1 

25 9670062008 95.Vh*"0 M6X20 SOCKET BOLT M6X20 9 

26 9716060014 t5#"h"* M6 PLAIN WASHER M6 2 

27 5310 87 511 CAM 1 



DRIVE. DRIVEN SHAFTS (CD) 
SECTION NUMBER I  

SECTION 
*z0WiAft*ATIlliALTI1ft ,4,0D-C., -t.yFIPT;t5cL -C -F oo  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. SET NO. / PART NO. glgAft/1"*14 PART NAME COMPONENT PARTS NO. Q'ty 

28 5341 87 512-1 7'57VF BRACKET 1 
29 9670063008 *h'VfliNUF M6X30 SOCKET BOLT M6X30 2 

30 5321 87 215 COVER 3 

31 9684060608 F$*D" M6X6 SET SCREW M6X6 2 

32 9684050508 F$*D' M5X5 SET SCREW M5X5 2 

33 5300 87 161-1 / -0."71,-L SIDE FRAME 2 

34 9660060014 tVF M6 NUT M6 14 

35 5300 87 162 71i$9"- HOLDER 6 

36 5310 87 154 Dt7F SHAFT 8 

37 5522 45 126 GUIDE ROLLER 24 

38 9411503200 7-A°-t°:› 5X32 TAPER PIN 5X32 1 
39 5340 87 112 A7°o”F SPROCKET 1 
40 5300 87 121-1 4 1'- GEAR 1 
41 90207 1"YUD9" 6203LLB BEARING 6203LLB 1 
42 5290 26 1 24 1"7 1J:›9"hAl'- BEARING COVER 1 

43 9710060008 W`V,"b" M6 SPRING WASHER M6 3 

44 5327 26 231 Yt ARM 1 
45 5340 52 606 $91 BUSHING 2 
46 5341 89 217 UD9 LINK 1 
47 9721070008 E-UD9" E-7 E -RING E-7 2 
48 5290 33 1 43 t°) PIN 1 
49 5290 29 313 fr% jp% WASHER 4 

50 9670061008 97Vh1iNIA, M6X10 SOCKET BOLT M6X10 8 

51 5290 23 113 1M 1j" WASHER 1 
52 9648051014 /5DV.)" M5X10 SCREW M5X10 3 

53 9686062008 h$V," M6X20 SET SCREW M6X20 7 
54 9670041008 VVF710`141- M4X10 SOCKET BOLT M4X10 16 

55 90319 V-11,1"Y9D2" 6203ZZ BALL BEARING 6203ZZ 2 

56 5321 87 214 401/51"- HOLDER 2 

57 5321 87 213 A7°orn- SPROCKET 1 
58 5321 87 521 7".”Vh BRACKET 1 
60 5321 87 522 1JL3 CAM 1 
61 5321 87 524  SPRING 1 
62 5321 87 525 11%%1JU WASHER 1 
63 9722280008 C-9:0" C-28 C-RING C-28 1 
64 5321 87 233-1 Dt7F SHAFT 16 

66 5300 87 1 64  WHEEL 32 

67 90510 0-9:)9" P-6 0-RING P-6 32 

68 5300 87 1 65 hA"- COVER 32 



9 2,,F”D"9 (CD) 

DRIVE. DRIVEN SHAFTS (CD) 

I 5341Z 8701 SECTION NUMBER 
SECTION 

*.loysact*aTut5ALTs-d-,,,o-c-s-t'YF* T5±3ZUTTL,,, 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
4t•yhtk /g5a** 
SETNa/PARTNa /4"* PART NAME g5gAft  COMPONENT PARTS NO. 

MR 
aty 

69 5321 87 231  SIDE FRAME 4 

71 5321 87 523 WI"- HOLDER 1 

72 90315 V-W7U)9" 6003ZZ BALL BEARING 6003ZZ 1 

73 5321 87 211-1 D1'7h SHAFT 1 

74 5321 87 212 77
0
Eih'VF SPROCKET 1 

75 5321 87 219 GEAR 1 

76 9716050014 t7 V* M5 PLAIN WASHER M5 3 

77 5321 87 218 h%%..(1,M. GUIDE 1 

78 5321 87 217 175- COLLAR 1 

79 5341 87 217 SPACER 1 

80 5290 87 512 SPACER 1 

81 9670061608 9J'VF*"11,h M6X16 SOCKET BOLT M6X16 3 

82 91211 11-W:ih%% 16 HOSE BAND 16 1 

83 9670061208 M6X12 SOCKET BOLT M6X12 4 



iv..• ilvivic.c.rc 1  i 

SECTION CHAIN GRIPPER (CD) 



1I-D9"J9A°- (CD) 

CHAIN GRIPPER (CD) 

1 5341Z 872 1  SECTION NUMBER  
SECTION 

*zonauAttaTatiALTI-d-A.0T,-t•yt.4'4TaLTT00  
Note: When ordering items marked *,indicate the set number because they are available only ass set. 

NO. 
-t.yht/A5A4-g-  
SET SET NO. / PART NO. A5 , PART NAME *' /COMPONENT PARTS NO. 

Mt 
(Xty 

5321 87 300-1 3I2)7'99" 10,1°- ASSY GRIPPER UNIT ASSY 3 

3-24 

* 

* 

* 

5321 87 301-1 9" 10,1°-50"1' ASSY GRIPPER BASE ASSY 3 

3-7,12,13,16,17,22-24 

5321 87 310 9"JVA°-9"-f ASSY GRIPPER BASE ASSY 3 

5,6,22-24 

5321 87 410 fI-D ASSY CHAIN ASSY 2 

2,25 

1 9670051001 Vh'Vtli"11/1- M5X10 SOCKET BOLT M5X10 12 

2 5300 87 412 fI-D CHAIN 6 

3 5321 87 315 SPACER 3 

4 9411302200 T-A°-t°) 3X22 TAPER PIN 3X22 3 

5 9684050508 F$Vi" M5X5 SET SCREW M5X5 9 

6 5321 87 322 7'77Vh BRACKET 3 

7 5310 87 313 D1'7h SHAFT 3 

8 5290 87 321 A7°97)9" SPRING 6 

9 5321 87 323 A7°97)9"4111,51'- SPRING HOLDER 6 

10 5321 87 318-1 9"9V11°- GRIPPER 15 

11 9670061608 9Vhili"11)F M6X16 SOCKET BOLT M6X16 15 

12 5321 87 311 7"7”1. BRACKET 3 

13 5321 87 312 7'”Vh BRACKET 3 

14 9721040008 E-'J.'2" E-4 E -RING E-4 3 

15 90203 -W79:i2" 625ZZ BALL BEARING 625ZZ 3 

16 9411302000 7.-11°-t°7) 3X20 TAPER PIN 3X20 9 

17 9411301600 7-11°-t°:, 3X16 TAPER PIN 3X16 3 

18 5321 87 316 7-Ls ARM 3 

19 5290 87 317 A9VF' STUD 3 

20 9710050008 il'*#'W`* M5 SPRING WASHER M5 1 

21 9660050014 tVF M5 NUT M5 3 

22 5321 87 314 Dt7h SHAFT 3 

23 5290 87 319 9"P9A°-9"1 GRIPPER STUD 15 

24 9410301608 A7°9-.0"t°D 3X16 SPRING PIN 3X16 15 

25 5321 87 411 Y5IVI>W9:i9 ATTACHMENT LINK 6 



0 0 te 

0 

fee ,„ 0 
0 0 

0  0 
I; 

1 0 

0 0 

tO 0 

c 

• 

10 
0 

0 
0 0 0 

0 0 
Ii 

0 

• fe, 

0 0 
0 0 

0 0 

0 
r „ 

0 

0 

  

ilvMMCM 

 

PAPER DELIVERY TABLE (CD) SECTION 

  



W1'J5-7'11, (CD) 

PAPER DELIVERY TABLE (CD) 

2 a 
5341Z 8801 

SECTION NUMBER  
SECTION 

*c. GrAitA(±10-A-c(1 tot 4-"C`;t3Z L. 'CT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. SET NO. /PART NO. flf5 /glIgstONENT PARTS NO. PART NAME Crty 

5310 88 140 T-7"11/21-”D"9 ASSY SPROCKET AND GEAR ASSY 1 

8.9.14 

5310 88 150-1 11-D CHAIN 1 

10-12 

5340 88 240 WfD7-74, ASSY DELIVERY TABLE DOLLY ASSY 1 

37-40.44 

1 5300 21 424 7o D_F PLATE 1 

2 5310 88 145-1 7"59-1- BRACKET 1 

3 9710050014 A"Vf"h"* M5 SPRING WASHER M5 8 

4 9642051014 t'\"3*D" M5X10 SCREW M5X10 8 

5 90644 AVVPV* A3 TOOTHED LOCK WASHER A3 2 

6 9642032014 t1"M")" M3X20 SCREW M3X20 2 

7 5290 89 143  BUSHING 2 

8 5290 88 142 A7°05"YF SPROCKET 2 

9 9410402508 A7° 11 )9"t°D 4X25 SPRING PIN 4X25 2 

1 0 9648031514 #534D" M3X15 SCREW M3X15 2 

11 5310 88 1 48 A-V.9f7"W.99 BLOCK 1 

12 90836 fI-D RS37-1 59P CHAIN RS37-1 59P 2 

13 5290 88 235 1)1.0- WEIGHT 2 

1 4 5310 88 1 41 D1'7h SHAFT 1 

15 5310 88 1 47  CHAIN GUIDE 1 

16 98501 MI"- 360010-1 COVER 360010-1 1 

17 9414202514 9Ut°) 2X25 SPLIT PIN 2X25 2 

1 8 5310 88 233 AT- STAY 1 

19 97313 A-fVf V-1C244 SWITCH V-1C244 1 

20 5341 88 210 7U-LI FRAME 1 

21 9670081608 M8X16 SOCKET BOLT M8X16 2 

22 9648052014 /53V)" M5X20 SCREW M5X20 2 

23 5341 88 234 U-14 RAIL 2 

24 5330 88 236-1 h7- COLLAR 4 

25 9660060014 J-Vh M6 NUT M6 4 

26 9710060008 il"*#"b"* M6 SPRING WASHER M6 4 

27 5290 88 231 A9Vh' STUD 2 

28 5290 31 116 9:/9 LINK 2 

29 9721070008 E-9:)9" E-7 E -RING E-7 2 

30 5340 88 233  STUD 4 

31 90214 t"-W7 11:)9" 6000ZZ BALL BEARING 6000ZZ 6 

32 9648051614 #53*D" M5X16 SCREW M5X16 2 

33 9648051014 #53*D" M5X10 SCREW M5X10 2 



PAPER DELIVERY TABLE (CD) 
SECTION NUMBER I 

SECTION 
*.log[sAufFAA -clit-34 L. --c• •:/  F 4V=4-C;t5C 'C T tso  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. SET NO. / PART NO. PART NAME '113 4TM*P-ONENT PARTS NO. 
114ft 
Qty 

34 5290 88 250 U-11) RAIL 2 

35 5330 88 237-1 A9Vh" STUD 2 

36 9670051001 97VhitiNDF M5X10 SOCKET BOLT M5X10 4 

37 91350 41'A9- 420G-N-75 CASTER 420G-N-75 4 

38 9716060014 t5 V M6 PLAIN WASHER M6 16 

39 90770 tM" 4.1X20 WOOD SCREW 4.1X20 1 6 

40 5340 88 241 MDT-7"11) DELIVERY TABLE DOLLY 1 

41 9660080014 tVt. M8 NUT M8 2 

42 9710080008 A'*/"V* M8 SPRING WASHER M8 6 

43 5340 88 232 A9V1-' STUD 2 

44 5310 44 314  SCALE 1 

45 9662080014 1fl. M8 NUT M8 4 

46 5341 88 220 7U-L FRAME 1 

47 90856 D"81DFIW RS37-1 JOINT LINK RS37-1 2 

48 97381 7911-9- VAM22 ACTUATOR VAM22 1 

49 5310 88 151 t°D PIN 2 





STAND LIFTING DRIVE (CD) SECTION 
JLUIMIN NUMBER  



9"175'"9h” (CD) 

STAND LIFTING DRIVE (CD) 

1 5341G 8901 
SECTION NUMBER  

SECTION 
*zomisact*a-cut5AL 1 •y F *j4T"irtia. TT 
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

NO. 
-t.:/h44 5.F.44 
SET NO. /PART NO. PART NAME 'AI3 '11 1/z/nl:PINENT PARTS NO. (Xty 

5290 88 112Z $9114i1W- HOUSING 1 

1,16 

5290 88 194Z V%17— GEAR 1 

77,78 

5290 89 130-2 D$V7ADF"Wi1'7h ASSY BACK GUIDE KNOB SHAFT ASSY 1 

37,38,42,43 

5296 88 160 HANDLE (IVORY) 1 

15,70-72 

5310 88 160 ADFNli (90) HANDLE (BLACK) 1 

15,70-72 

5330 88 111Z "Pt5h".9h BRACKET 1 

1,66 

5341 88 110 ',*-GV`1,-”7TVh ASSY BRACKET ASSY 1 

1-4,25,26,63,64,66,74-76 

5341 88 130 Y-G ASSY ARM ASSY 1 

5,9 

5341 88 140 5IIVF91..”7-GD1,7FASSY RACHET DRIVE ARM SHAFT ASSY 1 

4,25,26 

1 90242 7"VD2 MB1210DU BUSHING MB1210DU 5 

2 5290 88 180 GEAR 1 

3 5290 88 183 KEY 1 

4 5341 88 113-1 D1'7F SHAFT 1 

5 5341 88 131 $911, BUSHING 1 

6 5341 88 132  SLIDE CAM 1 

7 9660050014 tVI. M5 NUT M5 1 

8 9710050008 A"*#"h"* M5 SPRING WASHER M5 3 

9 5341 88 120 7-L ARM 1 

10 5290 51 064 A7°U:)9" SPRING 1 - 

11 5290 51 070 V)( PAWL 1 

12 5290 51 063 L 0 D PIN 1 

13 9670062508 9 1-7104/F M6X25 SOCKET BOLT M6X25 2 

14 5341 88 136 7"o.'9 BLOCK 1 

15 9648051014 4/5DD" M5X10 SCREW M5X10 5 

16 5290 88 112 $91M9"- HOUSING - 1 

18 90692 /5A" L10 SPRING L10 1 

19 9684050508 M5X5 SET SCREW M5X5 4 

20 5341 88 133 oV9tVh LOCK NUT 1 

21 9710060008 VV/"/J" M6 SPRING WASHER M6 6 

22 9660060014 IVF M6 NUT M6 6 



STAND LIFTING DRIVE (CD) 
SECTION NUMBER I  

SECTION 
•*- LgralU=.(t* --Citt-54L -C h.CDT.,-t7h*-'41-Cit3ZLTTL,so  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

 

NO. SET NO. /PART NO. PART NAME 115 '141'/COMPONENT PARTS NO. 
VI a 
Grty 

23 9410402508 A7°11D9"t'D 4X25 SPRING PIN 4X25 1 

24 5290 88 144 GEAR 1 

25 9410402808 77°9D9"t°D 4X28 SPRING PIN 4X28 1 
26 5290 88 115 5IVA-Ail-II/ RATCHET WHEEL 1 

27 9721070008 E-7 E -RING E-7 4 

28 5341 89 111 UD9 LINK 1 

29 9670051608 9 1•7101 11,F M5X16 SOCKET BOLT M5X16 2 

30 5300 12 224 7o D_ F  PLATE 1 

31 5310 89 134-1 V7Ei (90) KNOB (BLACK) 1 

31 5316 89 134 1.9 7:2 (7101i"1-) KNOB (IVORY) 1 

32 9684060608 F D" M6X6 SET SCREW M6X6 2 

33 5310 89 1 33-1 V7a. (90) KNOB (BLACK) 1 

33 5316 89 133-1 V7Z (7-WU-) KNOB (IVORY) 1 

34 5310 89 149 hA"- COVER 1 

35 5290 89 120 IA"- LEVER 1 

36 5290 89 148 1]5- .  COLLAR 1 

37 5290 89 129 SPACER 1 

38 5290 89 131-2 D1'7F SHAFT 1 

39 90603 CE-UD9" CE-12 CE-RING CE-12 1 

40 5290 89 112 , D"91,7 BUSHING 1 

41 9642051614 t1'3D" M5X16 SCREW M5X16 2 

42 5290 89 135 A7°07Vh SPROCKET 1 

43 9410403208 A7°U)9't°:/ 4X32 SPRING PIN 4X32 1 

44 5327 44 210 liA"- LEVER 1 

45 5327 44 231 A9VF" STUD 1 

46 9710080008 V*,'/)"* M8 SPRING WASHER M8 1 

47 9660080014 tVF M8 NUT M8 1 

48 9660040014 tVF M4 NUT M4 4 

49 9710040008 A"*#"b"* M4 SPRING WASHER M4 4 

50 5330 57 151 7".”VF BRACKET 1 

51 97630 91./1 -0.' AS-05N AC115V SOLENOID AS-05N AC115V 1 

52 9670041008 9”1-1i"0 M4X10 SOCKET BOLT M4X10 4 

53 90628 AtV7°t°D SSP-4 SNAP PIN SSP-4 1 

54 5300 33 561-1 t°D PIN 1 

55 5300 33 562 /73- COLLAR 2 

56 5341 88 270 9D9 LINK 1 

57 9670061208 9”1104/F M6X12 SOCKET BOLT M6X12 2 

58 5290 89 422 SCREW 1 

59 5290 36 351 A7°9)9"A9VF SPRING STUD 1 



50%17”91r) (CD) 

STAND LIFTING DRIVE (CD) SECTION 
*con,11(1*ATubALTI-t-A.0T., -t.y1-4*T;±30-TTI.,,, 
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

-t,:> a >#24- 
SECTION NUMBER 5341G 890 

NO. SET NO. / PART NO. PART NAME 
COMPONENT PARTS NO. Q'ty 

60 5300 59 565-1 A7°9D9" SPRING 1 

61 5290 82 162 $5114 BUSHING 1 

62 5290 88 190 4%a GEAR 1 

63 5290 37 614 GEAR 1 

64 9410302008 A7°9D2"t°D 3X20 SPRING PIN 3X20 1 

65 5341 88 1 35 AINO SPACER 1 

66 5330 88 111 7"”Vh BRACKET 1 

67 9670064508 9 F1"11,F M6X45 SOCKET BOLT M6X45 4 

68 5290 88 134 95V1 CLUTCH 1 

69 5290 37 814 A7°9D9" SPRING 1 

70 5296 88 1 61 ADF"IlaliD9/ (7-f*"9-) HANDLE BODY (IVORY) 1 

70 5310 88 161 ADFNDtD91 (9o) HANDLE BODY (BLACK) 1 

71 5300 37 820 A:if-ND (7-Wg-) HANDLE (IVORY) 1 

71 5310 37 820 )W9) (90) HANDLE (BLACK) 1 

72 5300 37 815 7°D-1- (71t"U-) PLATE (IVORY) 1 

72 5310 37 815 '°L'-I' (90 PLATE (BLACK) 1 

73 5290 88 170 E)1% SCREW 1 

74 5290 88 1 33 D1,71. SHAFT 1 

75 5290 37 613 GEAR 1 

76 9410302508 A7° 11 )9"t°) 3X25 SPRING PIN 3X25 1 

77 5290 88 194 GEAR 1 

78 5290 89 219 $911, BUSHING 1 

79 5290 88 193 A9VF.%% STUD 1 



SECTION 
btl, I ION NUMBER  I  I /0 I  I ••• 

SIDE GUIDE (CD) 

0 

0 
48 

foire  

fib 
0 

0
0 
0 

0 

tt 

48 

0 

4) A  

tre 

0 0 

0 
0 

0 

0 

.V?1 
co 

0 
0 

4ia 

00  (C. 0 0 0 

r e 

'44 
• to  

0 

0 

0 
(40 

ro 
(e- 

0 
tar 

Go 
0 0 0 

0 0 
0 

0 

ii0 
0 



-ft," (CD) 

SIDE GUIDE (CD) 

a 53412 892 
SECTION NUMBER I   

SECTION 
*::-COgfigitt.Atairrlt134 ""C L Lso  
Note: When ordering items marked*,indicate the set number because they are available only as a set. 

 

NO. SET NO. / PART NO. naft./4-4" PART NAME 
/ COMPONENT PARTS NO. 

Aa 
cvty 

5341 89 270 95D7°711"11/1, ASSY CLAMP BOLT ASSY 2 

19-21 

1 9710050008 A"V,"/J" M5 SPRING WASHER M5 6 

2 5341 89 227  BRACKET 1 

3 9670061208 V”hili"11,h M6X12 SOCKET BOLT M6X12 5 

5 5341 89 225 h"lh"7"c09 BLOCK 2 

6 9670051001 97Vh*NDF M5X10 SOCKET BOLT M5X10 4 

7 5341 89 240  SIDE GUIDE 1 

8 5341 89 230  SIDE GUIDE 1 

9 5341 89 222 BRACKET 1 

11 9716060014 t5 h"* M6 PLAIN WASHER M6 1 

12 90214 iti"-11)1"79D2" 6000ZZ BALL BEARING 6000ZZ 

1 3 5341 89 224 AIN0_41 SPACER 1 

14 5341 89 226 l'IA"* SPRING 

15 5341 89 221  BUSHING 

16 5341 89 223 At°11, SPILL 2 

1 7 9670064008 9 F;ti"Ilih M6X40 SOCKET BOLT M6X40 3 

18 5341 89 251-2 h"IF" GUIDE 

1 9 5341 89 271 95D7°t"IliF BOLT 2 

20 9410201608 A7° ,17)9"t° ;) 2X16 SPRING PIN 2X16 2 

21 5341 89 272 /7" KNOB 2 

22 5300 75 112 t°D PIN 

23 9684050508 1,)( E)" M5X5 SET SCREW M5X5 3 

24 5290 89 422 *D" SCREW 1 

25 5330 89 411 AT- STAY 

26 90601 CE-'J.'9  " CE-8 CE-RING CE-8 2 

27 5341 89 421 BAR 

28 9410302508 A7°U)9"t°D 3X25 SPRING PIN 3X25 3 

29 9670041008 V”Ftv"Il/F M4X10 SOCKET BOLT M4X10 

30 5341 89 430 Y-L ASSY ARM ASSY 1 

31 5341 89 450 Y-L ARM 1 

32 5341 89 440 YD9 LINK 1 

33 9716060008 t5 /3" M6 PLAIN WASHER M6 1 

34 9721050008 E-Up9" E-5 E -RING E-5 1 

35 9721030008 E.- 1W" M3 E -RING M3 1 

36 9670061201 9h"Vh*"11,h M6X12 SOCKET BOLT M6X12 2 

37 5341 89 410 AFAVA°- ASSY STRIPPER ASSY 1 

38 5341 86 214 AT- STAY 1 

39 9721100008 E
.
-q)9" E-10 E-RING E-10 3 



0".  /aTIL L SECTION NUMBER I 
W7 1 

 

SECTION 
*zogriat4.*aTtts5-4uTs-t-A.oT.,-t ,y t3cLTTL,0  
Note: When ordering items marked *,indicate the set number because they are available only as a set. 

I 

SIDE GUIDE (CD) 

NO. SET NO. /PART NO. AfiAft/4/4"-'4' PART NAME 
/ COMPONENT PARTS NO. 

111 
Qty 

40 5290 52 422 A7°9:,9"A9VF" SPRING STUD 1 

41 5290 89 423 A7°U:)9" SPRING 1 

42 5300 59 134 F)035- LOCK COLLAR 1 

43 5341 89 413 J7" KNOB 1 

44 5310 89 311 D1,71,  SHAFT 1 

45 5310 89 320 7oDhh"-fh" FRONT GUIDE 1 

46 5290 89 323-2 VA BOSS 1 

47 5290 33 122 A?° 11D9``A9Vh" SPRING STUD 1 

48 9660060014 VA,  M6 NUT M6 3 

49 9670062508 97Vhli"lbh M6X25 SOCKET BOLT M6X25 2 

50 9710060008 A"V/"/)" M6 SPRING WASHER M6 1 

51 5290 89 324 AT'UD”A9Vh" SPRING STUD 1 

52 5290 21 642-2 A7°U)9" SPRING 1 

53 9710030008 ANN V/"13" M3 SPRING WASHER M3 2 

54 9660030014 VA' M3 NUT M3 2 

55 9642051014 11"3VP% M5X10 SCREW M5X10 6 

56 5300 21 424 70 L1-1, PLATE 1 

57 97332 AIV1 D2MV-5L111-IC2 SWITCH D2MV-5L111-IC2 1 

58 9648032014 /53*D" M3X20 SCREW M3X20 2 

59 5330 61 434 7"5-7VF BRACKET 1 

60 90644 A V A3 TOOTHED LOCK WASHER A3 2 

61 9642031614 ,1"3*D" M3X16 SCREW M3X16 2 

62 5341 89 252 hU...(1,%% GUIDE 1 

63 96613-1 AlVf E2K-F7MC1-10 SWITCH E2K-F7MC1-10 1 

64 5430 35 314 SPACER 2 

65 5340 51 047-1 A9VF" STUD 1 

66 5290 52 423-1 t°D PIN 1 

67 9721070008 E- 1W" E-7 E -RING E-7 1 

68 5290 38 141-1 A7°9:)9" SPRING 1 

69 5341 89 253 *1109"- HOLDER 1 





I 1J I btl; I ION !NUMBER 

BACK GUIDE (CD) SECTION 



A"V91"11" (CD) 

BACK GUIDE (CD) 

1 
 

SECTION NUMBER 
[ 5341Z 895 

 

SECTION 
*.lonau*ATuti.ALTrn-A.am-t ,y1-* Ta3zL-rTtso 
Note: When ordering items marked*ondicate the set number because they are available only as a set. 

SET Na / PART NO. 
PART NAME P43"'qn,t0NENT PARTS NO. 

AR 
Crty 

1 9648051014 /53*D" M5X10 SCREW M5X10 4 

2 5340 89 146 A'V9V -W BACK GUIDE 2 

3 5340 89 147-1 A"V9V1h" BACK GUIDE 1 

4 90630 AtV7°t°:, SSP-8 SNAP PIN SSP-8 1 

5 9670051001 9 Ft"llih M5X10 SOCKET BOLT M5X10 2 

6 5341 89 138 GUIDE PLATE 1 

7 9684060608 M6X6 SET SCREW M6X6 1 

8 5290 29 314 F.)035- LOCK COLLAR 1 

9 9684050508 F)(*D" M5X5 SET SCREW M5X5 5 

1 0 5290 29 210 )L911/ BUSHING 2 

11 9710050008 A"VP`h" M5 SPRING WASHER M5 4 

12 9642051614 1-1"3 " M5X16 SCREW M5X16 4 

13 9670081608 9”F*NO. M8X16 SOCKET BOLT M8X16 2 

1 4 5290 89 144-1 5V9 RACK 1 

1 5 5341 89 1 39 5'.99t110"- RACK HOLDER 1 

1 6 5340 89 145 7" -.55- '9F BRACKET 1 

1 7 90848 3'1-) RS35-1 47P CHAIN RS35-1 47P 1 

1 8 5330 89 141 4'V-DV7h SHAFT 1 

19 5310 29 232 AT- STAY 1 

20 5290 89 142 A7°0”1- SPROCKET 1 

21 5341 89 154 SPACER 1 

22 90854 D"31(phIlD9 RS35-1 JOINT LINK RS35-1 1 





3rJ7l:I 1-4t1 
PART NUMBER INDEX 



PART NUMBER INDEX 
g5 A # 
PART NUMBER I SECTION No. 

No. # -4̀ 
PART NUMBER SECTION No 

No. 

NBH -624S 5341 356 9 5290 161 5341G 530 84 
5110 10 010-4 5341 840 5290 161 5341G 580 21 
5110 10 100-4 5341 840 5290 161 5341Z 210 61 
5110 10 110 5341 840 14 5290 161 5341Z 330 44 
5110 10 1 21 5341 840 7 5290 161 53412 520 16 
5110 10 1 22 5341 840 26 5290 161 53412 536 56 
5110 10 123 5341 840 38 5290 161 53412 540 59 
5110 10 130 5341 840 39 5290 161 5341Z 542 96 
5110 10 1 41 5341 840 12 5290 161 5341Z 582 24 
5110 10 1 42-1 5341 840 31 5290 162 5341G 511 60 
5110 10 1 43-2 5341 840 23 5290 162 5341G 530 93 
5110 10 171 5341 840 25 5290 162 5341G 560 69 
5110 10 180-1 5341 840 5290 162 5341G 580 80 
5110 10 190-1 5341 840 5290 164 5341G 370 61 
5110 20 110-1 5341 840 5290 164 53412 360 62 
5110 20 111 5341 840 4 5290 212 5341G 511 68 
5110 20 112 5341 840 6 5290 212 5341G 562 32 
5110 20 113-1 5341 840 24 5290 316 5341Z 350 116 
5110 20 114-1 5341 840 1 8 5290 521 5341G 511 66 
5110 20 115 5341 840 17 5290 521 5341G 530 108 
5110 20 116-2 5341 840 19 5290 521 5341G 560 63 
5110 20 117 5341 840 29 5290 521 5341G 580 75 
5110 20 118-3 5341 840 20 5290 521 5341Z 350 84 
5110 20 119 5341 840 5 5290 521 5341Z 380 43 
5110 20 121 5341 840 3 5290 612 5341G 370 10 
5110 20 131-1 5341 840 1 5290 612 5341Z 210 34 
5110 20 132-1 5341 840 8 5290 612 5341Z 220 12 
5110 20 1 40 5341 840 45 5290 641 53412 330 63 
5110 20 150 5341 840 41 5290 641 5341Z 355 97 
5110 20 160 5341 840 42 5290 642-2 5341Z 892 52 
5110 20 170 5341Z 840 43 5290 643 53412 330 62 
5110 20 180 5341Z 840 44 5290 222 53412 210 39 
5110 20 190 53412 840 50 5290 318 5341Z 210 64 
5290 1 4 120 5341G 110 34 5290 318 53412 520 1 
5290 16 200-3 53412 170 5290 318 53412 570 8 
5290 16 212 5341Z 170 36 5290 320 5341Z 210 72 
5290 16 215 5341Z 170 29 5290 330 5341Z 210 74 
5290 16 226 5341Z 1 70 61 5290 112 5341Z 230 44 
5290 16 311 5341Z 1 70 7 5290 112 53412 365 58 
5290 16 312 5341Z 1 70 27 5290 113 5341Z 250 47 
5290 16 313 53412 1 70 22 5290 113 53412 260 36 
5290 16 314 53412 1 70 26 5290 113 5341Z 365 43 
5290 16 315 53412 1 70 21 5290 113 53412 870 51 
5290 16 316 5341Z 1 70 25 5290 127 53412 230 42 
5290 16 411 53412 1 70 32 5290 127 53412 240 78 
5290 16 412-1 53412 1 70 53 5290 127 53412 365 44 
5290 16 413 53412 170 57 5290 233 53412 24,0 71 
5290 16 414 5341Z 170 56 5290 234 5341Z 240 72 
5290 16 415-2 53412 1 70 34 5290 251 53412 240 12 
5290 17 111 5341Z 1 70 50 5290 251 53412 540 71 
5290 17 113 53412 170 1 5 5290 251 5341Z 542 59 
5290 1 7 113 5341Z 320 25 5290 252 5341Z 240 93 
5290 1 7 113 5341Z 860 43 5290 253 5341Z 240 1 
5290 1 7 114 5341Z 860 44 5290 275 5341Z 513 23 
5290 17 115 53412 170 47 5290 114 5341Z 260 26 
5290 17 115 53412 320 81 5290 114 5341Z 365 49 
5290 1 7 115 5341Z 860 38 5290 115 53412 260 20 
5290 1 7 117 5341Z 860 33 5290 112 5341G 370 31 
5290 1 7 119 5341Z 170 51 5290 112 5341Z 210 12 
5290 1 7 120 5341Z 170 5 5290 112 5341Z 220 39 
5290 21 123 53412 330 39 5290 124 5341Z 870 42 



31) OM Ift 

PART NUMBER 
7Y VI 

INDEX 
U # 
PART NUMBER SECTION No. 

No. 413 PP t 
PART NUMBER SECTION No. 

No. 

5290 26 222 5341Z 260 15 5290 31 1 52-1 5341Z 650 3 
5290 29 115 5341Z 210 70 5290 31 1 53-1 5341Z 650 2 
5290 29 115 5341Z 355 7 5290 31 214 5341Z 355 1 07 
5290 29 115 5341Z 513 70 5290 32 112 53412 320 42 
5290 29 210 5341G 370 20 5290 32 113 53412 320 51 
5290 29 210 5341Z 330 32 5290 32 114 53412 320 55 
5290 29 210 5341Z 895 1 0 5290 32 115 53412 320 43 
5290 29 220-1 5341G 560 31 5290 32 117 53412 320 50 
5290 29 220-1 5341G 580 37 5290 32 121 53412 320 54 
5290 29 222-1 5341G 530 32 5290 32 122 53412 320 53 
5290 29 222-1 5341G 580 65 5290 32 123-1 53412 320 47 
5290 29 311 5341G 530 2 5290 32 125 53412 320 46 
5290 29 311 5341G 580 2 5290 32 126 53412 320 45 
5290 29 311 5341Z 230 3 5290 32 141 53412 320 48 
5290 29 311 5341Z 360 36 5290 32 141 53412 356 16 
5290 29 311 53412 365 1 8 5290 32 211-1 5341Z 320 49 
5290 29 311 5341Z 380 44 5290 32 212-2 53412 320 62 
5290 29 311 5341Z 536 67 5290 32 213 5341Z 320 66 
5290 29 311 5341Z 584 89 5290 32 214 5341Z 320 67 
5290 29 312 5341Z 210 81 5290 32 215 53412 320 61 
5290 29 312 53412 310 7 5290 32 216 53412 320 65 
5290 29 312 53412 330 40 5290 32 217 5341Z 320 89 
5290 29 312 5341Z 355 46 5290 32 420 5341Z 320 4 
5290 29 312 5341Z 380 21 5290 32 430 5341Z 320 7 
5290 29 312 5341Z 570 23 5290 32 440 5341Z 320 6 
5290 29 313 5341G 370 37 5290 32 451 5341Z 320 3 
5290 29 313 5341G 530 5 5290 32 452 5341Z 320 5 
5290 29 313 5341G 580 10 5290 32 452 53412 350 42 
5290 29 313 5341Z 220 35 5290 32 452 5341Z 355 105 
5290 29 313 5341Z 240 13 5290 32 452 53.41Z 380 1 
5290 29 313 5341Z 330 59 5290 33 122 5341Z 892 47 
5290 29 313 5341Z 380 15 5290 33 141 5341/ 330 65 
5290 29 313 5341Z 755 7 5290 33 1 42-1 5341Z 330 12 
5290 29 313 5341Z 756 27 5290 33 1 43 5541Z 870 48 
5290 29 313 5341Z 757 7 5290 33 213 5341Z 330 28 
5290 29 313 5341Z 758 27 5290 33 213Z 5341Z 330 
5290 29 313 5341Z 870 49 5290 33 214 5341G 511 . 32 
5290 29 314 53411 330 1 9 5290 33 214 53411 330 , 20 
5290 29 314 5341Z 360 1 6 5290 33 214' 5341/ 540 87 
5290 29 314 53411 540 84 5290 33 215- 5341Z 330 31 
5290 29 314 5341Z 570 14 5290 33 215Z 53412 330 
5290 29 314 5341Z 895 8 5290 33 23071 53412 .330 17. 
5290 29 315 5341G 530 96 5290:33 314 5341Z 330 29 
5290 29 315 5341G 560 29 5290 33 431 5341Z 330 13 
5290 29 315 5341G 562 25 5290 33 455 5341/ 330 '8 
5290 29 315 5341G 580 23 5290 33 511 5341Z 380 -51 
5290 29 315 53412 365 13 5290 33 512 5341Z 380 49 
529029 315 5341Z 512 1 5 5290 33 514-1 5341/ 210 32 
5290 29 315 5341Z 513 77 5290 33 514-1 5341Z 220 9 
5290 29 315 5341Z 536 - 1 5290 33 514-1 5341Z 540 58 
5290 29 315 5341Z 584 29 5290 33 514-1 5341Z 542 95 
5290 29 316 5341Z 860 22 5290 33 515 53412 380 50 
5290 29 411 5341Z 230 31 5290 33 534 5341G 370 25 
5290 29 411 53412 365 26 5290 34 1 30 53412 330 49 
5290 29 412 5341Z 210 9 5290 34 1 41,1 5341Z 330 50 
5290 29 412 5341Z 220 30 5290 34 142 - 53412 330 36 
5290 29 412 5341Z 230 30 5290 34 1 51 53412 330 46 
5290 29 412 5341Z 365 27 5290 34 152 53412 170 3 
5290 31 116 53412 880 28 5290 34 152 53412 330 67 
5290 31 122 53412 310 26 5290 34 153 53412 330 48 
c9on Z1 127 c 417 X17 12 c2on 11 .4 cAL17 ARni A R 



PART NUMBER INDEX 
413 fl # 

PART NUMBER SECTION No. 
No. A5 # 

PART NUMBER SECTION No. 
No. 

5290 35 131-1 5341Z 540 2 5290 37 614 5341G 370 3 
5290 35 131-1 5341Z 542 113 5290 37 614 5341G 890 63 
5290 35 136-1 5341Z 330 1 5290 37 712 5341G 370 50 
5290 36 112 5341Z 360 33 5290 37 721 53410 370 17 
5290 36 212 5341Z 360 47 5290 37 722 5341G 370 15 
5290 36 214 5341Z 350 83 5290 37 814 5341G 370 9 
5290 36 214 5341Z 360 41 5290 37 814 5341G 890 69 
5290 36 321 5341Z 360 8 5290 38 121 5341Z 320 19 
5290 36 351 5341G 890 59 5290 38 121 5341Z 380 20 
5290 36 351 5341Z 350 86 5290 38 141-1 5341Z 210 24 
5290 36 353 5341Z 360 23 5290 38 141-1 5341Z 220 34 
5290 36 354 5341Z 360 5 5290 38 1 41-1 5341Z 330 58 
5290 36 355-1 5341Z 360 26 5290 38 1 41-1 5341Z 892 68 
5290 37 121 5341Z 535 12 5290 38 232 5341Z 380 1 6 
5290 37 123 5341G 370 65 5290 38 233 53412 380 25 
5290 37 123 5341G 530 11 5290 38 235 53412 240 85 
5290 37 123 5341Z 330 3 5290 38 235 53412 512 67 
5290 37 123 5341Z 360 34 5290 38 235 5341Z 536 39 
5290 37 123 5341Z 513 43 5290 38 235 5341Z 540 44 
5290 37 123 5341Z 582 34 5290 38 235 53412 542 108 
5290 37 1 51-1 5341G 370 43 5290 38 236 5341Z 380 30 
5290 37 1 51-1 5341G 530 33 5290 38 238 5341Z 380 24 
5290 37 211 5341G 370 59 5290 38 238 5341Z 582 4 
5290 37 231 5341G 370 58 5290 38 310-1 5341Z 380 6 
5290 37 232 5341G 370 52 5290 38 321 53412 380 5 
5290 37 233-1 5341G 370 60 5290 38 322-2 5341Z 380 18 
5290 37 233-1 5341G 580 67 5290 38 330 53412 380 9 
5290 37 240-1 5341G 370 55 5290 38 341 5341Z 380 10 
5290 37 251 5341G 370 56 5290 41 114-1 5341G 580 68 
5290 37 310-1 5341G 370 5290 43 112 5341Z 360 35 
5290 37 310Z-1 5341G 370 5290 43 1122 5341Z 360 
5290 37 311 5341G 370 53 5290 51 017 5341G 511 14 
5290 37 312 5341G 370 54 5290 51 017 53410 560 56 
5290 37 313 5341G 370 12 5290 51 042-2 53410 511 44 
5290 37 313-1 5341G 370 51 5290 51 042-2 5341G 560 101 
5290 37 314 5341G 370 27 5290 51 042Z-2 53410 511 
5290 37 421-1 5341G 370 62 5290 51 042Z-2 53410 560 
5290 37 431 5341G 370 42 5290 51 043 53410 511 40 
5290 37 432 5341G 370 41 5290 51 043 5341G 560 96 
5290 37 433 5341G 370 48 5290 51 043 5341Z 513 16 
5290 37 433 5341G 511 80 5290 51 043 5341Z 564 5 
5290 37 433 5341G 580 33 5290 51 047 5341G 511 19 
5290 37 433 5341Z 360 58 5290 51 047 5341G 560 90 
5290 37 433 5341Z 582 25 5290 51 048 5341G 511 21 
5290 37 433 5341Z 755 20 5290 51 048 5341G 560 89 
5290 37 433 5341Z 756 35 5290 51 049 5341G 511 22 
5290 37 433 5341Z 757 20 5290 51 049 5341G 560 91 
5290 37 433 5341Z 758 35 5290 51 063 5341G 511 35 
5290 37 434-1 5341G 370 47 5290 51 063 5341G 560 88 
5290 37 434-1 5341Z 330 43 5290 51 063 53410 890 12 
5290 37 434-1 5341Z 350 87 5290 51 064 5341G 511 33 
5290 37 512 5341G 370 30 5290 51 064 5341G 890 10 
5290 37 513-1 5341G 530 86 5290 51 070 5341G 511 34 
5290 37 513-1 5341G 580 6 5290 51 070 5341G 890 11 
5290 37 514 5341G 530 16 5290 51 081 5341G 511 6 
5290 37 514 5341G 580 66 5290 51 081 5341G 560 46 
5290 37 515 5341G 370 29 5290 51 082 5341G 511 25 
5290 37 610 5341G 370 5290 51 082 5341G 560 47 
5290 37 611 5341G 370 4 5290 51 083 5341G 511 24 
5290 37 612 5341G 370 1 5290 51 083 5341G 560 48 
5290 37 613 5341G 370 6 5290 51 083 5341Z 514 46 



rip AO lit 
PART NUMBER 

fi:t 3 
INDEX 

I 

14F 14-  
PART NUMBER SECTION No. 

No. rif3 # 
PART NUMBER SECTION No. 

No. 

5290 083 53412 540 22 5290 521 5341Z 5131 12 
5290 083 5341Z 542 3 5290 522 5341G 5621 18 
5290 083 5341Z 566 2 5290 622-2 5341G 5621 6 
5290 083 5341Z 582 44 5290 622-2 5341Z 5121 22 
5290 112-2 5341G 560 40 5290 623 5341G 562

r 2 
5290 120-1 5341G 511 85 5290 632-2 5341G 562 9 
5290 120-1 5341G 560 16 5290 632-2 53412 512 23 
5290 122 5341G 511 83 5290 632-2 53412 536 12 
5290 122 5341G 560 1 4 5290 632-2 53411 584 1 2 
5290 123-1 5341G 511 81 5290 640-2 5341G 562 
5290 123-1 5341G 560 35 5290 640-2 5341Z 512 
5290 123-1 5341Z 360 10 5290 642-2 5341G 562 10 
5290 123-1 53412 514 43 5290 642-2 53411 512 1 7 
5290 123-1 53412 520 17 5290 642-2 5341Z 536 3 
5290 123-1 5341Z 535 52 5290 642-2 5341Z 584 3 
5290 123-1 5341Z 566 19 5290 722 5341Z 514 1 2 
5290 131-2 5341G 560 38 5290 730-1 5341Z 514 
5290 133 5341G 511 72 5290 730-1 5341Z 535 
5290 133 5341G 560 26 5290 730-1 5341Z 566 
5290 133 5341G 580 117 5290 730-1 5341Z 582 
5290 134 5341G 511 79 5290 731-1 5341Z 514 44 
5290 134 5341G 560 36 5290 731-1 5341Z 535 57 
5290 134 5341G 580 27 5290 732 5341Z 514 33 
5290 135 5341G 511 71 5290 732 5341Z 535 47 
5290 135 5341G 530 113 5290 732 53412 536 62 
5290 1 35 5341G 560 27 5290 732 5341Z 566 29 
5290 1 35 5341G 580 26 5290 733-1 5341Z 514 47 
5290 212-2 5341Z 512 32 5290 733-1 5341Z 535 60 
5290 213 5341G 562 38 5290 733-1 5341Z 566 1 
5290 231 53412 512 31 5290 733-1 53412 582 43 
5290 232-1 5341G 562 33 5290 735 5341Z 514 1 3 
5290 2321-1 5341G 562 5290 735 53412 535 56 
5290 312 5341G 511 95 5290 735 53412 566 20 
5290 312 5341G 560 13 5290 735 53411 582 42 
5290 412 5341Z 564 21 5290 736 53412 514 1 
5290 413 5341Z 564 1 8 5290 736 53412 566 13 
5290 414 5341G 560 104 5290 736 53412 582 12 
5290 414 53412 513 26 5290 737 5341Z 514 28 
5290 414 53411 564 1 4 5290 737 5341Z 535 39 
5290 414 5341Z 582 66 5290 737 5341Z 536 61 
5290 423 5341Z 513 1 8 5290 737 53411 566 10 
5290 423 53412 564 4 5290 738 53412 514 26 
5290 424 5341Z 513 31 5290 738 53412 566 8 
5290 424 5341Z 564 2 5290 741 5341Z 514 30 
5290 425 5341Z 513 80 5290 741 5341Z 535 66 
5290 425 5341Z 564 10 5290 742 5341Z 514 6 
5290 426 5341Z 513 32 5290 742 53412 566 14 
5290 426 5341Z 564 1 5290 742 53412 582 19 
5290 427 5341Z 513 15 5290 744 5341Z 514 34 
5290 427 5341Z 564 23 5290 744 5341Z 566 22 
5290 432 5341G 562 43 5290 821-1 53412 514 1 4 
5290 432 5341Z 512 43 5290 821-1 53412 566 21 
5290 433 5341G 562 44 5290 822 5341Z 210 31 
5290 433 5341Z 512 42 5290 822 5341Z 220 8 
5290 434 5341G 562 48 5290 822 5341Z 514 8 
5290 435 5341G 562 42 5290 822 5341Z 535 51 
5290 437-1 5341G 562 45 5290 822 5341Z 536 55 
5290 437-1 5341Z 512 45 5290 822 5341Z 566 16 
5290 437-1 5341Z 513 39 5290 831 5341Z 514 7 
5290 437-1 5341Z 582 28 5290 831 5341Z 566 15 
c2on 51 571 5A7 71 52 on 51 977-2 5"AL.17 5 -4AI 9 



PART NUMBER INDEX 
fi1 ii * 
PART NUMBER SECTION No. No. PART NUMBER SECTION No. No. 

5290 52 112 5341Z 514 1 8 5290 963 53412 680 4 
5290 52 112 ' 53412 535 23 5290 964 53412 680 2 
5290 52 112 53412 566 40 5290 965 5341Z 680 6 
5290 52 114 5341Z 566 39 5290 068 5341G 720 31 
5290 52 115 5341Z 514 1 7 5290 074 5341G 720 1 8 
5290 52 115 5341Z 566 38 5290 075 5341G 720 45 
5290 52 119-1 5341Z 514 35 5290 082 53412 750 8 
5290 52 119-1 5341Z 570 43 5290 082 53412 751 8 
5290 52 119-1 53412 756 60 5290 082 5341Z 756 61 
5290 52 119-1 53412 758 60 5290 082 53412 758 61 
5290 52 120 53412 566 5290 083 5341G 710 28 
5290 52 130 5341Z 514 5290 087 5341G 710 27 
5290 52 130 5341Z 566 5290 087 5341G 720 49 
5290 52 213-1 53412 520 3 5290 031 5341Z 750 2 
5290 52 213-1 5341Z 570 20 5290 031 5341Z 751 2 
5290 52 233 5341Z 860 24 5290 031 5341Z 756 13 
5290 52 244 5341Z 360 9 5290 031 5341Z 758 13 
5290 52 422 5341G 511 37 5290 022 5341Z 750 19 
5290 52 422 5341G 560 97 5290 022 5341Z 751 19 
5290 52 422 5341Z 220 51 5290 022 5341Z 756 6 
5290 52 422 5341Z 564 48 5290 022 5341Z 758 6 
5290 52 422 5341Z 750 10 5290 162 5341G 890 61 
5290 52 422 5341Z 751 10 5290 351 53412 320 74 
5290 52 422 5341Z 756 24 5290 357 5341Z 320 77 
5290 52 422 5341Z 758 24 5290 991 5341Z 380 48 
5290 52 422 53412 892 40 5290 413 5341Z 860 49 
5290 52 423-1 5341G 511 52 5290 317 5341Z 872 19 
5290 52 423-1 5341G 530 39 5290 319 53412 872 23 
5290 52 423-1 5341Z 750 5 5290 321 5341Z 872 8 
5290 52 423-1 5341Z 751 5 5290 422-1 5341Z 860 68 
5290 52 423-1 5341Z 892 66 5290 431-1 5341Z 860 66 
5290 52 535 53412 512 5 5290 512 5341Z 870 80 
5290 52 535 53412 513 3 5290 112 5341G 890 16 
5290 53 175 53412 584 67 5290 112Z 5341G 890 
5290 53 255 5341G 530 51 5290 115 5341G 890 26 
5290 53 255 5341G 580 114 5290 133 5341G 890 74 
5290 53 255 53412 536 81 5290 134 5341G 890 68 
5290 53 255 53412 584 79 5290 142 53412 880 8 
5290 53 336 53412 536 4 5290 144 5341G 890 24 
5290 53 336 53412 584 4 5290 170 5341G 890 73 
5290 54 338 53412 355 55 5290 170 53412 512 3 
5290 54 338 53412 512 73 5290 170 53412 513 5 
5290 54 338 53412 540 16 5290 180 5341G 890 2 
5290 54 338 53412 542 36 5290 183 5341G 890 3 
5290 54 338 5341Z 584 36 5290 190 5341G 890 62 
5290 54 413 53412 540 7 5290 193 5341G 890 79 
5290 54 413 53412 542 115 5290 194 5341G 890 77 
5290 54 542-1 53412 355 96 5290 194Z 5341G 890 
5290 54 669-1 5341Z 540 1 5290 231 53412 880 27 
5290 54 669-1 53412 542 112 5290 235 53412 880 13 
5290 55 312 53412 552 13 5290 250 53412 880 34 
5290 55 313-1 5341Z 552 8 5290 112 5341G 890 40 
5290 55 314 5341Z 552 6 5290 120 5341G 890 35 
5290 61 135-1 5341G 611 1 5290 129 5341G 890 37 
5290 61 135-1 5341G 710 40 5290 130-2 5341G 890 
5290 61 633 5341G 611 25 5290 131-2 5341G 890 38 
5290 61 633 5341G 614 29 5290 135 5341G 890 42 
5290 61 633 5341G 710 30 5290 1 42 5341Z 895 20 
5290 61 633 5341G 720 41 5290 143 5341Z 880 7 
5290 61 916-2 5341Z 630 5 5290 144-1 5341Z 895 14 
5290 61 941 _ 5341Z 680 18 5290 148 5341G 890 36 



1:11, RR la- i 

PART NUMBER INDEX 
laf3 
PART NUMBER SECTION No. 

No. # 
PART NUMBER SECTION No. 

No. 

5290 89 323-2 5341Z 892 46 5300 33 538 5341G 560 95 
5290 89 324 5341Z 355 95 5300 33 538 5341Z 240 17 
5290 89 324 53412 892 51 5300 33 561-1 5341G 890 54 
5290 89 422 5341G 890 58 5300 33 561-1 53412 210 1 8 
5290 89 422 53412 513 78 5300 33 561-1 5341Z 220 20 
5290 89 422 5341Z 892 24 5300 33 561-1 5341Z 380 35 
5290 89 423 5341Z 892 41 5300 33 562 5341G 890 55 
5290 89 613 5341Z 750 24 5300 33 562 53412 210 23 
5290 89 613 5341Z 751 24 5300 33 562 53412 220 23 
5290 89 616 5341Z 860 28 5300 33 562 5341Z 380 40 
5290 89 616 53412 870 6 5300 36 352 5341Z 360 29 
5290 89 619 5341Z 552 15 5300 37 411 5341G 370 39 
5290 89 624 5341Z 750 29 5300 37 810 5341G 370 
5290 89 624 5341Z 751 29 5300 37 811 5341G 370 67 
5295 75 031-1 53412 750 22 5300 37 815 5341G 370 68 
5295 75 031-1 53412 751 22 5300 37 al 5 5341G 890 72 
5295 75 040 5341Z 750 12 5300 37 820 5341G 370 69 
5295 75 040 5341Z 751 12 5300 37 820 5341G 890 71 
5295 89 660 5341Z 750 31 5300 38 234-1 53412 380 29 
5295 89 660 5341Z 751 31 5300 45 243 5341G 511 10 
5295 89 670 5341Z 750 23 5300 45 243 5341G 530 6 
5295 89 670 5341Z 751 23 5300 45 243 5341G 560 50 
5296 33 525-1 5341Z 520 4 5300 45 243 5341Z 230 26 
5296 33 525-1 5341Z 570 21 5300 45 243 5341Z 365 34 
5296 88 160 5341G 890 5300 51 160 5341G 511 56 
5296 88 161 5341G 890 70 5300 51 160 5341G 530 90 
5300 12 220-1 53412 320 34 5300 51 631-2 5341G 562 8 
5300 12 223 53412 320 35 5300 51 631-2 5341Z 512 25 
5300 12 224 5341G 890 30 5300 51 631Z-2 5341G 562 
5300 12 224 5341Z 170 44 5300 51 631Z-2 5341Z 512 
5300 12 224 5341Z 320 37 5300 51 633-2 5341G 562 7 
5300 12 224 5341Z 513 66 5300 51 633-2 5341Z 512 24 
5300 12 224 5341Z 514 21 5300 51 641 5341G 562 13 
5300 12 224 5341Z 535 44 5300 51 641 5341Z 512 19 
5300 12 224 5341Z 566 24 5300 51 641Z 5341G 562 
5300 12 224 5341z 582 57 5300 51 641Z 5341Z 512 
5300 17 112 5341Z 170 48 5300 51 644 5341G 562 12 
5300 17 114 53412 170 40 5300 51 644 5341Z 512 18 
5300 17 116 5341Z 170 46 5300 51 731-1 5341Z 566 44 
5300 17 116 5341Z 320 82 5300 51 741 5341Z 566 28 
5300 17 116 53412 860 37 5300 51 841 53412 535 49 
5300 17 117 5341Z 170 45 5300 51 841 53412 536 59 
5300 17 117 5341Z 320 83 5300 51 841 5341Z 566 31 
5300 17 117 5341Z 535 67 5300 51 842-1 5341Z 514 9 
5300 17 117 5341Z 566 25 5300 51 842-1 5341Z 535 48 
5300 17 117 53412 582 70 5300 51 842-1 5341Z 536 60 
5300 21 424 5341Z 240 23 5300 51 842-1 5341Z 582 26 
5300 21 424 5341Z 250 44 5300 52 121 5341Z 513 60 
5300 21 424 5341Z 520 31 5300 52 121 5341Z 582 55 
5300 21 424 53412 880 1 5300 52 122-1 5341Z 514 20 
5300 21 424 5341Z 892 56 5300 52 122-1 53412 566 42 
5300 22 313 53412 210 66 5300 53 213 5341G 530 73 
5300 22 316-1 5341Z 210 63 5300 53 213 5341G 580 92 
5300 22 317 5341Z 210 65 5300 53 213 5341Z 750 58 
5300 22 317 5341Z 365 74 5300 53 213 5341Z 751 58 
5300 25 117 53412 650 35 5300 53 213 53412 756 59 
5300 32 550 53412 320 39 5300 53 213 5341Z 758 59 
5300 32 569 5341Z 320 22 5300 53 214-1 5341G 530 72 
5300 32 571 53412 320 20 5300 53 214-1 5341G 580 93 
5300 32 574 5341Z 320 26 5300 53 216 5341G 530 74 
clrin 1-4 5311G 370 35 5300 53 216 5341G 580 104 



PART NUMBER INDEX 
* 

PART NUMBER SECTION No. 
No. Al3 t 

PART NUMBER SECTION No. 
, No. 

5300 53 250-3 5341G 580 5300 82 256 5341Z 582 38 
5300 53 251-1 5341G 580 110 5300 82 520-1 5341G 530 45 
5300 53 252-1 5341G 530 53 5300 82 520-1 5341G 580 109 
5300 53 252-1 5341G 580 116 5300 82 520-1 5341Z 536 73 
5300 53 252-1 5341Z 536 83 5300 82 520-1 5341Z 584 72 
5300 53 252-1 5341Z 584 76 5300 87 121-1 5341Z 870 40 
5300 53 253 5341G 530 52 5300 87 160 5341Z 870 
5300 53 253 5341G 580 115 5300 87 161-1 5341Z 870 33 
5300 53 253 5341Z 536 82 5300 87 162 5341Z 870 35 
5300 53 253 5341Z 584 78 5300 87 164 5341Z 870 66 
5300 53 254-2 5341G 530 50 5300 87 165 5341Z 870 68 
5300 53 254-2 5341G 580 113 5300 87 412 5341Z 872 2 
5300 53 254-2 5341Z 536 80 5310 12 220 5341Z 320 34 
5300 53 254-2 5341Z 584 80 5310 12 223 5341Z 320 35 
5300 53 256-2 5341G 530 48 5310 17 117 5341Z 170 45 
5300 53 256-2 5341G 580 111 5310 17 117 5341Z 320 83 
5300 53 256-2 5341Z 536 78 5310 17 117 5341Z 535 67 
5300 53 256-2 5341Z 584 81 5310 17 117 5341Z 566 25 
5300 54 1 52 5341Z 365 15 5310 17 117 5341Z 582 70 
5300 54 161 5341Z 330 22 5310 22 313 5341Z 210 66 
5300 54 332 5341Z 360 60 5310 22 313 5341Z 365 76 
5300 56 075 5341Z 582 39 5310 24 211 5341Z 240 3 
5300 56 091 5341Z 512 70 5310 29 232 5341Z 290 4 
5300 56 091 5341Z 584 38 5310 29 232 5341Z 315 6 
5300 57 052 5341Z 330 42 5310 29 232 5341Z 895 19 
5300 57 133 5341G 511 51 5310 31 120 5341Z 310 
5300 57 133 5341G 530 38 5310 31 121 5341Z 310 24 
5300 57 133 5341G 560 76 5310 31 1 54-1 5341Z 650 1 
5300 57 133 5341G 580 71 5310 31 215 5341Z 310 21 
5300 58 143 5341Z 320 11 5310 32 111 5341Z 320 44 
5300 58 1 43Z 5341Z 320 5310 32 116 5341Z 320 59 
5300 58 1 44 5341Z 320 12 5310 32 118 5341Z 320 58 
5300 58 145 5341Z 350 69 5310 33 211 5341Z 330 26 
5300 58 1 45 5341Z 355 117 5310 33 538 5341G 370 35 
5300 58 513 5341Z 355 31 5310 33 538 5341G 511 27 
5300 58 513 5341Z 584 19 5310 33 538 5341G 560 95 
5300 59 126-1 5341Z 355 116 5310 33 538 5341Z 240 17 
5300 59 132 5341Z 310 47 5310 36 215 5341Z 360 44 
5300 59 132 5341Z 564 44 5310 37 510 5341G 370 
5300 59 133 5341Z 310 48 5310 37 510Z 5341G 370 
5300 59 134 5341Z 892 42 5310 37 511 5341G 370 32 
5300 59 331 5341Z 310 38 5310 37 516 5341G 370 28 
5300 59 565-1 5341G 890 60 5310 37 710 5341G 370 
5300 61 124-1 5341G 110 1 5310 37 711 5341G 370 18 
5300 71 1 55 5341G 710 1 8 5310 37 720 5341G 370 
5300 71 1 55 5341G 720 33 5310 37 720Z 5341G 370 
5300 71 156 5341G 710 17 5310 37 723 5341G 370 11 
5300 71 156 5341G 720 9 5310 37 724 5341G 370 14 
5300 72 013 5341G 710 7 5310 37 730 5341G 370 
5300 75 016 5341Z 350 59 5310 37 810 5341G 370 
5300 75 016 5341Z 755 35 5310 37 811 5341G 370 67 
5300 75 016 5341Z 757 35 5310 37 815 5341G 370 68 
5300 75 017 5341Z 350 60 5310 37 815 5341G 890 72 
5300 75 017 5341Z 755 36 5310 37 820 5341G 370 69 
5300 75 017 5341Z 757 36 5310 37 820 5341G 890 71 
5300 75 112 5341Z 513 79 5310 38 351 5341Z 380 2 
5300 75 112 5341Z 750 63 5310 44 314 5341Z 380 8 
5300 75 112 5341Z 751 63 5310 44 314 5341Z 880 44 
5300 75 112 5341Z 756 3 5310 51 090 5341G 511 
5300 75 112 5341Z 758 3 5310 51 091 5341G 511 47 
5300 75 112 5341Z 892 22 5310 51 211-1 5341G 562 40 
rnnfn nrr 



lit 

PART NUMBER 
" Yft 7 I 

INDEX 
1113 ill # jr  
PART NUMBER SECTION No. 

No. # 413 e'n  -5-  
PART  NUMBER SECTION No. 

No. 

5310 52 121 5341Z 513 60 5321 51 631 5341Z 536 11 
5310 52 121 5341Z 535 43 5321 51 631 5341Z 584 11 
5310 52 121 5341Z 582 55 5321 51 641 5341Z 536 5 
5310 52 122-1 5341Z 514 20 5321 51 641 5341Z 584 5 
5310 52 122-1 5341Z 566 42 5321 75 523-1 5341Z 750 53 
5310 52 212 5341Z 520 2 5321 75 523-1 5341Z 751 53 
5310 52 214 5341Z 520 5 5321 75 524-1 5341Z 750 52 
5310 52 214 5341Z 570 10 5321 75 524-1 5341Z 751 52 
5310 52 250 5341Z 570 41 5321 86 451 5341Z 860 20 
5310 52 521 5341Z 513 57 5321 86 452 5341Z 860 23 
5310 52 521 5341Z 564 24 5321 86 453 5341Z 860 19 
5310 52 522 5341Z 513 58 5321 87 210-1 5341Z 870 
5310 52 523 5341Z 564 25 5321 87 211-1 5341Z 870 73 
5310 53 1 55-1 5341G 580 57 5321 87 212 53412 870 74 
5310 55 315 5341Z 315 9 5321 87 213 5341Z 870 57 
5310 55 315 5341Z 552 1 5321 87 214 5341Z 870 56 
5310 57 054 5341Z 570 27 5321 87 215 5341Z 870 30 
5310 65 112 5341Z 650 39 5321 87 217 5341Z 870 78 
5310 71 157 5341G 710 11 5321 87 218 5341Z 870 77 
5310 71 157 5341G 720 27 5321 87 219 5341Z 870 75 
5310 87 1 50-1 5341Z 870 5321 87 230-1 5341Z 870 
5310 87 1 54 5341Z 870 36 5321 87 231 5341Z 870 69 
5310 87 219 5341Z 860 41 5321 87 233-1 5341Z 870 64 
5310 87 313 5341Z 872 7 5321 87 300-1 5341Z 872 
5310 87 423-1 5341Z 860 67 5321 87 301-1 5341Z 872 
5310 87 511 5341Z 870 27 5321 87 310 5341Z 872 
5310 88 1 40 5341 Z 880 5321 87 311 53412 872 12 
5310 88 141 5341Z 880 1 4 5321 87 312 53412 872 13 
5310 88 145-1 5341Z 880 2 5321 87 314 53412 872 22 
5310 88 147 5341Z 880 15 5321 87 315 5341Z 872 3 
5310 88 148 5341Z 880 11 5321 87 316 5341Z 872 1 8 
5310 88 150-1 5341Z 880 5321 87 318-1 53412 872 10 
5310 88 151 5341Z 880 49 5321 87 322 53412 872 6 
5310 88 160 5341G 890 5321 87 323 53412 872 9 
5310 88 161 5341G 890 70 5321 87 410 53412 872 
5310 88 233 5341Z 880 1 8 5321 87 411 53412 872 25 
5310 89 133-1 5341G 890 33 5321 87 421-1 53412 860 1 4 
5310 89 134-1 5341G 890 31 5321 87 424-1 5341Z 860 65 
5310 89 1 49 5341G 890 34 5321 87 425 53412 860 62 
5310 89 311 53412 892 44 5321 87 426-1 5341Z 860 59 
5310 89 320 5341Z 892 45 5321 87 427-1 5341Z 860 61 
5316 89 133-1 5341G 890 33 5321 87 521 5341Z 870 58 
5316 89 134 5341G 890 31 5321 87 522 53412 870 60 
5320 24 240 5341Z 240 11 5321 87 523 5341Z 870 71 
5320 65 211-3 5341G 652 5 5321 87 524 5341Z 870 61 
5320 65 212 5341G 652 4 5321 87 525 5341Z 870 62 
5320 87 217-1 5341Z 860 42 5321 89 522-1 5341Z 860 45 
5320 87 218 5341Z 860 39 5321 89 612 5341Z 750 39 
5320 89 611 5341Z 750 35 5321 89 612 53412 751 39 
5320 89 611 5341Z 751 35 5322 24 230 5341Z 240 
5321 22 121 5341Z 210 41 5322 24 231 53412 240 68 
5321 22 121 5341Z 220 57 5322 24 232 5341Z 240 70 
5321 43 116 5341Z 250 34 5322 24 271 5341Z 240 69 
5321 43 116 5341Z 536 93 5322 51 000-2 5341G 511 
5321 43 117 5341G 560 2 5322 51 010-2 5341G 511 
5321 43 117 5341Z 355 44 5322 51 010-2 5341G 560 
5321 43 118 5341G 560 6 5322 51 011-2 5341G 511 15 
5321 43 118 5341Z 250 32 5322 51 011-2 5341G 560 52 
5321 43 118 5341Z 536 92 5322 51 030-1 5341G 511 
5321 43 118 5341Z 584 93 5322 51 031-1 5341G 511 43 
r .7 01 ,1 CA rZ C2 ri L O C'Z'30 znn 4 /. 1 c. 4 11 



PART NUMBER INDEX 
ri  fin # 

PART NUMBER SECTION No. 
N  

I (1  PART NUMBER SECTION No. 
No. 

5322 51 400-1 53412 564 5322 53 433-2 53412 582 27 
5322 51 410-1 53412 564 20 5322 65 111-2 53412 650 38 
5322 51 510 5341G 562 22 5322 75 020 53412 750 13 
5322 51 600-2 5341G 562 5322 75 020 5341 Z 751 13 
5322 51 610-1 5341G 562 1 5327 22 471 53412 220 49 
5322 51 610-1 5341 Z 512 14 5327 22 472 53412 220 52 
5322 51 620-2 5341G 562 5327 22 473 5341 Z 355 2 
5322 51 621 5341G 562 1 5 5327 26 231 5341Z 870 44 
5322 51 630-2 5341G 562 5327 26 232 53412 870 23 
5322 51 630-2 5341Z 512 5327 29 210 5341G 562 37 
5322 51 643 5341G 562 14 5327 33 217 5341Z 250 30 
5322 51 643 53412 512 20 5327 41 113-1 5341G 110 9 
5322 51 700 5341Z 514 4 5327 44 210 5341G 890 44 
5322 51 700 5341Z 566 43 5327 44 231 5341G 890 45 
5322 51 7002 5341Z 514 5327 51 180-1 5341G 511 53 
5322 51 7002 5341Z 566 5327 51 180-1 5341G 530 88 
5322 51 810 53412 514 49 5327 51 182 5341G 511 67 
5322 51 810 5341Z 566 12 5327 51 182 5341G 560 62 
5322 51 810Z 5341Z 514 5327 51 182 5341G 580 74 
5322 51 810Z 5341Z 566 5327 51 183 5341G 511 58 
5322 51 900-2 5341G 562 5327 51 183 5341G 530 91 
5322 51 900-2 5341Z 512 5327 51 183 5341G 560 67 
5322 51 920-2 5341G 562 5327 51 183 5341G 580 78 
5322 51 920-2 5341Z 512 5327 51 320 5341G 560 
5322 51 921 5341G 562 27 5327 51 321 5341G 560 4 
5322 51 921 5341Z 512 21 5327 51 323 5341G 560 7 
5322 51 931 5341G 562 23 5327 52 372 5341G 530 63 
5322 51 931 53412 512 16 5327 52 372 5341G 580 49 
5322 52 291 5341Z 570 35 5327 52 375 5341G 530 62 
5322 52 292 5341Z 570 38 5327 52 376 5341G 530 57 
5322 52 311 5341G 530 10 5327 52 376 5341G 580 42 
5322 52 311Z 5341G 530 5327 52 380 5341G 530 
5322 52 314-1 5341G 530 8 5327 52 381 5341G 530 20 
5322 52 353-3 5341G 530 101 5327 52 410-1 5341G 530 
5322 52 353-3 5341G 580 40 5327 52 410-1 5341G 580 
5322 52 355 5341G 530 116 5327 52 411 5341G 530 17 
5322 52 355 5341G 580 31 5327 52 411 5341G 580 52 
5322 52 355 5341Z 535 28 5327 52 421 5341G 530 25 
5322 52 357-1 5341G 580 22 5327 52 422 5341G 580 70 
5322 53 140 5341Z 582 54 5327 52 425 5341G 580 
5322 53 163-1 5341G 530 124 5327 52 426 5341G 580 
5322 53 163-1 5341G 580 18 5327 53 009 5341G 530 
5322 53 163-1 53412 535 6 5327 53 110 5341G 530 15 
5322 53 170 5341 Z 582 46 5327 53 1 50-1 5341G 580 63 
5322 53 214-1 5341G 580 102 5327 53 1 54 5341G 530 28 
5322 53 217 5341G 530 46 5327 53 154 5341G 580 61 
5322 53 217 5341G 580 107 5327 53 181-1 5341G 530 67 
5322 53 217 5341 Z 536 74 5327 53 181-1 5341G 580 90 
5322 53 217 53412 584 73 5327 53 1 83 5341G 530 68 
5322 53 331 53412 582 1 8 5327 53 183 5341G 580 89 
5322 53 331 53412 584 14 5327 53 184-1 5341G 530 66 
5322 53 350-1 5341 Z 535 64 5327 53 184-1 5341G 580 91 
5322 53 350-1 5341Z 582 9 5327 54 121 5341Z 542 69 
5322 53 350Z-1 5341Z 535 5327 54 135 53412 542 62 
5322 53 350Z-1 5341Z 582 5327 54 554 5341Z 542 91 
5322 53 352-1 5341Z 535 62 5327 54 556-1 53412 542 41 
5322 53 352-1 53412 582 11 5327 54 558 5341Z 542 33 
5322 53 410-2 5341 Z 582 5327 54 645 5341Z 542 13 
5322 53 411-2 5341Z 582 63 5327 54 653 5341Z 542 55 
5322 53 412 5341Z 582 65 5327 54 655 53412 542 57 
5322 53 432 5341Z 582 33 5327 54 656-1 5341Z 542 47 



ZIP CM lit 

PART NUMBER 
tft 71 

INDEX 
ni nfl . 

PART NUMBER SECTION No. 
No. 413 # 

PART NUMBER SECTION No. 
No. 

5327 54 660 5341 Z 542 5327 66 115 5341G 656 16 
5327 54 711 53412 542 65 5327 66 116 5341G 656 6 
5327 54 712 5341Z 542 73 5327 71 015 5341G 710 3 
5327 54 721 5341 Z 542 79 5327 71 015 5341G 720 17 
5327 54 722 5341 Z 542 66 5327 71 025 5341G 710 1 4 
5327 54 723 53412 542 78 5327 73 015 5341G 710 4 
5327 55 311-1 5341 Z 510 1 4 5327 73 035 5341G 710 6 
5327 56 000-1 5341G 560 5327 75 420 5341 Z 756 1 
5327 56 030 5341G 560 5327 75 420 53412 758 1 
5327 56 031 5341G 560 100 5327 75 422 53412 756 23 
5327 56 050 5341G 560 5327 75 422 53412 758 23 
5327 56 051-1 5341G 560 93 5327 75 423 53412 756 15 
5327 56 060 5341G 560 86 5327 75 423 5341 Z 758 15 
5327 56 0602 5341G 560 5327 75 430 5341 Z 756 5 
5327 56 080 5341G 560 5327 75 430 5341 Z 758 5 
5327 56 090 5341G 560 85 5330 13 111 5341G 110 6 
5327 56 093 5341G 560 84 5330 16 112 53412 170 1 8 
5327 56 095 5341G 560 77 5330 17 127 5341 Z 170 64 
5327 56 097 5341G 560 112 5330 21 662 5341Z 210 8 
5327 56 098 5341G 560 113 5330 21 662 5341 Z 220 29 
5327 56 111 5341G 560 43 5330 21 672 5341 Z 210 79 
5327 56 1 24 5341G 530 34 5330 22 221 5341Z 210 40 
5327 56 124 5341G 560 34 5330 23 113 5341Z 230 43 
5327 56 210 5341G 562 5330 23 113 53412 240 60 
5327 56 212 5341G 562 30 5330 23 113 5341 Z 540 97 
5327 56 421 5341 Z 564 11 5330 23 115 5341 Z 230 40 
5327 56 842 5341 Z 566 30 5330 24 128-2 5341 Z 240 91 
5327 57 140 5341 Z 566 37 5330 24 311 5341 Z 240 42 
5327 57 211 5341 Z 570 16 5330 24 312 5341 Z 240 41 
5327 57 212 5341 Z 570 9 5330 24 313 5341Z 240 59 
5327 57 220 5341 Z 570 12 5330 24 314-1 53412 240 52 
5327 57 232 53412 570 24 5330 24 315 5341 Z 240 56 
5327 57 243 53412 570 40 5330 24 316-1 53412 240 55 
5327 57 244 53412 570 42 5330 24 317 5341 Z 240 50 
5327 57 250-1 5341 Z 570 26 5330 24 318 5341 Z 240 58 
5327 57 257 5341 Z 570 1 5330 24 319-2 5341 Z 240 43 
5327 57 260-1 53412 570 36 5330 24 321 5341 Z 240 45 
5327 57 262 5341 Z 570 28 5330 24 322 5341 Z 240 47 
5327 57 272-1 5341 Z 570 34 5330 24 341 5341 Z 240 31 
5327 57 292 5341 Z 570 39 5330 24 341 5341 Z 564 41 
5327 57 313 5341G 562 29 5330 24 344 5341 Z 240 32 
5327 57 314 5341G 562 34 5330 24 349-1 5341 Z 240 1 5 
5327 57 320 5341G 580 5330 24 349-1 5341 Z 355 71 
5327 57 330 5341G 580 3 5330 24 351 5341 Z 240 1 4 
5327 57 341-1 5341G 580 35 5330 24 515 53412 365 56 
5327 57 374 5341G 580 46 5330 24 522 53412 260 28 
5327 57 375 5341G 580 48 5330 24 522 5341 Z 365 61 
5327 57 380 5341G 580 5330 25 113 5341 Z 260 25 
5327 57 381 5341G 580 55 5330 25 117-2 53412 250 1 
5327 57 420 5341G 580 5330 25 123 5341 Z 250 26 
5327 57 421 5341G 580 58 5330 26 121 5341 Z 260 22 
5327 57 517 5341 Z 564 28 5330 26 211 5341 Z 260 29 
5327 57 521 5341 Z 564 45 5330 26 216 53412 260 30 
5327 58 110-1 5341G 580 5330 26 221 53412 260 17 
5327 58 120-1 5341G 580 51 5330 26 223-3 53412 260 1 4 
5327 58 182 5341G 580 95 5330 26 224-3 53412 260 16 
5327 58 410 5341G 530 41 5330 •26 225-2 5341 Z 260 1 8 
5327 58 410 5341 Z 536 70 5330 29 234 53412 315 4 
5327 61 243 5341G 620 23 5330 29 314 5341G 511 87 
5327 61 412 5341 Z 290 21 5330 31 111-1 53412 310 23 
C7n7 LL .1 4/ C7/elr LCC 1 ,1 r771-1 21 11 ,1_1 7/.I 7 21 fl] 7/ 



PART NUMBER INDEX 
1113 # 
PART NUMBER SECTION No. 

No. tt13 pn * 
PART NUMBER SECTION No. 

No. 

5330 116 53412 310 36 5330 351-1 5341Z 350 19 
5330 118 5341Z 310 12 5330 352 5341Z 350 110 
5330 130 5341Z 310 5330 354-2 5341Z 350 30 
5330 140 5341Z 310 39 5330 361-1 5341Z 350 18 
5330 1 50 5341Z 310 40 5330 362 5341Z 350 23 
5330 160 5341Z 310 5330 370 53412 350 
5330 161 5341Z 310 45 5330 371 5341Z 350 75 
5330 170 53412 310 46 5330 410 5341Z 350 74 
5330 1 80 5341Z 310 42 5330 421 5341Z 350 82 
5330 1 81 5341Z 310 43 5330 422 5341Z 350 71 
5330 211-1 5341Z 310 10 5330 424 5341Z 350 79 
5330 212 5341Z 310 3 5330 430 5341Z 350 117 
5330 216 5341Z 310 30 5330 441 53412 350 121 
5330 218 53412 310 9 5330 460 5341Z 350 
5330 220-1 5341Z 310 5330 461 5341Z 350 111 
5330 221 5341 310 13 5330 462-1 5341Z 350 89 
5330 232 5341 310 16 5330 463-1 5341Z 350 90 
5330 268 5341 310 20 5330 464 5341Z 350 112 
5330 560 5341 320 5330 465 5341Z 350 91 
5330 563 5341 320 17 5330 466 5341Z 350 115 
5330 566 5341 320 1 3 5330 467-2 5341Z 350 92 
5330 570 5341 320 5330 468 5341Z 350 93 
5330 575 5341 320 31 5330 536 53412 355 38 
5330 576-1 5341 320 33 5330 551-1 53412 350 41 
5330 580-1 5341 320 5330 551-1 53412 355 104 
5330 110-1 5341 330 55 5330 552 53412 350 56 
5330 110Z-1 5341 330 5330 552 53412 355 103 
5330 130 5341 330 64 5330 561 53412 355 100 
5330 210 5341 330 5330 573 53412 356 15 
5330 240 5341 330 66 5330 783 53412 355 42 
5330 410 5341 330 54 5330 792 53412 355 49 
5330 410Z 5341 330 5330 797 53412 355 58 
5330 420 5341 330 52 5330 211 53412 360 39 
5330 440-1 5341 330 6 5330 312 53412 360 17 
5330 440Z-1 5341 330 5330 313 5341Z 360 24 
5330 453 5341 330 7 5330 314-1 53412 360 12 
5330 620 5341 380 47 5330 370 53412 360 25 
5330 110 5341 330 38 5330 381-1 5341Z 360 50 
5330 221 5341 350 51 5330 383 5341Z 360 56 
5330 222 5341 350 48 5330 384 53412 360 61 
5330 223 5341 350 50 5330 391 5341Z 360 57 
5330 224 5341 350 52 5330 392 5341Z 360 49 
5330 225 5341 350 46 5330 110 5341Z 330 56 
5330 231 5341 260 11 5330 1102 5341Z 330 
5330 231 5341 350 4 5330 1 30 5341Z 330 60 
5330 232-1 5341 260 10 5330 1 42 5341Z 330 61 
5330 232-1 5341 310 6 5330 210 5341Z 380 19 
5330 232-1 5341 350 6 5330 210Z 5341Z 380 
5330 233 5341 260 3 5330 220-1 5341Z 380 17 
5330 234 5341 260 2 5330 240 5341Z 380 13 
5330 235 5341 260 8 5330 033 5341G 511 42 
5330 235 5341 350 11 5330 033 5341G 560 99 
5330 310 5341 350 5330 050-1 5341G 511 
5330 311 5341 350 81 5330 051-3 5341G 511 38 
5330 311 5341 355 120 5330 080 5341G 511 
5330 312 5341 350 72 5330 080 5341G 560 
5330 312 5341 355 119 5330 093-1 5341G 511 48 
5330 322 5341 350 63 5330 093-1 5341G 560 75 
5330 323-2 5341 350 62 5330 111 5341G 511 86 
5330 330-1 5341 350 36 5330 112-2 5341G 511 89 
5330 330Z-1 5341Z 350 5330 1 31 5341G 511 74 



rlia lit 
PART NUMBER INDEX 

63 A * 
PART NUMBER SECTION No. 

No. P.E3 A t 
PART NUMBER SECTION No. 

No. 

5330 51 132 5341G 560 37 5340 17 127 5341Z 170 1 
5330 51 132 5341G 580 28 5340 21 130 5341Z 210 
5330 51 563 5341Z 512 71 5340 21 130 5341Z 220 
5330 51 563 5341Z 584 33 5340 21 132 5341Z 210 35 
5330 51 564 5341Z 512 72 5340 21 132 5341Z 220 1 3 
5330 51 566 5341Z 584 1 5340 21 147 5341Z 210 1 7 
5330 51 622 5341Z 512 60 5340 21 147 5341Z 220 33 
5330 51 712 5341Z 514 5 5340 21 175 5341Z 365 73 
5330 51 712 5341Z 535 65 5340 21 175 5341Z 536 29 
5330 53 251-1 5341G 530 47 5340 21 175 5341Z 584 43 
5330 53 251-1 5341Z 536 77 5340 23 211 5341Z 230 24 
5330 53 251-1 5341Z 584 82 5340 23 211 5341Z 365 21 
5330 53 376 5341G 530 42 5340 23 212 5341Z 230 32 
5330 53 376 5341G 580 1 05 5340 23 212 5341Z 365 28 
5330 53 376 5341Z 536 71 5340 23 231 5341Z 230 27 
5330 53 376 5341Z 584 71 5340 23 231 5341Z 365 33 
5330 54 517 5341Z 542 42 5340 23 231Z 5341Z 230 
5330 54 519-1 5341Z 542 29 5340 23 231Z 5341Z 365 
5330 54 521 5341Z 355 70 5340 23 232 5341Z 365 46 
5330 54 521 5341Z 542 24 5340 23 232Z 5341Z 365 
5330 55 121-1 5341Z 365 87 5340 23 233 5341Z 230 33 
5330 55 121-1 5341Z 540 52 5340 23 233 5341Z 365 47 
5330 55 521-1 5341G 560 82 5340 23 234 5341Z 230 1 6 
5330 55 522 5341G 560 79 5340 23 234Z 5341Z 230 
5330 55 523 5341G 560 87 5340 23 236 5341Z 230 22 
5330 55 550 5341G 560 65 5340 23 237 5341Z 230 4 
5330 55 550 5341G 580 77 5340 23 237 5341Z 365 16 
5330 55 631 5341Z 513 81 5340 23 238 5341Z 230 23 
5330 57 151 5341G 890 50 5340 23 240 5341Z 230 8 
5330 57 1 51 5341Z 380 39 5340 24 112-1 5341Z 240 66 
5330 61 313 5341Z 870 9 5340 24 122 5341Z 240 35 
5330 61 434 5341Z 892 59 5340 24 213 5341Z 240 2 
5330 75 031 5341Z 750 56 5340 24 215 5341Z 240 9 
5330 75 031 5341Z 751 56 5340 24 220 5341Z 240 
5330 75 120-1 5341Z 750 59 5340 24 221 5341Z 240 79 
5330 75 120-1 5341Z 751 59 5340 24 262 5341Z 240 74 
5330 75 491-2 5341Z 750 60 5340 24 263 5341Z 240 73 
5330 75 491-2 5341Z 751 60 5340 24 266 5341Z 240 76 
5330 75 492-1 5341Z 750 57 5340 24 267 5341Z 240 75 
5330 75 492-1 5341Z 751 57 5340 24 541 5341Z 240 22 
5330 82 201 5341Z 564 43 5340 24 560 5341Z 240 16 
5330 82 673 5341Z 513 74 5340 25 116 5341Z 650 9 
5330 88 111 5341G 890 66 5340 25 120 5341Z 650 
5330 88 111Z 5341G 890 5340 25 121 5341Z 650 34 
5330 88 236-1 5341Z 880 24 5340 25 212 5341Z 250 50 
5330 88 237-1 5341Z 880 35 5340 25 213 5341Z 250 46 
5330 89 1 41 5341Z 895 18 5340 25 214 5341Z 250 53 
5330 89 411 5341Z 892 25 5340 25 215 5341Z 250 49 
5336 24 349-1 5341Z 240 15 5340 32 713 5341Z 320 64 
5336 24 349-1 5341Z 355 71 5340 32 714 5341Z 320 76 
5336 51 080 5341G 511 5340 32 716 5341Z 320 70 
5336 51 080 5341G 560 5340 33 121-1 5341Z 330 57 
5336 54 519-1 5341Z 542 29 5340 33 452 5341Z 330 9 
5340 11 113 5341G 110 29 5340 35 310 5341Z 355 
5340 11 114 5341G 110 29 5340 35 321 5341Z 350 76 
5340 15 111 5341G 110 18 5340 35 353 5341Z 350 43 
5340 16 111 5341Z 170 18 5340 35 381 5341Z 350 37 
5340 16 112 5341Z 1 70 1 8 5340 35 391 5341Z 350 32 
5340 16 113 5341Z 1 70 18 5340 35 451 5341Z 350 58 
5340 1 6 421 5341Z 1 70 41 5340 35 454 5341Z 355 130 
r7/1"1 C7/17 1 7n Cit gzzn zg ggg g7/.17 lgg ni 



PART NUMBER INDEX 
# 

PART NUMBER SECTION No. 
No. gi3 # 

PART NUMBER SECTION No. 
No. 

5340 35 557 53412 355 101 5340 096 5341G 560 80 
5340 35 711 53412 355 110 5340 097 5341G 560 102 
5340 35 720 53412 355 109 5340 110 5341G 511 
5340 35 7202 53412 355 5340 136 5341G 511 91 
5340 35 722 5341Z 350 65 5340 1 40 5341G 511 78 
5340 35 910 5341Z 356 5340 1 40 5341G 560 23 
5340 35 920 5341Z 356 5340 1 40Z 5341G 511 
5340 35 921 5341Z 356 21 5340 1 40Z 5341G 560 
5340 36 210 5341Z 360 5340 142 5341G 511 77 
5340 36 220 53412 360 43 5340 1 50 5341G 511 92 
5340 36 340-1 5341Z 360 13 5340 210-1 53412 512 
5340 36 344-1 5341Z 360 27 5340 211-1 53412 512 33 
5340 36 380 5341Z 360 5340 213 53412 512 35 
5340 36 382 5341Z 360 52 5340 214-1 53412 512 34 
5340 36 411 53412 360 59 5340 217 5341Z 512 39 
5340 36 414 5341Z 360 1 5340 219 53412 512 36 
5340 36 510 5341Z 365 5340 232 5341G 511 69 
5340 36 510Z 53412 365 5340 232Z 5341G 511 
5340 36 511 5341Z 365 60 5340 313-1 5341G 511 82 
5340 36 512 5341Z 365 35 5340 313-1 5341G 560 11 
5340 36 513 5341Z 365 42 5340 413 5341Z 513 46 
5340 36,514 5341Z 365 40 5340 421 53412 513 48 
5340 36 515 5341Z 365 3 5340 422 5341Z 513 24 
5340 36 517 53412 365 37 5340 422 5341Z 564 19 
5340 36 518 53412 365 38 5340 423 5341Z 513 17 
5340 36 521 5341Z 365 52 5340 423 5341Z 564 6 
5340 36 524 5341Z 365 67 5340 4232 5341Z 513 
5340 36 530 53412 365 5340 423Z 5341Z 564 
5340 36 540 5341Z 365 25 5340 425 5341Z 513 45 
5340 36 555 5341Z 365 11 5340 431-2 53412 512 44 
5340 36 563-1 5341Z 290 11 5340 431Z-2 53412 512 
5340 36 571. 5341Z 365 62 5340 434 5341Z 512 48 
5340 51 012-2 5341G 511 11 5340 435-3 5341Z 512 41 
5340 51 012-2 5341G 560 53 5340 436-1 5341Z 512 47 
5340 51 013-2 5341G 511 16 5340 440 5341Z 513 42 
5340 51 013-2 5341G 560 51 5340 4402 5341Z 513 
5340 51 017 5341G 511 2 5340 442 5341Z 513 44 
5340 51 017 5341G 560 58 5340 451 5341Z 513 49 
5340 51 020 5341G 511 3 5340 451Z 5341Z 513 
5340 51 020 5341G 560 44 5340 510-1 5341Z 512 62 
5340 51 040-1 5341G 511 20 5340 510-1 53412 513 10 
5340 51 040-1 5341G 560 49 5340 521-1 5341Z 512 7 
5340 51 041 5341G 511 41 5340 521-1 5341Z 513 7 
5340 51 041 5341G 560 98 5340 522-1 5341Z 512 6 
5340 51 041Z 5341G 511 5340 522-1 5341Z 513 4 
5340 51 0412 5341G 560 5340 524-1 53412 512 30 
5340 51 043-2 5341G 511 5 5340 525-1 53412 513 14 
5340 51 043-2 5341G 560 54 5340 526 53412 512 75 
5340 51 044-2 5341G 511 1 8 5340 527 53412 512 63 
5340 51 044-2 5341G 560 45 5340 530 53412 512 
5340 51 047-1 53412 892 65 5340 531 53412 512 69 
5340 51 052-1 5341G 511 98 5340 532 53412 512 65 
5340 51 052-1 5341G 560 111 5340 540 5341Z 512 
5340 51 053 5341G 511 36 5340 541 53412 512 74 
5340 51 060 5341G 511 31 5340 550 5341Z 512 12 
5340 51 0602 5341G 511 5340 550 53412 513 13 
5340 51 080 5341G 530 5340 560-1 53412 512 61 
5340 51 093-1 5341G 530 37 5340 570 5341Z 512 78 
5340 51 094 5341G 511 51 5340 700 5341Z 514 45 
5340 51 094 5341G 530 38 5340 7002 5341Z 514 
5340 51 094 5341G 560 76 5340 720 5341Z 514 



ap . 'I   
PART NUMBER INDEX 

fil3 A # 
PART NUMBER SECTION No. 

No. Dl PP . 
PART NUMBER SECTION No. 

No. 

5340 52 111 5341Z 514 32 5340 53 420Z 53412 513 
5340 52 111 5341Z 566 45 5340 54 111-2 53412 540 95 
5340 52 117 5341Z 514 41 5340 54 113 5341Z 240 77 
5340 52 117 5341 Z 566 36 5340 54 113 53412 540 96 
5340 52 130 5341Z 514 5340 54 610 5341 Z 540 
5340 52 1 31 5341Z 566 33 5340 54 610 5341Z 542 
5340 52 132 5341Z 514 39 5340 54 620-2 5341Z 540 
5340 52 132 5341Z 566 35 5340 54 620-2 5341Z 542 
5340 52 1 61 53412 514 23 5340 54 621-2 5341 Z 540 31 
5340 52 271-1 5341 Z 520 20 5340 54 621-2 5341Z 542 23 
5340 52 312 5341G 530 12 5340 54 622-1 5341Z 540 40 
5340 52 320 5341G 530 78 5340 54 622-1 5341Z 542 20 
5340 52 3202 5341G 530 5340 54 623 5341Z 540 27 
5340 52 341 5341G 530 104 5340 54 623 53412 542 8 
5340 52 342 5341G 580 29 5340 54 626-1 53412 540 37 
5340 52 350 5341G 530 95 5340 54 626-1 53412 542 1 5 
5340 52 350 5341G 580 34 5340 54 627 53412 540 28 
5340 52 354-1 5341G 530 115 5340 54 627 53412 542 9 
5340 52 354-1 5341G 580 30 5340 54 628 53412 540 25 
5340 52 516 53412 513 55 5340 54 628 5341 Z 542 5 
5340 52 517 53412 513 52 5340 54 629 53412 540 30 
5340 52 518 53412 513 64 5340 54 629 53412 542 11 
5340 52 519 53412 513 56 5340 54 631 53412 540 39 
5340 52 519 53412 564 30 5340 54 631 5341Z 542 1 9 
5340 52 522 5341Z 513 68 5340 54 632 53412 540 42 
5340 52 522 5341Z 564 46 5340 54 632 53412 542 22 
5340 52 606 5341G 530 76 5340 54 633 5341Z 536 38 
5340 52 606 5341G 580 9 5340 54 633 5341 Z 540 33 
5340 52 606 5341Z 355 108 5340 54 633 5341Z 542 4 
5340 52 606 5341Z 870 45 5340 54 634 5341Z 540 64 
5340 52 632 5341Z 380 41 5340 54 634 5341Z 542 43 
5340 53 160-3 5341G 530 30 5340 54 635 5341Z 540 74 
5340 53 170-1 5341G 530 120 5340 54 635 5341Z 542 49 
5340 53 170-1 5341G 580 16 5340 54 636 53412 540 53 
5340 53 170-1 53412 535 4 5340 54 636 5341Z 542 39 
5340 53 170Z-1 5341G 530 5340 54 637-1 5341Z 540 70 
5340 53 1702-1 5341G 580 5340 54 637-1 5341Z 542 58 
5340 53 170Z-1 5341Z 535 5340 54 638-1 5341Z 540 83 
5340 53 174 5341G 530 123 5340 54 638-1 5341Z 542 60 
5340 53 174 5341G 580 1 4 5340 54 639 53412 540 49 
5340 53 175 5341G 530 121 5340 54 639 5341Z 542 46 
5340 53 175 5341Z 512 1 3 5340 54 640-2 5341Z 540 
5340 53 175 5341Z 513 11 5340 54 640-2 5341Z 542 
5340 53 175 5341Z 535 5 5340 54 641-2 5341Z 540 43 
5340 53 176 5341G 580 17 5340 54 641-2 5341Z 542 1 
5340 53 220-1 5341Z 535 5340 54 644-1 5341Z 540 50 
5340 53 221 5341Z 535 7 5340 54 644-1 5341Z 542 34 
5340 53 222 5341Z 535 1 5340 54 645 5341Z 540 48 
5340 53 271 5341Z 582 47 5340 54 646 53412 540 76 
5340 53 272 5341Z 510 7 5340 54 651-1 5341Z 540 32 
5340 53 272 53412 552 3 5340 54 651-1 5341Z 542 2 
5340 53 273 53412 582 53 5340 54 652-1 5341Z 540 51 
5340 53 274 5341Z 535 36 5340 54 652-1 5341Z 542 37 
5340 53 274 53412 582 51 5340 54 653-1 5341 Z 540 78 
5340 53 275 5341 Z 250 24 5340 54 654-1 5341Z 540 77 
5340 53 275 5341Z 535 33 5340 54 654-1 5341Z 542 52 
5340 53 275 53412 582 48 5340 54 655 53412 540 69 
5340 53 344 53412 535 69 5340 54 656-1 5341 Z 540 73 
5340 53 344 5341 Z 582 2 5340 54 657-1 5341Z 540 68 
5340 53 361 53412 582 1 0 5340 54 660-2 53412 540 
C7/.11 •z/.47 cs:1 cz4n g4 /_i —1 1.17 cLn 



PART NUMBER INDEX 
nil 

nfl * 
PART NUMBER SECTION No. 

No. 0 A * 
PART NUMBER SECTION No No. 

5340 54 662-1 5341Z 540 41 5340 75 733 53412 757 22 
5340 54 662-1 5341Z 542 21 5340 75 733 5341Z 758 16 
5340 54 663 53412 540 34 5340 75 820-1 53412 240 
5340 54 663 5341Z 542 6 5340 75 821-1 5341Z 240 87 
5340 54 664 5341Z 540 29 5340 75 830-1 53412 240 86 
5340 54 664 53412 542 10 5340 75 832-1 5341Z 540 21 
5340 54 670 5341Z 540 5340 75 832-1 5341Z 542 10.2 
5340 54 673-1 53412 540 15 5340 75 833-1 5341Z 240 88 
5340 54 673-1 5341Z 542 119 5340 75 834-1 53412 240 84 
5340 54 674 5341Z 540 8 5340 75 834-1 5341Z 540 24 
5340 54 674 5341Z 542 116 5340 75 840-1 53412 540 
5340 54 675 53412 540 10 5340 75 850-1 5341Z 540 
5340 54 677 53412 540 12 5340 75 850-1 53412 542 
5340 54 677 5341Z 542 118 5340 75 851-1 53412 540 20 
5340 54 678-1 5341Z 540 17 5340 75 851-1 5341Z 542 104 
5340 54 678-1 53412 542 120 5340 75 852-1 53412 540 4 
5340 54 680 5341Z 540 3 5340 75 852-1 5341Z 542 107 
5340 54 680 53412 542 114 5340 75 853-1 5341Z 540 19 
5340 54 690 53412 840 5340 75 853-1 5341Z 542 106 
5340 54 691 5341Z 840 48 5340 76 001 5341G 110 36 
5340 54 692 5341Z 840 46 5340 83 010 53412 830 40 
5340 54 693 53412 840 47 5340 83 020 53412 830 38 
5340 55 115 53412 290 22 5340 83 031 53412 830 35 
5340 55 121 5341Z 510 2 5340 83 259 53412 830 30 
5340 61 163 53412 860 10 5340 83 261 53412 830 17 
5340 61 224 5341G 620 11 5340 87 112 53412 870 39 
5340 61 423 5341G 110 31 5340 87 113 53412 870 17 
5340 61 461 5341G 110 1 5340 87 116 5341Z 365 84 
5340 61 911-1 5341Z 630 8 5340 87 117 5341Z 365 65 
5340 61 912 53412 630 10 5340 87 126 53412 365 66 
5340 61 914-1 5341Z 630 9 5340 87 461 53412 860 55 
5340 61 915-2 53412 630 5340 88 232 5341Z 880 43 
5340 61 923-1 53412 680 5340 88 233 5341Z 880 30 
5340 61 925 5341Z 680 17 5340 88 240 53412 880 
5340 61 926 5341Z 680 15 5340 88 241 53412 880 40 
5340 61 991-1 5341G 611 2 5340 89 1 45 53412 895 16 
5340 61 992-1 5341G 611 2 5340 89 1 46 53412 895 2 
5340 61 993-1 5341G 611 2 5340 89 147-1 53412 895 3 
5340 61 994-1 5341G 611 2 5341 11 110-1 5341G 110 10 
5340 65 212 5341G 652 7 5341 15 112-1 5341G 110 13 
5340 65 412 53412 650 5 5341 16 111 5341G 110 37 
5340 66 111 5341G 656 21 5341 17 123 53412 1 70 38 
5340 71 211 5341G 720 22 5341 17 125 53412 170 63 
5340 74 125 53412 240 82 5341 21 110 53412 210 
5340 74 125 5341Z 540 5 5341 21 110 53412 220 
5340 74 125 53412 542 103 5341 21 120 5341Z 210 33 
5340 75 220 53412 750 4 5341 21 120 5341Z 220 11 
5340 75 220 53412 751 4 5341 21 130 5341Z 210 30 
5340 75 712 5341Z 755 15 5341 21 1 30 53412 220 7 
5340 75 712 53412 756 28 5341 21 1 33 53412 210 77 
5340 75 712 5341Z 757 15 5341 21 1 40 5341Z 210 11 
5340 75 712 5341Z 758 28 5341 21 1 50 53412 210 
5340 75 718 53412 755 23 5341 21 1 51 5341Z 210 2 
5340 75 718 53412 757 23 5341 21 152-1 5341Z 220 37 
5340 75 719 53412 755 23 5341 21 160 5341Z 210 58 
5340 75 719 53412 756 50 5341 21 160 53412 540 54 
5340 75 719 53412 757 23 5341 21 170 53412 220 
5340 75 719 5341Z 758 50 5341 21 172 5341Z 210 46 
5340 75 723 5341Z 756 30 5341 21 1 72 5341Z 220 46 
5340 75 723 53412 758 30 5341 21 1 80 5341Z 220 31 
5340 75 733 5341Z 755 22 5341 21 190 53412 542 92 



TiP UR lir 
PART NUMBER 

.7rt 7 I 

INDEX 
# 

PART NUMBER SECTION No. 
No. 1

il D t 
PART NUMBER SECTION No 

No. 

5341 21 212 5341Z 210 49 5341 24 563 5341Z 240 27 
5341 21 220 5341Z 210 26 5341 24 570 53412 240 21 
5341 21 222 5341Z 210 6 5341 24 580 5341Z 240 30 
5341 21 222 5341Z 220 19 5341 25 110 53412 250 
5341 21 230 5341Z 220 24 5341 25 111 5341Z 250 9 
5341 21 240 5341Z 220 26 5341 25 112 5341Z 250 8 
5341 21 242 53412 220 27 5341 25 113 5341Z 250 11 
5341 21 250 5341Z 210 5341 25 114 5341Z 250 12 
5341 21 251 5341Z 220 3 5341 25 115 5341Z 250 5 
5341 21 252 5341Z 210 84 5341 25 116 53412 250 45 
5341 21 511 5341Z 210 37 5341 25 120 5341Z 250 
5341 21 511 5341Z 220 15 5341 25 121 53412 250 20 
5341 21 562 5341Z 210 13 5341 25 122 5341Z 250 17 
5341 21 562 5341Z 220 40 5341 25 124 5341Z 250 22 
5341 22 110 5341Z 210 5341 25 125 5341Z 250 21 
5341 22 111 53412 210 53 5341 25 126 5341Z 250 36 
5341 22 120 53412 210 5341 25 150 53412 250 41 
5341 22 121 5341Z 210 62 5341 25 160 5341Z 250 37 
5341 22 141 53412 210 55 5341 25 211 5341Z 250 1 4 
5341 22 142 5341Z 210 47 5341 26 230-1 5341Z 260 23 
5341 22 1 42 5341Z 220 48 5341 29 111-3 5341Z 290 1 
5341 22 150 5341Z 210 5341 29 112-3 5341Z 290 16 
5341 22 161 5341Z 210 54 5341 29 115 5341Z 290 6 
5341 22 224 5341Z 210 43 5341 29 120 5341Z 290 17 
5341 22 225 5341Z 220 54 5341' 29 231 53412 290 7 
5341 22 300-1 5341Z 210 5341 31 001 5341Z 315 1 
5341 22 311-1 5341Z 210 67 5341 31 002-1 5341Z 315 7 
5341 22 314 5341Z 210 69 5341 31 003-1 5341Z 315 8 
5341 22 315 5341Z 210 71 5341 31 211 5341Z 310 4 
5341 22 316-1 5341Z 210 73 5341 31 213 5341Z 310 5 
5341 22 410 5341Z 540 5341 31 510 53412 312 
5341 22 411 5341Z 540 57 5341 31 511 53412 312 7 
5341 22 411 5341Z 540 91 5341 31 512 5341Z 312 3 
5341 22 412 5341Z 540 103 5341 31 513 5341Z 312 6 
5341 22 420 5341Z 540 5341 31 514 5341Z 312 4 
5341 22 421 5341Z 210 45 5341 31 515 5341Z 312 5 
5341 22 430 5341Z 542 5341 31 516 5341Z 312 1 4 
5341 22 431 5341Z 542 87 5341 32 130 5341Z 320 60 
5341 22 432 5341Z 542 88 5341 32 140 5341Z 320 85 
5341 22 440 5341Z 542 5341 32 171 53412 320 68 
5341 22 451 5341Z 220 45 5341 32 172 53412 320 63 
5341 22 452 5341Z 220 56 5341 32 173 5341Z 320 71 
5341 22 453 5341Z 220 55 5341 32 174 5341Z 320 90 
5341 22 454 5341Z 220 59 5341 32 410 5341Z 315 5 
5341 23 111 5341Z 230 20 5341 32 510-1 53412 320 38 
5341 23 112 5341Z 230 19 5341 32 520-1 5341Z 320 40 
5341 23 113 5341Z 230 47 5341 32 531 5341Z 320 8 
5341 23 114 5341Z 210 59 5341 32 532 53412 320 1 5 
5341 23 210 53412 230 5341 32 533 5341Z 320 86 
5341 23 220 5341Z 230 29 5341 32 717 5341Z 320 24 
5341 23 232 5341Z 230 34 5341 32 718 53412 320 78 
5341 23 311 5341Z 230 49 5341 32 719 5341Z 320 69 
5341 23 312 53412 230 50 5341 33 200 53412 330 
5341 24 100-1 5341Z 240 5341 33 221 5341Z 330 25 
5341 24 111 53412 240 64 5341 33 316-1 5341Z 330 30 
5341 24 112 53412 240 61 5341 33 317 53412 330 24 
5341 24 113 5341Z 240 89 5341 35 233 5341Z 350 12 
5341 24 121-1 5341Z 240 62 5341 35 511-1 5341Z 355 98 
5341 24 123 53412 240 36 5341 35 521-1 53412 355 22 
5341 24 131 5341Z 240 40 5341 35 532 53412 355 113 
5AL1 9L 21 h cAL1 7 2 L fl  9 L.1 sA -i- 2 5 1/17 55 117 



PART NUMBER INDEX 
AF # 
PART NUMBER SECTION No. 

No. t 
PART NUMBER SECTION No. 

No. 

5341 35 535 5341Z 355 39 5341 522 5341Z 365 59 
5341 35 536 5341Z 355 132 5341 523 5341Z 365 51 
5341 35 538 53412 355 115 5341 531-2 5341Z 360 4 
5341 35 539 5341Z 355 114 5341 531Z-2 53412 360 
5341 35 543 5341Z 355 127 5341 550 5341Z 365 10 
5341 35 554 5341Z 350 40 5341 561-1 53412 290 9 
5341 35 562 5341Z 355 106 5341 562 5341Z 290 10 
5341 35 571 53412 356 17 5341 572 53412 365 64 
5341 35 572 5341Z 356 18 5341 573 5341Z 365 55 
5341 35 574 5341Z 356 13 5341 611 5341Z 365 89 
5341 35 740 5341Z 355 94 5341 612 5341Z 365 90 
5341 35 7402 5341Z 355 5341 613 5341Z 365 86 
5341 35 742 53412 355 88 5341 620 53412 365 
5341 35 750-1 5341Z 355 65 5341 621 5341Z 365 79 
5341 35 753 53412 355 41 5341 630 5341Z 365 
5341 35 754 53412 355 68 5341 631 5341Z 365 82 
5341 35 761-1 5341Z 355 87 5341 632 53412 365 77 
5341 35 762 53412 355 91 5341 651 53412 365 92 
5341 35 770 53412 355 47 5341 652 53412 365 93 
5341 35 781 53412 355 134 5341 1 30 53416 370 40 
5341 35 782 53412 355 30 5341 210 53416 370 
5341 35 784 5341Z 355 29 5341 220 53416 370 57 
5341 35 785 53412 355 78 5341 230 53416 370 
5341 35 791 53412 355 59 5341 320 5341G 370 38 
5341 35 793 5341Z 355 76 5341 331 5341G 370 8 
5341 35 795 5341Z 355 57 5341 711 5341G 370 44 
5341 35 801 5341Z 355 121 5341 054 5341G 511 97 
5341 35 812 53412 355 26 5341 216 5341Z 512 40 
5341 35 820 5341Z 355 5341 300 5341Z 513 
5341 35 821 5341Z 355 79 5341 400 5341Z 513 
5341 35 822 5341Z 355 48 5341 410 5341Z 513 20 
5341 35 823 53412 355 50 5341 412 5341Z 513 21 
5341 35 824 5341Z 355 73 5341 421 5341Z 513 50 
5341 35 840 5341Z 355 5341 741 5341Z 514 22 
5341 35 842 5341Z 355 60 5341 131 53412 514 40 
5341 35 843 5341Z 355 81 5341 1 41 53412 514 31 
5341 35 844 5341Z 355 80 5341 200 5341Z 520 
5341 35 850 5341Z 355 5341 211 5341Z 520 22 
5341 35 851 5341Z 355 83 5341 215 5341Z 520 32 
5341 35 860-1 5341Z 355 77 5341 220 5341Z 520 12 
5341 35 870-1 5341Z 355 62 5341 231 5341Z 520 11 
5341 35 882 5341Z 355 11 5341 240 5341Z 520 23 
5341 35 883 5341Z 355 123 5341 250 5341Z 520 30 
5341 35 891 5341Z 355 13 5341 260 5341Z 520 21 
5341 35 892 5341Z 355 12 5341 280 5341Z 540 86 
5341 35 910-1 5341Z 355 5341 280Z 5341Z 540 
5341 35 911 5341Z 355 4 5341 290 5341Z 540 100 
5341 35 912-1 53412 355 5 5341 2902 53412 540 
5341 35 913 5341Z 355 1 5341 301 5341Z 520 10 
5341 35 921 5341 Z 355 36 5341 313 5341G 530 9 
5341 35 922-1 53412 355 1 8 5341 322 5341G 530 81 
5341 35 923-1 5341Z 355 37 5341 322 5341G 580 7 
5341 35 924 5341Z 355 20 5341 330 5341G 530 
5341 35 925 5341Z 355 19 5341 342-2 53416 530 105 
5341 36 300 5341Z 360 5341 343-1 53416 530 98 
5341 36 310 5341Z 360 5341 344-1 53416 530 97 
5341 36 311 5341Z 360 18 5341 345-1 5341G 530 114 
5341 36 314 5341Z 360 66 5341 346-1 5341G 530 71 
5341 36 315 5341Z 360 19 5341 347 5341G 530 100 
5341 36 316 53412 360 64 5341 348 5341G 530 99 
5341 36 413 5341Z 360 55 5341 360 5341G 530 117 



pp fl W .7 J1 

PART NUMBER INDEX 
nn # 

PART NUMBER SECTION No. 
No. gI3 

PART NUMBER SECTION No. 
No. 

5341 52 371Z 5341G 530 5341 53 532 5341Z 536 89 
5341 52 373 5341G 530 61 5341 53 532 5341Z 584 90 
5341 52 374 5341G 530 60 5341 53 550 53412 536 
5341 52 500 5341Z 513 5341 53 551 5341Z 536 97 
5341 52 510 5341Z 513 61 5341 53 552 5341Z 536 42 
5341 52 520 5341Z 513 5341 53 560 5341Z 536 95 
5341 52 521 5341Z 513 69 5341 53 562 5341Z 536 96 
5341 52 522 5341Z 513 73 5341 53 562 5341Z 584 99 
5341 53 120 5341G 530 7 5341 53 570 53412 536 
5341 53 120Z 5341G 530 5341 53 571 5341Z 536 88 
5341 53 151 5341Z 535 46 5341 53 580 5341Z 536 86 
5341 53 151 5341Z 536 65 5341 53 590 53412 536 100 
5341 53 1 51 5341Z 584 21 5341 53 590 5341 Z 584 103 
5341 53 152 53412 535 40 5341 53 596 5341Z 536 98 
5341 53 152 5341Z 536 105 5341 53 596 5341Z 584 101 
5341 53 152 5341Z 584 108 5341 53 597 5341Z 536 101 
5341 53 153 5341G 530 22 5341 53 597 5341Z 584 104 
5341 53 154 5341G 530 24 5341 53 598 53412 536 69 
5341 53 182 5341G 530 109 5341 53 599 53412 536 72 
5341 53 190 5341G 530 125 5341 53 600 5341 Z 536 
5341 53 197 5341G 530 75 5341 53 610 53412 536 8 
5341 53 211 5341G 530 69 5341 53 610 5341 Z 584 8 
5341 53 218 5341G 530 40 5341 53 620 5341Z 536 
5341 53 271 53412 535 29 5341 53 621 5341 Z 536 7 
5341 53 273 5341Z 535 37 5341 53 622 53412 536 6 
5341 53 281 5341Z 535 27 5341 53 622 5341Z 584 6 
5341 53 312 53412 535 61 5341 53 631 5341 Z 536 19 
5341 53 312 53412 536 53 5341 53 631 53412 584 30 
5341 53 340 5341Z 535 5341 53 640 53412 536 
5341 53 340 5341Z 536 5341 53 640 5341Z 584 
5341 53 341 53412 535 25 5341 53 650 5341Z 536 21 
5341 53 341 5341Z 536 66 5341 53 650 53412 584 32 
5341 53 410 5341Z 535 5341 53 661 53412 536 54 
5341 53 411 5341Z 535 15 5341 53 662 53412 536 58 
5341 53 412 5341Z 535 16 5341 53 671 53412 536 102 
5341 53 414 5341Z 535 20 5341 53 671 53412 584 105 
5341 53 431 5341Z 513 35 5341 53 711 5341Z 584 84 
5341 53 441 53412 535 11 5341 53 712 5341 Z 584 50 
5341 53 451 5341Z 535 10 5341 53 713 53412 584 49 
5341 53 452 5341Z 535 13 5341 53 717 53412 584 54 
5341 53 453 5341Z 535 31 5341 53 720 5341Z 584 
5341 53 454 5341Z 535 30 5341 53 721 5341 Z 584 62 
5341 53 511 5341Z 536 84 5341 53 722 5341Z 584 45 
5341 53 512 5341Z 536 45 5341 53 723 5341Z 584 44 
5341 53 513 53412 536 16 5341 53 741 5341Z 584 94 
5341 53 514 53412 536 48 5341 53 750 5341Z 584 
5341 53 515 5341Z 536 15 5341 53 751 5341Z 584 100 
5341 53 516 5341Z 536 40 5341 53 752 53412 584 63 
5341 53 517 53412 536 43 5341 53 760 5341Z 584 98 
5341 53 521 5341Z 536 37 5341 53 770 5341Z 584 
5341 53 522 53412 536 34 5341 53 771 53412 584 88 
5341 53 523 5341Z 536 32 5341 53 780 53412 584 86 
5341 53 523 5341Z 584 60 5341 53 799 5341Z 584 69 
5341 53 524 5341Z 536 26 5341 53 800 5341Z 584 
5341 53 525 5341 Z 536 24 5341 53 820 5341Z 584 
5341 53 526 5341Z 536 27 5341 53 821 5341Z 584 7 
5341 53 527 5341Z 536 23 5341 53 831 5341Z 584 83 
5341 53 527 5341Z 584 48 5341 53 832 5341Z 584 35 
5341 53 528 5341Z 536 33 5341 53 840 5341Z 584 
5341 53 528 5341Z 584 61 5341 53 841 53412 584 37 
q"4/..1 C 1 41 7 A 94 5141 53 R71 53417 584 53 



PART NUMBER INDEX 
Ali t 
PART NUMBER SECTION No. 

No. 03 # 
PART NUMBER SECTION No. 

No. 

5341 53 873 5341Z 584 15 5341 57 510 5341Z 564 33 
5341 53 874 5341Z 584 26 5341 57 518 5341Z 564 26 
5341 53 875 5341Z 584 24 5341 57 519 5341Z 564 35 
5341 53 876 5341Z 584 66 5341 57 520 5341Z 564 
5341 54 511 5341Z 540 99 5341 57 530 5341Z 564 47 
5341 54 512 5341Z 540 102 5341 58 122 5341G 580 50 
5341 54 513 5341Z 540 61 5341 58 122Z 5341G 580 
5341 54 514 5341Z 540 92 5341 58 130 5341Z 582 
5341 54 515 5341Z 230 46 5341 58 190 5341G 580 94 
5341 54 515 5341Z 240 37 5341 58 211 5341G 580 1  98 
5341 54 515 5341Z 540 93 5341 58 212 5341G 580 101 
5341 54 521 5341Z 540 81 5341 58 311 5341Z 582 41 
5341 54 523 5341Z 540 62 5341 58 312 5341Z 582 1 4 
5341 54 551 5341Z 542 80 5341 58 332 5341Z 582 7 
5341 54 552 5341Z 542 83 5341 58 333 5341Z 582 3 
5341 54 553 5341Z 542 85 5341 58 341 5341Z 582 69 
5341 54 559 5341Z 542 124 5341 58 342 5341Z 582 20 
5341 54 611 5341Z 542 71 5341 58 410 5341Z 584 70 
5341 54 612 5341Z 542 75 5341 58 410-1 5341G 580 108 
5341 54 613 5341Z 542 100 5341 58 413 5341Z 584 68 
5341 54 646 5341Z 542 51 5341 58 413-1 5341G 580 100 
5341 54 670 5341Z 542 5341 58 414 5341G 580 119 
5341 54 680 5341Z 542 117 5341 58 420 5341Z 582 40 
5341 54 713 5341Z 542 76 5341 58 420Z 5341Z 582 
5341 54 714 5341Z 542 77 5341 58 431 5341Z 582 35 
5341 54 724 5341Z 542 97 5341 61 111 5341G 611 5 
5341 55 111 5341Z 510 6 5341 61 112 5341G 611 16 
5341 55 112 5341Z 510 8 5341 61 121 5341G 614 7 
5341 55 113-3 5341Z 552 7 5341 61 122 5341G 614 27 
5341 55 114-3 5341Z 552 2 5341 61 123 5341G 614 25 
5341 55 131-2 5341Z 510 1 5341 61 129 5341G 614 35 
5341 55 132 5341Z 510 4 5341 61 133 5341G 560 107 
5341 55 133 5341Z 510 5 5341 61 134 5341G 560 114 
5341 55 311 5341Z 552 9 5341 61 134 5341G 620 32 
5341 55 312 5341Z 510 13 5341 61 1 51 5341G 110 22 
5341 55 313 5341Z 510 22 5341 61 154 5341G 110 25 
5341 55 314 5341Z 510 11 5341 61 161 5341Z 860 3 
5341 55 315 5341Z 552 14 5341 61 211 5341G 620 1 8 
5341 56 100 5341G 560 5341 61 212 5341G 620 8 
5341 56 110 5341G 560 5341 61 213 5341G 620 7 
5341 56 120 5341G 560 32 5341 61 231 5341G 620 15 
5341 56 136 5341G 560 41 5341 61 241-1 5341Z 380 60 
5341 56 142 5341G 560 22 5341 61 251 5341Z 860 71 
5341 56 180 5341G 560 61 5341 61 261-1 5341G 620 20 
5341 56 180 5341G 580 73 5341 61 311 5341G 620 1 8 
5341 56 182 5341G 580 106 5341 61 411 5341Z 290 18 
5341 56 300 5341G 560 5341 61 412 5341Z 860 74 
5341 56 310 5341G 560 12 5341 61 418 5341Z 510 18 
5341 56 431 5341G 562 41 5341 61 611 5341G 611 11 
5341 56 431Z 5341G 562 5341 61 614 5341G 611 
5341 56 436 5341G 562 47 5341 61 615 5341G 611 11 
5341 56 438 5341G 562 51 5341 61 616 5341G 611 
5341 57 200 5341Z 570 5341 61 621 5341G 611 12 
5341 57 240 5341Z 570 19 5341 61 631 5341G 611 13 
5341 57 271 5341Z 570 33 5341 61 642 5341Z 355 128 
5341 57 280 5341Z 570 18 5341 61 802 5341G 611 10 
5341 57 340 5341G 580 5341 61 803 5341G 611 10 
5341 57 350 5341G 580 5341 61 921 5341Z 680 
5341 57 351 5341G 580 32 5341 65 200 5341G 652 
5341 57 370 5341G 580 20 5341 65 201 5341G 652 
5341 57 373 5341G 580 47 5341 71 111 5341G 710 13 



PART NUMBER INDEX 
413 A # -

g• 
PART NUMBER SECTION No. 

No. 413 A # I 
PART NUMBER SECTION No. 

No. 

5341 71 121 5341G 710 12 5341 75 031 5341Z 758 36 
5341 71 122 5341G 710 12 5341 75 040 5341Z 755 27 
5341 71 1 50 5341G 710 21 5341 75 040 5341Z 757 27 
5341 71 152 5341G 710 8 5341 75 041 53412 756 39 
5341 71 154 5341G 710 8 5341 75 041 5341Z 758 39 
5341 71 160 5341G 710 21 5341 75 050-1 5341Z 755 9 
5341 71 171 5341G 710 1 6 5341 75 050-1 53412 757 9 
5341 71 172 5341G 710 24 5341 75 070 53412 756 22 
5341 71 175 5341G 710 1 5 5341 75 070 5341Z 758 22 
5341 71 176 5341G 710 1 6 5341 75 111 5341Z 750 11 
5341 71 211 5341G 720 21 5341 75 112 5341Z 755 38 
5341 71 212 5341G 720 21 5341 75 112 5341Z 757 38 
5341 71 215 5341G 720 5 5341 75 113 53412 755 39 
5341 71 220 5341G 720 26 5341 75 113 53412 757 39 
5341 71 230 5341G 720 26 5341 75 114 53412 751 11 
5341 71 250 5341G 720 29 5341 75 151 53412 750 7 
5341 71 255 5341G 720 30 5341 75 152 53412 751 7 
5341 71 260 5341G 720 29 5341 75 1 60 53412 750 9 
5341 71 271 5341G 720 16 5341 75 160 5341Z 751 9 
5341 71 272 5341G 720 14 5341 75 211 5341Z 750 32 
5341 71 273 5341G 720 16 5341 75 211 53412 751 32 
5341 71 274 5341G 720 1 6 5341 75 212-2 53412 750 44 
5341 71 275 5341G 720 19 5341 75 212-2 5341Z 751 44 
5341 71 281 5341G 720 1 5341 75 411 5341Z 756 2 
5341 71 311 5341G 710 13 5341 75 411 5341Z 758 2 
5341 71 321 5341G 710 12 5341 75 412 5341Z 756 25 
5341 71 350 5341G 710 21 5341 75 413 5341Z 758 25 
5341 71 371 5341G 710 16 5341 75 511-1 5341Z 756 58 
5341 71 372 5341G 710 24 5341 75 513 5341Z 758 58 
5341 71 373 5341G 720 1 6 5341 75 521 5341Z 756 52 
5341 71 411 5341G 720 21 5341 75 522 5341Z 756 51 
5341 71 420 5341G 720 26 5341 75 522 5341Z 758 51 
5341 71 450 5341G 720 29 5341 75 523 5341Z 756 46 
5341 71 471 5341G 720 1 6 5341 75 523 53412 758 46 
5341 71 472 5341G 720 1 4 5341 75 524 5341Z 758 52 
5341 73 010 5341G 710 1 5341 75 530 5341Z 756 54 
5341 73 013 5341G 710 1 5341 75 530 5341Z 758 54 
5341 73 014 5341G 710 36 5341 75 532-1 5341Z 756 53 
5341 73 015 5341G 710 25 5341 75 532-1 53412 758 53 
5341 73 015 5341G 720 12 5341 75 540 53412 756 57 
5341 73 020 5341G 720 13 5341 75 540 5341Z 758 57 
5341 73 023 5341G 720 1 3 5341 75 541 5341Z 756 45 
5341 73 025 5341G 720 10 5341 75 541 5341Z 758 45 
5341 73 031 5341G 710 5 5341 75 710 5341Z 755 6 
5341 73 032 5341G 710 5 5341 75 710 5341Z 757 6 
5341 73 033 5341G 710 39 5341 75 712 5341Z 755 1 4 
5341 73 033 5341G 720 46 5341 75 712 53412 757 1 4 
5341 73 041 5341G 720 6 5341 75 714 5341Z 755 2 
5341 73 042 5341G 720 6 5341 75 714 5341Z 757 2 
5341 73 051 5341G 710 29 5341 75 715-1 53412 755 5 
5341 73 061 5341G 720 38 5341 75 715-1 53412 757 5 
5341 73 110 5341G 710 1 5341 75 720-1 53412 755 4 
5341 73 120 5341G 720 13 5341 75 720-1 5341Z 757 4 
5341 73 131 5341G 710 5 5341 75 730 53412 755 34 
5341 73 1 41 5341G 720 6 5341 75 732 5341Z 755 1 9 
5341 73 171 5341G 710 29 5341 75 732 5341Z 756 49 
5341 73 1 81 5341G 720 38 5341 75 732 53412 757 1 9 
5341 74 061 5341Z 536 104 5341 75 732 5341Z 758 49 
5341 74 061 5341Z 584 1 07 5341 75 750 5341Z 756 47 
5341 75 030 5341Z 755 28 5341 75 750 53412 758 47 
5361 75 030 5341Z 7571 28 5341 75 752 5341Z 755 24 



PART NUMBER INDEX 
Ali 
PART NUMBER SECTION No. 

No. If # 
PART NUMBER SECTION No. 

No. 

5341 753 5341Z 755 32 5341 270 5341G 890 56 
5341 753 5341Z 757 32 5341 111 5341G 890 28 
5341 754 5341Z 755 25 5341 138 5341Z 895 6 
5341 754 5341Z 757 25 5341 139 5341Z 895 15 
5341 760-1 5341Z 756 26 5341 154 5341Z 895 21 
5341 760-1 5341Z 758 26 5341 210 5341Z 870 
5341 762 5341Z 756 18 5341 217 5341Z 870 46 
5341 762 5341Z 758 1 8 5341 221 5341Z 892 1 5 
5341 763 5341Z 756 40 5341 222 5341Z 892 9 
5341 763 5341Z 758 40 5341 223 5341Z 892 16 
5341 764 5341Z 756 44 5341 224 5341Z 892 1 3 
5341 764 5341Z 758 44 5341 225 5341Z 892 5 
5341 770 5341Z 755 16 5341 226 5341Z 892 1 4 
5341 770 5341Z 756 32 5341 227 5341Z 892 2 
5341 770 5341Z 757 16 5341 230 5341Z 892 8 
5341 770 5341Z 758 32 5341 240 5341Z 892 7 
5341 780 5341Z 755 12 5341 251-2 5341Z 892 1 8 
5341 780 5341Z 756 38 5341 252 5341Z 892 62 
5341 780 5341Z 757 12 5341 253 5341 Z 892 69 
5341 780 5341Z 758 38 5341 270 5341Z 892 
5341 812-1 5341Z 755 33 5341 271 5341Z 892 19 
5341 812-1 5341Z 757 33 5341 272 5341Z 892 21 
5341 834, 5341Z 542 110 5341 410 5341Z 892 37 
5341 840 5341Z 542 5341 413 5341Z 892 43 
5341 850 5341Z 757 34 5341 421 5341Z 892 27 
5341 863 5341Z 757 50 5341 430 5341Z 892 30 
5341 864 5341Z 757 49 5341 440 5341Z 892 32 
5341 033 5341Z 830 36 5341 450 5341Z 892 31 
5341 034 5341Z 830 37 5341 611 5341 Z 750 37 
5341 040 5341Z 870 14 5341 611 5341Z 751 37 
5341 272 5341Z 830 39 5341 618 5341Z 750 36 
5341 211 5341Z 860 69 5341 618 5341Z 751 36 
5341 212 5341Z 860 1 8 5341 648 5341Z 750 38 
5341 214 5341Z 892 38 5341 648 5341Z 751 38 
5341 110 5341Z 870 5341 822 5341Z 680 8 
5341 111 5341Z 870 24 5346 080 5341G 530 
5341 170-1 5341Z 870 1 3 5346 211-2 5341G 652 5 
5341 217 5341Z 870 79 5346 212 5341G 652 7 
5341 423 5341Z 860 12 5346 214 5341G 652 4 
5341 427 5341Z 860 64 5430 219 5341Z 250 15 
5341 428 5341Z 860 1 5 5430 431 5341Z 830 27 
5341 429 5341Z 240 90 5430 432 5341Z 830 28 
5341 429 5341Z 860 48 5430 433 5341Z 830 26 
5341 462 5341Z 860 54 5430 435 5341 Z 830 23 
5341 512-1 5341Z 870 28 5430 437 5341Z 830 22 
5341 561 5341Z 290 24 5430 438 5341Z 830 24 
5341 562 5341Z 290 23 5430 445 5341Z 830 1 
5341 610-1 5341Z 870 21 5430 451 5341Z 830 10 
5341 613 5341Z 870 18 5430 452 5341Z 830 6 
5341 110 5341G 890 5430 453 5341Z 830 8 
5341 113-1 5341G 890 4 5430 454 5341Z 830 9 
5341 120 5341G 890 9 5430 460 5341Z 830 25 
5341 130 5341G 890 5430 124-1 5341Z 240 5 
5341 131 5341G 890 5 5430 125 5341Z 240 4 
5341 132 5341G 890 6 5430 815 5341Z 830 45 
5341 133 5341G 890 20 5430 324 5341G 580 72 
5341 135 5341G 890 65 5430 212 5341Z 350 24 
5341 136 5341G 890 1 4 5430 224 5341Z 350 22 
5341 140 5341G 890 5430 311-1 5341Z 350 94 
5341 210 5341Z 880 20 5430 312 5341Z 350 95 
5341 220 5341Z 880 46 5430 314 5341G 530 56 

1 ,10,  ..11••• I  II •••  • •  ••• 



1;1I' HM RI 

PART NUMBER 
.• I 

INDEX 
Afi A .. 
PART NUMBER SECTION No. 

No. 
,
a5 la% # 
PART NUMBER SECTION No. 

No. 

5430 35 314 5341Z 350 96 90102 5341Z 170 19 
5430 35 314 5341Z 355 23 90111002 5341Z 310 1 5 
5430 35 314 5341Z 536 30 90164 5341Z 750 54 
5430 35 314 5341Z 584 40 90164 5341Z 751 54 
5430 35 314 5341Z 892 64 90178 5341Z 536 85 
5430 35 321-1 5341Z 350 97 90178 5341Z 540 46 
5430 35 322 5341Z 350 98 90178 5341Z 542 101 
5430 35 323 5341Z 350 99 90178 5341Z 584 85 
5430 35 324 5341Z 350 100 90179 5341Z 230 13 
5430 35 332 5341 350 101 90179 53411 365 31 
5430 36 620-1 5341 356 901 81 5341Z 230 21 
5430 36 621-1 5341 356 20 90200 5341G 511 84 
5430 36 622-1 5341 356 1 90200 5341G 530 79 
5430 36 623-1 5341 356 8 90200 5341G 560 1 5 
5430 36 624-1 5341 356 5 90200 5341G 580 4 
5430 36 640-1 5341 356 90200 5341Z 350 119 
5430 36 641-1 5341 356 3 90200 5341Z 355 25 
5430 36 650-1 5341 356 90200 5341Z 360 14 
5430 36 660-1 5341 356 90202 5341Z 360 3 
5430 39 118 5341 355 75 90203 5341Z 520 27 
5430 39 118 5341 830 20 90203 5341Z 570 46 
5430 39 614 5341 355 32 90203 5341Z 582 16 
5430 43 123 5341 535 1 8 90203 5341Z 872 15 
5430 83 100-1 5341 650 90204 5341Z 250 23 
5430 83 111-1 5341 650 31 90204 5341Z 350 35 
5430 83 115-1 5341 650 33 90204 5341Z 514 27 
5430 83 210-3 5341 650 90204 5341Z 566 9 
5430 83 213-2 5341 650 25 90205 5341Z 514 3 
5430 83 214-1 5341 650 27 90205 5341Z 566 11 
5430 83 215-1 5341 650 29 90207 5341 250 6 
5430 83 216-2 5341 650 26 90207 5341 260 21 
5430 83 217 5341 650 28 90207 5341 870 41 
5430 83 218 5341 650 24 90210 5341 240 38 
5480 428-1 5341 830 44 90211 5341 250 51 
5480 23 221 5341 230 7 90212 5341 356 19 
5480 23 221 5341 365 8 90214 5341 250 28 
5480 23 222 5341 230 10 90214 5341 350 73 
5480 23 222 5341 365 7 90214 5341 355 45 
5480 23 223 5341 230 11 90214 5341 880 31 
5480 23 223 5341 365 6 90214 5341 892 12 
5480 23 224-1 5341 230 15 90218 5341 356 4 
5480 23 224-1 5341 365 29 90230 5341 562 46 
5480 25 418 5341 755 13 90230 5341 512 46 
5480 25 418 5341 756 31 90230 5341 513 38 
5480 25 418 5341 757 13 90230 5341 582 29 
5480 25 418 5341Z 758 31 90240 5341 536 44 
5480 53 222 5341G 530 19 90241 5341 530 21 
5480 53 222 5341G 580 54 90241 5341 580 56 
5480 65 313-1 5341Z 650 11 90242 5341 890 1 
5486 61 643 5341G 710 34 90247 5341 230 35 
5486 61 643 5341G 720 44 90293 5341 870 15 
5486 61 933-1 5341Z 680 12 90301003 5341 535 70 
5486 78 274-1 5341G 720 37 90301003 5341 536 64 
5486 78 275-1 5341G 720 37 90301003 5341 584 20 
5522 45 126 5341Z 870 37 90302 5341 536 49 
5640 23 136 5341G 530 55 90302004 5341 365 50 
5640 23 136 5341G 580 44 90303004 5341 230 45 
5640 23 136 5341Z 355 24 90307 5341 350 108 
5640 36 146 5341Z 355 17 90308 5341 355 66 
5640 48 107 5341Z 870 22 90308 5341 584 17 
90098 5341Z 250 54 90315 5341 870 72 



PART NUMBER INDEX 
Al3 A t 
PART NUMBER SECTION No. 

No. 115 
PART NUMBER SECTION No. 

No. 

90318 5341Z 512 9 90628 5341G 580, 76 
90318 5341Z 513 9 90628 5341G 890 1  53 
90319 5341Z 870 55 90628 5341Z 210 1  1 9 
90331 5341G 511 76 90628 5341Z 220 21 
90331 5341G 560 21 90628 5341Z 380 36 
90342003 5341Z 220 36 90630 5341Z 680 1 0 
90352 5341Z 360 40 90630 5341Z 895 4 
90355005 5341Z 536 87 90643 5341G 611 26 
90355005 5341Z 584 87 90643 5341G 614 30 
90355010 5341G 530 18 90643 5341G 710 31 
90355010 5341G 580 53 90643 5341G 720 42 
90364 5341Z 514 38 90643 5341Z 365 2 
90364 5341Z 566 34 90644 5341Z 880 5 
90368 5341Z 542 27 90644 5341Z 892 60 
90371 5341G 511 49 90651 5341G 710 22 
90371 5341G 530 27 90651 5341G 720 8 
90371 5341G 580 60 90651 5341Z 536 99 
90401 5341Z 514 48 90651 5341Z 584 1 02 
90401 5341Z 535 58 90652 5341Z 355 74 
90401 5341Z 566 3 90652 5341Z 750 26 
90401 5341Z 582 45 90652 5341Z 751 26 
90408 5341Z 650 30 90654 5341Z 310 18 
90436 5341G 530 26 90672 5341Z 240 92 
90436 5341G 580 59 90678 5341Z 210 51 
90437 5341G 511 46 90678 5341Z 365 88 
90441 5341Z 365 45 90679 5341G 530 31 
90461 5341Z 535 63 90679 5341G 580 64 
90461 5341Z 536 20 90688 5341Z 240 54 
90461 5341Z 582 8 90690 5341Z 260 32 
90461 5341Z 584 31 90692 5341G 890 1 8 
90474 5341Z 230 41 90692 5341Z 210 80 
90477 5341Z 240 49 90692 5341Z 355 51 
90480 5341Z 542 28 90699 5341Z 230 6 
90502 5341Z 1 70 54 90699 5341Z 365 9 
90505 5341Z 830 1 8 90700 5341Z 240 53 
90510 5341G 511 1 90701 5341G 560 106 
90510 5341G 560 60 90701 5341Z 513 28 
90510 5341Z 870 67 90701 5341Z 564 1 6 
90511 5341Z 830 1 9 90701 5341Z 582 68 
90514 5341Z 330 23 90703 5341Z 512 66 
90576 5341Z 512 38 90710 5341Z 260 33 
90584 5341G 511 45 90720 5341Z 542 25 
90598 5341Z 584 56 90721 5341Z 542 26 
90599 5341Z 540 72 90730 5341Z 240 67 
90599 5341Z 542 53 90730 5341Z 536 103 
90601 5341G 562 20 90730 5341Z 584 106 
90601 5341Z 513 75 90730 5341Z 840 40 
90601 5341Z 892 26 90741 5341Z 356 2 
90603 5341G 890 39 90758 5341Z 520 4 
90603 5341Z 320 52 90758 5341Z 570 21 
90603 5341Z 540 82 90760 5341G 620 1 4 
90603 5341Z 542 56 90760 5341G 720 36 
90609 5341Z 830 29 90770 5341Z 880 39 
90610 5341Z 513 29 90773 5341Z 840 37 
90610 5341Z 535 1 9 90784 5341Z 210 50 
90610 5341Z 564 9 90784 5341Z 220 43 
90626 5341Z 310 44 90790 5341Z 840 11 
90627 5341G 511 75 90804 5341Z 320 28 
90627 5341G 560 20 90813 5341G 710 2 
90628 5341G 511 62 90813 5341G 720 7 
90628 5341G 530 112 90813 5341Z 360 46 



1:113  -or :-"ft 
PART NUMBER INDEX 

PART NUMBER SECTION No. 
No. gi3 # 

PART NUMBER SECTION No. 
No. 

90840 5341Z 350 67 91211 53412 320 79 
90848 5341Z 895 17 91211 5341 Z 330 45 
90849 5341 Z 260 34 91211 5341Z 860 40 
90852 5341Z 320 29 91211 5341Z 870 82 
90852 5341Z 350 68 91212 5341 Z 170 49 
90854 5341 Z 895 22 91213 5341 Z 330 53 
90856 5341 Z 260 35 91231 5341 Z 170 37 
90856 53412 880 47 91232 53412 170 59 
90897 5341 Z 360 22 91233 5341Z 170 24 
90897 5341 Z 542 98 91234 5341 Z 170 35 
90900 53412 230 18 91235 53412 830 12 
90900 5341 Z 250 10 91236 5341Z 170 31 
90900 5341 Z 540 89 91237 5341 Z 170 30 
90900 53412 542 81 91238 53412 830 3 
90904 53412 1 70 8 91240 53412 170 23 
90904 5341 Z 365 54 91241-1 5341 Z 170 33 
90906 53412 170 8 91250 5341G 370 49 
90924 53412 536 47 91250 53412 510 17 
90924 53412 584 65 91250 53412 552 12 
90949 53412 542 32 91251 53412 170 52 
91057 5341G 656 24 91254 5341G 562 11 
91060 5341G 655 27 91254 5341 Z 512 26 
91061 5341G 655 8 91254 5341 Z 536 13 
91 061 5341G 656 1 4 91254 5341Z 584 13 
91062 5341G 655 17 91258 53412 830 5 
91065 5341G 655 1 4 91280 5341Z 830 11 
91065 5341G 656 15 91298 5341Z 240 48 
91066 5341G 655 10 91301 5341Z 750 34 
91066 5341G 656 17 91301 5341Z 751 34 
91068 5341G 656 10 91314005 5341G 720 40 
91100-1 5341Z 170 91319007 5341Z 312 2 
91137 5341G 655 19 91330009 5341 Z 220 58 
91137 5341G 656 31 91331 5341G 655 1 
91150 5341Z 170 55 91331 5341G 656 9 
911 60 5341G 655 4 91331012 5341 Z 584 28 
91160 5341G 656 2 91332 5341G 656 18 
91161 5341G 655 3 91338 5341G 655 5 
91161 5341G 656 1 91338 5341G 656 3 
91162 5341G 655 25 91350 5341Z 880 37 
91162 5341G 656 28 91355 5341G 655 30 
91165 5341G 655 21 91355 5341G 656 4 
91165 5341G 656 34 91384 5341G 655 1 8 
91167 5341G 656 32 91384 5341G 656 30 
91169 5341G 655 24 91 400 5341 Z 650 1 7 
91169 5341G 656 27 91 401 5341Z 650 18 
91169 5341Z 210 52 91 402 5341 Z 650 20 
91169 5341Z 360 30 91420 5341Z 650 13 
91170 5341G 655 23 91421 5341Z 650 1 4 
91170 5341G 656 26 91422 5341Z 650 15 
91170 5341 Z 540 56 91423 5341 Z 650 16 
91171 5341G 656 22 91430 5341Z 650 6 
91172 5341G 655 6 91 431 5341 Z 650 7 
91172 5341G 656 12 91 442 53412 650 22 
91173 5341G 655 7 91452 5341 Z 650 6 
91173 5341G 656 13 91531 5341 Z 650 1 0 
911 80 5341G 655 20 91532-2 5341 Z 650 23 
91180 5341G 656 33 91551 53412 680 1 9 
91186 5341G 655 26 91609 5341G 560 5 
91200 53412 170 60 91609 53412 250 33 
91203 5341G 655 22 91609 5341 Z 355 35 

nn7 C711 44 01 Ana c /.. 1 7 clA 01 



PART NUMBER INDEX 
gri Ian # 

PART NUMBER SECTION No. 
No. gi3 # 

PART NUMBER SECTION No. 
No. 

91625 , 5341Z 535 35 97192 5341G 611 14 
91625 5341Z 582 52 97207 5341G 614 33 
91627 5341G 530 119 97303 5341Z 240 24 
91627 5341G 580 1 3 97303 5341Z 250 42 
91627 5341Z 535 3 97303 5341Z 520 35 
91630 53412 230 2 97303 5341Z 570 5 
91630 5341Z 365 1 9 97303 5341Z 750 17 
91631 5341Z 230 1 97303 5341Z 751 17 
91631 5341Z 365 20 97303 5341Z 756 7 
91632 5341Z 540 94 97303 5341Z 758 7 
91632 5341Z 542 70 97313 5341Z 880 19 
91633 5341Z 540 90 97332 5341Z 892 57 
91633 5341Z 542 82 97380 5341Z 250 43 
91712 5341Z 860 21 97381 5341Z 880 48 
91852 5341Z 830 2 97603 53412 350 78 
91929 5341Z 355 63 97606-1 5341G 511 63 
92701006 5341Z 650 19 97606-1 5341G 530 110 
95101001 5341G 110 20 97606-1 5341G 560 68 
95103003 5341G 110 23 97606-1 5341G 580 79 
95103004 5341G 110 23 97625 53412 830 4 
95111 53412 860 30 97630 5341G 890 51 
95111 53412 870 7 97630 53412 210 78 
95115 53412 860 29 97630 5341Z 220 22 
95115 53412 870 4 97632 5341Z 210 22 
95117 5341Z 350 1 07 97632 5341Z 380 34 
95118 53412 520 34 97729-1 5341G 620 17 
95118 53412 570 4 97805 5341Z 290 13 
95119 53412 350 109 97823 53412 510 1 9 
95145 5341G 720 39 97834-1 53412 355 131 
95146 5341G 614 34 97837 53412 540 63 
95147 5341G 110 30 97837 53412 870 1 0 
95338 5341Z 750 55 97864 5341G 620 22 
95338 5341Z 751 55 97974 5341G 110 5 
95338 5341Z 755 30 97975 5341G 110 5 
95338 53412 756 41 98102003 5341G 614 21 
95338 53412 757 30 98103003 5341G 614 20 
95338 53412 758 41 98103004 5341G 614 1 3 
95338 53412 860 25 98103005 5341G 614 13 
95511001 5341G 614 4 98191 5341Z 630 4 
96010 53412 650 8 98303001 5341Z 750 17 
96519 5341Z 380 63 98303001 53412 751 17 
96519 53412 860 72 98303001 53412 756 7 
96554 5341G 620 4 98303001 5341Z 758 7 
96559 5341G 560 1 09 98332005 5341G 620 1 6 
96559 5341G 620 9 98338002 5341G 620 28 
96560 5341G 560 110 98338004 5341Z 380 58 
96560 5341G 620 21 98501 5341Z 520 37 
96564 5341G 620 6 98501 5341Z 570 17 
96568 5341G 620 12 98501 5341Z 750 1 8 
96569 5341G 620 5 98501 5341Z 751 18 
96571 53412 380 59 98501 5341Z 756 11 
96572 5341Z 380 57 98501 5341Z 758 11 
96589 5341Z 380 61 98501 5341Z 880 16 
96589 5341Z 860 73 98504002 5341G 614 28 
96613-1 5341Z 892 63 98504003 5341G 611 22 
97021 5341Z 830 1 6 98504003 5341G 614 11 
97034 5341Z 170 6 98504004 5341G 614 12 
97038 5341G 110 20 98705003 5341G 611 23 
97054 5341Z 170 6 98705004 5341G 110 5 
97165 5341G 614 21 98737 5341G 614 22 
97176 5341G 614 20 98778 5341G 61 4 23 



Ali  A 
PART NUMBER 

I No. 
SECTION No. 

jg- 

98899 5341G 110 30 
98945005 5341G 710 35 
98947 5341G 614 17 
98949004 5341G 620 3 
98982 5341G 611 21 
98982 5341G 614 19 
99305001 5341G 620 13 
99308001 5341G 620 29 
99776 5341G 110 39 
99777 5341G 611 20 
99923 5341G 720 34 
99928 5341G 614 9 
99933 5341G 614 8 
99938 5341G 620 25 
99948 5341Z 840 27 
99953 5341G 110 33 
99959 5341Z 860 1 
99960 5341Z 860 7 
99962 5341G 614 4 
99963 5341G 614 4 
99999 5341G 710 38 
99999 5341G 720 48 
99999 5341Z 860 75 

t113  A t 
PART NUMBER 

I No. 
SECTION No. 

PART NUMBER INDEX 





i<  v K fig 

* ilit trii 

5 

4 -t-  • * gls 

.w. ge. g iN 

'ftt  X a trii 

3a5 

)7 A —gli •  

— > -7is' 9 A 9 —if 

L. / SECTION INDEX t 7 i/SECTION 

Bed section 110-170 

Main section 210-290 

Feeder section 310-380 

Ink, Water section 510-584 

Electrical section 611-630 

Accessories section 650-652 

Lubrication section 655-656 

Cover section, etc. 680-840 

Chain delivery section 860-895 

Part number index 



Copyright C)1989 Ryobi Limited. All rights reserved. This manual may not be duplicated, 
reproduced or transmitted (in whole or in part) in any form or by any means, electronic 
Or mechanical, (including without limitation photocopy, facsimile, recording or any infor-
mation storage and retrieval system)without the prior written consent of Ryobi Limited. 

Disclaimer of Warranties (Express or Implied). While due care has been taken in the pre-
paration of this manual, Ryobi Limited makes no representation or warranties with respect 
of the adequacy or accuracy hereof and specifically disclaims any implied warranties of 
merchantability or fitness for any particular purpose. Further, Ryobi Limited reserves the 
right to revise this publication and to make changes (both substantial and insubstantial 
in nature) in the contents hereof from time to time hereafter without obligation of Ryobi 
Limited to notify any person or organization of such revisions or changes. 

Safety Warning. Safety devices have been installed for your protection and safety. 
The removal, disconnection or alteration of any safety guard, protective cover, safety 
interlock or other safety or protective device comprising part of the equipment described 
herein poses-  an undue safety hazard. 

Disclaimer of Liability. Ryobi Limited disclaims any responsibility or liability for personal 
injury, death or property damage caused by or arising out of (1) the removal, disconnection 
or alteration of any safety guard, protective cover, safety interlock or other safety or 
protective device comprising part of the equipment described herein, or (2) the failure 
of the person or persons operating the equipment described herein or servicing or repairing 
the same to observe all -operating and safety procedures and warnings contained herein. 

FCC Warning. (FCC Rules apply to U.S.A. only.) 
This equipment generates, uses, and can radiate radio frequency energy and if not installed 
and used in accordance with the instructions manual, may cause interference to radio 
communications. It has been tested and found to comply with the limits for a Class A 
Computing Device pursuant to subpart J of part 15 of FCC Rules, which are designed 
to provide reasonable protection against such interference when operated in a commercial 
environment. Operation of this equipment in a residential area is likely to cause 
interference in which case the user at his own expense will be required to take whatever 
measures may be required to correct the interference. 

Warning / Z it les 

1 .  This manual may not be copied partially or fully without the permission of 

Ryobi. 

2 . The contents of this manual are subject to change without notice. 

3 . This manual's contents have been carefully checked but if you notice 

something that is unclear, a mistake, or something is left out, please contact 

Ryobi. 

4 . We are not responsible for any machine poor operation results. 

1. *aorY7-6-70)—PfiSt 

2. AK r, 1Y7 -- l'i-T,tSI_A kIet,6 ,1L7, tt. 

3. *,4itr,fi'--(:..-Dtf\ --cW IVIL--c-fiFh- l-tU1, 9 , 

Ettiv's or),0, ) 9 t WW),-YL -A-at -c; f4M--F 

4. iCe111-kiftiToWS-'4L- --Do-cd, 3 fOK-A,t,b 75 



380 

260 

370 

320 

310 
365 110 210 290 611 170 580 355 

755 

570 
 540 757 

520 

756 
530 758 560 552 

542 

240 
710 
620 

890 

895 

250 
230 

220 

614 

360 356 350 

511 

750 
751 

562 

564 

582 
584 

872 

870 

860 

880 

892 

720 

tt-Ifi#J4. 7 Machine model No. : 5341 G, 5341 Z 

1911/F4lli Operation side 

535 
566 536  514 512 510 

513 

&WM Non operation side 
656 830 

(FraE) L- Ryobi 3300MR-c,t. 
(Note) This illustration shows the Ryobi 3300MR. 




	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13
	Page 14
	Page 15
	Page 16
	Page 17
	Page 18
	Page 19
	Page 20
	Page 21
	Page 22
	Page 23
	Page 24
	Page 25
	Page 26
	Page 27
	Page 28
	Page 29
	Page 30
	Page 31
	Page 32
	Page 33
	Page 34
	Page 35
	Page 36
	Page 37
	Page 38
	Page 39
	Page 40
	Page 41
	Page 42
	Page 43
	Page 44
	Page 45
	Page 46
	Page 47
	Page 48
	Page 49
	Page 50
	Page 51
	Page 52
	Page 53
	Page 54
	Page 55
	Page 56
	Page 57
	Page 58
	Page 59
	Page 60
	Page 61
	Page 62
	Page 63
	Page 64
	Page 65
	Page 66
	Page 67
	Page 68
	Page 69
	Page 70
	Page 71
	Page 72
	Page 73
	Page 74
	Page 75
	Page 76
	Page 77
	Page 78
	Page 79
	Page 80
	Page 81
	Page 82
	Page 83
	Page 84
	Page 85
	Page 86
	Page 87
	Page 88
	Page 89
	Page 90
	Page 91
	Page 92
	Page 93
	Page 94
	Page 95
	Page 96
	Page 97
	Page 98
	Page 99
	Page 100
	Page 101
	Page 102
	Page 103
	Page 104
	Page 105
	Page 106
	Page 107
	Page 108
	Page 109
	Page 110
	Page 111
	Page 112
	Page 113
	Page 114
	Page 115
	Page 116
	Page 117
	Page 118
	Page 119
	Page 120
	Page 121
	Page 122
	Page 123
	Page 124
	Page 125
	Page 126
	Page 127
	Page 128
	Page 129
	Page 130
	Page 131
	Page 132
	Page 133
	Page 134
	Page 135
	Page 136
	Page 137
	Page 138
	Page 139
	Page 140
	Page 141
	Page 142
	Page 143
	Page 144
	Page 145
	Page 146
	Page 147
	Page 148
	Page 149
	Page 150
	Page 151
	Page 152
	Page 153
	Page 154
	Page 155
	Page 156
	Page 157
	Page 158
	Page 159
	Page 160
	Page 161
	Page 162
	Page 163
	Page 164
	Page 165
	Page 166
	Page 167
	Page 168
	Page 169
	Page 170
	Page 171
	Page 172
	Page 173
	Page 174
	Page 175
	Page 176
	Page 177
	Page 178
	Page 179
	Page 180
	Page 181
	Page 182
	Page 183
	Page 184
	Page 185
	Page 186
	Page 187
	Page 188
	Page 189
	Page 190
	Page 191
	Page 192
	Page 193
	Page 194
	Page 195
	Page 196
	Page 197
	Page 198
	Page 199
	Page 200
	Page 201
	Page 202
	Page 203
	Page 204
	Page 205
	Page 206
	Page 207
	Page 208
	Page 209
	Page 210
	Page 211
	Page 212
	Page 213
	Page 214
	Page 215
	Page 216
	Page 217
	Page 218
	Page 219
	Page 220
	Page 221
	Page 222
	Page 223
	Page 224
	Page 225
	Page 226
	Page 227
	Page 228
	Page 229
	Page 230
	Page 231
	Page 232
	Page 233
	Page 234
	Page 235
	Page 236
	Page 237
	Page 238
	Page 239
	Page 240
	Page 241
	Page 242
	Page 243
	Page 244
	Page 245
	Page 246
	Page 247
	Page 248
	Page 249
	Page 250
	Page 251
	Page 252
	Page 253
	Page 254
	Page 255
	Page 256
	Page 257
	Page 258
	Page 259
	Page 260
	Page 261
	Page 262
	Page 263
	Page 264
	Page 265
	Page 266
	Page 267
	Page 268
	Page 269
	Page 270
	Page 271
	Page 272
	Page 273
	Page 274
	Page 275
	Page 276
	Page 277
	Page 278
	Page 279
	Page 280
	Page 281
	Page 282
	Page 283
	Page 284
	Page 285
	Page 286
	Page 287
	Page 288
	Page 289
	Page 290
	Page 291
	Page 292
	Page 293
	Page 294
	Page 295
	Page 296
	Page 297
	Page 298
	Page 299
	Page 300
	Page 301
	Page 302

